BELARUS
900/900.2/900.3
920/920.2/920.3
950/950.2/950.3
052/952.2/952.3

0000000000000

CATALOGUE OF PARTS AND
ASSEMBLY UNITS

https://tractormanualz.com/



SJZLlARITS D99/929/9259/952

The Catalogue has been compiled by Engineer of the Department for Designing and Experi-
mental Works 1 E. N. Bogdanovich. The initial data were provided by the leading specialists
of the Chief Specialized Design Department of the Minsk Tractor Works (MTZ) Republican
Unitary Enterprise.

Editor-in-chief: Chief Designer of the MTZ Production Group — Director of the Scientific and
Technical Centre of the MTZ Republican Unitary Enterprise I.N. Uss.

Editor in charge: Chief Designer for Tractor Production: A.G.Stasilevich

Responsible for the issue: Chief of the Design Department for Maintenance Documentation
O.N.Natalevich

The MTZ Republican Unitary Enterprise carries out continual work for improving the products be-
ing manufactured and reserves the right of modification of the design and specifications without
notifying preliminarily the customers.

Some designations, names and illustrations may differ from those appearing on your tractor. For
detailed information, please, contact your dealer and use the information bulletins being issued by
the MTZ Production Group and distributed to the customers on a regular basis.

© Minsk Tractor Works Republican Unitary Enterprise, 2009
All rights reserves. Thisbook shall not be reproduced or copied fully or partialy without written authoriza-
tion of the Minsk Tractor Works Republican Unitary Enterprise.

-2.
https://tractormanualz.com/



Sl ARITS DI99/929/259/952

CONTENTS
1o o 1o 1o o 1 4
HOW t0 USe the CatalOgUE ..........uueiiiiiiiieieee et 4
PUIPOSE ...ttt e e e e et e e e e e et e e e e e e e nnnrnne 5
Index of the Groups, Subgroups of Assembly Units and Parts of the Catalogue............ 7
ASSEMDBIY UNIES AN PAITS ....ooiiiiiiiiiiiiiiiiiieeeeeeeeeeeeeeetee ettt eeaseesaeassseeeennnee 12
-3-

https://tractormanualz.com/



e RIS DIUG/ID29/959/952
INTRODUCTION

The present Catalogue contains the complete spectrum of assembly units and parts of
Belarus 900/900.2/900.3/920/920.2/920.3/950/950.2/950.3/952/ 952.2/952.3 tractors. The
Catalogue is intended for organizations and firms carrying out the sales, operation and repair
of the tractors; it may be used for calculating and drawing up the applications for spare parts
and as a reference book for disassembling and reassembling a tractor.

Any modifications related to the improvement of the design of the tractors are reflected
in appropriate data sheets.

HOW TO USE THE CATALOGUE
The Catalogue includes the assembly units and parts of the tractor:

The assembly units and parts are divided into groups and subgroups according to the
functional sign. This section is well illustrated with exploded axonometric images of compo-
nent parts of the tractor. All the parts on the figures are provided with position numbers. To
make the use of the catalogue more convenient when searching the required part, the same
position numbers are given in the column “Position Nos.” in the textual part of the Catalogue in
the increasing order top-down. Being thoroughly elaborated in the artistic aspect, the figures
provided in the catalogue allow the user to get familiar with the design of the parts and subas-
semblies and their configuration as well as can be a reference for carrying out the dismantling
and re-mounting operations.

For example, the Catalogue contains the following entry:

“...240-1004100-A 4 Connecting rod (13, 20, 21, 37-39)".

It means that the assembly unit named “connecting rod” in the quantity of four units per
engine consists of the following parts: bush (pos. 21), connecting rod (pos. 20), connecting
rod bolt (pos. 13), connecting rod cap (pos. 39), washer (pos. 38) and nut (pos. 37). The col-
umn “Quantity” specifies the number of assembly units and parts used in this subgroup
(1004) per tractor.

For the tractors, the traditional seven-digit system of designation of assembly units and
parts (to the right from the prefix) is adopted.

The suffices Al, A2, A3 after the seven-digit number of the part mean that the design of
these parts or assembly units has been modified, but remains interchangeable with the pre-
viously released design. The suffices b, b1, b2, B, I', [, etc. mean that the new designs of the
parts will not be interchangeable with the parts of the previously released designs, but mu-
tually interchangeable within the same symbol.

The digital suffices after the number of the part or assembly unit, for example, 01, 02,
03, etc. characterize the design of the part or assembly unit (either embodiment or climatic
solution) and these parts are not interchangeable.

For example, the parts “240-1104300-01 (shell of the 15t cylinder)” and “240-1104300-
02 (shell of the 2nd cylinder)” have different embodiment and are not interchangeable.

Some parts adapted from the tractors of previous models have alphanumerical num-
bers. For example, “[118-055-A-01 Seal ring”.

-4-
https://tractormanualz.com/



SDZLlARITS DIUD/I29/D59/952

PURPOSE

The BELARUS-900/900.2/900.3/920/920.2/920.3/950/950.2/950.3/952/952.2/952.3
wheeled universal tilling tractors belong to drawbar category 1.4 and are designed to perform
a wide range of agricultural works: from soil preparation for sowing to harvesting and trans-
porting operations; they can be used in forestry, municipal servicing, construction and indus-
try.

BELARUS-900 (4x2) with the [1-243 diesel engine (59.6 kW/2200 rpm) and synchronized
gearbox;

BELARUS-900.2 (4x2) with the [-243 diesel engine (59.6 kW/2200 rpm), synchronized
gearbox and updated design;

BELARUS-900.3 (4x2) with the [1-243.43 S2 diesel engine (62 kw/1800 rpm), synchronized
gearbox and updated design;

BELARUS-920 (4x4) with the [1-243 diesel engine (59.6 kW/2200 rpm), synchronized gear-
box and FDA (72-);

BELARUS-920.2 (4x4) with the [-243 diesel engine (59.6 kW/2200 rpm), synchronized
gearbox, FDA (822-) and updated design; BELARUS-920.3 (4x4) with the [1-245.43 S2 diesel en-
gine (62 kW/1800 rpm), synchronized gearbox, FDA (822-) and updated design;

BELARUS-950 (4x2) with the [1-245.5 diesel engine (65 kW/1800 rpm), synchronized gear-
box;

BELARUS-950.2 (4x2) with the [-245.5 diesel engine (65 kW/1800 rpm), synchronized
gearbox and updated design;

BELARUS-950.3 (4x2) with the [1-245.5 S2 diesel engine (65 kW/1800 rpm), synchronized
gearbox and updated design;

BELARUS-952 (4x4) with the [-245.5 diesel engine (65 kW/1800 rpm), synchronized gear-
box and FDA (72-);

BELARUS-952.2 (4x4) with the [-245.5 diesel engine (65 kW/1800 rpm), synchronized
gearbox, FDA (822-) and updated design;

BELARUS-952.3 (4x4) with the [1-245.5 S2 diesel engine (70 kw/1800 rpm), synchronized
gearbox, FDA (822-) and updated design.

The index “.2” means upgrading of the respective model by installing one or several
units of higher engineering level:

- Front driving axle with planetary reduction gears (for 4x4 tractors);

- Hydraulic lift-based hook-up;

- Bonnet, roof, cab fender of updated design.

The index “.3” means the equipment of the tractors with diesel engines with index S2
certified in accordance with the 2" stage of the ecological regulation of Directive 2000/25/EC,
hydrostatic power steering (HPS) system with an independent oil tank, as well as the bonnet,
roof and cab fenders of an updated design.

The distinctive features of the tractors presented in the Manual:

- Transmission with the synchronized gearbox (7/2) and synchronized reduction gear
(step-up gear): 14 forward and 4 reverse gears.

- Hydrostatic power steering (HPS) with the Danfoss metering pump, cylinder in steer-
ing trapezium and steering tie rod.

- Unified rear driving axle with more convenient external readjustment of planetary gear
brake bands.

-5-
https://tractormanualz.com/



el RIS DODD/ID29/99509/952
- Hydraulic system with a power regulator completely controlling the rear attachment
cylinder. Three sections of the distributor ensure the control of external cylinders of machines

and tools.
- Safe comfortable cab complies with the requirements of the EC and OECD directives

and is featured by the improved interior, heating and ventilation system.

-6-
https://tractormanualz.com/



SELARITS DI9/I29/9259/952

INDEX OF GROUPS, SUBGROUPS, ASSEMBLY UNITS AND PARTS OF THE CATA-

LOGUE
Group| Subgroup [Fig. No.] Description [Page
11 Feeding system
1101 11.1 | Fuel tanks (metallic) 12
1101 11.2 | Fuel tanks (plastic) 14
1101 11.3 | Fuel tank (if the tractor is equipped with a hydraulic host) 16
1108 11.4 | Fuel feeding control 18
1108 11.5 | Fuel feeding control (if the tractor is equipped with a hydraulic 20
host)
1108 11.6 | Fuel feeding control (with the Joystick-type control of hydraulic | 24
mounted system)
1109 11.7 | Donaldson air cleaner assembly 26
(for -245.5S2/[1-245.43S2)
12 Exhaust system
1205 | 12.1 ] Silencer | 28
13 Cooling system
1301, 1302 | 13.1 | Cooling unit 30
(for Belarus -900/900.2/920/920.2/950/950.2/952/952.2)
1306 13.2 | Cooling unit (for O-245.5S2/[0-245.43S2) 34
1309 133 | Fan guard 36
1310 134 | Shutter 38
1317 13.5 | Charge air cooler 40
(for 0-245.552/[1-245.43S2)
16 Clutch
1601 16.1 | Clutch assembly 240-1005009-03 42
1601 16.1a | Clutch assembly 240-1005009-06 44
1601 16.2 | Clutch casing 46
1601 16.3 | Clutch casing. Shifter 50
1601 16.4 | Clutch casing (PTO drive, mounted attachment hydraulic sys- 52
tem pump drive)
1601 16.5 | Clutch casing. PTO drive. (neng=2200 rpm) 54
1601 16.5a | Clutch casing. PTO drive. (Neng=1800 rpm) 54
1602 16.6 | Clutch control 56
17 Gearbox
1721 17.1 | Mechanical splitter/ mechanical multiplier 58
1721 17.2 | Synchronized splitter/ synchronized multiplier 60
1723 17.3 | Mechanical (synchronized) splitter/multiplier control 62
Table of equipment of the tractor models with gearboxes 64
1721 17.4 | Synchronized reverse gear 68
1723 17.5 | Synchronized reverse gear control 70
1701 17.6 | Gearbox casing. FDA drive. 72
1701 17.7 | Input and output shafts of the mechanical gearbox 4
1701 17.8 | Input shaft of the synchronized gearbox 76
1701 17.9 | Output shaft of the synchronized gearbox 78
1701 17.10 | Shaft of the first gear and reverse 80
1701 17.11 | Intermediate shaft. Internal shaft. 82
1702 17.12 | Mechanical gearbox control mechanism. Fork body. 84
1702 17.13 | Synchronized gearbox control mechanism. 86
Fork body.
1703 17.14 | Right single-lever gearbox control mechanism 88
1703 17.15 | Right two-lever gearbox control mechanism 90
-7-

https://tractormanualz.com/



SELARITS D99/929/9259/952

INDEX OF GROUPS, SUBGROUPS, ASSEMBLY UNITS AND PARTS OF THE CATA-

LOGUE
Group| Subgroup J[Fig. No.] Description [Page
18 Transfer gearbox
1802 18.1 |Transfer gearbox (for Belarus-920/920.2/920.3/952/952.2/952.3) | 92
1802 18.2 | Transfer gearbox control (for single-lever gearbox control mech- | 96
anism)
1802 18.3 |Transfer gearbox control (for two-lever gearbox control mecha- | 98
nism)
Cardan drive
Cardan shaft. Intermediate cardan shaft bearing (for Belarus-
22 2203, 2209 22.1 920/920.2/920.3/952/952.2/952.3) 98
1802 18.2 | Transfer gearbox control (for single-lever gearbox control mech- | 94
anism)
23 Front driving axle
2300 23.1 | Front driving axle 72-2300020-A. 102
2300 23.2 | Front driving axle 822-2300020 104
2302 23.3 | Front driving axle final drive 106
2303 23.4 | Differential 108
Final drive reduction gear of the front driving axle (for FDA 72-
2308 235 2300020-A) 110
Final drive reduction gear of the front driving axle
2308 23.6 (for FDA 822-2300020) 114
24 Rear axle
2401, 2407 24.1 | Rear axle casing. Final drive 118
2403 24.2 | Differential. Bearing cage 120
2409 24.3 | Differential lock mechanism 122
2409 24.4 | Wet-type differential lock mechanism 124
27 Traction hitch mechanism
2707 27.1 | Hitch. Hook version (optional). 126
2707 27.2 | Hitch. “Pendulum” or “trailer” version (optional). 128
2707 27.3 | Traction hitch mechanism 132
2707 27.4 | Traction hitch mechanism (equipment versions) 134
28 Frame
2801 28.1 | Semiframe 136
2805 28.2 | Towing arrangement 138
2807 28.3 | Hydroficated drawbar 140
30 Front axle
3000 | 30.1 [ Front axle and steering link | 142
31 Wheels and hubs
3101, 3103 311 Z)r(cl);)t guide wheels. Front wheel hubs. (for tractors with front 144
3101 31.2 | Front driving wheels 146,
31.3 148
314
3104, 3107 31.5 | Rear driving wheels. Rear wheel hubs 150
34 Steering
3401 34.1 | Steering column 152
3407 34.2 | Steering fittings 154
3405, 3407 343 HPS .hydra.lulic cylinder and fittings 158
(version with front axles)
HPS hydraulic cylinder and fittings
3405,3407 34.4 (FDA 72-2300020-A-04) 160
3405 34.5 | Hydraulic cylinder 50x25-200 162
Hydraulic cylinder LI63 and HPS fittings
34053407 | 346 | cha 595.5300020-04 or FDA 822-2300020-02/-04) 164
3405 34.7 | Hydraulic cylinder LI63 (63x30-200) 166
3407 34.8 | Steering with the FDA 822-2300020-04 and separate tank 168
3407 34.9 | Tank 172

-8-
https://tractormanualz.com/



S=LlARITS D99/929/9259/952

INDEX OF GROUPS, SUBGROUPS, ASSEMBLY UNITS AND PARTS OF THE CATA-

LOGUE
Group| Subgroup [Fig. No.] Description [Page
35 Brakes
3502, 3503 35.1 | Service brakes. Brake control (dry friction) 174
3502 35.2 | Brakes (design version) 176
3502 35.3 | Wet brakes (left/right) 178
3504, 3507 35.6 | Parking brake. Parking brake control (for wet brakes) 186
3506 357 Pipelin_es and fittings of the single-line pneumatic actuator of 190
the trailer brakes
3506 358 Pipelines and fittings of the two-line pneumatic actuator of the 192
trailer brakes
3513 35.9 | Bottle 194
3512 35.10 | Brake valve (for single-line pneumatic actuator) 194
3509 35.11 | Compressor 196
3509 35.12 | Choke assembly (for tractors without pneumatic compressor) 198
37 Electric equipment
3709, 3710 37.1 | Electric equipment for the engine 200
Electric equipment for the engine (for Belarus tractors -
3709,3710 37.2 900.3/920.3/950.3/952.3) 202
3700 37.3 | Electric equipment for the transmission 204
3700 37.4 | Electric equipment for the cab 206
3701 37.5 | Alternator 210
3703 37.6 | Storage battery pack (starting system 12 V) 212
3703 37.7 | Storage battery pack (starting system 24 V) 212
3703 37.8 | Storage battery pack 214
3707 37.9 | Electric torch pre-heater 216
3708 37.10 | Starter 218
3711 37.11 | Road headlight assembly 220
3712 37.12 | Front light assembly 220
3712 37.13 | Front light assembly 222
3716 37.14 | Rear light assembly 224
38 Instrumentation
3805 38.1 | Base, instruments 226
3805 38.2 | Wall, cover 230
39 Tools and accessories
3901 39.1 | Operator tools 232
3912 39.2 | First-aid kit 232
42 Power take-off
4202 42.1 | Rear power take-off shaft 234
4202 42.2 | Rear power take-off shaft 238
4211 42.3 | Driving pulley 242
4204 42.4 | Side power take-off shaft 244
4216 42.5 | Rear power take-off shaft control 246
4216 426 Rear power take-off shgft control (for tractors with hydraulic 248
lift and lift hitch mechanism)
4235 42.7 | Ballast 250
4235 42.8 | Front ballast 252
46 Hydraulic system
4605 46.1 | Rear mounted attachment (for tractors with power governor) 254
4605 46.2 | Rear mounted attachment (for tractors with power governor) 260
4605 46.3 | Rear mounted attachment (for tractors with hydraulic lift) 266
4605 46.4 | External interlock of the lower rods 272

-9-
https://tractormanualz.com/



S AT D99/D29/959/952

INDEX OF GROUPS, SUBGROUPS, ASSEMBLY UNITS AND PARTS OF THE CATA-

LOGUE
Group | Subgroup |Fig. No. Description Page
46 4605 46.5 | Telescopic drawbar 274
4607 46.6 | Hydraulic system P85-4600015 276
4607 46.7 | Hydraulic system P90-4600010 280
4607 46.8 | Hydraulic system P1221-4600010 282
4607 46.9 | Hydraulic system casing P1221-4600010 284
4607 46.10 | Hydraulic system 80-4600010-b 288
4607 46.11 | Hydraulic units and fittings (with power governor). 290
Hydraulic units and fittings (with hydraulic lift and distributor RS
4607 46.12 213 MITA) 292
4607 4613 Hydrgulic units and fittings (if the tractor is equipped with a hy- 294
draulic host)
Hydraulic units and fittings of the hydraulic system with rope
4607 46.14 control of the distributor (Joystick type) 296
4607 46.15 | Hydraulic system casing and filter 298
4604 46.16 | Pump drive 302
Ll 100 46.17 | Hydraulic cylinder L} 100x200 304
P80 46.18 | Hydraulic distributor P80-3/4-222-3I'r 306
4607 46.19 | Hydraulic distributor control P80 309
PI170 46.20 | Hydraulic distributor PI170 312
4607 46.21 I7—|())/draulic distributor control RS213 Mita, RS 213 Belarus, PI1 316
M036.506 46.22 | Quick-connection coupling 318
4619 46.23 | Retention mechanism 320
4614 46.24 | Governor 322
4616 46.25 | Governor control 326
4616 46.26 Go_vernor control (Hydraulic mounted system with combined 328
adjustment)
4616 46.27 | Switch (Hydraulic mounted system with combined adjustment) | 330
4618 46.28 | Mixer 332
4625 46.29 | Hydraulic lift cylinder 334
4634 46.30 | Hydraulic lift distributor 336
4635 46.31 | Hydraulic lift control 338
4635 46.32 | Hydraulic lift 340
48 Differential lock control
4801 | 48.1 | Differential lock control of the rear axle | 342
67 Tractor cab
6700 67.1 | Tractor cab. Rear fenders 344
6700 67.2 | Tractor cab. Rear fenders 348
6700 67.3, | Roof
67.4 352
6700 67.5 | Canopy framework. Base 354
6702 67.6 | Cab floor 356
6708 67.7 | Cab doors 358
68 Seat
6800 68.1 | Operator seat 360
6804 68.2 | Operator seat 364
6801 68.3 | Seat suspension 366
6809 68.4 | Additional seat 370
81 Heater
8101 | 811 [ Heater | 372
82 Cab accessories
8201 82.1 | Internal rear-view mirror 376
8201 82.2 | Side rear-view mirror 376
8204 82.3 | Sun visor 376

-10-
https://tractormanualz.com/



SDELARITS DIUD/I29/59/952

INDEX OF GROUPS, SUBGROUPS, ASSEMBLY UNITS AND PARTS OF THE CATA-

LOGUE
Group| Subgroup [Fig. No.] Description [Page
84 Empennage
8400 84.1 | Facing 378
8400 84.2a | Facing (left-side view) 382
8400 84.26 | Facing (right-side view) 383
8400 84.2B | Facing (sections) 384
8405 84.3 | Footstep 387
8403 84.4 | Front fenders (with FDA 72-2300020-A) 388
8403 84.5 | Front fenders (for FDA 822-2300020-02) 390
8403 84.6 | Front fenders (for FDA 822-2300020-04 with short tubes) 392
Control system
87 Differential lock and PTO control (electrical part) for Belarus-
8700 87.1 920.2/920.3/952.2/952.3 394

-11 -
https://tractormanualz.com/



SJ=LlARIS D99/929/259/952

Fig.11.1. Fuel tanks (metallic)

-12-
https://tractormanualz.com/



D99/929/9259/952

Group 11. Feeding system
Subgroup 1101. Fuel tanks (metallic)

Fig. N FI)\loos Designation Q-ty Description
111 70-1101005 1 Tanks
1 70-1101020 1 Tank (metallic)
2 70-1101070 4 Clamp
3 70-1101035-b 1 Hose pipe
4 XC-66 2 Clamp
5 70-1101010 1 Tank
80-1101520 1 Plastic tank
6 B.M5-6gx12.58.019 TOCT 17473-80 5 Screw
7 80-1101067 5 Washer
8 AP70.3827 or 1 Fuel level sensor
OYMI-21M
9 200-3806026 1 Gasket
10 | 80-1101250-b 2 Right bracket
11 | M10-6gx25.88.35.019 TOCT 7796-70 12 Bolt
12 | 10 OT OCT 37.001.115-75 12 | Washer
13 | M10-6H.6.019 'OCT 5915-70 12 Nut
14 | 80-1101012-b 8 Gasket
15 | MNP-36-01 8 Gasket
16 | 85-1101002-02 1 Tube
17 | 822-1101081 2 Connecting pipe
18 | Mre-1 2 Cock
19 | 70-1101042 2 Cramp
20 |50-1111102-01 2 Gasket
21 | 920M-1101210 1 Fuel pipeline
22 |12 0T OCT 37.001.115-75 8 Washer
23 | M12-6gx30.88.35.019 TOCT 7796-70 8 Bolt
24 | 80-1101280-b 2 Left bracket
25 | 36-1101070 1 Chain
26 | 082-1103010 1 Plug
27 | 36-1104787 1 Bolt
28 | 36-1104788 2 Gasket
29 | 920-1101160-01 1 Fuel pipeline
30 |[11,113-100I'OCT 3722-81 1 Ball
31 | 92001-1101240-05 1 Fuel pipeline
32 | 018-051 1 Bolt
33 | 418-055A-01 2 Seal ring

FOCT - State Standard (translator’s note)
OCT - Industrial branch standard (translator’s note)

-13-

https://tractormanualz.com/




t.l
i

I«

1o

=

<

(]

0
-
>

e

N

>

N
t\'

(]

>

N
(\’

Sl

)

Fig.11.2. Fuel tanks (plastic)

-14 -
https://tractormanualz.com/



S W o K DID/D29/DHD/DH2
Group 11. Feeding system
Subgroup 1101. Fuel tanks (plastic)
Fig. N iﬁf' Designation Q-ty Description
11.2 70-1101005 1 Tanks
1 80-1101510 1 Plastic tank
2 70-1101070 4 Clamp
3 70-1101035-b 1 Hose pipe
4 XC-66 2 Clamp
5 80-1101520 1 Plastic tank
6 B.M5-6gx12.58.019 NOCT 17473-80 5 Screw
7 80-1101067 5 Washer
8 AP70.3827 or 1 Fuel level sensor
OYMMN-21M
9 200-3806026 1 Gasket
10 80-1101250-b 2 Right bracket
11 M10-69x25.88.35.019 TOCT 7796-70 12 Bolt
12 10 OT OCT 37.001.115-75 12 Washer
13 M10-6H.6.019 TOCT 5915-70 12 Nut
14 | 80-1101012-b 8 Gasket
15 MP-36-01 8 Gasket
16 80-8101015-02 1 Tube
17 | 822-1101081 1 Connecting pipe
18 Mnrie-1 2 Cock
19 70-1101042 2 Cramp
20 50-1111102-01 2 Gasket
21 | 920M-1101210 1 Fuel pipeline
22 12 OT OCT 37.001.115-75 8 Washer
23 M12-6gx30.88.35.019 TOCT 7796-70 8 Bolt
24 | 80-1101280-b 2 Left bracket
25 36-1101070 1 Chain
26 082-1103010 1 Plug
27 36-1104787 1 Bolt
28 36-1104788 2 Gasket
29 920-1101160-05 1 Fuel pipeline
30 11,113-100 NOCT 3722-81 1 Ball
31 92001-1101240-05 1 Fuel pipeline
32 | [018-051 1 Bolt
33 | [18-055A-01 2 Seal ring

-15-

https://tractormanualz.com/




!.'
\

\
)

i
=
DY
[
el
C
¢
)
()
o
o
N
S»
AN
i
o
o
Sl
)

32 313029 28

Fig.11.3. Fuel tanks

-16 -
https://tractormanualz.com/



Subgroup 1101. Fuel tank
(if the tractor is equipped with a hydraulic host)

Fig. Nd FI’\loos. Designation Q-ty Description
11.3 1 1221-1101690-01 2 Clamp
2 M6-69x10.58.019 OCT 17473-80 4 Screw
3 6T OCT 37.001.115-75 4 Washer
4 M6-6H.6.019 TOCT 5915-70 4 Nut
5 OYMI-21M 1 Fuel level gauge sensor
6 200-3806026 1 Gasket
7 80-1101067 5 Washer
8 B.M5-6gx16.58.019 TOCT 17473-80 5 Screw
9 920-1101160-05 1 Tube
10 | 36-1104788 2 Gasket
11 | 36-1104787 1 Connecting pipe bolt
12 | 920I1-1101240-05 1 Fuel pipeline
12a | 920I1-1101240-08 1 Fuel pipeline
13 | 1221-1101530 2 Fuel intake
14 | 018-055A-01 4 Seal ring
15 | NP-43-03 4 Seal YM6
16 | 1221-1101690 2 Clamp
17 | 1221-1101510 1 Tank
18 | 1221-1101620 1 Angle piece
19 | 082-1103010 1 Plug
20 | 85-1101002-03 1 Tube
21 | 36-1101070 1 Chain
22 | C8.01.019 NOCT 11371-78 1 Washer
23 | 8T OCT 37.001.115-75 1 Washer
24 | M8-6gx20.88.35.019 NOCT 7796-70 1 Bolt
25 |11,112-100 FOCT 3722-81 1 Ball
26 | 822-1101081 1 Connecting pipe
27 | 920-1101280 1 Filler neck
28 | XC-66 2 Clamp
29 | 70-1101035-b 1 Hose pipe
30 | M12-6gx45.88.35.019 TOCT 7796-70 8 Bolt
31 |12 0T OCT 37.001.115-75 8 Washer
32 |1221-1101130 4 Bracket
33 | M10-6H.04.019 OCT 5916-70 12 Nut
34 | 100T OCT 37.001.115-75 8 Washer
35 | C10.01.019TOCT 11371-78 12 | Washer
36 | M10-6gx25.88.35.019 TOCT 7796-70 8 Bolt

-17 -

https://tractormanualz.com/

DIG/I29/959/952




JESLlARUS D99/929/259/952

80B-4216105

Fig.11.4. Fuel feeding control

-18-
https://tractormanualz.com/



SELARIS

DIUD/I29/259/952

Subgroup 1108. Fuel feeding control

Fig. No. Fl)\IOOS. Designation Q-ty Description
114 1 80B-1108545 1 Bracket

2 2x12.019 NOCT 397-79 9 Cotter pin

3 80B-1108506 4 Lever

4 3,2x18.019 NOCT 397-79 9 Cotter pin

5 80B-1108542 2 Rod tip

6 70-1601109-01 9 Pin

7 80B-1108503 1 Rod

8 80B-1108365 1 Lever

9 80B-1108360 1 Shaft

10 M8-6H.6.019 OCT 5915-70 6 Nut

11 70-1108317 1 Boss

12 80B-1108537 1 Rod

13 80B-1108343 1 Rod

14 | 80B-1108344 1 Rod

15 80B-1108380 1 Bracket

16 M6-60x20.88.35.019 TOCT 7798-70 4 Bolt

17 6T OCT 37.001.115-75 8 Washer

18 M6-6H.6.019 TOCT 5915-70 5 Nut

19 80B-1108341 1 Plate

20 8T OCT 37.001.115-75 1 Washer

21 C 10.01.019TOCT 11371-78 1 Washer

22 80-1108028 2 Washer

23 80-1108178 1 Friction washer

24 A13.11.000 1 Handle

25 80B-1108350 1 Handle

26 80B-1108347 1 Disk spring

27 M14x1,5-6H.6.019 TOCT 5915-70 2 Nut

28 80B-1108370 1 Bracket

29 | A13.36.001 1 Boot

30 M10-69x25.88.35.019 TOCT 7796-70 2 Bolt

31 10 OT OCT 37.001.115-75 2 Washer

32 M6-60x12.88.35.019 TOCT 7798-70 2 Bolt

33 80B-1108346 1 Bracket

34 50-1108044 1 Key

35 M6-69gx30.88.35.019 TOCT 7798-70 1 Bolt

36 M8-60x25.88.35.019 TOCT 7796-70 1 Bolt

37 70-4803019 1 Spring

38 C 8.01.019I'OCT 11371-78 4 Washer

39 80B-1108510 1 Pedal

40 80B-1108526-01 1 Rod

41 8x30 OCT 37.001.163-75 1 Pin

42 80B-1108344-01 1 Rod
1220-1108344-A*/**

43 80B-1108530 1 Bracket
800-1108530-A*/**

44 80B-1108541 1 Rod
1025-1108541-01**/(-02,-03)*

45 B.M4-69x10.58.019 TOCT 17473-80 1 Screw

46 70-1310441 1 Catch

47 80-1108317 1 Boss

48 80-1108126 1 Bracket

49 80-1108630-A-01 1 Cable

50 M12x1,25-6H.6.019 TOCT 5915-70 1 Nut

51 C 12.01.019TOCT 11371-78 1 Washer

52 80-1024211 1 Shield

53 | A30.04.017 2 Cap

54 M6-6gx12.88.35.019 TOCT 7798-70 2 Bolt

* 900.2/920.2/950.2/952.2
** 900.3/920.3/950.3/952.3

-19-

https://tractormanualz.com/




SZSLlARITS D99/929/9259/952

22 23 24

W A O OO N ® A~ O

Fig.11.5. Fuel feeding control (if the tractor is equipped with a hydraulic host)

-20-
https://tractormanualz.com/



SELlARITS

Subgroup 1108. Fuel feeding control (if the tractor is equipped with a hydraulic host

DO9/I29/9259/952

Group 11. Feeding system

Fig. No. IT\IOOS. Designation Q-ty Description

11.5 1 80B-1108570 1 Bracket
2 2x12.019 OCT 397-79 4 Cotter pin
3 80B-1108506 2 Lever
4 3,2x18.019 OCT 397-79 9 Cotter pin
5 80B-1108542 2 Rod tip
6 70-1601109-01 4 Pin (6x22)
7 80B-1108503 1 Rod
8 80B-1108365 1 Lever
9 80B-1108360 1 Shaft
10 | M6-6H.6.019 TOCT 5915-70 10 Nut
11 | 75-1108333 1 Coupling
12 | 600-1108017 1 Boss
13 | 75-1108313 1 Rod
14 | 75-1108312 1 Coupling
15 | 1021-1108509 1 Bracket
16 | 6T OCT 37.001.115-75 8 Washer
17 | 1021-1108508 1 Bracket
18 | M6-6gx20.88.35.019 TOCT 7798-70 6 Bolt
19 | M8-69gx20.88.35.019 TOCT 7796-70 3 Bolt
20 | 8T OCT 37.001.115-75 4 Washer
21 | 1221-1108105 1 Bracket
22 | 80-1108028 2 Washer
23 | 80-1108178 1 Friction washer
24 | A13.11.000 1 Handle
25 | 1021-1108350 1 Handle
26 | 80B-1108347 1 Disk spring
27 | M14x1,5-6H.6.019 TOCT 5915-70 2 Nut
28 80B-1108317 1 Boss
29 | 80B-1108300-A-05 1 Cable
30 | M6-60x12.88.35.019 TOCT 7798-70 2 Bolt
31 | 50-1108044 1 Key
32 | M6-6gx30.88.35.019 TOCT 7798-70 1 Bolt
33 | A13.36.001 1 Boot
34 | M10-6gx25.88.35.019 TOCT 7796-70 2 Bolt
35 10 OT OCT 37.001.115-75 2 Washer
36 | 80B-1108510 1 Pedal
37 | 80B-1108526-01 1 Rod
38 | 8x30 OCT 37.001.163-75 1 Pin
39 | 1220-1108344-A 1 Rod
40 | 800-1108530-A 1 Bracket
41 | M8-6H.6.019 NOCT 5915-70 4 Nut
42 1025-1108541 1 Rod

1025-1108541-01**/(-02,-03)*

43 | C8.01.019IOCT 11371-78 4 Washer
44 | M8-6¢gx25.88.35.019 T'OCT 7796-70 1 Bolt
45 | B.M4-69gx10.58.019 NTOCT 17473-80 1 Screw
46 | 70-1310441 1 Catch
47 | 80-1108317 1 Boss
48 | 80-1108126 1 Bracket
49 | 80-1108630-A-01 1 Cable
50 | M12x1,25-6H.6.019 TOCT 5915-70 1 Nut
51 | C12.01.019TOCT 11371-78 1 Washer
52 | 80-1024211 1 Shield
53 | A30.04.017 2 Cap

*900.2/920.2/950.2/952.2
** 900.3/920.3/950.3/952.3

-21 -

https://tractormanualz.com/




S AT DIUD/ID29/259/952

22 23 24

W A O OO N ® A~ O

Fig.11.5. Fuel feeding control (if the tractor is equipped with a hydraulic host)

-22.
https://tractormanualz.com/



D=Ll ARITS D99/929/929509/952
Group 11. Feeding system
Subgroup 1108. Fuel feeding control (if the tractor is equipped with a hydraulic host)

Fig. No. iﬁf' Designation Q-ty Description
115 54 | M6-6gx12.88.35.019 TOCT 7798-70 2 Bolt
56 |70-3723023 1 Bush
57 | 70-4803019 1 Spring
58 | 80B-1108341 1 Plate
59 | C10.01.019TOCT 11371-78 1 Washer

-23-
https://tractormanualz.com/



SELARTS D99/929/9259/952

161718 19

Fig.11.6. Fuel feeding control
(with the Joystick-type control of hydraulic mounted system)
-24 -
https://tractormanualz.com/



DI99/I29/9259/952

Group 11. Feeding system
Subgroup 1108. Fuel feeding control
(with the Joydtick-type control of hydraulic mounted system)

Fig. No. F;\IOOS' Designation Q-ty Description
11.6 1221-1108070 1 Rod (5, 9, 11)

1221-1108080 1 Rod (5, 7,9)

1 80B-1108545 1 Bracket

2 2x12.019 NOCT 397-79 6 Cotter pin

3 80B-1108506 3 Lever

4 3,2x18.019 NOCT 397-79 7 Cotter pin

5 80B-1108542 4 Rod tip

6 70-1601109-01 6 Pin

7 1221-1108029 1 Rod

8 1221-1108045 1 Bracket

9 M8-6H.6.019 OCT 5915-70 10 Nut

10 | 8T OCT 37.001.115-75 5 Washer

11 | 1221-1108073 1 Rod

12 | M8-6gx25.88.35.019 NOCT 7796-70 2 Bolt

13 | 1221-1108020 1 Bracket

14 | 922-1108146 1 Rod

15 | A13.11.00 1 Handle

16 | M14x1,5-6H.6.019 TOCT 5915-70 2 Nut

17 | 80B-1108347 2 Disk spring

18 | 80-1108178 2 Friction washer

19 | 822-1108028 1 Washer

20 | 1221-1108035 1 Roller

21 | 70-1108317 1 Boss

22 | A13.36.001 1 Boot

23 | M10-6gx25.88.35.019 TOCT 7796-70 2 Bolt

24 | 10 OT OCT 37.001.115-75 2 Washer

25 | M6-6gx30.88.35.019 TOCT 7798-70 1 Bolt

26 | M6-6H.6.019 TOCT 5915-70 1 Nut

27 | 70-4803019 1 Spring

28 | C8.01.019I'OCT 11371-78 4 Washer

29 | 80B-1108510 1 Pedal

30 | 80B-1108526 1 Rod

31 | 8x30 OCT 37.001.163-75 1 Pin

32 | 80B-1108344-01 1 Rod
1220-1108344-A*/**

33 | 80B-1108530 1 Bracket
800-1108530-A*/**

34 | 80B-1108541 1 Rod
1025-1108541-01**/(-02,-03)*

35 | A30.04.017 2 Cap

36 | 6T OCT 37.001.115-75 2 Washer

37 | M6-6gx12.88.35.019 TOCT 7798-70 2 Bolt

38 | 80-1108630-A-01 1 Cable

39 | 80-1108126 1 Bracket

40 | 80-1108317 1 Boss

42 | 70-1310441 1 Catch

43 | B.M4-6gx10.58.019 TOCT 17475-80 1 Screw

*900.2/920.2/950.2/952.2
** 900.3/920.3/950.3/952.3

-25-

https://tractormanualz.com/




SELARITS D99/929/9259/952

15

1"

N
.20r120r16 3
m ’_/\H ‘\f‘ o=t 1§ 1"

70Y-1301015

Fig.11.7. Donaldson air cleaner assembly ([-245.5S2/[1-245.43S2)

-26 -
https://tractormanualz.com/



K J Ay W U K BODD/D29/DHD/IDH2
Subgroup 1109. Donaldson air cleaner assembly
(O-245.5S2/[1-245.43S2)

Fig. No. Tﬁf' Designation Q-ty Description
11.7 1 1025-1109010 1 Pipe
2 1025-1109006 1 Branch pipe (allowed substitution for pos.
12 or 16)
3 245-1008029 1 Branch pipe
6 M8-6gx25.88.35.019 OCT 7796-70 2 Bolt
7 M8-6H.6.019 TOCT 5915-70 2 Nut
8 C8.01.019 NOCT 6958-78 4 Washer
9 8T OCT 37.001.115-75 2 Washer
11 | P78-0532 1 Bracket
12 | "Sico Rubena"270 003 151-A TY TPD 1 Silicon branch pipe
282 (allowed substitution for pos. 2 or 16)
13 | FPG 09-0219 1 Air filter (Donaldson)
14 | “NORMA” TORRO 90-110/9-C6W 2 Clamp
15 | “NORMA” TORRO 70-90/9-C6W 2 Clamp
16 | PR001-60-80-PES 1 Heat-resistant branch pipe
(allowed substitution for pos. 2 or 12)

=27 -
https://tractormanualz.com/



Sl ARITS DYOUV/ID29/259/952

Fig.12.1. Silencer

-28-
https://tractormanualz.com/



D99/929/9259/952

Group 12. Exhaust system
Subgroup 1205. Silencer

(For Belarus-900/900.2/900.3/950/950.2/950.3/952/952.2/952.3)

Fig. No. F;\IOOS' Designation Q-ty Description
12.1 245-1205015 1 Silencer (1-5)
245-1205130 1 Clamp (2-5)
1 |245-1205020 1 Silencer
2 245-1205131 1 Cramp
3 245-1205132 1 Clamp
4 C 10.01.019TOCT 11371-78 2 Washer
5 M10-6H.6.019 OCT 5915-70 2 Nut
(For Belarus-920/920.2/920.3)
Fig. No. IT\Ioos. Designation Q-ty Description
12.1 60-1205015 1 Silencer (1-5)
60-1205105 1 Clamp (2-5)
1 160-1205015 1 Silencer
2 60-1205101 1 Cramp
3 60-1205103 1 Clamp
4 C 10.01.019TOCT 11371-78 2 Washer
5 80-1205136 2 Nut

-29.

https://tractormanualz.com/




T T

R RN REREE]

'
- Perrerrrire e

Jelterrrrneee gl

|I||I|||||||||||||||||||!ﬂ|||

[ -
=R

.
= AT

Fig.13.1. Cooling unit (for Belarus-900/900.2/920./920.2/950./950.2/952/952.2)
-30-
https://tractormanualz.com/




D=l ARTS D99/929/959/952
Group 13. Cooling system
1301. Cooling unit
(For Belarus-900/900.2/920./920.2/950./950.2/952/952.2)
Fig. No. F;\IOOS' Designation Q-ty Description
13.1 90-1301009 1 Cooling unit
3 900-1405120 1 Oil pipeline
5 70-1309080 1 Fan cover
6 80-1310020* 1 Bracket
8 70-1310010-A* 1 Shutter
9 70-1405110 1 Oil pipeline
10 | 70-1405230 1 Filter
11 | XC-21 or 8 Clamp
“NORMA” TORRO 16-25/9-C6W
12 | XC-46 or 4 Clamp
“NORMA” TORRO 32-50/9-C6W

15 | 90-1301233 1 Seal
16 | 1321-1311008 1 Tube
17 | 90-1302003-A 1 Brace
18 922-1311001 1 Bracket
19 | 90-1302004 2 Tube
20 85-1302071 2 Shock-absorber
21 | 70-1303001 1 Hose
22 | 50-1303062-b2 1 Hose
23 80-1302012-A 1 Bracket
24 | 80-1311002 1 Clamp
25 | 80-1311003 1 Bush
26 | 80-1311004 1 Plate
27 | 80-1311006 1 Disk
28 | 80B-1310007* 1 Cable shell
29 80-1311010 1 Expansion tank
30 | 80M-1311011 1 Plug
31 80-1405089 1 Male pipe adapter
32 1520-1302072 1 Bracket
33 | 70/1-1024216* 1 Clamp
34 | 70-1115012-03 1 Buckle
35 | 70-1310016* 1 Slat
36 70-1310121-A* 1 Control cord
37 70-1310441* 2 Catch
38 70-1405013 4 Hose
40 | 70-3506027 1 Bush
41 | 40-4607032 1 Clamping bolt
42 | 40-4607038-A 3 Washer
43 | 54.06.413 1 Spring
44 50-4605069 1 Bush
46 | M6-6gx40.88.35.019 FOCT 7795-70 1 Bolt
48 | M8-6gx30.88.35.019 FOCT 7796-70 4 Bolt
49 | M8-6gx16.88.35.019 FOCT 7796-70 8 (1*) | Bolt
50 | M6-60x16.88.35.019 TOCT 7798-70 1 Bolt
51 | B.M4-6gx8.58.019 TOCT 17473-80* 2 Screw
52 | B.M6-6gx12.58.019 OCT 17473-80* 1 Screw
53 | M6-6H.6.019 FOCT 5915-70* 3 Nut
54 | M8-6H.6.019 TOCT 5915-70 4 Nut
55 | C8.01.019 rOCT 6958-78 4 Washer
56 C 8.01.019IOCT 11371-78 4 Washer
57 | 3,2x18.019 NOCT 397-79 4 Cotter pin
58 | 6T OCT 37.001.115-75 2 (1*) | Washer
59 | 8T OCT 37.001.115-75 12 (1*) | Washer
60 KI1/4". A12.019 TY 23.1.506-91 1 Plug

* optionally (jointly with pos.8)
TY — Technical Specifications (translator’'s note)

-31-
https://tractormanualz.com/



T

'
- Perrerrrire e

R RN REREE]

Jelterrrrneee gl

|I||I|||||||||||||||||||!ﬂ|||

[ -
=R

T T

.
= AT

Fig.13.1. Cooling unit (for Belarus-900/900.2/920./920.2/950./950.2/952/952.2)

-32-

https://tractormanualz.com/




a2 US D99/9229/959/952
Group 13. Cooling system
1301. Cooling unit
(For Belarus-900/900.2/920./920.2/950./950.2/952/952.2)
Fig. No. T\Ioos. Designation Q-ty Description
13.1 67 | 70Y.13.01.015** or 1 Water radiator
90-1301015** or
161.1301010-15**
70Y.13.01.010-01
70Y.13.01.010 or
90-1301010 or
161.1301010
69 | 245-1405010A 1 Oil radiator
73 “NORMA” TORRO 12-20/9-C6W 2 Clamp

** for tropics

-33-

https://tractormanualz.com/




2
)

i
I
I
[ .

&
¢y
(N
o
o
~
N
\»
Ca
140
~
Sl
N

¥

19 20

18

AN
\

= ——
J

=g, A — e
EI\ ! #"__,-f’f =

g
el
F
31

[
I
o

.,_
[
.

e |
hﬂ""-«.

[P |
B

4
/’ﬂ

f; 77 7
- Nﬁ/ E/E/ﬂi/ﬁ/

Fig.13.2. Cooling unit (for [-245.5S2/[]-245.43S2)

-34-
https://tractormanualz.com/



S ARITS

DI99/929/259/952

Group 13. Cooling system
Subgroup 1301. Cooling unit (for -245.5S2/[1-245.43S2)

Fig. No. FI>\loos.. Designation Q-ty Description
13.2 1 85-1309080 1 Fan cover
2 ]1025.13.01.0106 1 Water radiator
3 1025.3-1301340 1 Seal
4 1 Plug A21.01.270-1
5 2 Clamp “NORMA” TORRO 16-25/9-C6W
6 400 mm | Hose pipe 14x23-1,6 TOCT 10362-76
7 4 Clamp “NORMA” TORRO 32-50/9-C6W
8 85-1303010 1 Hose
9 1520-1302072 1 Bracket
10 | 85-1302071 2 Shock-absorber
11 | C8.01.019 I'OCT 6958-78 4 Washer
12 | 1025-1302003-b 1 Brace
13 | 3,2x18.019 NOCT 397-79 4 Cotter pin
14 | 80-1302011 1 Bracket
15 | 80-1311002 1 Clamp
16 | 80M1-1311010-A 1 Expansion tank
17 | 800M-1311011 1 Plug
18 | M6-6H.6.019 TOCT 5915-70 2 Nut
19 | 6T OCT 37.001.115-75 2 Washer
20 | M6-6gx16.88.35.019 TOCT 7798-70 1 Bolt
21 | 923-1311001 1 Bracket
22 | 80-1311004 1 Plate
23 | M6-6gx40.88.35.019 TOCT 7795-70 1 Bolt
24 | 80-1311003 1 Bush
25 | 54.06.413 1 Spring
26 | 80-1311006 1 Disk
27 | M8-6gx16.88.35.019 TOCT 7796-70 13 Bolt
28 | 8T OCT 37.001.115-75 13 Washer
29 | M8-6H.6.019 TOCT 5915-70 12 Nut
30 | 85-1303001 1 Hose
31 1 Plug — KI" 1/4".A12.019
32 | 1025.3-1301230 1 Seal

-35-

https://tractormanualz.com/




D99/929/9259/952

1

Bolt M10 of the fuel

}jﬁ# ‘*{

14
16

B
Bolt M10 fasteni A 1 13
m""—\ 5
6 1% 17
16
il i

S
R
7

g
il !

=TEA
5B
e //i ’
% gﬁzr
5 16
Fig.13.3. Fan guard
-36-

https://tractormanualz.com/



DI99/929/9259/952

Group 13. Cooling system
Subgroup 1309. Fan guard

Fig. No. F|>\IOOS. Designation Q-ty Description
13.3 1025-1309300 1 Fan guard
1 1025-1309070 1 Bracket
2 1025-1309075 2 Bracket
3 1025-1309075-01 1 Bracket
4 1025-1309075-02 1 Bracket
5 1025-1309080 1 Bracket
6 1025-1309080-01 1 Bracket
7 1025-1309085 1 Bracket
8 1025-1309090 1 Bracket
10 | 1025-1309041 1 Left guard
11 | 1025-1309051-b 1 Right guard
13 | M8-6gx20.88.35.019 TOCT 7796-70 1 Bolt
14 | M6-6gx14.88.35.019 TOCT 7798-70 9 Bolt
-37-

https://tractormanualz.com/




SELARITS D99/929/259/952

5 6 7 8 g 10 11 12 13 1416 16 17 18 19

Fig.13.4. Shutter

- 38 -
https://tractormanualz.com/



2 F S W U kN DID/D29/DH59/952
Group 13. Cooling system
Subgroup 1310. Shutter
Fig. No. F|>\IOOS. Designation Q-ty Description
134 70-1310010-A 1 Shutter (1-29)

1 70-1310016 1 Slat

2 A09.01.001 1 Shutter

3 A09.01.015 1 Drum

4 C 6.01.0191OCT 11371-78 1 Washer

5 2x12.019 'OCT 397-79 2 Cotter pin

6 | A09.01.005 1 Spring

7 70-1310441 2 Catch

8 B.M4-6gx8.58.019 NOCT 17473-80 2 Screw

9 80-1310020 1 Bracket

10 80B-1310007 1 Shell

11 70-4803027 1 Bracket

12 | 70-1310121-A 1 Control cord

13 M6-6H.6.019 TOCT 5915-70 2 Nut

14 6T OCT 37.001.115-75 2 Washer

15 70-1310411 1 Cramp

16 | A09.01.023 1 Spring

17 70-1310450 1 Drum

18 70-1310412 1 Slat

19 70-1310130-A 1 Handle

20 C5.01.0191OCT 11371-78 1 Washer

21 5T OCT 37.001.115-75 1 Washer

22 B.M5-6gx12.58.019 TOCT 17473-80 1 Screw

23 B.M6-69x20.58.019 TOCT 17473-80 2 Screw

24 | 80-4803026 1 Bracket

25 70-4803022 1 Bush

26 70J1-1024216 1 Clamp

27 70-1310013-A 1 Slat

28 | A09.01.004 1 Rod

29 | A09.01.011 1 Tip

-39-

https://tractormanualz.com/




DZLlARITS DY9UD/I29/959/952

12 -1 10

Fig.13.5. Charge air cooler ([1-245.5S2/[1-245.43S2)

-40-
https://tractormanualz.com/



2 Sy W g KN DODD/D29D/DHD/DH2
Group 13. Cooling system
Subgroup 1317. Charge air cooler
(O-245.5S2/0-245.43S2)

Fig. No. ?ﬁf‘ Designation Q-ty Description
135 1 1025-1317100 1 Charge air cooler
2 |“NORMA” GBS 71/25 W2 8 Clamp
3 2 Silicon branch pipe 60x80, blue
4 1025[1-1317600 1 Air duct
5 1025-1317735 2 Bracket
6 1 Silicon branch pipe 60x80, red
7 1025-1317610 1 Air duct
8 “NORMA” GBS 61/20 W2 2 Clamp
9 1 Silicon branch pipe 50x100, red
10 | 1025I1-1317620 1 Air duct
11 | M8-6H.6.019 NOCT 5915-70 2 Nut
12 | C8.01.019 I'OCT 6958-78 4 Washer
13 | 8T OCT 37.001.115-75 4 Washer
14 | M8-6gx16.88.35.019 OCT 7796-70 4 Bolt
15 | KI1/4".A12.019 TY 23.1.506-91 2 Plug
16 1 Silicon branch pipe 63x80, blue

-4] -
https://tractormanualz.com/



ELARYS 999/929/959/952

18
15,16,17 \

Fig.16.1. Clutch assembly 240-1005009-03
(without pos.27a: 240-1005009)

- 42 -
https://tractormanualz.com/



D99/929/92959/952
Group 16. Clutch

Subgroup 1601. Clutch assembly

Q-ty
900 |900.3/920.3
920 | 950/952
920.2(952.2/952.3
. Pos. . . S o I
Fig. No No. Designation % g g Description
< 2 g
16.1, 80-1601090-A - 1 - | Clutch plate (5-15, 18-31)
16.1a 80-1601090 1 - 1 | Clutch plate (5-15, 18-27, 28-31)
85-1601120-b 1 1 1 | Backing plate (12-15, 23)
1 85-1601130-01 or 1 1 - Driven plate (includes 2, 3)
85-1601130-02
la 80-1601130-A - - 1 | Driven plate (includes 2a, 3a)
2 70-1601138-01 or 2 2 - Friction lining (included in 1)
70-1601138-02
2a 566528 - - 12 | Segment GBV 156400 (7650861d) (in-
cluded in 1a)
3 2-4x8.32 TOCT 12642-80 24 | 24 - | Rivet (included in 1)
3a 566529 - - 12 | Rivet TT2 7050914 (included in 1a)
4 70-1601074 6 6 6 | Bush
5 80-1601093 1 1 1 | Pressure plate
6 3,2x18.019 NOCT 397-79 12 | 12 | 12 | Cotter pin
7 85-1601108 12 | 12 | 12 | Washer
8 85-1601096 6 6 6 | Pin
9 85-1601094 3 3 3 | Clutch lever
10 | 85-1601083 3 3 3 | Spring
11 | 85-1601097 3 3 3 | Fork
12 | 70-1601062 2 2 2 | Washer
13 | 70-1601091 12 | 12 | 12 | Damper
14 | 70-1601053 1 1 1 | Bush
15 [ 85-1601125-b 1 1 1 | Backing plate (assembled with 16 and 17)
16 | 70-1601051 1 1 1 | Hub (included in 15)
17 | 8x22.01 TOCT 10299-80 6 6 6 | Rivet (included in 15)
18 | 85-1601109-A 3 3 3 | Adjusting nut
19 | 85-1601086 3 3 3 | Retaining washer
20 | C8.01.019TOCT 11371-78| 6 6 6 | Washer
21 | 8T OCT 37.001.115-75 6 6 6 | Washer
22 | M8-6gx16.88.35.019 6 6 6 | Bolt
FOCT 7796-70
23 | 6x30.01 TOCT 10299-80 3 3 3 | Rivet
24 | M12x1,25-6H.6.019 9 9 9 | Nut
FOCT 5915-70
25 |12 0T OCT 37.001.115-75 9 9 9 | Washer
26 | 85-1601072-b 9 9 9 | Cage
27 | 85-1601115 9 9 9 | Spring
27a 77.55.121-1 - 6 - | Spring
28 | 85-1601118-b 9 9 9 | Insulating washer
29 | 85-1601124 9 9 9 | Plate
30 | 85-1601121 6 6 6 | Washer
31 | 85-1601126 6 6 6 | Bolt
*optionally
-43-

https://tractormanualz.com/




SELARYS 299/229/959/952
22
21
20

18
15,16,17 \

Fig.16.1a. Clutch assembly 240-1005009-06

-44 -
https://tractormanualz.com/



2 iy W U kN DODG/D29/D50D/D52
Group 16. Clutch
Subgroup 1601. Clutch assembly
Q-ty
900 [900.3/920.3
920 | 950/952
920.2(952.2/952.3
. Pos. . . S o I
Fig. No No. Designation % g g Description
< 2 g
16.1, 80-1601090-A - 1 - | Clutch plate (5-15, 18-31)
16.1a 80-1601090 1 - 1 | Clutch plate (5-15, 18-27, 28-31)
85-1601120-b 1 1 1 | Backing plate (12-15, 23)
1 85-1601130-01 or 1 1 - Driven plate (includes 2, 3)
85-1601130-02
la 80-1601130-A - - 1 | Driven plate (includes 2a, 3a)
2 70-1601138-01 or 2 2 - Friction lining (included in 1)
70-1601138-02
2a 566528 - - 12 | Segment GBV 156400 (7650861d) (in-
cluded in 1a)
3 2-4x8.32 TOCT 12642-80 24 | 24 - | Rivet (included in 1)
3a 566529 - - 12 | Rivet TT2 7050914 (included in 1a)
4 70-1601074 6 6 6 | Bush
5 80-1601093 1 1 1 | Pressure plate
6 3,2x18.019 NOCT 397-79 12 | 12 | 12 | Cotter pin
7 85-1601108 12 | 12 | 12 | Washer
8 85-1601096 6 6 6 | Pin
9 85-1601094 3 3 3 | Clutch lever
10 [ 85-1601083 3 3 3 | Spring
11 | 85-1601097 3 3 3 | Fork
12 | 70-1601062 2 2 2 | Washer
13 | 70-1601091 12 | 12 | 12 | Damper
14 | 70-1601053 1 1 1 | Bush
15 [ 85-1601125-b 1 1 1 | Backing plate (assembled with 16 and 17)
16 | 70-1601051 1 1 1 | Hub (included in 15)
17 | 8x22.01 TOCT 10299-80 6 6 6 | Rivet (included in 15)
18 | 85-1601109-A 3 3 3 | Adjusting nut
19 | 85-1601086 3 3 3 | Retaining washer
20 | C8.01.019TOCT 11371-78| 6 6 6 | Washer
21 | 8T OCT 37.001.115-75 6 6 6 | Washer
22 | M8-6gx16.88.35.019 6 6 6 | Bolt
FOCT 7796-70
23 | 6x30.01 TOCT 10299-80 3 3 3 | Rivet
24 | M12x1,25-6H.6.019 9 9 9 | Nut
FOCT 5915-70
25 |12 0T OCT 37.001.115-75 9 9 9 | Washer
26 | 85-1601072-b 9 9 9 | Cage
27 | 85-1601115 9 9 9 | Spring
27a 77.55.121-1 - 6 - | Spring
28 | 85-1601118-b 9 9 9 | Insulating washer
29 | 85-1601124 9 9 9 | Plate
30 | 85-1601121 6 6 6 | Washer
31 | 85-1601126 6 6 6 | Bolt
*optionally
-45-

https://tractormanualz.com/




SELARYS 92997229/959/952

Version code
stamping place

Fig.16.2. Clutch casing
- a0-

https://tractormanualz.com/



Group 16. Clutch
Subgroup 1601. Clutch casing

D99/929/259/952

Fig.
No.

Pos.
No.

Designation

Q-ty

900
920/
920.2

900.3
920.3

950/
952
952.2/
952.3

Description

Remarks

16.2

74-1600010

Clutch casing

(neng=2200™™, synchronized splitter)
Fig.16.2: 1, 3-7, 10-25; Fig.16.3: 3-8;
Fig.16.4: 1-32; Fig.16.5: 1-8;
Fig.17.2: 1-7, 8, 9.

Version
code 10

74-1600010-02

1*

Clutch casing

(neng=1800™™, synchronized splitter)
Fig.16.2: 1, 3-7, 10-25; Fig.16.3: 3-8;
Fig.16.4: 1-5, 6a, 7-10, 11a, 12-26, 27a, 283,
292,304, 314, 32; Fig.16.5a: 1a, 2a, 3-8;
Fig.17.2:1-,7, 8, 9.

Version
code 12

74-1600010-03

1*

Clutch casing

(Neng=1800™™, synchronized multiplier)
Fig.16.2: 1, 3-7, 10-25; Fig.16.3: 3-8;
Fig.16.4: 1-5, 6a, 7-10, 11a, 12-26, 27a, 283,
29a,30a, 31a, 32; Fig.16.5a: 1a, 2a, 3-8.
Fig.17.2: 1-7, 8a, 9.

Version
code 13

70-1600010

1*

Clutch casing

(neng=2200™™, mechanical splitter)
Fig.16.2: 1, 3-7, 10-25; Fig.16.3: 3-8;
Fig.16.4: 1-32; Fig.16.5: 1-8;
Fig.17.1:1-7, 8, 9, 10.

Version
code -

50-1600010-06

1*

1*

Clutch casing

(neng=1800™™, mechanical splitter)

Fig.16.2: 1, 3-7, 10-25; Fig.16.3: 3-8;
Fig.16.4: 1-5, 6a, 7-10, 11a, 12-26, 27a, 283,
29a,30a, 31a, 32; Fig.16.5a: 1a, 2a, 3-8;
Fig.17.1: 1-7, 8, 9, 10.

Version
code 06

50-1600010-08

1*

1*

Clutch casing

(neng=1800™™, mechanical multiplier)
Fig.16.2: 1, 3-7, 10-25; Fig.16.3: 3-8;
Fig.16.4: 1-5, 6a, 7-10, 11a, 12-26, 27a, 28a,
29a,30a, 31a, 32; Fig.16.5a: 1a, 2a, 3-8;
Fig.17.1: 1-7, 8a, 9, 10.

Version
code 08

P70-1600010

1*

Clutch casing

(neng=2200™™, reverse gear)

Fig.16.2: 1, 3-7, 10-25; Fig.16.3: 3-8;
Fig.16.4: 1-5, 6a, 7-10, 11a, 12-26, 27a, 28a,
29a,30a, 31a, 32; Fig.16.5: 1-8;

Fig.17.4: 1-10, 17-19, 25-27.

Version
code 20

P70-1600010-02

1*

1*

Clutch casing

(neng=1800™™, reverse gear)

Fig.16.2: 1, 3-7, 10-25; Fig.16.3: 3-8;
Fig.16.4: 1-5, 6a, 7-10, 11a, 12-26, 27a, 283,
293,304, 31a, 32; Fig.16.5a: 1a, 2a, 3-8;
Fig.17.4: 1-10, 17-19, 25-27.

Version
code 22

* Optionally

-47 -

https://tractormanualz.com/




SEIARYS 2997929/9259/952

Version code
stamping place

Fig.16.2. Clutch casing
-48 -
https://tractormanualz.com/



Group 16. Clutch
Subgroup 1601. Clutch casing

D99/929/9259/952

Fig. |Pos, o Qty .
No. | No. Designation 900 900.3] 950/952 Description Remarks
920/920.2 | 920.3 [ 952.2/952.3
16.2 | 1 | 70-1601015 1 1 1 Clutch casing
70-1601015-03 1** 1** 1** Clutch casing
70-1601015-04 i il i el Lrx* Clutch casing
2 | 001-015 2 2 2 Setting pin
3 | WUK 10x25 2 2 2 Pin
4 | 50-1601345 1 1 1 Gasket
5 | 70-1601344 1 1 1 Cover
6 | 8T OCT 37.001.115-75 11 11 11 Washer
7 | M8-6gx20.88.35.019 7 7 7 Bolt
FOCT 7796-70
8 | 16 OT 10 10 10 Washer
OCT 37.001.115-75
9 | M16-6gx50.88.35.019 10 10 10 Bolt
FOCT 7796-70
10 | MK Kl 1" 1 1 1 Plug
11 | 80-4608024 1 1 1 Ring
12 | 36-1601016 1 1 1 Dust deflector body
13 | 50-1601215 1 1 1 Shaft
14 | ClU-611 1 1 1 Key 6x11
15 | 70-1601140 1 1 1 Roller
16 | 020-025-30-1-4 2 2 2 Ring
FOCT 18829-73/
FOCT 9833-73
17 | 80-1601099 1 1 1 Plate
18 | C 10.01.019 1 1 1 Washer
rOCT 11371-78
19 | 10 0T 9 9 9 Washer
OCT 37.001.115-75
20 | M10-69gx20.88.35.019 1 1 1 Bolt
FOCT 7796-70
21 | M10-6gx25.88.35.019 8 8 8 Bolt
FOCT 7796-70
22 | 50-1601315 1 1 1 Cover
23 | 70-1601314 2 2 2 Gasket
24 | M8-6gx16.88.35.019 4 4 4 Bolt
FOCT 7796-70
25 | 50-1601341 1 1 1 Cover
26 | 50-1601352 2 2 2 Setting pin
27 | 50-1601022 1 1 1 Choke

**QOptionally (except for versions with reverse gear)

***EQor versions with reverse gear

-49-
https://tractormanualz.com/




SEIARYS 2997929/9259/952

Fig.16.3. Clutch casing. Shifter.
- 5u-

https://tractormanualz.com/



e ARUS 299/929/959/952
Group 16. Clutch
Subgroup 1601. Clutch casing. Shifter.
. Pos. . . i
Fig. No No. Designation Q-ty Description

16.3 1 986714K1C23 1 Bearing
2 50-1601185-A 1 Shifter
3 M10-69x25.88.35.019 TOCT 7796-70 3 Bolt
4 10 OT OCT 37.001.115-75 5 Washer
5 60210 AYLLI1 TOCT 7242-81 1 Bearing
6 240-1002055 1 Cuff (included in 8)
7 110-115-30-1-4 1 Ring

FOCT 18829-73/9833-73

8 50-1601172-A 1 Shifter bracket (assembled with 6)
9 1.1.L19.xp TOCT 19853-74 1 Greaser
10 [ 50-1601218 2 Key
11 | 50-1601203 2 Fork
12 | M10-6gx30.88.35.019 NOCT 7796-70 2 Bolt

-51-

https://tractormanualz.com/




15

Fig.16.4. Clutch casing (PTO drive, mounted attachment hydraulic system pump drive)

-52-
https://tractormanualz.com/



Group 16. Clutch
Subgroup 1601. Clutch casing
(PTO drive, mounted attachment hydraulic system pump drive)

DI9/I29/9259/952

Quantity
_ POS. _ _ 900 900.3 o
Fig. No No. Designation 920/920.2 920.3 Description
950/952
952.2/952.3
16.4 70-1601240-b 1 - PTO gear block (5-11)
50-1601240 - 1 PTO gear block (5,6a,7-10,11a)
70-1601330 1 - Gear (27-30)
50-1601330-A - 1 Gear (27a, 28a, 29a, 30a)
1 [942/40 TOCT 4060-78 1 1 Bearing
2 |70-1601021-b 1 1 Driven shaft
3 |70-1601076 1 1 Ring
4 |70-1601081 1 1 Clutch
5 |2C50 'OCT 13940-86 1 1 Ring
6 |70-1601086-b 1 - PTO drive gear
6a 50-1601086 - 1 PTO drive gear
7 [210 AYW1TOCT 8338-75 2 2 Bearing
8 [70-1601083 1 1 Spacer washer
9 |2C90T'0OCT 13941-86 1 1 Ring
10 [943/30 'OCT 4060-78 2 2 Bearing
11 |70-1601088-b 1 - PTO drive gear
1lla 50-1601088-b - 1 PTO drive gear
12 [70-1601082 1 1 Washer
13 |6-50306K 1 1 Bearing
GOST8338-75/GOST2893-82
14 [72TOCT 2893-82 1 1 Ring
15 |[M8-6gx16.88.35.019 4 4 Bolt
FOCT 7796-70
16 [8T OCT 37.001.115-75 4 4 Washer
17 ]50-1601089 1 1 Cover
18 [50-1601091 1 1 Gasket
19 |[M12-6gx35.88.35.019 1 1 Bolt
FOCT 7796-70
20 |12 OT OCT 37.001.115-75 1 1 Washer
21 |50-1601038 1 1 Washer
22 | M10-6gx30.88.35.019 1 1 Bolt
FOCT 7796-70
23 |10 OT OCT 37.001.115-75 1 1 Washer
24 |C 10x6.01.019 TOCT 6958-78 1 1 Washer
25 |025-030-30-1-4 1 1 Ring
FOCT 18829-73/9833-73
26 |50-1601336 1 1 Bush
27 |305ATOCT 8338-75 2 - Bearing
27a 304A T'OCT 8338-75 - 2 Bearing
28 |70-1601333 1 - Ring
28a 50-1601333 - 1 Spacer washer
29 |2C62TOCT 13941-86 1 - Ring
29a 50-1701464 - 2 Spring ring
30 |70-1601331 1 - Gear
30a 50-1601331-A - 1 Intermediate gear
31 |70-1601335 1 - Shatft
3la 50-1601335 - 1 Gear shaft
32 |B.M12-6gx25.14H.019 1 1 Screw
FOCT 1478-93
-53-

https://tractormanualz.com/




V.
I
1=
2o
el
&
¢

)

)

)
S

Fig.16.5a. Clutch casing. PTO drive. (Neng=1800 rpm)

-54-
https://tractormanualz.com/



2 Ay W g k) D9D9/I29/92959/952
Group 16. Clutch
Subgroup 1601. Clutch casing. PTO drive.
Q-ty
900.3
Fig. Ng T\IOOS. Designation 923/%%() 5 920.3 Description
' ) 950/952
952.2/952.3
16.5, 1 70-1601026 1 - PTO drive shaft
16.5a | 1a 50-1601023 - 1 Shaft
16 50-1601024 - 1 Gear
2 50-1601321 1 1 Seal ring
3 210 AYLLI1 GOST8338-75 1 1 Bearing
4 150-1601027 1 1 Thrust washer
5 |307ATOCT 8338-75 1 1 Bearing
6 70-1601028 1 1 Bracket
7 10 OT OCT 37.001.115-75 3 3 Washer
8 |M10-6gx25.88.35.019 3 3 Bolt
FOCT 7796-70
-55-

https://tractormanualz.com/




SZLlARTS D9U9/D29/9259/952

Fig.16.6. Clutch control

- 56 -
https://tractormanualz.com/



DO99/929/9959/952
Group 16. Clutch

Subgroup 1602. Clutch control

Fig. No. iﬁf' Designation Q-ty Description
16.6 80-1602010-b 1 Clutch control (1-19)
85-1602110-b 1 Rod (5.7,8)
1 |M12-6gx35.88.35.019 OCT 7796-70 1 Bolt
2 |12 OT OCT 37.001.115-75 2 Washer
3 [80-1601219-b 1 Lever
4 |12x32 OCT 37.001.163-75 3 Pin
5 |50-3502203 2 Fork
6 |3,2x18.019 OCT 397-79 3 Cotter pin
7 |M12x1,25-6H.6.019 'OCT 5915-70 2 Nut
8 |85-1602112-b 1 Rod
9 |M12-6gx30.88.35.019 MOCT 7796-70 1 Bolt
10 |[80-3503158-A 1 Seal
11 |80-1602040-b 1 Pad rod
12 |A13.33.002 1 Boot
13 |80-1602020-b1 1 Pedal
14 |50-1602027 1 Stop
15 |50-1602032 1 Spring
16 |50-1602029 1 Stop
17 |80-1602033 1 Stop bolt
18 |M16-6H.6.019 TOCT 5915-70 1 Nut
19 |80-1602075-b 1 Bracket

-57-

https://tractormanualz.com/




Sl ARITS D9UD/ID29/9259/952

12,12a

Fig.17.1. Mechanical splitter/ mechanical multiplier

- 58 -
https://tractormanualz.com/



e 2 US D9D9/9229/9259/952
Group 17. Gearbox
Subgroup 1721. Mechanical splitter/
mechanical multiplier
Q-ty
Fig. No F;\loos.. Designation g (i; Description
=| =
A
17.1 70-1721020 1 | - | Clutch shaft with cover (1-4,7,8-10)
50-1721020 - | 1 | Clutch shaft with cover (1-4,7,8a-10)
70-1721040 1 | - | Gear (13-16)
50-1721040 - | 1 | Gear (13-16a)
1 |2C55TOCT 13940-86 2 | 2 | Ring
2 |2C100 rOCT 13941-86 1|1 |Ring
3 [211 AYLU1 GOST8338-75 1 | 1 | Bearing
4 ]70-1721022 1 | 1 | Bearing cap
5 [10 OT OCT 37.001.115-75 4 | 4 | Washer
6 |M10-69x25.88.35.019 TOCT 7796-70 4 | 4 | Bolt
7 |70-1721023 1 | 1 | Washer
8 [70-1721031 1| - | Gear
8a |50-1721031 - | 1 | Gear
9 [4x34,8A3TOCT 6870-81 47 | 47 | Roller
10 [70-1721113-A 1 | 1 | Clutch shaft
11 |70-1721045 1 | 1 | Gear clutch
12 |70-1721025 1| - | Gear
12a [50-1721025 - | 1 | Gear
13 [212 AYLLU1 rOCT 8338-75 2 | 2 | Bearing
14 |70-1721318 2 | 2 | Washer
15 [2C110 I'OCT 13941-86 2 | 2 | Ring
16 |70-1721041 1| - | Gear
16a [50-1721041 - | 1 | Gear

* see Table to the figure 16.2

-59-

https://tractormanualz.com/




el ARIS D997/D29/259/952

Fig.17.2. Synchronized splitter/ synchronized multiplier

- 60 -
https://tractormanualz.com/



o iy W U K DODG/D29/D59/952
Group 17. Gearbox

Subgroup 1721. Synchronized splitter/
synchronized multiplier

Q-ty
Fig. No F;\loos.. Designation g (i; Description
= | =
o 2
17.2 74-1721020 1 - | Shaft assembly (1-3,5,8,9)
74-1721020-01 - 1 | Shaft assembly (1-3,5,8a,9)
70-1721040 1 - | Gear (16-19)
50-1721040 - 1 | Gear (16-19a)
1 |2C55TOCT 13940-86 1 1 | Ring
2 |2C110TOCT 13941-86 1 1 | Ring
3 |211 AYLI1 ITOCT 8338-75 1 1 | Bearing
4 |74-1721023 1.4 | 1..4 | Gasket 0.5 mm
74-1721023-01 1.4 | 1..4 | Gasket 0.5 mm
5 [70-1721022 1 1 | Bearing cap
6 |10 OT OCT 37.001.115-75 4 4 | Washer
7 |M10-6gx25.88.35.019 NOCT 7796-70 4 4 | Bolt
8 |74-1721090 1 - | Gear
8a |74-1721090-01 - 1 | Gear
9 |74-1721113 1 1 | Shaft
10 |74-1701060-A 1 1 | Synchronizer
11 | C40I'OCT 13940-86 1 1 | Ring
12 |74-1721028 1 1 | Bush
13 [74-1721080 1 - | Gear
13a |74-1721080-01 - 1 | Gear
14 |3KK 50x57x36E TY PB 00234873.003-99| 1 1 | Bearing
15 [74-1701026 1 1 | Ring
16 |212 AYLI1 IOCT 8338-75 2 2 | Bearing
17 |70-1721318 2 2 | Washer
18 |2C110T'OCT 13941-86 2 2 | Ring
19 [70-1721041 1 - | Gear
19a |50-1721041 - 1 | Gear

* see Table to the figure 16.2

TY PB - Technical Specifications of the Republic of Belarus (translator’s note)

-61-
https://tractormanualz.com/



SZLlARIS DI9/ID29/959/952

Fig.17.3. Mechanical* (synchronized**) splitter/multiplier control

-62-
https://tractormanualz.com/



=L AR D99/929/959/952
Group 17. Clutch
Subgroup 1723. Splitter/multiplier control
. Pos. . . i
Fig. Ng No. Designation Q-ty Description
17.3 80-1723010-b 1* Splitter control
(1,2,3,5,6, 21, 23-26)
74-1723030 1** Splitter cover
(23, 3a, 5, 6, 22, 23)
80-1723065 1 Lever (7, 12, 13, 18-20)
1 80-1721021 1 Fork
la 74-1723020-b 1 Fork
2 70-1723020 1 Shaft with lever
2a 70-1723140 1 Lever
3 50-1702148-A 1 Spring
3a 020-025-30-1-4 1 Ring
4 50-1601347 1 Gasket
5 70-1723012 1 Pin
6 70-1723024 1 Rod
7 70-1723063 1 Wedge
8 80-6700370 1 Casing
9 80-6702291 1 Liner
10 | 70-3723024 2 Bush
11 | 70-4605308-b 1 Bush
12 | 80-1723060 1 Lever
13 [ A61-01-014 1 Handle
14 | M6-6gx20.88.35.019 TOCT 7798-70 3 Bolt
15 | 6T OCT 37.001.115-75 5 Washer
16 | M6-6gx14.88.35.019 TOCT 7798-70 2 Bolt
17 [ C6.01.019TOCT 11371-78 2 Washer
18 [ C10.01.019TOCT 11371-78 1 Washer
19 | 10 OT OCT 37.001.115-75 7 Washer
20 | M10-6H.6.019 TOCT 5915-70 1 Nut
21 | 70-1723032 1 Bush
22 | M10-6gx30.88.35.019 TOCT 7796-70 6 Bolt
23 | 70-1723015 1 Cover
24 | 025-030-30-2-2 TOCT 18829-73/9833-73 1 Ring
25 | 10,0-60 OCT 3722-81 1 Ball
26 | C16 TOCT 13940-86 1 Ring

* Mechanical splitter/multiplicator control
** Synchronized splitter/multiplicator control

-63-

https://tractormanualz.com/




SELARITS D997/929/259/9952

Group 17. Gearbox

Table — Equipment of the tractor models

Gear- Availability for the BEL ARUS tractor model
Gearbox des- box Figure | Gearbox version de-
Ignation m_zra]r K-| 900 [900.3| 920 [920.2{920.3| 950 | 952 |952.2|952.3| numbers scription
Ing
17.6,17.8, | - synchronized gearbox;
17.9, - synchronized splitter;
17.10, - without FDA drive;
1021-1700010 | 1000 17.11, - with HSR drive;
17.13, - right two-lever control
17.15
17.6,17.8, | - synchronized gearbox;
17.9, - synchronized splitter;
1021-1700010- 1001 17.10, - with FDA drive;
01 17.11, - with HSR drive;
17.13, - right two-lever control
17.15
17.6,17.8, |- synchronized gearbox;
17.9, - synchronized multipli-
1021-1700010- 1004 17.10, er;
04 17.11, - without FDA drive;
17.13, - with HSR drive;
17.15 - right two-lever control
17.6,17.8, | - synchronized gearbox;
17.9, - synchronized multipli-
1021-1700010- 1005 17.10, er;
05 17.11, - with FDA drive;
17.13, - with HSR drive;
17.15 - right two-lever control
17.4,17.5, | - synchronized gearbox;
17.8,17.9, |- synchronized reverse,
10212700010 3007 17.10, |- with FDA drive;
17.11, - with HSR drive;
17.15 - right two-lever control
17.6,17.7, |- mechanical gearbox;
17.10, -mechanical splitter;
70-1700010-B1| 70600 gﬂ :V‘\’/‘;'tthhﬂggﬁ‘vg_”ve’
17.14 - right single-lever con-
trol
17.6,17.7, |- mechanical gearbox;
17.10, -mechanica multiplier;
70-1700010-B1- 70601 17.11, - without FDA drive;
01 17.12, - with HSR drive;
17.14 - right single-lever con-
trol

-64 -
https://tractormanualz.com/




Group 17. Gearbox

Continuation of the Table — Equipment of the tractor models

DI9/929/959/952

Gear- Availability for the BELARUS tractor model
Gearbox des- box Figure | Gearbox version de-
Ignation mar K- 1 900 |900.3| 920 {920.2(920.3| 950 | 952 |952.2|952.3| Numbers scription
ing
17.6,17.7, |- mechanical gearbox;
17.10, - mechanical splitter;
17.11, - with FDA drive;
72-1700010-B1 72600 1712, |- with HSR drive;
17.14 - right single-lever con-
trol
17.6,17.7, |- mechanical gearbox;
17.10, -mechanical multiplier;
72-1700010-B1- 79601 17.11, - with FDA drive;
01 17.12, - with HSR drive;
17.14 - right single-lever con-
trol
17.4,17.5, |- mechanical gearbox;
17.6,17.7, |- synchronized reverse;
72-1700010-B1- 79603 17.10, - with FDA drive;
03 17.11, - with HSR drive;
17.12, - right single-lever con-
17.14 trol
17.6,17.7, |- mechanical gearbox;
17.10, - mechanical splitter;
72-1700010-B1- 79607 17.11, - with FDA drive;
07 17.12, - without HSR drive;
17.14 - right single-lever con-
trol
17.6,17.7, |- mechanical gearbox;
17.10, - synchronized splitter;
72-1700010-B1- 79608 17.11, - with FDA drive;
08 17.12, - with HSR drive;
17.14 - right single-lever con-
trol
17.6,17.8, |- synchronized gearbox;
17.9, - synchronized splitter;
17.10, - without FDA drive;
74-1700010 | 7400 17.11, - with HSR drive;
17.13, - right single-lever con-
17.14 trol
-65-

https://tractormanualz.com/




SJZLlARITS D99/929/9259/952

Group 17. Gearbox

Continuation of the Table — Equipment of the tractor models

Gear- Availability for the BELARUS tractor model
Gearbox des- box Figure | Gearbox version de-
Ignation mar K- 1 900 |900.3| 920 {920.2(920.3| 950 | 952 |952.2|952.3| Numbers scription
ing
17.6,17.8, |- synchronized gearbox;
17.9, - synchronized splitter;
17.10, - with FDA drive;
74-1700010-01 | 7401 1711, |- with HSR drive;
17.13, - right single-lever con-
17.14 trol
17.6,17.7, |- synchronized gearbox;
17.9, - synchronized splitter;
17.10, - with the top gear lock;
74-1700010-03 | 7403 17.11, - with FDA drive;
17.13, - with HSR drive;
17.14 - right single-lever con-
trol
17.6,17.8, |- synchronized gearbox;
17.9, - synchronized multipli-
17.10, er;
74-1700010-04 | 7404 17.11, - without FDA drive;
17.13, - with HSR drive;
17.14 - right single-lever con-
trol
17.6,17.8, |- synchronized gearbox;
17.9, - synchronized multipli-
17.10, er;
74-1700010-05 | 7405 17.11, - with FDA drive;
17.13, - with HSR drive;
17.14 - right single-lever con-
trol

17.4,17.5, |- synchronized gearbox;
17.6,17.8, |- synchronized reverse;

17.9, - without FDA drive;
74-1700010-06 | 7406 17.10, - with HSR drive;

17.11, - right single-lever con-

17.13, trol

17.14

17.4,17.5, |- synchronized gearbox;
17.6,17.8, |- synchronized reverse;

17.9, - with FDA drive;
74-1700010-07 | 7407 17.10, - with HSR drive;

17.11, - right single-lever con-

17.13, trol

17.14

17.6,17.7, |- mechanical gearbox;

17.10, -mechanical multiplier;
82-1700010-01 | 8201 17.11, - with FDA drive;

17.12, -with HSR drive;

17.15 - right two-lever control

- 66 -
https://tractormanualz.com/




Group 17. Gearbox

Continuation of the Table — Equipment of the tractor models

DI99/929/259/952

impact method.
(seethefigure)

Figure: GB version marking

Gear- Availability for the BELARUS tractor model
Gearbox des- box Figure | Gearbox version de-
Ignation mar K- 1 900 |900.3| 920 {920.2(920.3| 950 | 952 |952.2|952.3| Numbers scription
ing
Note:

The availability of equipment of a BELARUS tractor with this gearbox (GB) for each model of the seriesis
marked with shaded highlighting.

The variant of equipment of a tractor with a particular gearbox is determined defined by the GB version
marking made on a pad in the left top corner of the GB casing window as seen in the direction of the tractor motion by the

-67 -
https://tractormanualz.com/



SELARITS DIUG/ID29/959/952

Fig.17.4. Synchronized reverse gear

- 68 -
https://tractormanualz.com/



DIUD/I29/D59/952

Group 17. Gearbox
Subgroup 1721. Synchronized reverse gear

8515
N
285
Fig. | Pos. S 99 o .
No. No. Designation § § 8 Description
SSR
NRS
17.4 P70-1721020 1 Clutch shaft (1-4, 7, 9, 10, 18, 19,
24-27)
50-1721040 1 Gear (20-23)
1 2C55 OCT 13940-86 1 Ring
2 2C100 F'OCT 13941-86 1 Ring
3 211AYLLU1 FOCT 8338-75 1 Bearing
4 74-1721023 4*  |Gasket 0.5 mm
74-1721023-01 4*  |Gasket 0.2 mm
5 10 OT OCT 37.001.115-75 4 Washer
6 M10-69x25.88.35.019 TOCT 7796-70 3 Bolt
7 P70-1721022 1 Bearing cap
8 M10-69gx75.88.35.019 TOCT 7796-70 1 Bolt
9 P70-1721090 1 Gear
10 | 74-1721113 1 Shaft
11 74-1701060-A 1 Synchronizer
12 | C40I'OCT 13940-86 1 Ring
13 | 74-1721028 1 Bush
14 | 74-1721080-01 1 Gear
15 | 3KK50x57x36E TY PB 00234873.003-99 1 Bearing
16 | 74-1701026 1 Ring
17 | 70-1723012 1 Pin
18 | P70-1721023 1 Shaft
19 | P70-1721021 2 Ring
20 | 212AYLWI1 rOCT 8338-75 2 Bearing
21 | 70-1721318 2 Washer
22 | 2C110TOCT 13941-86 2 Ring
23 | 50-1721041 1 Gear
24 | 864906E TY PE 00234873.003-99 1 Roller bearing
25 | P70-1721024 1 Gear
26 | 12-12-306 1 Ring
27 | 52-2308094 1 Pin

* Maximum quantity. Selection

- 69 -

https://tractormanualz.com/




Sl ARITS D99/929/259/952

Fig.17.5. Synchronized reverse gear control

-70-
https://tractormanualz.com/



SELARITS

D90D/I29/9509/952
Group 17. Gearbox
Subgroup 1723. Synchronized reverse gear control

855
— ~ 1
233
Fig. o Q9 s -
9 Pos. No. Designation 8589 Description
No. S8 S
'\ 1
g
NINES
175 P70-1723010 1 Cover (1-11)
P70-1723065* 1 Lever
1 74-1723140 1 Lever
2 020-025-30-1-4 FOCT 18829-73/9833-73 2 Ring
3 P70-1723015 1 Cover
4 70-1723032 2 Bush
5 70-1723012 2 Pin
6 P70-1723030 1 Lever
7 10x28 OCT 37.001.163-75 2 Pin
8 P70-1723013 1 Slat
9 3,2x18.019 FOCT 397-79 2 Cotter pin
10 P70-1723020 1 Shaft
11 P70-1723011 1 Lever axle
12 50-1601347 1 Gasket

* Consists of the control lever P70-1723060 (not shown) and parts 7, 13, 18-20 Fig.

-71-

https://tractormanualz.com/

17.3.




SELARITS D99/929/9259/952

18 17 15 12

11

Fig.17.6. Gearbox casing. FDA drive.

-72-
https://tractormanualz.com/



D99/929/9259/952

Group 17. Gearbox
Subgroup 1701. Gearbox casing. FDA drive.

% G5
SEREELE:
203429388
. S - -
Fg. | Pos Designation S| 2338 29 Description
No. | No. 213953858548
,Q o O d s
— o ~Nd O K
J 18 |388
S B E IS
S $9
N~
17.6 52-1802095-b - 1 - 1 | Gear (11-16)
1 50-4605027 2 2 2 2 | Pin
2 50-1701026 1 1 1 1 Gasket
3 50-1701025-A 1 1 - - | Gearbox casing
50-1701025-A-01 - - 1 1 | Gearbox casing
4 70-1701300 1 1 1 1 Plug
5 MK KI 3/8” 1 1 1 1 | Plug
6 50-1701459 1 1 1 1 Gasket
7 50-1701458 1 - 1 - Cover
8 M10-6gx35.88.35.019 TOCT 7796-70 | 8 8 8 8 | Bolt
9 10 OT OCT 37.001.115-75 8 8 8 8 | Washer
10 | M16-6gx100.88.35.019 NOCT 7795-70| 2 2 2 2 | Bolt
11 | 52-1802094 - 1 - 1 | Shaft
12 | 7306A T'OCT 27365-87 - 2 - 2 | Bearing
13 | 52-1802097-A - 1 - 1 | Ring
14 52-1802091 - 1 - 1 | Gear
15 | 52-1802092-b - 1 - 1 | Bush
16 | 52-1802128 - 1 - 1 | Nut
17 12 OT OCT 37.001.115-75 7 8 7 8 Washer
18 52-1802093 - 1 - 1 | Screw
19 16 OT OCT 37.001.115-75 11 11 11 11 | Washer
20 | M16-69gx60.88.35.019 OCT 7795-70 2 2 2 2 | Bolt
21 | M16-6gx50.88.35.019 TOCT 7796-70 2 2 2 2 | Bolt
22 | 001-015 2 4 2 4 | Setting pin
23 50-1701456-A 1 1 1 1 Gasket
24* | 70-1701415-A 1 1 1 1 Oil gauge
25* | 70-1701454-A2 1 1 1 1 Cover
26 | M12-6gx35.88.35.019 TOCT 7796-70 | 5 5 5 5 | Bolt
27 M12-69x35.88.35.019 TOCT 7796-70 2 2 2 2 Bolt
011-015-25-2-4 TOCT 18829-73/ .
8 |rocT 983373 212 ]2 |2 |Ring
29 | M16-6g x55.88.35.019 TOCT 7796-70 | 5 5 5 5 | Bolt

* Not installed on the tractors equipped with speed reducer or hydraulic speed reducer

-73-
https://tractormanualz.com/




S AT D99/D29/959/952

Fig.17.7. Input and output shafts of the mechanical gearbox

-74 -
https://tractormanualz.com/



SDELARITS

D99/929/9259/952
Group 17. Gearbox
Subgroup 1701. Input and output shafts of the mechanical gearbox

= foo)
2% 3
58 8
. L3
Fg. Pos. Designation b= 2 & Description
No. No. o4 3
28| 8§
92 5
O — A
N~
17.7 48-1701030-A 1 - Input shaft (1, 3, 4, 5-9)
822-1701030 - 1 | Input shaft (3a, 4a, 5-9)
50-1701040 1 1 | Output shaft (10-13)
1 2C60 'OCT 13940-86 1 1 Ring
2 74-1723020-b - 1 Fork
3 50-1701034 1 - Cage
3a 74-1701034-b - 1 Cage
4 48-1701032-A 1 - Input shaft
4a P70-1701032 - 1 Input shaft
5 210AYLU1 TOCT 8338-75 1 1 Bearing
6 2C50 'OCT 13940-86 1 2 Ring
7 2C90 N'OCT 13941-86 1 1 Ring
8 50-1701048-A 1 1 Gear
9 50-1701045 1 1 Gear
10 208A I'OCT 8338-75 1 1 Bearing
11 50-1701252 1 1 Output shaft
12 6-67512 ALLI2 TOCT 27365-87 1 1 Bearing
13 50-1701312 1 1 Bush
14 50-1701314 1 1 Gear
15 50-1701255 1 1 Cage
16 6-7610 ALLI2 TOCT 27365-87 1 1 Bearing
17 50-1701105-b 1 1 Gear
18 50-1701253 1 1 Nut
19 5x45.019 NOCT 397-79 1 1 Cotter pin
20 50-1701254-A 1 1 Washer
M12-6g x35.88.35.019 Bolt
2L | rocT 7796-70 4 4
22 12 OT OCT 37.001.115-75 4 4 Washer
23 50-1701258 8* 8* Gasket 0.2 mm
24 50-1701259 2* 2* Gasket 0.5 mm
25 10 OT OCT 37.001.115-75 4 4 Washer
M10-6g x25.88.35.019
26 | rocT 7796.70 4 4 | Bolt
27 10,0-60 TOCT 3722-81 - 1 Ball
28 50-1701184-A - 1 Spring

* Maximum quantity. Selection

-75-

https://tractormanualz.com/




SJ=LlARIS D99/929/259/952

Fig.17.8. Input shaft of the synchronized gearbox

-76-
https://tractormanualz.com/



Sl ARITS

D99/929/9959/952
Group 17. Gearbox
Subgroup 1701. Input shaft of the synchronized gearbox

5 To)
o @ 0O
8289 I3
252933
) O d » S )
Fig. | Pos. N 3829 g8 it
Designation 290 ol 53 Description
No. | No. o dN a6
N9 orx
T4 S8 g K
TN RY TG
RS S IR
E —
17.8 74-1701030 1 1 1 Input shaft (1-3, 6-8, 11-18)
74-1723020-b1 - - 1 Fork (19-22)
1 C40 rOCT 13940-86 2 2 2 Ring
2 2C50 'OCT 13940- 2 2 2 Ring
3 210 AYLWW1 TOCT 8338-75 1 1 1 Bearing
4 50-1702148-A 1 1 1 Spring
5 10,0-60 NOCT 3722-81 1 1 1 Ball
6 2C90 I'OCT 13941-86 1 1 1 Ring
7 74-1701026 1 1 1 Washer
8 74-1701034-b 1 1 1 Cage
9 10 OT OCT 37.001.115-75 4 4 4 | Washer
10 | M10-6gx25.88.35.019 TOCT 7796-70 4 4 4 Bolt
11 | 3KK50x57x36 TY PBE 00234873.003-99 2 2 2 Bearing
12 | 74-1701110 1 1 1 Gear
13 | 74-1701032 1 1 1 Shaft
14 | 74-1701060-A 2 2 2 | Synchronizer
15 | 74-1701100 1 1 1 Gear
16 | 74-1701045 1 1 1 Gear
17 | 74-1701029 1 1 1 Ring
18 | 822707[ 1 1 1 | Bearing
19 | 74-1723043-b - - 1 Fork
20 | 1,6-O-CI'OCT 3282-74 - - 1 | Wire (L=200 mm)
21 | 220-1702061 - - 1 | Bolt
22 | 74-1723044-b1 - - 1 Roller
23 | 74-1723020-b 1 - - | Fork
23a | 74-1723020-6-01 - 1 - | Fork
-77 -

https://tractormanualz.com/




SJZLlARITS D99/929/9259/952

Fig.17.9. Output shaft of the synchronized gearbox

-78-
https://tractormanualz.com/



S W o K BDD/D29D/DSD/ID2
Group 17. Gearbox
Subgroup 1701. Output shaft of the synchronized gearbox

g 3
v -
353
, Lod~
Fig. | Pos. Designation § 3 S 2 Description
No. | No S 8' S8
S
TR 4
SIS
—
17.9 1 [ 74-1701260 1 Output shatft
2 | 6-67512 ALLU2 FOCT 27365-87 1 Bearing
3 | 50-1701312 1 Bush
4 | 50-1701314 1 Gear
5 | 50-1701258 10* Gasket 0.2 mm
6 | 50-1701259 6* Gasket 0.5 mm
7 | 50-1701255 1 Cage
8 | 6-7610 ALL2 FOCT 27365-87 1 Bearing
9 | 50-1701254-A 1 Washer
10 | 50-1701105-B** 1 Gear
11 | 50-1701253 1 Nut
12 | 5x45.019 FOCT 397-79 1 Cotter pin
13 | M12-6g x35.88.35.019 TOCT 7796-70 4 Bolt
14 | 120T OCT 37.001.115-75 4 Washer

* Maximum quantity. Selection
** The gear 50-1701105-b is only delivered as a spare part complete with gear 50-2403021-b

-79-
https://tractormanualz.com/




Sl ARITS DIG/I29/259/952

Without speed reducer

Fig.17.10. Shaft of the first gear and reverse

-80-
https://tractormanualz.com/




D=lARITS D9D9/929/9259/952
Group 17. Gearbox
Subgroup 1701. Shaft of the first gear and reverse

N~
o
55
82 n
8| 5|83¢%3
— - | 9°9F S
| 2] 215323
) . . . O ®mOo oo
Fig. | Pos Designation S 8 |2889 21 Description
No. | No. S S |8939
= K [Rgeg
— — a0 49
1 1 T~ O O
N R |RIES
<3
<
N~
17.10 70-1701080 - 1 1 Gear (1, 2)
Shaft of the first gear and re-
50-1701380-A - 1 - verse (7-9, 14-19)
70-1701380 1 i 1 \?grzfé c(>; _tg%flrst gear and re-
1 70-1701082 - 1 1 Gear
5 3KK30x35x46E ) 1 1 Bearin
TY PBE 00234873.003-99 9
3 | 50-1701434-A - 1 1 Shaft
4 | 50-1702082-A 1 1 1 Slat
5 | 100TOCT 37.001.115-75 2 2 2 Washer
M10-6g x25.88.35.019
® | roct 7796-70 2| 2 2 | Sl
7 | XMM-1701163 2 2 2 Ring
8 | 208ATOCT 8338-75 1 1 1 Bearing
9 | 2C65T'OCT 13940-86 1 1 1 Ring
10 | 70-1701072 1 - 1 Gear
11 | 70-1701224 1 - 1 Gear
12 70-1701382 1 i 1 Shaft of the first gear and re-
verse
13 | 70-1701226 1 - 1 Washer
14 | 2C50 TOCT 13940-86 1 2 1 Ring
15 | 50-1701212-A 1 1 1 Gear
50308A NOCT 8338-75/ .
16 FOCT 2893-82 1 1 1 Bearing
17 | 90 I'OCT 2893-82 1 1 1 Ring
18 50-1701382-A ) 1 i Shaft of the first gear and re-
verse
19 | $50-1701224 - 1 - Gear
-81-

https://tractormanualz.com/




JESLlARUS D99/929/259/952

O

Svnchronized GB -~~~

=
—_ —==" 12
-

- - —

Fig.17.11. Intermediate shaft. Internal shaft.

-82-
https://tractormanualz.com/



DIUD/I29/259/952

Group 17. Gearbox
Subgroup 1701. Intermediate shaft. Internal shaft

52 88,3
a3 41320
Fig. | Pos. Desianati 3% §|182=° -
No. | No. esignation Sgx| 3 2n8m Description
o ) sl Re k=
S S Ll ™
55 | 9537
RY | FIR Y
|
17.11 ®50-1701065* 1 1 - Gear (7-10)
74-1701070* - - 1 Gear (8, 30-32)
50-1701190-A 1 1 1 Gear (14-19)
1 50-1701181 1 1 1 Nut
2 60210AYLLU1 TOCT 7242-81 1 1 1 Bearing
3 | 50-1701184 1 1 1 Bearing housing
4 50-1701218 1 1 1 Gear
5 50-1701216 1 1 1 Gear
6 70-1701182-b 1 - - Intermediate shaft
70-1701182-b-01 - 1 1 Intermediate shaft
7 50-1701214 1 1 - Gear
3KK72x82x45E .
8 | Ty PB 00234873.003-99 ! ! ! Bearing
9 $50-1701056-b 1 1 - Gear
10 | 50-1701183 1 1 1 Washer
11 | 50-1701187 1 1 1 Stop
12 | 70-1701196 1 1 1 Gear
13 | 50-1701185 1 1 1 Internal shaft
14 | 2C75TOCT 13940-86 1 1 1 Ring
15 | 50-1701401 1 1 1 Impeller
16 | 2C115TOCT 13941-86 1 1 2 Ring
6-12115EMYLL1 .
17 FOCT 8328-75 1 1 2 Bearing
18 | 50-1701198-A 1 1 1 Gear
19 | 50-1701195 1 1 1 Cage
20 | 12 0T OCT 37.001.115-75 1 1 4 Washer
M12-6g x35.88.35.019
21 | {O0T 7796.70 4 4 4 Bolt
22 | 2C80I'OCT 13941-86 1 1 1 Ring
23 | 307ATOCT 8338-75 1 1 1 Bearing
24 | 50-1701188 1 1 1 Bush
25 | A.8x45.65I FOCT 14229-93 1 1 1 Spring pin
26 | 70-1701186 1 1 1 Front housing
27 | 10 OT OCT 37.001.115-75 1 1 3 Washer
M10-6g x35.88.35.019
28 | roCT 7796.70 3 3 3 | Bot
29 | 2C60 'OCT 13940-86 1 1 1 Ring
30 | 74-1701055-6 - - 1 Bush
31 | 74-1701057-6 - - 1 Bush
32 | 74-1701056-b - - 1 Gear

* For ordering as spare parts

-83-

https://tractormanualz.com/




SZSLlARITS D99/929/9259/952

Fig.17.12. Mechanical gearbox control mechanism. Fork body.

-84 -
https://tractormanualz.com/



SELlARITS

DODD/D29D/DHD/IDS2
Group 17. Gearbox

Subgroup 1702. Mechanical gearbox control mechanism. Fork body.

& o
33 [4E | .
o
. 2285289 S
Fig. | Pos. Designation Sa5e 2 2 Description
No. | No. 58 44 =EEF L
CSeJIEES ¢
o ': = A
od |RE ®
O]

17.12 50-1702080-A 1 - - | Fork body (5-13, 16-19)
50-1702080-A-01 - 1 - | Fork body (5-13, 16-27)
822-1702080 - - 1 | Fork body (5-13, 16-19)

1 | 50-1702063 1 1 1 | Roller
2 | 50-1702028 1 1 1 | Fork
3 | 36-1702110 1 1 1 | Screw
4 | 1,6-O-CIOCT 3282-74 1 1 1 | Wire (L=200 mm)
5 | 50-1702095-A1 1 1 - | Arm
922-1702095 - - 1 [ Arm
6 | 50-1702116 1 1 1 | Fork of the 4th and 5th gears
7 | 50-1702081 3 2 3 | Slat of the forks
8 | 100T OCT 37.001.115-75 2 2 2 | Washer
M10-6g x35.88.35.019 TOCT
9 | J296 2 2 2 | Bolt
10 | 10,0-60 'OCT 3722-81 4 4 4 | Ball
11 | 50-1702107-A 3 2 3 | Tightening plate
M10-6g x25.88.35.019 TOCT
12 7796-70 6 6 6 | Bolt
13 | 50-1702083 3 3 3 | Locking slat
14 | 50-1702092 2 2 2 | Bolt
15 | 120T OCT 37.001.115-75 2 2 2 | Washer
16 | 50-1702085 1 1 1 | Fork body
17 | 50-1702148-A 4 4 4 | Spring
18 | 50-1702096 1 1 1 | Fork of the 3rd and 6th gears
19 | 74-1702086 1 1 1 Fork of the first gear and re-
verse
20 | 70-1702073 - 1 - | Raod
21 | 70-1702077 - 1 - | Spring
22 | 70-4605163 - 1 - | Washer
23 | 2x20 NOCT 397-79 - 1 - | Cotter pin
24 | 7,938-100 NOCT 3722-81 - 1 - | Ball
25 | 50-1702107 - 2 - | Retaining washer
26 | 70-1702072 - 1 - | Bracket
27 | 70-1702071 - 1 - | Rod
-85-

https://tractormanualz.com/




S AT DIUD/ID29/259/952

Fig.17.13. Synchronized gearbox control mechanism. Fork body.

- 86 -
https://tractormanualz.com/



JSLARITS

D99/929/929509/952
Group 17. Gearbox
Subgroup 1702. Synchronized gearbox control mechanism. Fork body.

~ N~
=1 2/83 | g8 2
- LO o 0 1 (o]
S 2 |lcw S| <9
, Pos. o S S 13829 9| 9 -
Fig. No. N Designation N flag 8 S Description
o 43 9IRS 5| 8
ST |3 | ¢ S
— o N~
- | ™~ i
17.13 Fork body (2-5, 8-13, 15,
922-1702080 1 - - - - 19-21)
922-1702080-02 ] 1 ] ] | Fork body (2-5, 8-13, 15,
19-20, 22-24)
74-1702080 i ) 1 ) _ | Fork body (2-5, 8-12, 15,
19, 20)
74-1702080-01 i ) i 1 Fork body (2-5, 8-12, 15,
19, 20, 22-24)
74-1702080-02 ] ] ] ] | | Fork body (2-5, 8-12, 15,
19, 20, 22-24)
1 50-1702063 1 1 1 1 1 | Roller
2 74-1702096 1 1 1 1 1 | Fork of the 4" (direct) gear
3 922-1702095 1 1 - - - Arm
74-1702095 - - 1 1 1 | Arm
4 10,0-60 OCT 3722-81 5 6 5 6 6 | Ball
5 50-1702085 1 1 1 1 1 | Fork body
10 0T
OCT 37.001.115-75 2 2 2 2 2 | Washer
M10-6g x30.88.35.019
FOCT 7796.70 2| 2| 2| 2] 2 |Bol
8 50-1702148-A 4 4 4 4 4 | Spring
9 50-1702081 2 2 3 2 2 | Slat of the forks
10 | 50-1702107-A 3 2 3 2 2 | Tightening plate
M10-6g x25.88.35.019
11| foor %796_70 6 6 6 6 6 | Bolt
12 74-1702040 1 1 1 1 1 | Slat
13 50-1702092 2 2 2 2 2 | Bolt
120T
14| ocT 37.001.115-75 2 2 2| 2| 2 |Wwasher
15 50-1702083 2 2 2 2 2 | Locking slat
16 36-1702110 1 1 1 1 1 | Screw
17 1,6-O-C TOCT 3282-74 1 1 1 1 1 | Wire (L=200 mm)
18 50-1702028 1 1 1 1 1 | Fork
19 74-1702116 1 1 1 1 1 | Fork of 2" and 3" gears
20 74-1702086 1 1 1 1 1 Fork of the first gear and
reverse
21 74-1702081 1 - - - - Slat
22 50-1702107 - 2 - 2 2 | Retaining washer
23 74-1702201 - 1 - 1 1 | Casing
24 74-1702202 - - - 1 - Arm
74-1702202-01 - 1 - - 1 | Arm
-87-

https://tractormanualz.com/




SELARTS D99/929/9259/952

Fig.17.14. Right single-lever gearbox control mechanism.

- 88 -
https://tractormanualz.com/



S ARITS

Group 17. Gearbox

DI99/I29/9259/952

Subgroup 1703. Right single-lever gearbox control mechanism.

P =
Q| © 3
R X283, 25
) Sl &L 98 aL
Fig. | Pos. Designation g 3 g 5| S = S 38 Description
No. | No. ORI Sx SO L
RIRY < '"N99
- N[ -~ < '
S~ N
~ N~
17.14 70-1703010-A1 - - - | Gearbox cover (1-39)
70-1703010-A1-01 1 - - | Gearbox cover (1-39)
70-1703010-A1-02 - - 1 - | Gearbox cover (1-39)
70-1703010-A1-03 - - - 1 | Gearbox cover (1-39)
1 70-1703025-b 1 1 1 1 | Cover
2 50J1-3724050 1 1 1 1 | Boot
3 BK 12-51 TY Pb 37334210.015-97 1 1 1 1 | Switch
4 70-1703201-6-01 1 1 1 1 | Shaft
5 Cl-611 1 1 1 1 | Key
6 70-1703210-b 1 1 1 1 | Support
030-034-25-1-4 .
" | rocT 18829-73/9833-73 ot 1] 1 Ring
8 | C12.01.019TI'OCT 6958-78 2 2 2 2 | Washer
9 50-2403034-01 1 1 1 1 | Bolt
10 | WLIK 8x20 1 1 1 1 | Pin
11 | 35-10kn.LJ9.Xp TOCT 3111-81 1 1 1 1 | Choke
12 | 70-1703220-A 1 1 1 1 | Lever
13 | 70-1702125 1 1 1 1 | Handle
14 | 70-1703203-A 1 1 1 1 | Boot
15 | 70-1703202-A 1 1 1 1 | Arm
16 | WUK 8x25 1 1 1 1 | Pin
17 | 3,2x25.019 TOCT 397-79 1 1 1 1 | Cotter pin
18 | M12-6H.04.019 'OCT 5919-73 1 1 1 1 | Nut
19 | 70-1703205 1 1 1 1 | Stop
20 | 80-3503048 1 - 1 - | Bracket
952-1802030 - 1 - 1 | Bracket
21 | M12-6g x20.88.35.019 NOCT 7796-70 2 2 2 2 | Bolt
22 | 12 OT OCT 37.001.115-75 2 2 2 2 | Washer
23 | 70-1702053 1 1 1 1 | Plug
24 | 70-1703204 1 1 1 1 | Bolt
25 | M16-6H.04.019 TOCT 5916-70 1 1 1 1 | Nut
26 | 50-1702148-A 1 1 1 1 | Spring
27 | NKKIr 11/47 1 1 1 1 | Plug
28 | 13,8-60 1 1 1 1 | Ball
29 | M10-6g x60.88.35.019 NOCT 7795-70 2 2 2 2 | Bolt
30 | 10 OT OCT 37.001.115-75 13 13 13 13 | Washer
31 | 28-10kn.LI9.xp FOCT 3111-81 1 1 1 1 | Choke
32 | M10-6g x35.88.35.019 OCT 7796-70| 10 10 10 10 | Bolt
33 | M10-6g x30.88.35.019 OCT 7796-70 1 1 1 1 | Bolt
34 | 70-1703011 1 1 1 1 | Lever
35 | M10-6g x18.88.35.019 OCT 7796-70 4 4 4 4 | Bolt
36 | 50-1702107-A 2 2 2 2 | Tightening plate
37 | 70-1703084 1 1 - - Plate
74-1702084 - - 1 1 | Plate
38 | 70-1703057 1 1 1 1 | Spring
39 | 70-1703058 1 1 1 1 | Washer
40 | 50-1702026 1 1 1 1 | Gasket

-89 -
https://tractormanualz.com/




SELARITS D99/929/9259/952

I

@R\ g
N
h 423

N W
g W
[
w A
PR —
- N -

\i\

O ! (@ ]

(@

5

—L
lﬂ

b

A
@_j_j"

.

A GO OO @ © O

AV

w
[y}
7
(20(0] [/

—

Fig.17.15. Right two-lever gearbox control mechanism

-90-
https://tractormanualz.com/



SELARITS

BODD/D29/DHD/IDH2
Group 17. Gearbox
Subgroup 1703. Right two-lever gearbox control mechanism.

Fig.
No.

No.

Designation

1021-1700010/
-01/-04/-05/07

82-1700010-01

Description

17.15

920-1702010

Gearbox control (1-18, 21-34, 38-46)

920-1702010-03

Gearbox control (1-18, 21-34, 38-46)

920-1702090

Casing (1-18, 21-24, 27, 30, 45, 46)

922-1702021

Bolt

1 -

- 1

1 1
1 2 2
2 50-1702107 2 2 Plate
3 922-1702017 1 1 Lever
4 920-1702020 1 1 Shatft
5 M12-6H.04.019 OCT 5919-73 1 1 Nut
6 3,2x18.019 NOCT 397-79 3 3 Cotter pin
7 80-1702108 1 1 Bolt
8 922-1702018 1 1 Fork
9 12x32 OCT 37.001.163-75 2 2 Pin
10 | 80C-1702074 2 2 Fork
11 | 77.37.117 2 2 Spring
12 | 142-1702032 2 2 Sphere
13 | B.M6-6g x20.58.019 N'OCT 17473-80 4 4 Screw
14 | 6T OCT 37.001.115-75 5 5 | Washer
15 | 920-1702023 1 1 Cover
16 | 922-1702024 1 1 Gasket
17 | 922-1702011-01 1 1 Casing
18 | 922-1702019 1 1 Boot
19 | 920-1702060/-01 1 1 Lever
20 | 920-1702050 1 1 Lever
21 | 10 OT OCT 37.001.115-75 11 11 | Washer
22 |M10-6g x30.88.35.019 NOCT 7796-70| 11 11 | Bolt
23 | WLUK 10x25 4 4 Pin
24 | 922-1702026 2 2 Gasket
25 | BK12-41 TY Pb 37334210.015-97 1 1 Switch
26 | 923-1702023 - 4 Choke
27 | 920-1702012 1 1 Spacer
28 | 922-1702025 1 1 Cover
29 | 50-1701130 1 1 Breather
30 | B.M6-6g x50.58.019 TOCT 17473-80 1 1 Screw
31 | C12.01.019TOCT 11371-78 2 2 | Washer
32 | 920-1702313 1 1 Spring
33 | 50-1702048 3* 3* | Adjusting spacer
34 | 920-1702314 1 1 Screw
38 | 80-1702098 1 1 Washer
39 | 80C-1702302 1 1 Casing
40 | 70-1703011 1 1 Lever
41 | M10-6gx18.88.35.019 TOCT 7796-70 4 4 Bolt
42 | 50-1702107-A 2 2 Tightening plate
43 | 922-1702084 1 - Plate

822-1702084 - 1 Plate

44 | 920-1702016 1 1 Lever
45 | ClU-611 1 1 Key
46 | 920-1702015 1 1 Pipe

* Maximum quantity. Selection

-01-
https://tractormanualz.com/




Sl ARITS DYOUV/ID29/259/952

Fig.18.1. Transfer gearbox (for Belarus-920/920.2/920.3/952/952.2/952.3)

-92-
https://tractormanualz.com/



D99/929/9259/952

Group 18. Transfer gearbox
Subgroup 1802. Transfer gearbox
(for Belarus-920/920.2/920.3/952/952.2/952.3)

Fig. No. F;\IOOS' Designation Q-ty Description
18.1 72-1802020 1 Transfer gearbox (1-27,36-41)
72-1802060 1 Gear with free-wheeling clutch (19-21,
23-27,36,37)

72-1802062-Al 1 Bush (24,25)
52-1802094PH 1 Shatft (28,35)
52-1802095-b 1 Intermediate gear (32-34)
52-1802100-A 1 Casing (5,6,9)
52-1802110-A 1 Roller set (19-21,24)
72-1802125Pb 1 Gear (12,19-27,36-38)

1 4x25.019 T'OCT 397-79 2 Cotter pin

2 70-3003032 2 Nut

3 52-1802079 1 Washer

4 52-1802078-A 1 Flange

5 2.2-38x58-1 1 Cuff
TOCT 8752-79/0CT 3805146-78

6 72-1802108 1 Fixture

7 M8-6gx25.88.35.019 TOCT 7796-70 4 Bolt

8 8T OCT 37.001.115-75 4 Washer

9 52-1802073 1 Casing

10 | 52-1802074 1 Gasket

11 | 306ATOCT 8338-75 1 Bearing

12 | 72-1802063 1 Shatft

13 | 72-1802082 1 Lever

14 |A.10x40.65I 1 Pin
Chemical phosphate oil-impregnated coat-
ing FTOCT 14229-93

15 | 52-1602065-A 1 Casing

16 | 305ATOCT 8338-75 1 Bearing

17 | 72-1802064 1 Washer

18 | 52-1802076 1 Cover

19 | 52-1802069-b 16 Pin

20 | 52-1802066-A 16 Spring

21 | 52-1802111 16 Plug

22 | 70-1601082 2 Washer

23 52-1802077 or 8 Roller
52-1802077PH 8 Roller

24 | 72-1802131-b 1 Bush

25 | 943/30 OCT 4060-78 2 Bearing

26 | 115K5IOCT 8338-75 2 Bearing

27 | 52-1802102-A 2 Ring

28 | 52-1802128 1 Nut

29 | 52-1802093 1 Screw

30 |12 OT OCT 37.001.115-75 1 Washer

31 | 52-1802092-b 1 Bush

32 | 7306A TOCT 27365-87 2 Bearing

33 | 52-1802091 1 Gear

34 | 52-1802097 1 Ring

35 | 52-1802094 1 Shaft

36 | 52-1802061-A 1 Gear

37 | 52-1802067 2 Fixture

38 | 72-1802068 1 Clutch

39 | 52-1802084 1 Fork

40 | 52-1802080-b1 1 Roller with lever

41 | 020-025-30-1-4 TOCT 18829-73/9833-73 1 Ring

-03-

https://tractormanualz.com/




JESLlARUS D99/929/259/952

Fig.18.2. Transfer gearbox control (for single-lever gearbox control mechanism)

-94 -
https://tractormanualz.com/



D=l ARTS D99/929/9959/952
Group 18. Transfer gearbox
Subgroup 1802. Transfer gearbox control (for single-lever gearbox control mechanism)

Fig. No. F;\IOOS.' Designation Q-ty Description
18.2 1 8x30 OCT 37.001.163-75 1 Pin

2 952-1802012 1 Fork
3 M12x1,25-6H.6.019 TOCT 5915-70 1 Nut
4 952-1802026 1 Rod
5 952-1802032 1 Bush
6 952-1802031-A 1 Bracket
7 C20 roCT 13940-86 1 Ring
8 952-1802027 1 Guide
9 M8-6H.6.019 TOCT 5915-70 2 Nut
10 | 952-1802011 1 Rod
11 | 3,2x18.019 NOCT 397-79 2 Cotter pin
12 | 50-4607082-A 1 Bush
13 | 952-1802020 1 Bracket
14 | C8.01.019 'OCT 6958-78 3 Washer
15 | 8T OCT 37.001.115-75 3 Washer
16 | M8-6gx30.88.35.019 TOCT 7796-70 2 Bolt
17 | A13.11.000 1 Handle
18 | 952-1802015 1 Lever
19 | 10,0-60 'OCT 3722-81 1 Ball
20 | 50-1702148-A 1 Spring

-05-
https://tractormanualz.com/



T
i=
T
B
[
(.‘.ﬂ
D ]
)
)
e
AN
N
=)
s
(N
i
=)

(N

Ci

N

Fig.18.3. Transfer gearbox control (for two-lever gearbox control mechanism)
- 06 -
https://tractormanualz.com/



K J iy W g N DODD/D29/DHD/DH2
Group 18. Transfer gearbox
Subgroup 1802. Transfer gearbox control (for two-lever gearbox control mechanism)

Fig. No. iﬁi' Designation Q-ty Description
18.3 1 8x30 OCT 37.001.163-75 1 Pin

2 952-1802012 1 Fork
3 M12x1,25-6H.6.019 TOCT 5915-70 1 Nut
4 920-1802026 1 Rod
5 952-1802027 1 Guide
6 M8-6H.6.019 TOCT 5915-70 1 Nut
7 952-1802011 1 Rod
8 A13.11.000 1 Handle
9 C 14.01.019I'OCT 11371-78 1 Washer
10 | 3,2x18.019 IrOCT 397-79 2 Cotter pin
11 | 920-1802015 1 Lever
12 | 920-1802012 1 Housing
13 | 70-4605308-b 1 Bush
14 | 3,2x20.019 OCT 397-79 1 Cotter pin
15 | 920-1802020 1 Bracket
16 | M8-6gx35.88.35.019 TOCT 7796-70 2 Bolt
17 | 8T OCT 37.001.115-75 2 Washer
18 | C8.01.019 'OCT 6958-78 2 Washer
19 | C.6.01.019 'OCT 6958-78 2 Washer
20 | 6T OCT 37.001.115-75 2 Washer
21 | B.M6-6gx14.58.019 TOCT 17473-80 2 Screw
22 | 10,0-60 'OCT 3722-81 1 Ball
23 | 50-1702148-A 1 Spring
24 | C20 I'OCT 13940-86 1 Ring
25 | 920-1802031-A 1 Bracket
26 | 952-1802032 1 Bush

-97-
https://tractormanualz.com/



Sl ARITS D9U/ID29/D59/952

Fig. 22.1. Cardan shaft. Intermediate cardan shaft bearing. (for Belarus-
920/920.2/920.3/952/952.2/952.3)

- 08 -
https://tractormanualz.com/



S ARITS

DI99/929/259/952

Group 22. Cardan drive
Subgroup 2203, 2209. Cardan shaft. Intermediate cardan shaft bearing
(for Belarus-920/920.2/920.3/952/952.2/952.3)

Fig. No. F;\IOOS' Designation Q-ty Description
22.1 72-2203010-A2 > ggc_)‘r:tz;and intermediate cardan shaft (34,

79-9203025PH 4 gs;OZ?))With glands and bearings (36, 37,
72-2209100 1 Packing gland (6, 8)
72-2209010-A 1 Intermediate bearing (1-18, 21-30)

1 72-2209014 1 Flange

2 |055-065-58-1-4 TOCT 18829-73/9833-73 1 Ring

3 8-60x30.88.35.019 TOCT 7796-70 5 Bolt

4 8T OCT 37.001.115-75 5 Washer

5 72-2209028 1 Dirt pocket

6 72-2209022 1 Casing

7 72-2209023 1 Gasket

8 2.2-75x100-1 F'OCT 8752-79 2 Cuff

9 72-2209013 1 Shaft

10 | 72-2209017 1 Bush

11 | 72-2209019 3 Disk

12 | 72-2209025 10-11 | Disk

13 | 72-2209027 10 | Disk

14 | 115K5T'OCT 8338-75 2 Bearing

15 | 72-2209012 1 Bush

16 | 72-2209018 2 Fixture

17 | MKKI 3/8" 2 Plug

18 | 72-2209011 1 Bracket

19 | M10x1-8 DIN EN ISO 10511-98 16 | Nut

21 | 4x25.019 'OCT 397-79 1 Cotter pin

22 | 70-3003032 1 Nut

23 | 52-1802079 1 Washer

24 | 52-1802078-A 1 Flange

25 | 72-2209016-b 1 Washer

26 | 038-046-46-1-4 TOCT 18829-73/9833-73 1 Ring

27 | 72-2209021 6 Spring

28 | 72-2209031 1 Fixture

29 | 52-2308094 2 Pin

30 | 12-12-306 2 Ring

31 | 160T OCT 37.001.115-75 3 Washer

32 | 72-2203011 3 Bolt

33 | 20-2201024 4 Gasket

34 | 72-2203023 4 Flange

35 | 52-2203012 16 | Bolt M10x1

36 | 72-2203030-01 4 Cross

37 | 3102-2201037 16 | Deflector

38 | 72-2203043 16 | Locking ring

39 | 69-2201031-A 16 | Cuff

40 | 704702K3C10 TY 37.006.065-90 16 |Bearing

41 | 72-2201018-02 2 Pipe

42 | 72-2203022 4 Fork

-99-

https://tractormanualz.com/




SELARITS D99/929/9259/952

Fig.22.2. Cardan drive guard
(for Belarus-920/920.2/920.3/952/952.2/952.3)

- 1UU -

https://tractormanualz.com/



DI99/929/9259/952

Group 22. Cardan drive
Subgroup 2210. Cardan drive guard
(for Belarus-920/920.2/920.3/952/952.2/952.3)

Fig. No. F;\IOOS' Designation Q-ty Description
22.2 72-2203040 1 Cardan drive guard (1-11)
1 52-2210040 1 Supporting bracket
2 72-2210013 1 Rear guard
3 8T OCT 37.001.115-75 7 Washer
4 M8-6H.6.019 TOCT 5915-70 2 Nut
5 72-2210030 1 Clamp
6 M8-69gx40.88.35.019 TOCT 7796-70 1 Bolt
7 52-2210015 1 Bracket
8 M8-69gx16.88.35.019 TOCT 7796-70 5 Bolt
9 52-2210012-A 1 Front guard
10 | 52-2210017-A 1 Guard
11 | 72-2210020-A 1 Bracket
- 101 -

https://tractormanualz.com/




D99/929/259/952

NS

SEL

Fig.23.1. Front driving axle 72-2300020-A

- 102 -
https://tractormanualz.com/



DIG/I29/959/952

Group 23. Front driving axle
Subgroup 2300. Front driving axle 72-2300020-A.

Fig. No. F;\IOOS' Designation Q-ty Description
23.1 72-2300020-A-05 1 Front driving axle assembly
(8 pins)
A |52-2302010 1 Gear (Fig.23.3)
B [52-2303010-b 1 Differential (Fig.23.4)
Reduction gear of the left final drive of the
B | 72-2308005-08 1 front driving axle (Fig.23.5)
Reduction gear of the right final drive of
r | 72-2308010-07 L | the front driving axle (Fig.23.5)
52-2301040-b1 2 Fixture with cuffs (11,12)
1 82-2301051 2 Cover
2 6-7212A TOCT 27365-87 2 Bearing
3 52-2302019 1 Driven gear
4 52-2302038-Al 1 Nut
5 Cy 1/8"-A 1 Breather
6 72-2301055 1 Casing
7 MK KI 3/4" 2 Plug
8 [01-015 6 Pin
9 52-2303027 16(max) | Adjusting spacer B=0.5 mm
10 | 52-2303028 16(max) | Adjusting spacer B=0.2 mm
11 | 52-2301062-b1 2 Fixture
12 | 2.2-45x65-1 4 Cuff
FOCT 8752-79/0CT 3805146-78
13 [150-155-36-1-4 TOCT 18829-73/9833-73 2 Ring
14 | M8-6gx16.88.35.019 OCT 7796-70 8 Bolt
15 | 8T OCT 37.001.115-75 8 Washer
16 | 50-3104051 2 Cover
17 | 52-2301052 2 Screw
18 | 16 OT OCT 37.001.115-75 21 Washer
19 | M16-6gx40.88.35.019 NOCT 7796-70 17 Bolt
20 | 52-2301054-A 2 Shatft
21 | 52-2301067 2 Choke
22 | 82-2301069 2 Pin
23 | 5x45.019 NOCT 397-79 2 Cotter pin
24 | 82-2301074 2 Plug
25 | 102-2301023-01 1 Hydraulic cylinder bracket
26 | M12-6gx30.88.35.019 TOCT 7796-70 6 Bolt
27 |12 OT OCT 37.001.115-75 10 Washer
28 | 52-2302021 6(max) | Adjusting spacer B=0.5 mm
29 | 52-2302022 10(max) | Adjusting spacer B=0.2 mm
30 |089-095-36-1-4 TOCT 18829-73/9833-73 1 Ring
31 | M12-69x25.88.35.019 TOCT 7796-70 4 Bolt
32 | 72-2301059-A1 2 Slat
33 | 52-2301058-A4 2 Shatft
34 | 52-2301056 4 Wedge
35 | 52-2301065 4 Washer
36 | M16x1,5-6H.6.019 TOCT 5915-70 4 Nut

- 103 -

https://tractormanualz.com/




]
(]

x
L | -t .
oy WB =l ﬁ o

o0

[

Fig.23.2. Front driving axle 822-2300020

-104 -

https://tractormanualz.com/



DI9/D29/259/952

Group 23. Front driving axle
Subgroup 2300. Front driving axle 822-2300020

Fig. No.

No Designation Q-ty Description
232 822-2300020-02* 1 Front driving axle assembly
822-2300020-04
A |52-2302010 1 Gear (seeFig.23.3)
B [52-2303010-b-01 1 Differential(seeFig.23.4)
Reduction gear of the left final drive of the
B |822-2308005 1 front driving axle(seeFig.23.6)
Reduction gear of the right final drive of the

I | 822-2308005-01 1 front driving axle (seeFig.23.6)
1 233328;821 01 1 Hose pipe left

2 263212A TY PBE 00234873.002-97 2 Bearing

3 52-2302019 1 Driven gear

4 52-2302038-Al 1 Nut

5 "MINTOR" TSS0G-1/8" 1 Breather

6 72-2301055 1 Casing

7 MK KI 3/4" 2 Plug

8 [01-015 6 Setting pin

9 52-2303027 16(max)| Adjusting spacer B=0.5 mm
10 | 52-2303028 16(max)| Adjusting spacer B=0.2 mm
11 |150-155-36-1-4 TOCT 18829-73/9833-73 2 Ring

12 ggggggiggg 01 1 Hose pipe right

13 | 16 OT OCT 37.001.115-75 33 | Washer

14 | M16-6gx45.88.35.019 NOCT 7796-70 14 Bolt

15 | 1520-2308039 4 Cage

16 | 1027307A (31307) N'OCT 27365-87 4 Bearing

17 | 822-2308100 2 Fixture

18 1.2-38x58-1 TOCT 8752-79/0CT 3805146-78 2 Cuff

19 ]2.2-38x58-1 OCT 8752-79/0CT 3805146-78 2 Cuff

20 |075-080-30-1-4 NOCT 18829-73/9833-73 2 Ring

21 | 85-3407113 2 Nut

22 | 1520-2308009 2 Screw

23 | MKKI 3/8" 2 Plug

24 | 52-2302021 6(max) | Adjusting spacer B=0.5 mm
25 | 52-2302022 10(max) Adjusting spacer B=0.2 mm
26 |055-063-46-1-4 TOCT 18829-73/9833-73 4 Ring

27 | 1520-2308037 3 Shatft

28 | 1520-2308037-01 1 Shatft

29 | M16-6gx40.88.35.019 TOCT 7796-70 16 Bolt

30 | 85-4607447 4 Cap

31 | 1.3.19.xp TOCT 19853-74 4 Greaser

822-2308065-01*

32 | 822-2308065 2 | Shatt

33 | M16-6H.6.019 N'OCT 5915-70 3 Nut

34 | 1520-2308077 3 Bush

35 | 1520-2308079 3 Pin

36 ggggggigggggi 1 Cylinder bracket

37 | 1520-2308042 8(max) | Adjusting spacer B=0.2 mm
38 | 1520-2308042-01 20(max), Adjusting spacer B=0.5 mm
39 |089-095-36-1-4 TOCT 18829-73/9833-73 1 Ring

40 | 12 OT OCT 37.001.115-75 6 Washer

41 | M12-6gx30.88.35.019 TOCT 7796-70 6 Bolt

42 | M12-6gx25.88.35.019 TOCT 7796-70 4 Bolt

43 | 72-2301059-A1 2 Slat

43 | 52-2301058-A4 2 Shatft

* optionally (FDA with elongated tubes)

- 105 -

https://tractormanualz.com/




ELARYS 999/929/959/952

Fig. 23.3. Gear

- 106 -
https://tractormanualz.com/



D99/D29/9259/952

Group 23. Front driving axle
Subgroup 2302. Front driving axle final drive

Fig. No. F;\IOOS.' Designation Q-ty Description
23.3 52-2302010-P 1 Gear set (1-12, 3(Fig.23.1,23.2))
Driven gear complete with the driving

52-2302030 L | one (1, 3(Fig.23.1,23.2))

1 |52-2302015-A 1 Driving gear
7607ATOCT 27365-87 or .

2 | 6-7607AY FOCT 27365-87 1| Bearing

3 52-2302016-A 1 Cage

4 52-2302026 2* Adjusting washer B=2.65 mm
52-2302026-01 2* Adjusting washer B=2.70 mm
52-2302026-02 2* Adjusting washer B=2.75 mm
52-2302026-03 2* Adjusting washer B=2.90 mm
52-2302026-04 2* Adjusting washer B=3.05 mm
52-2302026-05 2* Adjusting washer B=3.20 mm
52-2302026-06 2* Adjusting washer B=3.30 mm
52-2302026-07 2* Adjusting washer B=3.35 mm
52-2302026-08 2* Adjusting washer B=3.40 mm

5 7506A IOCT 27365-87 1 Bearing

6 52-2302018 1 Ring
2.2-38x62-1/4

" | rOCT 8752-79/0CT 3805146-78 2| Cu

8 82-2302031 1 Choke

9 52-1802078-A 1 Flange

10 52-1802079 1 Washer

11 70-3003032 1 Nut

12 4x25.019 NOCT 397-79 1 Cotter pin

* To be selected when adjusting the bearings

- 107 -

https://tractormanualz.com/




T
=
T
ol
N
¢

Fig. 23.4. Differential

- 108 -
https://tractormanualz.com/



DID/I29/D59/952

Group 23. Front driving axle
Subgroup 2303. Differential

Fig. No. Tﬁf' Designation Q-ty Description
23.4 52-2303010-b 1 Differential (1-14)
(for FDA 72-2300020-A(Fig.23.1))
52-2303010-b-01 Differential (1-14)
(for FDA 822-2300020(Fig.23.2))
52-2303030 2 Gear (5-7)
1 52-2303014-b 1 Compensating case
2 52-2303015-b 1 Compensating case
3 52-2303018 4 Pinion
4 52-2303019 2 Shaft
5 52-2303017 2 Gear
6 52-2303034 2 Gasket
7 35-10kn.L19.xp FOCT 3111-81 2 Choke
8 52-2303021 2 Cup
9 52-2303023-A1-01 2 Disk
10 | 52-2303024-01 2 Disk
11 | 52-2303023-Al 2 Disk
12 | 52-2303032 4 Plate
13 | 52-2303013 8 Nut
14 | 52-2303026-b 8 Bolt

- 109 -

https://tractormanualz.com/




=0
e

Fig. 23.5. Final drive reduction gear of the front driving axle
(for FDA 72-2300020-A (Fig.23.1))

-110 -
https://tractormanualz.com/



D99/929/259/952

Group 23. Front driving axle
Subgroup 2308. Final drive reduction gear
of the front driving axle (for FDA 72-2300020-A (Fig.23.1))

Fig. No.

Pos.

No Designation Q-ty Description
23.5 72-2308005-08 1 Left reduction gear (1-69)
72-2308010-07 1 Right reduction gear (1-69)
72-2308020-b 2 Cover (3, 43, 61)
72-2308030-A 2 Pipe (18,19, 66)
82-2308050-03 2 Gear (3, 7, 43-49, 52-61)
52-2308060 2 Gear (35-37)
72-2308070-01 2 Flange (48, 49)
72-2308090-b 2 Casing (45, 46)
Upper bevel gear and pinion
52-2308100-03 2 (1-19.23.66,68.69)
52-2308110-A2 1 Right reduction gear casing (32-34, 62-64]
52-2308115-A2 1 Left reduction gear casing (32-34, 62-64)
52-2308135 2 Shaft with bearings (1-4)
52-2308135-01 2 Shaft with bearings (1-3, 5)
1 52-2308097 4 Nut
2 7507A TOCT 27365-87 8 Bearing
3 72-2308121 2* Adjusting ring B=5.8 mm
72-2308121-01 2* Adjusting ring B=5.95 mm
72-2308121-02 2* Adjusting ring B=6.10 mm
72-2308121-03 2* Adjusting ring B=6.25 mm
72-2308121-04 2* Adjusting ring B=6.40 mm
72-2308121-05 2* Adjusting ring B=6.55 mm
72-2308121-06 2* Adjusting ring B=6.70 mm
72-2308121-07 2* Adjusting ring B=6.85 mm
72-2308121-08 2* Adjusting ring B=7.00 mm
72-2308121-09 2* Adjusting ring B=7.15 mm
72-2308121-10 2* Adjusting ring B=7.30 mm
72-2308121-11 2* Adjusting ring B=7.45 mm
4 52-2308063 2 Shatft
5 52-2308065 2 Semiring
6 M8-69gx14.88.35.019 FOCT 7798-70 12 Bolt
7 8T OCT 37.001.115-75 12 Washer
8 52-2308030-A 2 Cover
9 52-2308028-Al 4 Gasket
10 | 52-2308025 2 Casing
11 | M10-6H.6.019 TOCT 5915-70 2 Nut
12 | 72-2308046 2 Screw
14 | 52-2308038 8(max) | Adjusting spacer B=0.5 mm
15 | 52-2308039 8(max) | Adjusting spacer B=0.2 mm
16 |[095-100-30-1-4 TOCT 18829-73/9833-73 2 Ring
17 | 2.2-30x52-1 8 Cuff
FOCT 8752-79/0CT 3805146-78
18 | 52-2308054-A 2 Gasket
19 | 52-2308089-A 2 Fixture
20 | 50-3001022-A1 2 Spring
21 | 72-2308098-A 2 Washer
22 | 8208 TOCT 7872-89 2 Bearing
23 | 12 OT OCT 37.001.115-75 18 Washer
24 | M12-6gx40.88.35.019 TOCT 7796-70 8 Bolt
25 | M12x1,25-6H.6.019 TOCT 5915-70 6 Nut
26 | 72-2308004 6 Pin
27 | 72-2308009 6 Bush
28 | 72-2308074 1 Lever right

* To be selected when adjusting the bearings

-111-

https://tractormanualz.com/



SIARYS

Fig. 23.5. Final drive reduction gear of the front driving axle
(for FDA 72-2300020-A (Fig.23.1))

-112-
https://tractormanualz.com/



D99/929/9259/952

Group 23. Front driving axle
Subgroup 2308. Final drive reduction gear
of the front driving axle (for 72-2300020-A (Fig.23.1))

Fig. No. I?\IOOS‘ Designation Q-ty Description
23.5 29 | M12-6gx35.88.35.019 TOCT 7796-70 4 Bolt
30 | 72-2308075-01 1 Lever left
31 | MKKI 3/4" 2 Plug
32 |011-014-19-1-4 TOCT 18829-73/9833-73 2 Ring
33 | 52-2308099 2 Pin
34 | 52-2308014-A2 1 Right casing
52-2308015-A2 1 Left casing
35 | 208ATOCT 8338-75 2 Bearing
36 | 52-2308061 2 Gear
37 | 209A T OCT 8338-75 2 Bearing
38 | 52-2308024 2 Gasket
39 | 52-2308035 2 Cover
40 | NKKI 3/8" 4 Plug
41 | M10-69x25.88.35.019 TOCT 7796-70 28 Bolt
42 | 10 0OT OCT 37.001.115-75 28 Washer
43 | 6-7212ATOCT 27365-87 4 Bearing
44 | 72-2308023-b 2 Gasket
45 | 72-2308066-b 2 Casing
46 | 2.2-75x100-1 2 Cuff
FOCT 8752-79/0CT 3805146-78
47 | 72-2308029-b 2 Dirt pocket
48 | 40-3103016 16 Bolt
49 | 82-2308017 2 Flange (8 pins)
50 | 40-3103017 16 Nut
51 | 70-3104019-01 2 Special (auxiliary) nut
52 | M8-60x25.88.35.019 TOCT 7796-70 10 Bolt
53 | 72-2308021-b 16(max)| Adjusting spacer B=0.5 mm
54 | 72-2308021-6-01 8(max) | Adjusting spacer B=0,8 mm
55 |290-300-58-1-4 TOCT 18829-73/9833-73 2 Ring
56 | 72-2308018 4 Bolt
57 | 72-2308013 2 Plate
58 | 72-2308031 2 Washer
59 | 2310KM I'OCT 8328-75 2 Bearing
60 | 72-2308062 2 Gear
61 | 72-2308016-b 2 Cover
62 | M10-6gx30.88.35.019 TOCT 7796-70 20 Bolt
63 | 52-2308101 2 Casing
64 | 72-2308044 2 Washer
65 | 52-2308084-A1 2 Carriage
66 | 52-2308091-A 4 Ring
67 | 72-2308030-A 2 Pivot tube
68 | 52-2308096 2 Gasket
69 | M12-6gx55.88.35.019 TOCT 7796-70 8 Bolt
70 | 72-2308011 4 Screw

-113-

https://tractormanualz.com/




SZLlARIS D99/D29/259/952

Fig. 23.6. Final drive reduction gear of the front driving axle (for FDA 822-
2300020(Fig.23.2))

- 114 -
https://tractormanualz.com/



DIUG/I29/259/952

Group 23. Front driving axle
Subgroup 2308. Final drive reduction gear
of the front driving axle (for FDA 822-2300020(Fig.23.2))

Fig. No. I?\IOOS‘ Designation Q-ty Description
23.6 822-2308005 1 Left reduction gear (1-60)

822-2308005-01 1 Right reduction gear (1-60)
1520-2308024-20 2 Double universal joint (43-50)
1520-2308040-01 2 Casing (27, 29, 31-50)
1520-2308080 2 Cage (36, 37, 40)
1521-2308020 2 Cover (12-14)
1521-2308030 2 Carrier (6-11)
1521-2308050-01 2 Hub (1-20)

1 2C100 roCT 13941-86 2 Ring

2 C45TTOCT 13940-86 2 Ring

3 53609 NOCT 24696-81 2 Bearing

4 1520-2308038 2 Ring

5 1520-2308062-01 2 Gear block (z=39)

6 1520-2308053 6 Shatft

7 1520-2308054 12 Washer

8 4x34,8A3 TOCT 6870-81 156 Roller

9 1520-2308059 6 Pinion

10 | 1521-2308056 2 Carrier

11 | 1520-2308011 6 Screw

12 | 2.8x25 T'OCT 3128-70 6 Pin

13 | 1520-2308064 2 Gear

14 | 1521-2308016 2 Cover

15 | M10-6gx35.88.35.019 NOCT 7796-70 20 Bolt

16 | 10 OT OCT 37.001.115-75 20 Washer

17 | 7514A GOST27365-87 2 Bearing

18 | 2.2-100x125-1 2 Cuff
FOCT 8752-79/0CT 3805146-78

19 | 1521-2308017-01 2 Flange

20 | 40-3103016 16 Front wheel bolt

21 | M16-6H.6.019 'OCT 5915-70 16 Nut

22 | 16 OT OCT 37.001.115-75 16 Washer

23 | 1520-2308077 12 Bush

24 | 822-2308074 1 Lever left
822-2308075 1 Lever right

25 | 1520-2308079 11 Pin

26 | 1520-2308079-02 1 Pin

27 | 1520-2308015 2 Casing

28 | 1520-2308034 2 Gasket

29 | "MINTOR" TSS0G-1/8" 2 Breather

30 | 1021-2308076 1 Bracket

31 | 1521-2308012 2 Bolt

32 | 1521-2308031 2 Tightening plate

33 | 1521-2308013 2 Washer

34 | 2007109 TOCT 27365-87 4 Bearing

35 | 1520-2308061-01 2 Gear (z=20)

36 | 2.2-45x65-1 2 Cuff
FOCT 8752-79/0CT 3805146-78

37 | 100-105-30-2-4 2 Ring
FOCT 18829-73/TOCT 9833-73

38 | 1520-2308021 20(max)| Adjusting spacer B=0.2 mm

39 | 1520-2308021-01 8(max) | Adjusting spacer B=0.5 mm

40 | 1520-2308035 2 Cage

41 | M8-6gx35.88.35.019 OCT 7796-70 8 Bolt

42 | 8T OCT 37.001.115-75 16 Washer

-115-

https://tractormanualz.com/




SZLARITS DY9U/ID29/959/952

Fig. 23.6. Final drive reduction gear of the front driving axle (for FDA 822-
2300020(Fig.23.2))

- 116 -
https://tractormanualz.com/



DI9/I29/9259/952

Group 23. Front driving axle
Subgroup 2308. Final drive reduction gear
of the front driving axle (for 822-2300020(Fig.23.2))

Fig. No.

Pos.

No Designation Q-ty Description
23.6 43 | 032-036-25-2-4 2 Ring

OCT 18829-73/TOCT 9833-73

44 | 1520-2308063-10 2 Fork

45 | 72-2203026-11 4 Cross

46 | 15.22.01.013-10 2 Double universal joint fork

47 | 704702K3C10 TY 37.006.065-90 16 Bearing

48 | 24-2201043-01 16(max)| Locking ring
24-2201043-10 16(max)| Locking ring
24-2201043-20 16(max)| Locking ring
24-2201043-30 16(max)| Locking ring

49 |32 2 Choke

50 | 1520-2308048 2 Fork

51 | M8-60x25.88.35.019 TOCT 7796-70 8 Bolt

52 | 1520-2308004 2 Cover

53 | 1520-2308003 2 Gasket

54 | 80-1701045 2 Nut

55 | 80-1701056 2 Washer

56 | 7509A IOCT 27365-87 2 Bearing

57 | 1520-2308002 2 Cage

58 |095-100-30-1-4 TOCT 18829-73/9833-73 2 Ring

59 | MKKI 3/8" 2 Plug

60 | MKKI 3/4" 2 Plug

-117 -

https://tractormanualz.com/




SESLARITS DI99/I29/259/952

37. 181920212223 24 28 29
29 ¥
% 17

16
15 38
14

13— L o

Fig.24.1. Rear axle casing. Final drive

-118 -
https://tractormanualz.com/



JSLlARITS

D99/929/9259/952

Group 24. Rear axle

Subgroup 2401, 2407. Rear axle casing. Final drive

Fig. No. F;\IOOS' Designation Q-ty Description
24.1 70-2401010-01 1 Rear axle (1-37)(twin-disk brake)
70-2401010-04 1 Rear axle (1-37)(three-disk brake)
70-2401010-05 1 Rear'axlle (1-39)(twin-disk brake, hy-
draulic lift)
20-2401010-06 1 Rear_ax_le (1-39)(three-disk brake, hy-
draulic lift)

50-2407020-A-01 2 Half-axle tube (1-6, 21, 22)
50-2401040 1 Control roller (18-20)
50-2407030 2 Tube cover (1, 3)

1 50-2407028 2 Cover

2 50-2407029 2 Gasket

3 2.2-80x105-1 2 Cuff
FOCT 8752-79/0CT 3805146-78

4 217 ATOCT 8338-75 4 Bearing

5 50-2407082-A-01 2 Semiring

6 50-2407018-A-01 2 Half-axle tube

7 50-2407031-b 4 Gasket

8 50-2407122 2 Gear

11 | 50-2401016-b 2 Gasket

12 | 1,6-O-CTOCT 3282-74 1 Wire (200 mm)

13 | 36-1702110 2 Screw

14 | 50-2401020 1 Arm

15 | 80-2401050* 1 Lever
74-2401050** 1 Lever

16 | 50-2401025-A 1 Gasket

17 | 70-2401024* 1 Cover
70-2401024-01" 1 | Cover

18 | 50-2401019-b 1 Roller

19 | 020-025-30-1-4 TOCT 18829-73/9833-73 1 Ring

20 | 50-2401031 2 Washer

21 |12 0T OCT 37.001.115-75 19 Washer

22 | M12-6gx30.88.35.019 TOCT 7796-70 19 Bolt

23 | 50-2401027-A 1 Gasket

24 | 50-2401060-A* 1 Cover with breather
1221-2401026** 1 Cover

28 | M8-6gx16.88.35.019 NOCT 7796-70 4 Bolt

29 | 8T OCT 37.001.115-75 4 Washer

30 | 001-015 2 Pin

32 | 50-2401015-01* 1 Casing
50-2401015-07"" 1 Casing

33 | 70-1701300 1 Plug 1 1/4"

34 | 16 OT OCT 37.001.115-75 18 Washer

35 | M16-69gx50.88.35.019 NOCT 7796-70 17 Bolt

36 | 85-2401080-A 1 Lever

37 | M8-6gx55.88.35.019 NOCT 7795-70 1 Bolt

38 | 600-2401026" 1 | Bolt

39 | 600-2401014** 1 Plate

* the tractor is equipped with power governor
**the tractor is equipped with hydraulic lift

-119-

https://tractormanualz.com/




'||
\

\
)
]
)

ELARYS 999/929/959/952

Fig.24.2. Differential. Bearing cage

- 12U -

https://tractormanualz.com/



2 Uy R U A DO99/929/9959/952
Group 24. Rear axle
Subgroup 2403. Differential. Bearing cage
Fig. No. F;\IOOS' Designation Q-ty Description
24.2 85-2403020 1 Differential (1-5, 9-15)
50-2403014 1 Final drive gears in pair (6, 7)
50-2407050-A-01 2 Cage cover (19, 21, 22)
85-2403015 1 Differential casing (10,15)
70-2407060 1 Left cage (24-29) (twin-disk brake)
70-2406060-04 Left cage (24-29) (three-disk brake)
70-2407060-01 Right cage (24-27, 29, 30) (24-29) (twin-
1 disk brake)

70-2407060-05

Right cage (24-27, 29, 30) (24-29)
(three-disk brake)

1 12 OT OCT 37.001.115-75 8 Washer

2 50-2403034-A 8 Bolt

3 50-2403049-b 2 Bolster

4 85-2403055-01 4 Pinion with bush

5 85-2403025 4 Pinion washer

6 50-1701105-b 1 Driving gear

7 50-2403021-6 or 1 Driven gear
50-2403021-b-01

8 7515A TOCT 27365-87 1 Bearing

9 50-1702092 12 Fitter bolt

10 | 85-2403018 1 Casing

11 | 50-2403023 6 Tightening plate

12 | M12-6H.6.019 TOCT 5915-70 12 Nut

13 | 50-2403048 2 Half-axle gear

14 | 50-2403062-A2 1 Cross

15 | 85-2403019 1 Cover

16 | 7215ATOCT 27365-87 1 Bearing

17 | 50-2407056 14 | Gasket 0.5 mm

18 | 50-2407057 10 | Gasket 0.2 mm

19 | KPA-50x70 4 Cuff

20 | M12-6gx25.88.35.019 TOCT 7796-70 4 Bolt

21 85-2407059 2 Cage cover

22 | UC110-1414045-4 2 Ring

(104-110-40-1-4 OCT 18829-73/9833-73)

23 | 50-1601352 4 Pin

24 | 50X-2407042 2 Cage

25 |160-165-36-1-4 TOCT 18829-73/9833-73 2 Ring

26 | 6-42212KM I'OCT 8328-75 4 Bearing

27 | 035-040-30-1-4 TOCT 18829-73/9833-73| 4 Ring

28 | 70-2407053 1 Left gear (twin-disk brake)
70-2407053-04 Left gear (three-disk brake)

29 | 85-2407043 2 Ring

30 | 70-2407053-01 Right gear (twin-disk brake)

70-2407053-05

Right gear (three-disk brake)

-121 -

https://tractormanualz.com/




Sl ARITS D9UD/ID29/9259/952

Fig. 24.3. Differential lock mechanism

-122 -
https://tractormanualz.com/



D99/929/9259/952

Group 24. Rear axle

Subgroup 2409. Differential lock mechanism

Fig. No. IT\IOOS' Designation Q-ty Description
24.3 ;83383818201* 1 Lock-up clutch (1-9)

82P-2409050 1 Adapter (10, 13-20)

1 70-2409015-A 1 Clutch casing

5 70-3502040-01 or 5 Brake disk
70-3502040-04

3 70-2409028 2 Throw-out disk
70-2409020

4 20-2409020-01* 1 Lock-up shaft

5 70-2409018 1 Pressure plate

6 70-2409021 1 Diaphragm

7 70-2409030-b 1 Diaphragm cover

8 8T OCT 37.001.115-75 8 Washer

9 M8-6gx40.88.35.019 TOCT 7795-70 8 Bolt

10 | 70-2409035-A6 1 Cover

11 | 12 OT OCT 37.001.115-75 5 Washer
M12-6gx200.58.019 NOCT 7795-70

12| 1557 2400034" 5 |Bolt

13 | 70-2409037 1 Connecting pipe

14 | C40I'OCT 13940-86 1 Ring

15 | 82P-2409036A 1 Seal

16 | 70-2409026-b 1 Adapter

17 020-025-30-1-4 TOCT 18829-73/TOCT 1 Ring
9833-73

18 | 54-06-448-A 1 Spring

19 | 70-2409027-A 1 Bush

20 | 70-2409033-b 1 Ring

* Variant for three-disk brakes

-123 -

https://tractormanualz.com/




D997/D29/259/952

VI AN

SEL

28

J

7

e

4 S— VN

777V

r..___ N -

L

VA
& “\\\\

o 3
i

57

\
)

AN

\\\\\\\\N\\

A

II/IIIIIIIIIIIII/

-—

N

S AR

ﬂu/sz

Tl (o))

——

N

Fig.24.4. Wet-type differential lock mechanism

- 124 -
https://tractormanualz.com/



=L ARIS

D99/929/9259/952

Group 24. Rear axle

Subgroup 2409. Wet-type differential lock mechanism

Fig. No. F;\IOOS' Designation Q-ty Description
24.4 Lock-up clutch

80M-2409010 1136 7 19, 20, 23-28)
1221M-2409050 1 Adapter (5,8-18,21)

1 80M-2409002 4 Pin

2 50-1702148-A 4 Spring
80M-2409028 1 Throw-out disk (S=4.7 mm)
80M-2409028-01 * Throw-out disk (S=4.4 mm)
80M-2409028-02 * Throw-out disk (S=4.1 mm)

3 80M-2409028-03 * Throw-out disk (S=3.8 mm)
80M-2409028-04 * Throw-out disk (S=3.5 mm)
80M-2409028-05 * Throw-out disk (S=3.2 mm)
80M-2409028-06 * Throw-out disk (S=3.0 mm)

4 1221M-3502039 5 Bolt

5 1221M-2409034 1 Cover

6 70-2409030-b 1 Diaphragm cover

7 70-2409021 1 Diaphragm

8 B.M6-69gx10.58.019 TOCT 17473-80 8 Screw

9 6T OCT 37.001.115-75 8 Washer

10 | 80M-2409037 1 Ring

11 | 80M-2409036 1 Seal

12 | 70-2409033-b 1 Ring

13 | 70-2409027-A 1 Bush

14 | 54-06-448-A 1 Spring

15 | 70-2409026-b 1 Adapter

16 | 020-025-30-1-4 TOCT 18829-73/9833-73 1 Ring

17 | 70-2409037 1 Connecting pipe

18 | 32-50/9C6W 1 Clamp “NORMA”

19 | 70-2409020-02 1 Lock-up shaft

20 | 80M-2409018 1 Pressure plate

21 | 205-215-58-2-2 TOCT 18829-73/9833- 1 Ring
73

22 | 1221M-2409051 1 Gasket

23 | M8-6gx40.88.35.019 NOCT 7795-70 8 Bolt

24 | 8T OCT 37.001.115-75 8 Washer

25 | 80M-2409016 5 Intermediate disk

26 | 2522-1802035-A 6 Driving disk

27 | 80M-2409015 1 Clutch casing

28 | 80M-2409001 1 Hub

29 |14 0T OCT 37.001.115-75 5 Washer

* To be selected for ensuring the necessary gap during the assembling

-125-

https://tractormanualz.com/




SZLlARIS DI9/ID29/959/952

Fig.27.1. Hitch. Hook version (optional)

- 126 -
https://tractormanualz.com/



D99/929/9959/952
Group 27. Hitch

Subgroup 2707. Hitch. Hook version (optional).

Fig. No. iﬁf' Designation Q-ty Description
27.1 80-2707110-03 1 Hitch (1-45)
1 3,2x18.019 IOCT 397-79 3 Cotter pin
2 80-2807077 2 Gripping device
3 80-2707118 1 Bolt
4 80-2707137 4 Bolt
5 80-2707153 2 Washer
6 80-2707133-b 1 Rod
7 12x32 OCT 37.001.163-75 1 Pin
8 3,2x25.019 OCT 397-79 1 Cotter pin
9 70-2807079 1 Lever
10 | 50-3502203 1 Fork
11 | M12x1,25-6H.04.019 'OCT 5916-70 1 Nut
12 | 80-4619019 1 Pin
13 | 40-3104021 4 Bolt
14 | 70-2807044 4 Washer
15 | 50-1310136-A 1 Handle
16 | M8-6H.6.019 NOCT 5915-70 1 Nut
17 | 80-2807080-b 1 Handle
18 | 85-2807092 1 Bracket
19 | C16.01.019TOCT 11371-78 1 Washer
20 | 10 0T OCT 37.001.115-75 1 Washer
21 | 70-1602120-b 1 Axle flange
22 | M10-6gx16.88.35.019 TOCT 7796-70 1 Bolt
23 | 50-1605152 1 Spring
24 | 70-2807081 1 Bracket
25 | 80-2707120-b1 1 Bracket
26 | 80-2707116 1 Side piece
27 | M16-6gx50.88.35.019 TOCT 7796-70 8 Bolt
28 | 16 OT OCT 37.001.115-75 12 Washer
29 | 80-2707116-01 1 Side piece
30 | 80-2707141 1 Shaft
31 | M16-6gx32.88.35.019 TOCT 7796-70 4 Bolt
32 | 6,3x36.019 TOCT 397-79 1 Cotter pin
33 | 70-4619042 1 Washer
34 | 70-2807039 2 Plate 1 mm
70-2807039-01 1 Plate 0.5 mm
70-2807039-02 2 Plate 0.2 mm
35 | 70-2807051 2 Shackle
36 | 70-2807052-b 2 Screw
37 | 40-3405062 2 Nut
38 | 80-2707138 2 Washer
39 | 70-2807053-b 2 Nut
40 | 80-2707130-b 1 Cross-bar
41 | 80-2707123 2 Shaft
42 | 80-2707111-b 1 Hook
43 | 5x36.019 NOCT 397-79 2 Cotter pin
44 | 80-2807026-01 2 Bolt
45 | 18 OT OCT 37.001.115-75 2 Washer

- 127 -

https://tractormanualz.com/




SELARITS D997/929/259/9952

Lo ,I'"
149 41 42 507

B

A0 48 m;‘ 46

Fig.27.2. Hitch. “Pendulum” or “trailer” version (optional)

-128 -
https://tractormanualz.com/



DIDD/I29/9509/952
Group 27. Hitch.

Subgroup 2707. Hitch. “Pendulum” or “trailer” version

Fig. No. iﬁf' Designation Q-ty Description
27.2 80-2707110-01/-05 Hitch

1 80-4619019 1 Pin

2 80-2707133-b 1 Rod

3 M12x1,25-6H.04.019 TOCT 5916-70 1 Nut

4 50-3502203 1 Fork

5 12x32 OCT 37.001.163-75 1 Pin

6 3,2x18.019 OCT 397-79 3 Cotter pin

7 3,2x25.019 OCT 397-79 1 Cotter pin

8 C 16.01.019NOCT 11371-78 2 Washer

9 80-2807080-b 1 Handle
M8-6H.6.019 TOCT 5915-70 1 Nut

10 | 50-1310136-A 1 Handle

11 | 85-2807092 1 Bracket

12 | M10-6gx16.88.35.019 TOCT 7796-70 1 Bolt

13 | 8T OCT 37.001.115-75 1 Washer

14 | 70-1602120-b 1 Axle flange

15 | 70-2807079 1 Lever

16 | 50-1605152 1 Spring

17 | 70-2807081 1 Bracket

18 80-2707129 1 Left plate
80-2707129-01 1 Right plate

19 | 70-2807044 4 Washer

20 | 80-2707120-b 1 Bracket

21 | 80-2707116 1 Side piece

22 | 80-2707141 1 Shaft

23 | 80-2707116-01 1 Side piece

24 | 16 OT OCT 37.001.115-75 14 Washer

25 | M16-6gx50.88.35.019 TOCT 7796-70 8 Bolt

26 | M16-6gx32.88.35.019 TOCT 7796-70 4 Bolt

27 | 70-4619042 1 Washer

28 | 6,3x36.019 'OCT 397-79 1 Cotter pin

29 | 70-2807039 2 Plate 1 mm
70-2807039-01 1 Plate 0.5 mm
70-2807039-02 2 Plate 0.2 mm

30 | 80-2707128 2 Pin

31 | 80-2707137 4 Bolt

32 | 80-2707153 2 Washer

33 | 80-2707077 2 Gripping device

34 | A61.07.001 2 Cotter pin

35 | 80-2707130-b 1 Cross-bar

36 | 80-2707149 3 Bolt

37 | 70-2807051 2 Shackle

38 | 70-2807052-b 2 Screw

39 | 40-3405062 2 Nut

40 | 80-2707137 4 Bolt

41 | 80-2707138 2 Washer

42 | 70-2807053-b 2 Nut

43 | 50-4605079-b 1 Pin assembly

44 | 80-2707143 1 Liner

45 | 80-2707144-b1 1 Rod (for assembly 80-2707110-A1-01)

46 | 80-2707123 2 Shaft

47 | 20 OT OCT 37.001.115-75 3 Washer

48 | M20x1,5-6H.6.019 TOCT 5915-70 3 Nut

49 | 80-2707126 2 Pin

50 | 5x36.019 'OCT 397-79 2 Cotter pin

-129 -

https://tractormanualz.com/




SJZLlARITS D99/929/9259/952

_38
A a2
& ~39
| 39
.|__ 1) /.-—"{
“#
40

(< g,
| - R 35 36 x SRR
/Cf‘ = %
‘?@ @\\\“‘x

'49 141 Mz 507 {" 49 N4> m? 46

@

Fig.27.2. Hitch. “Pendulum” or “trailer” version (optional)

-130-
https://tractormanualz.com/



iy W U K DDG/D29D/DSD/DS2
Group 27. Hitch.
Subgroup 2707. Hitch. “Pendulum” or “trailer” version

Fig. No. F;\IOOS' Designation Q-ty Description
27.2 51 | 80-2807026-01 2 Bolt
52 | 18 OT OCT 37.001.115-75 2 Washer
53 | 80-2707124 1 Shackle
54 | 80-2707127 1 Pin
55 | 40-3104021 4 Bolt
56 | 80-2707118 1 Bolt
57 | 80-2707177 1 Plate
58 | A61.05.004 2 Ring

-131-
https://tractormanualz.com/



'.l
)
\\'

i
=)
N

)

N

O)
N
Sl
R

i
I
)
[
o)
C
4"
\.'
>
o)
S

Fig.27.3 Traction hitch mechanism

-132-
https://tractormanualz.com/



Group 27. Hitch
Subgroup 2707. Traction hitch mechanism

DIUD/I29/D59/952

Fig. No. F;\IOOS' Designation Q-ty Description
27.3 1322-2707210 1 Traction hitch mechanism
1 1321-2707014 4 Bolt
2 1222-2707137 2 Plate
3 1321-2707011-b 1 Plate
4 1321-2707030 1 Pin
5 16 OT OIrCT 37.001.115-75 4 Washer
6 1220-4605506 4 Bolt
7 M6-69gx18.88.35.019 TOCT 7798-70 1 Bolt
8 C 6.01.019I'OCT 11371-78 1 Washer
9 6T OCT 37.001.115-75 9 Washer
10 | M6-6H.6.019 'OCT 5915-70 1 Nut
11 | 921-2707068-02 2 Pin
12 | M20-6H.6.019 TOCT 5915-70 6 Nut
13 | 20 OT OCT 37.001.115-75 6 Washer
14 | 1321-2707083-b 2 Cramp
15 | 921-2707068 2 Pin
16 | M6-6gx12.88.35.019 TOCT 7798-70 4 Bolt
17 | 921-2707068-03 2 Pin
18 | 1322-2707274 1 Brace
19 | 1322-2707211 1 Bush
20 | 1322-2707280 1 Shield assembly
21 | A.6x30.65I TOCT 14229-93 1 Pin
22 | A61.05.005 1 Locking pin
23 | A61.05.004 1 Ring
24 | 1522-2707244 1 Brace
25 | 6,3x63.019 TOCT 397-79 1 Cotter pin
26 | 1321-2707070-b-01 1 Plate
27 | 16 OT OCT 37.001.115-75 2 Washer
28 | M16-6H.6.019 'OCT 5915-70 4 Nut
29 | 1522-2707243 1 Nut
30 | 1522-2707242 1 Washer
31 | 1522-2707079-A 1 Pin assembly
32 | 921-2707055 1 Fork
33 | A61.07.001-A 1 Cotter pin
34 | 1321-2707051-b 1 Bracket
35 | 200T OCT 37.001.115-75 8 Washer
36 | 680-2707024 8 Bolt
37 | 1321-2707070-b 1 Plate
38 | 1322-2707261 1 Side piece
39 900-2707135 2 (not more)| Plate
40 | 900-2707135-01 2 (not more)| Plate
41 | 900-2707135-02 2 (not more)| Plate
42 | 1322-2707261-01 1 Side piece
43 | 1322-2707262-01 1 Bracket
44 | M6-6gx16.88.35.019 TOCT 7798-70 4 Bolt
45 | 1322-2707262 1 Bracket

-133-
https://tractormanualz.com/




D99/929/259/952

Fig.27.4. Traction hitch mechanism (equipment versions)

-134 -
https://tractormanualz.com/



SELARITS

D90D/I29/9509/952
Group 27. Hitch

Subgroup 2707. Traction hitch mechanism (equipment versions)

Fig. No. F;\IOOS' Designation Q-ty Description
27.4 1321-2707150-b 1 Rod (9-18,21)
1322-2707160 1 Python (28-33)
1 1322-2707130-b 1 Cross-bar
2 1322-2707133 4 Bolt
3 1322-2707120-b 1 Cramp
4 M20-6H.6.019 TOCT 5915-70 4 Nut
5 M10-69gx20.88.35.019 TOCT 7796-70 2 Bolt
6 10 OT OCT 37.001.115-75 2 Washer
7 1522-2707126 1 Plate
8 1522-2707127 1 Axle
9 20 OT OCT 37.001.115-75 6 Washer
11 | 1523-2707149-b 2 Bolt
12 | A61.07.001-A 1 Cotter pin
13 | H50-4202146 1 Ring
14 | 1523-2707143 1 Liner
15 | 3,2x25.019 rOCT 397-79 1 Cotter pin
16 | 1522-2707079-A 1 Pin assembly
17 | 1523-2707142 1 Cramp
18 | 70-4235035 2 Chain
19 | M16-6H.6.019 TOCT 5915-70 2 Nut
20 | 16 OT OCT 37.001.115-75 2 Washer
21 | 1321-2707144-b 1 Rod
22 | 1321-2707140-b 1 Pin assembly
23 | 1321-2707042 1 Cotter pin
24 | A61.05.004 1 Ring
25 | A61.05.005 1 Locking pin
26 | 1522-2707030 1 Pin
27 1321-2707113-A or 1 Fork (EURO) L=110 mm
1321-2707111-A 1 Fork (TOCT) L=160 mm
28 | 1322-2707165 1 Plate with python
29 | 1322-2707162-01 1 Pin
30 | 1322-2707180 1 Pin
31 | 1322-2707161 1 Stop
32 | A61.07.001 1 Cotter pin
33 | 4x36.019 NOCT 397-79 1 Cotter pin

L — distance from the PTO end to the pin assembly axis.

-135-

https://tractormanualz.com/




SELARITS D99/929/9259/952

Fig. 28.1. Semiframe

- 136 -
https://tractormanualz.com/



DODOD/I29/D59/952
Group 28. Frame

Subgroup 2801. Semiframe

Fig. No. F;\IOOS' Designation Q-ty Description
28.1 80-2800010-02 1 Semiframe (1, 2, 11-14, 17)

1025-2800010-01*
70-2801120-A1-01 1 Front bar (1,17)
1025-2801120*
80-2806010-01** 1 Front towing arrangement (15,16,18,19)

1 50-2801124-A2-01 1 Front bar
1025-2801124*

2 80-2801050 1 Right-side member
80-2801050-01*

3 M16x6gx60.88.35.019 TOCT 7796-70 6 Bolt

4 16 OT OCT 37.001.115-75 25 Washer

5 70-2800016-01 2 Bolt

6 M16-6H.6.019 TOCT 5915-70 1 Nut

7 70-2800016 2 Bolt
70-2800016-01*

8 50-3913214 2 Clamp

9 M16-6gx32.88.35.019 TOCT 7796-70 2 Bolt

10 | 80-3919106 2 Bracket

11 | M16-6gx32.88.35.019 TOCT 7796-70 8 Bolt

12 | M16-6gx45.88.35.019 TOCT 7796-70 4 Bolt

13 | 50-2800011 4 Bush

14 | 80-2801060 1 Left side member
80-2801060-01*

15 | M20-6H.6.019 TOCT 5915-70** 2 Nut

16 | 20 OT OCT 37.001.115-75** 2 Washer

17 | 40-3001022 2 Bush

18 | 80-2806011* 1 Front towing arrangement

19 | 70-4605036** 2 Bolt

20 | A61.07.001** 2 Caotter pin

21 | 50-4605079-6** 1 Pin assembly

*900.3/920.3/950.3/952.3 (Euro-2)
** to be mounted in the absence of the front ballast

- 137 -

https://tractormanualz.com/




D99/D29/959/952

AN US

— 4 113

Pin DM00282

Pin DM00281

00E

A

‘\-.“-.../_,_,/

Cotter pin AGRIA 5x85

Fig.28.2. Towing arrangement

-138-
https://tractormanualz.com/



DIUD/I29/59/952

Group 28. Frame
Subgroup 2805. Towing arrangement

Fig. No. Pos. Number of the assembly | Q-ty Description
No. unit or part
28.2 1 1 Bracket 550 0364-2
2 1 Towing arrangement ACV-40
-139-

https://tractormanualz.com/




SJ=LlARIS D99/929/259/952

Fig.28.3. Hydroficated drawbar

- 140 -
https://tractormanualz.com/



=L ARIS DID9/929/959/952
Group 28. Frame
Subgroup 2807. Hydroficated drawbar
Fig. No. F;\IOOS' Designation Q-ty Description
28.3 80-2807010 1 Drawbar (1-39)

80-2807040 1 Rod (31-33)
80-2807070 1 Hook (24, 25)

1 80-2807180-b 1 Handle with catch

2 3,2x18.019 NOCT 397-79 3 Cotter pin

3 70-2807079 1 Lever

4 M10-6gx20.88.35.019 TOCT 7796-70 1 Bolt

5 10 OT OCT 37.001.115-75 1 Washer

6 50-1605152 1 Spring

7 70-1602120-b 1 Axle flange

8 M16-6gx50.88.35.019 TOCT 7796-70 2 Bolt

9 16 OT OCT 37.001.115-75 2 Washer

10 | 70-2807081 1 Bracket

11 | 40-3104021 4 Bolt

12 | 70-2807044 4 Washer

13 | 80-2807014 1 Bracket

14 | 70-2807039 2 Plate 1.0 mm
70-2807039-01 1 Plate 0.5 mm
70-2807039-02 2 Plate 0.2 mm

15 | 70-2807051 2 Shackle

16 | 70-2807052-b-01 2 Bar screw

17 | 40-3405062 2 Nut

18 | 70-2807053-b 2 Bar nut

19 | M20x1,5-6H.04.019 TOCT 5919-73 2 Nut

20 | 4x36.019 OCT 397-79 2 Cotter pin

21 | C20.01.019TOCT 11371-78 2 Washer

22 | 18 OT OCT 37.001.115-75 2 Washer

23 | 80-2807026 2 Bolt

24 | 80-2807011 1 Hook

25 | 50-2807016 1 Hook axle

26 | 70-2807047 1 Axle

27 | 80-2807077 2 Gripping device

28 | 50-2807013-b 1 Axle

29 | 36-3503018 2 Washer

30 | 6,3x36.019 OCT 397-79 2 Cotter pin

31 | 80-2807043-b 1 Rod

32 | M12x1,25-6H.04.019 TOCT 5916-70 2 Nut

33 | 50-3502203 1 Fork

34 | 12x32 OCT 37.001.163-75 1 Pin

35 | 3,2x25.019 'OCT 397-79 1 Cotter pin

36 | C16.01.019IOCT 11371-78 1 Washer

37 | 85-2807092 1 Bracket

38 | M8-6H.6.019 TOCT 5915-70 1 Nut

39 | 50-1310136-A 1 Handle

- 141 -

https://tractormanualz.com/




SJZLlARITS D99/929/9259/952

32 31 30 29 28 27 17 16 26 17 25

Fig. 30.1. Front axle and steering link

- 142 -
https://tractormanualz.com/



D99/929/259/952

Group 30. Front axle

Subgroup 3000. Front axle and steering link

Fig. No. F;\IOOS' Designation Q-ty Description
30.1 80-3000030-03 1 Front axle (1-7, 15, 18, 19, 22-35)

1220-3003010 1 Steering link (8-14, 16, 17, 20, 21)

1 |80-3001065-01 1 Right journal with semiring

2 |070-080-58-1-4 TOCT 18829-73/9833-73 2 Ring

3 |70-3001101-A 2 Bush

4 180-3001070 2 Extensible knuckle

5 |70-3001102-A 2 Bush

6 [80-3001032 4 Washer

7 |80-3001031 2 Washer

8 |50-3003018-b 2 Plug

9 [1220-3003028 2 Lower bushing

10 |1220-3003027 2 Bushing

11 |1220-3003021 2 Ball pin

12 [1220-3003023 2 Upper bushing

13 [1220-3003022 1 Universal joint housing with right-hand

thread
1220-3003022-01 1 Universal joint housing with left-hand
thread

14 |1220-3003029 2 Ring

15 |70-3001040 1 Lever right

16 |M20x1,5-6H.04.019 TOCT 5919-73 4 Nut

17 |4x36.019 IOCT 397-79 7 Cotter pin

18 |50-3001087 2 Nut

19 |27 1 OCT 37.001.115-75 2 Washer

20 ]1220-3003013 1 Locknut with right-hand thread
1220-3003013-01 1 Locknut with left-hand thread

21 |1220-3003011 1 Pipe

22 |50-3001010-A-01 1 Front axle

23 |70-3001040-01 1 Lever left

24 180-3001065 1 left journal with semiring

25 |50-3000011 1 Pivot pin

26 | 16x80 OCT 37.001.163-75 1 Pin

27 |$80-3001011 1 Bracket

28 |M16-6gx40.88.35.019 OCT 7796-70 4 Bolt

29 |®$80-3001013 2 Plate

30 [[01-015 2 Pin

31 [6-20h11x120.40X.2.40 TOCT 9650-80 2 Axle

32 |M18x1,5-69x100.88.35.019 TOCT 7795-70 4 Bolt

33 |18 OT OCT 37.001.115-75 4 Washer

34 |M18x1,5-6H.6.019 TOCT 5915-70 4 Nut

35 [1.3.L9.xp FOCT 19853-74 2 Greaser

36 |2,0-0-CT'OCT 3282-74 2 Wire (270 mm)

37 |1220-3003025-A 2 Boot

- 143 -

https://tractormanualz.com/




Sl ARITS DIG/I29/259/952

Fig. 31.1. Front guide wheels. Front wheel hubs. (For tractors with front axle)

-144 -
https://tractormanualz.com/



DIG/I29/959/952

Group 31. Wheels and hubs
Subgroup 3101, 3103. Front guide wheels.
Front wheel hubs. (For tractors with front axle)

Fig. No.

Pos.

No Designation Q-ty Description
31.1 70-3103010-A 2 Front wheel hub (1-6)
1 2.2-80x105-1 2 Cuff
FOCT 8752-79/0CT 3805146-78
2 A04.03.020 2 Washer
3 7609A IOCT 27365-87 2 Bearing
4 A04.03.21 2 Hub
5 40-3103016 10 Bolt
6 7608A1 IOCT 27365-87 2 Bearing
7 A04.03.019 2 Washer
8 50-1701253-01 2 Nut
9 5x45.019 NOCT 397-79 2 Cotter pin
10 | A04.03.014 2 Gasket
11 | A04.03.013-A 2 Cover
12 | 8T OCT 37.001.115-75 6 Washer
13 | M8-6gx16.88.35.019 OCT 7796-70 6 Bolt
16 | 70-3104019-01 2 Special (auxiliary) nut
17 | 40-3103017-01 8 Nut
50-3100110 2 Wheel 7.50-20 (fitted with tyre) (14, 15)
14 | 5.50F-20-3101020 or 2 Wheel 5.50Fx20 (disk and rim)
40-3101010-A3
15 2 Tyre 7.50-20
70-3100210-02 2 Wheel 9.00-20 (fitted with tyre) (14, 15)
14 | oo S " 2 | Wheel 5.50Fx20 (disk and rim)
Tyre 9.00R20 model ben-31 or
15 2 9.00-20 model B®-223 or

9.00R20 model ben-311

- 145 -

https://tractormanualz.com/




JESLlARUS D99/929/259/952

Fig.31.2. Front driving wheels

- 146 -
https://tractormanualz.com/



DIUD/I29/259/952

Group 3101. Wheels and hubs
Subgroup 3101. Front driving wheels

Fig. No. F;\IOOS' Designation Q-ty Description
31.2 82-3101015-01 2 Wheel 11.2-20 (fitted with tyre) (1,2)
1 |CW9-20-3101020-A 2 Wheel W9x20 (rim, wheel disk with 8
holes, protective visor)
2 2 Tyre 11.2-20
82-3101015-02 2 Wheel 11.2-20 (fitted with tyre) (1,2)
1 W9-20-3101020-A-01 2 Wheel W9x20 (rim, wheel disk with 5
holes, protective visor)
2 2 Tyre 11.2-20
86-3101020 2 Wheel 13.6-20 (fitted with tyre) (1,2)
1 CW12-20-3101015-A 2 Wheel W12x20 (rim, disk, protective visor)
2 2 Tyre 13.6-20 or
13.6R20 or
360/70R20
3 40-3103017-01 16 Nut

- 147 -

https://tractormanualz.com/




SZSLlARITS D99/929/9259/952

Fig.31.3. Front driving wheels

Fig.31.4. Front driving wheels

- 148 -
https://tractormanualz.com/



DO9/I29/9259/952

Group 3101. Wheels and hubs
Subgroup 3101. Front driving wheels

Fig. No. F;\IOOS' Designation Q-ty Description
31.3 822-3101010 2 Wheel 360/70R24 (fitted with tyre) (1-6)
W12-24-3101020-01 or
880.3101012-01 2 Wheel W12x24 (1,2,3,4,5)
1 W12-24-3101035 2 Rim W12x24 with brackets
2 W12-24-3101017 2 Disk
3 52-2301065 12 Washer
4 1221-3101011 12 Bolt
5 1221-3101013 or 12 Nut
M16x1,5-6H.10.019 NOCT 5915-70
6 2 Tyre 360/70R24
7 40-3103017-01 16 Nut
Fig. No. Fl’\loos. Designation Q-ty Description
31.4 822-3101015 2 Wheel 11.2R24* (fitted with tyre) (1,2)
1 8133.3101012 2 Wheel W10x24
2 2 Tyre 11.2R24
3 40-3103017-01 16 Nut

* additional equipment

- 149 -

https://tractormanualz.com/




S AT DIUD/ID29/259/952

1514 13 12 1110 9 8 7 6 5

Fig. 31.5. Rear driving wheels. Rear wheel hubs

- 150 -
https://tractormanualz.com/



JSLARITS

DIG/I29/59/952

Group 31. Wheels and hubs
Subgroup 3104, 3107. Rear wheels. Rear wheel hubs

Fig. No. FI)\IOOS.. yrugqatiter of the assembly unit Q-ty Description
31.5 70-3100220-A 2 Wheel 15.5R38 (fitted with tyre) (4, 8)
4 C70-3107012 2 Wheel DW14Lx38 (disk, rim, protective visor)
8 2 Tyre 15.5R38
72-3107010* 2 Wheel 16.9R38 (fitted with tyre) (4, 8)
4 g;’xézl‘lngoﬁgléozo or 2 Wheel DW15Lx38 (disk, rim, protective visor)
2 Tyre 16.9R38
72-3107010-05* 2 Wheel 16.9R38 (fitted with tyre) (4, 8)
4 C70-3107012 2 Wheel DW14Lx38 (disk, rim, protective visor)
8 2 Tyre 16.9R38
80-3107010 2 Wheel 18.4R34 (fitted with tyre) (4, 8)
4 C885.3107012 2 Wheel DW16x34 (disk, rim, protective visor)
8 2 Tyre 18.4R34 (model ®-11)
50-3100030 2 Wheel 9.5-42 (fitted with tyre) (4, 8)
4 50-3107050 2 Wheel DW8x42 (disk and rim)
8 2 Tyre 9.5-42
85-3107020 2 Wheel (fitted with tyre) (4, 8)
4 50-3107050 2 Wheel DW8x42 (disk and rim)
8 2 Tyre 11.2R42
50-3100160 2 Wheel (fitted with tyre) (4, 8)
4 C50-3107020 2 Wheel DW14x30 (disk, rim, protective visor)
> Tyre 18.4R30 or
18.4/78-30
50-3104010-A1 2 Rear wheel hub (1-3, 9, 10, 12-14)
1 70-3104025 2 Bushing
2 50-3104015 2 Hub
3 40-3104021 16 Bolt
5 M16-6H.6.019 TOCT 5915-70 8 Nut
6 16 OT OCT 37.001.115-75 8 Washer
7 50-3107018-A 4 Weight (optional)
9 70-3104019 2 Special (auxiliary) nut
10 36-3104019 14 Nut
11 7-34-108 8 Bolt
12 50-3104028 8 Bolt
13 27 J1 OCT 37.001.115-75 8 Washer
14 50-3104029 8 Spherical washer
15 50-3104016 2 Key
* with ballast weight
- 151 -

https://tractormanualz.com/




D99/929/9259/952

Variant

Fig. 34.1. Steering column

- 152 -
https://tractormanualz.com/




DI99/I29/9259/952

Group 34. Steering
Subgroup 3401. Steering column

Fig. No. F;\IOOS.' Designation Q-ty Description
34.1 Steering column

85-3401010 1 (1-21, 32-37, 39, 40, 42, 44, 45)
70-3401050-b 1 Shaft (15-17)
85-3401150 1 Cardan joint (5-9, 12, 36, 37)

1 ]85-3401120 1 Bracket

2 85-3401016 1 Bush

3 C20 I'OCT 13940-86 1 Ring

4 80-3401019 1 Washer

5 85-3401156-b 1 Fork

6 C19I'OCT 13943-86 8 Ring

7 904700 YC17 TY 37.006.065-90 8 Bearing

8 50-3401064 8 Gland

9 50-3401063 8 Fixture

10 | M10-6H.04.019 TOCT 5916-70 1 Nut

11 | 80-3401013 2 Washer

12 | 50-3401061-A 1 Fork

13 | M10-6gx45.88.35.019 TOCT 7795-70 1 Bolt

14 | CW-510 1 Key 5x10

15 | 70-3401055 1 Intermediate shaft

16 | 70-3401054-b 1 Shank

17 | LK 8x36 1 Pin

18 | 70-3401077-b 2 Shock-absorber

19 | 70-3401076 2 Bush

20 | 70-3401078 1 Nut

21 | 70-3401079 1 Locknut

22 | 80-3401082 1 Cover

23 | 80-3401140 1 Clamp

24 | M16x1,5-6H.6.019 TOCT 5915-70 1 Nut

25 | 50-3401091 1 Washer

26 | 80-3402015 1 Steering wheel

27 | 80-3709025 1 Bush

28 | 80-3709026-b 1 Bush

29 | 80-3709024 1 Boot

30 | 50-4608057 1 Spring

31 | 85-3401175 1 Shaft

32 | 600-3401012 1 Washer

33 | 70-3003032 2 Nut

34 | 8x28.01.019 TOCT 10299-80 2 Rivet

35 | 600-3401160 1 Sector

36 | 50-3401062 2 Cross

37 | 85-3401067 1 Fork

38 | 70-3709012-A 1 Handle

39 | 4x25.019 'OCT 397-79 2 Cotter pin

40 | 85-3401011 2 Screw

41 | 80-3401001 1 Rod

42 | 50-1310158-b 1 Spring

43 | 1,6x12.019 'OCT 397-79 1 Cotter pin

44 | C18 T OCT 13940-86 1 Ring

45 | 85-3401014 1 Catch

46 | 822-3401140-A1 1 Clamp

47 |16 OT OCT 37.001.115-75 1 Washer

48 | 70-3402015-A 1 Steering wheel

- 153 -

https://tractormanualz.com/




D99/929/9259/952

NS

SEL

Fig. 34.2. Steering fittings

-154 -

https://tractormanualz.com/



K J Ay W U K DIDD/D29/DH59/9H2
Group 34. Steering
Subgroup 3407. Steering fittings
Fig. No. F;\IOOS' Designation Q-ty Description
34.2 1 “NORMA” TORRO 16-25/9-C6W 2 Clamp
2 85-3407332 1 Connecting hose
3 1021-4802062 1 Hose pipe
4 80-4801200-b 1 Lock-up cock
5 [118-055-A-01 6 Washer
6 [18-051 3 Bolt
7 $80-3407720 3 Oil pipeline
8 950-480262-01 1 Hose
9 “NORMA” TORRO 12-20/9-C6W 4 Clamp
OSPC100 ON 150-1155
or Metering pump
10 | SUB100-140.200-1 or 1 (in case of installation of the FDA with
LAGC100-10/200-140M01-100S or bevel gear speed reducers)
[100-14.20-02
OSPC 160 ON 150G030 or Metering pump (in case of installation of
10a | LAGC160-10/200-140M01-100S or 1 the FDA with planetary-cylindrical gear
SUB 160.140-200-1 or [1100-14.20-02 speed reducers LI63)
11 | $80-3407157 5 Washer
12 | ®80-3407134 3 Connecting pipe
13 | 680-4607140-05 2 High-pressure hose pipe
14 | 890-3407131 1 Bracket
15 | 70-3506027 5 Bush
16 | 70-6804011 1 Holder
17 | 8T OCT 37.001.115-75 16 Washer
18 | M8-6gx20.88.35.019 TOCT 7796-70 1 Bolt
19 | M8-6gx30.88.35.019 TOCT 7796-70 5 Bolt
20 | 900-3407030 1 Qil pipeline
21 | 70-3407146 3 Slat
22 | 900-3407040 1 Qil pipeline
23 | 952-3407013 1 Bracket
24 | 70-4607158 3 Gasket
25 | 952-3407100 1 High-pressure hose pipe
25a | 952-3407100-04 1 High-pressure hose pipe
26 | 102-3407010 1 Bracket
27 | M16-6gx40.88.35.019 NOCT 7796-70 2 Bolt
28 | 16 OT OCT 37.001.115-75 2 Washer
29 | 50-4607041 1 Bracket
30 | 85-3407102 1 Bracket
31 | 1522B-3407100-06 1 High-pressure hose pipe
32 | ©80-3407760 1 Qil pipeline
33 | “"NORMA” TORRO 20-32/9-C6W 2 Clamp
34 | 952-3407014 1 Hose
35 | 100T OCT 37.001.115-75 1 Washer
36 | M10-69x25.88.35.019 TOCT 7796-70 1 Bolt
37 | ©80-3407510 1 Qil pipeline
38 | 017-022-30-1-4 TOCT 18829-73/9833- 2 Ring
73
40 | M8-6¢gx35.88.35.019 NOCT 7796-70 2 Bolt
41 | 952-3407050 1 Connecting pipe
42 | 021-025-25-1-4 TOCT 18829-73/9833-73 1 Ring
43 | M8-6¢gx25.88.35.019 NOCT 7796-70 8 Bolt
44 | 85-3407101 2 Branch pipe

- 155 -

https://tractormanualz.com/




DYOUV/ID29/259/952

VIR AN

HSEL

Fig. 34.2. Steering fittings

- 156 -
https://tractormanualz.com/



BELARYS 999/929/959/952
Group 34. Steering
Subgroup 3407. Steering fittings
Fig. No. F;\IOOS' Designation Q-ty Description
34.2 45 | 70-4608033 2 Gasket
46 | H036.83.140 1 High-pressure hose pipe
47 | 530-4614029 2 Angle piece
48 | 40-4607038-A-01 4 Washer
49 | 40-4607032 2 Bolt
50 | 1221-3407090 1 Oil pipeline
51 | 70-4802040 1 Oil pipeline
52 | 600-3407080-01 1 Oil pipeline
53 | 85-3407105-02 1 Bolt
54 | JAOM-03M 1 Sensor
55 | 40-4607037 1 Bolt
56 | 40-4607033-A-01 2 Washer
HLLU10>K-311 or
57 HLLI10M-3M 1 Gear pump

- 157 -

https://tractormanualz.com/




JESLlARUS D99/929/259/952

|
Iy

|
. b i i | 1
24~ 23 22 ¥ 8 21 Ei'.! 19 18 17 16

Fig. 34.3. HPS hydraulic cylinder and fittings (version with front axles)

- 158 -
https://tractormanualz.com/



S=SLARITS

D99/929/9959/952
Group 34. Steering

Subgroup 3405, 3407. HPS hydraulic cylinder and fittings
(version with front axles)

Fig. No. F;\IOOS' Designation Q-ty Description
34.3 1 70-3001040 1 Lever right
2 952-3407100 1 High-pressure hose pipe
3 1220-3003010 1 Link assembly
4 50-3001087 2 Nut
5 27 N OCT 37.001.115-75 2 Washer
6 70-3001040-01 1 Lever left
7 4x36.019 NOCT 397-79 2 Cotter pin
8 M20x1,5-6H.6.019 TOCT 5915-70 2 Nut
9 $80-34051016 2 Pin
10 | $80-3405108 4 Seal cup
11 | $80-3405109 4 Joint seal
12 | ®80-3405107 4 Spherical bush
13 | L50-3405215-A 1 Hydraulic cylinder LI50x25-200
14 | ©80-3405102B 2 Bush
15 | C20.01.019IOCT 11371-78 2 Washer
16 | $80-3405103 2 Washer
17 | 1.1.119.xp TOCT 19853-74 2 Greaser
18 | M20-6H.6.019 TOCT 5915-70 2 Nut
19 | $80-3407201 2 Bolt
20 | ©80-3407114 4 Washer
21 | 952-3407020 2 Adapter
22 | ©80-3001011 1 Bracket
23 | $80-3001013 2 Plate
24 | M16-6gx40.88.35.019 TOCT 7796-70 4 Bolt
25 | 001-015 2 Pin
26 | 50-3001010A-01 1 Front axle
27 | ®80-3405112 1 Reducing sleeve
28 | 952-3407100-04 1 High-pressure hose pipe

- 159 -

https://tractormanualz.com/




SELARITS D99/929/259/952

/1] A
2322212019 18 17

Fig. 34.4. HPS hydraulic cylinder and fittings (FDA 72-2300020-A-04)
- 160 -
https://tractormanualz.com/



SELARIS DID/I29/959/952

Group 34. Steering
Subgroup 3405, 3407. HPS hydraulic cylinder and fittings (FDA 72-2300020-A-04)

Fig. No. iﬁf' Designation Q-ty Description
34.4 1 102-3405103 1 Pin
2 »80-3405108 4 Sealing cup
3 $80-3405109 4 Joint seal
4 $80-3405107 4 Spherical bush
5 $80-3405102-B 2 Bush
6 C 20.01.019I'OCT 11371-78 3 Washer
7 »80-3405103 2 Retaining washer
8 M20x1,5-6H.6.019 TOCT 5915-70 2 Nut
9 1.1.L19.xp NOCT 19853-74 2 Greaser
10 | 952-3407100 2 High-pressure hose pipe
11 | $80-3407201 2 Bolt
12 | $80-3407114 4 Washer
13 | 952-3407020 2 Adapter
14 | U50-3405215-A-01 1 Hydraulic cylinder 50x25-200
15 | 102-3405103-b 1 Pin
16 | 72-2308075-01 1 Lever left
17 | 1220-3003010 1 Steering link
18 | M16-6gx40.88.35.019 TOCT 7796-70 3 Bolt
19 | 16 OT OCT 37.001.115-75 3 Washer
20 | 0o1-015 2 Pin
21 | 102-2301023-01 1 Bracket
22 | 4x36.019 NOCT 397-79 2 Cotter pin
23 | 70-4605316 2 Nut
24 | 72-2300020-A-04 1 Front driving axle
25 | 72-2308074 1 Lever right

- 161 -

https://tractormanualz.com/




[} .l
Sl
N

i
I
I
e
Q
¢

Fig. 34.5. Hydraulic cylinder 50x25-200

- 162 -
https://tractormanualz.com/



D9D9/I29/99509/952
Group 34. Steering

Subgroup 3405. Hydraulic cylinder 50x25-200

Fig. No. F;\IOOS' Designation Q-ty Description
34.5 L|50-3405215-A* 1 Hydraulic cylinder 50x25-200 (2-18)
L150-3405215-A-01** 1 Hydraulic cylinder 50x25-200 (1, 3-18)
1 L|50-3405220-01** 1 Cylinder body
2 LI50-3405220* 1 Cylinder body
3 LIC-25 TOCT 3635-78 2 Bearing
4 C42 OCT 13941-86 4 Ring
5 LI50-3405218-b 1 Front cover
6 |045-050-30-1-4 TOCT 18829-73/9833-73 2 Ring
7 LI50-3405223-b 1 Piston
8 LI50-3405222 1 Piston nut
9 24251797 1 Piston seal L43 50-34-20,5
10 |025-028-19-1-4 TOCT 18829-73/9833-73 1 Ring
11 | LI50-3405228 1 Protective ring
12 | 24223269 1 Rod seal T20 25-33-5.7
13 | 24004792 1 Rod cuff PU6 25-33,6-6,5
14 |A.M8-6gx10.45H.40X.05 TOCT 8878-93 1 Screw
15 | LI50-3405224 1 Sleeve nut
16 | LI50-3405221-b 1 Rod
17 | 24223123 1 Rod seal OMS-MR 25-32,3-3
18 | 24226044 2 Rod guide SB 25-28-5,5

* for tractors with front axle
** for tractors with FDA 72-2300010

- 163 -

https://tractormanualz.com/




SELARITS D99/929/9259/952

Fig. 34.6. Hydraulic cylinder LI63 and HPS fittings (FDA 822-2300020-02/-04)

- 164 -
https://tractormanualz.com/



BEL

ARUS D99/929/9259/952
Group 34. Steering
Subgroup 3405, 3407. Hydraulic cylinder 163 and HPS fittings
(FDA 822-2300020-02/-04)

Fig. No. F;\IOOS' Designation Q-ty Description
34.6 1 $80-3407201 Bolt

2,3 | ®80-3407114 Washer

4 1.1.119.xp TOCT 19853-74 Greaser

5 M20x1,5-6H.6.019 TOCT 5915-70 Nut

6 $80-3405103 Retaining washer
7 C 20.01.019I'OCT 11371-78 Washer

8 LI63-3405115-A-02 Hydraulic cylinder
9 102-3405111 Pin

9a | M16-6H.6.019 OCT 5915-70 Nut

96 | 16 OT OCT 37.001.115-75 Washer

98 | 1520-2308077 Bush

9r | 1520-2308079 Pin

10 | 952-3407100-04 High-pressure hose pipe

11 | 822-2301023-6-01 Cylinder bracket

RININFPFRFRPININIEPINWWWWIFRIFPINNNNBAIN

12 | 4x36.019 OCT 397-79 Cotter pin

13 | 102-3405113 Pin nut

14 | 1021-2308076 Bracket

15 | 822-2300020-04 FDA (with cylinder LI63)
16 | 102-3405112-01 Pin

17 | 952-3407020 Adapter

18 | 001-015 Pin

19 | 1220-3003010 Steering link

- 165 -
https://tractormanualz.com/




SELARITS D99/929/259/952

Fig. 34.7. Hydraulic cylinder LI63 (63x30-200)

- 166 -
https://tractormanualz.com/



oL ARITS

DODD/D29/DHD/IDH2
Group 34. Steering

Subgroup 3405. Hydraulic cylinder 163 (63x30-200)

Fig. No. F;\IOOS' Designation Q-ty Description
34.7 L163-3405115-A-02 1 Hydraulic cylinder assembly
1 |B.M5-6gx10.58.019 TOCT 17473-80 16 Screw
2 |82.6-4713337 4 Fit ring
3 |L63-3405134 4 Boot
4  |L163-3405127 4 Bush
5 |C47TOCT 13941-86 4 Ring
6 |WC-30IOCT 3635-78 2 Bearing
7 124004799 1 Rod cuff PU6 30-38,6-6,5
8 24236861 1 Rod seal T20 30-38-5.7
9 |L63-3405118-b 1 Front cover
10 |L63-3405120-02 1 Casing
11 | L450-3405222 1 Piston nut
12 24251803 1 Piston seal L43 63-47-20,5
13 |L63-3405123 1 Piston
14 |030-034-25-1-4 TOCT 18829-73/9833-73 1 Ring
15 |055-063-46-1-4 TOCT 18829-73/9833-73 2 Ring
16 |L63-3405128 or 1 Protective ring
82.6-4713327
17 |1463-3405121 1 Rod
18 |L}63-3405124 1 Sleeve nut
19 |A.M8-6gx10.45H.40X.05 TOCT 8878-93 1 Screw
20 24223129 1 Rod seal OMS-MR 30-37,3-3
21 24226046 2 Rod guide SB 30-33-5,5

- 167 -

https://tractormanualz.com/




DZLlARITS DY9UD/I29/959/952

Fig.34.8. Steering with the FDA 822-2300020-04 and separate tank
- 168 -
https://tractormanualz.com/



DODD/D29D/DHD/DH2
Group 34. Steering

Subgroup 3407. Steering with the FDA 822-2300020-04

and separate tank

Fig. No. F;\IOOS' Designation Q-ty Description
34.8 1 16 OT OCT 37.001.115-75 2 Washer
2 M16-69gx25.88.35.019 TOCT 7796-70 2 Bolt
3 1221-3407012-03 1 Hose
4 “NORMA” TORRO 25-40/9-C6W 2 Clamp
5 M8-6gx40.88.35.019 TOCT 7795-70 2 Bolt
6 8T OCT 37.001.115-75 13 Washer
7 1025-3407030 1 Oil pipeline
8 1017-022-30-1-4 TOCT 18829-73/9833-73 2 Ring
9 M8-6gx35.88.35.019 TOCT 7796-70 9 Bolt
10 | 1025-3407020 1 Oil pipeline
11 | “NORMA” TORRO 16-25/9-C6W 4 Clamp
12 | 952-3407014-06 1 Hose
13 | 85-3407105-03 1 Bolt
14 | $80-3407157 2 Washer
15 | 922-3407080 1 Oil pipeline
16 | 2522-6703034 1 Gasket
17 | 1522-3407011 1 Cover
18 | 6T OCT 37.001.115-75 4 Washer
19 | M6-6gx16.88.35.019 TOCT 7798-70 4 Bolt
20 | 680-4607140-06 1 High-pressure hose pipe
21 | 680-4607140-05 1 High-pressure hose pipe
22 | 1522-3407016 3 Connecting pipe
23 |025-029-25-2-2 TOCT 18829-73/9833-73 3 Ring
24 | 70-3506027 9 Bush
25 | 1025-3407012 1 Bracket
26 | 703407146 6 Slat
27 | OSPC 160-ON150G0030 or LAGC 1 Metering pump
160-10/200-140 M01-100S
or SUB 160-140.200-1
28 | 1025-3407040 2 Oil pipeline
29 | 1025-3407060 1 Oil pipeline
30 | M8-6gx20.88.35.019 TOCT 7796-70 3 Bolt
31 | 1025-3407013 2 Bracket
32 | 923-3407050 1 T-branch
33 | 600-3407083 1 Hose
34 | ©80-3407111-01 1 Valve cover
35 |12,0-60 'OCT 3722-81 1 Ball
36 | 923-3407100-01 1 Tank
37 | HW144-31 or 1 Gear pump
HL14r-311 or
20A14x126
38 | 952-3407100-02 2 High-pressure hose pipe
39 | 952-3407100-04 2 High-pressure hose pipe
40 | 40-4607033-A 2 Washer
41 | 1221-3407140-01 1 Valve
41a | JAOM-03 1 Oil emergency pressure sensor
42 | ©80-3407113 1 Guide
43 | 80-3407221 1 Spring
44 | ©80-3407114 5 Washer
45 | 822-3407095 1 Valve body
46 | 40-4607032 1 Bolt
47 | 40-4607038-A 2 Washer

- 169 -

https://tractormanualz.com/




SESLARITS D99/929/259/952

Fig.34.8. Steering with the FDA 822-2300020-04 and separate tank
- 170 -
https://tractormanualz.com/



D99/929/92959/952
Group 34. Steering

Subgroup 3407. Steering with the FDA 822-2300020-04

and separate tank

Fig. No.

Pos.

No Designation Q-ty Description
34.8 48 | 4x36.019 IOCT 397-79 2 Cotter pin

49 | 102-3405113 2 Pin nut

50 | 102-3405112-01 1 Pin

51 | ©80-3407301 2 Bolt

52 | 2022-3407202 2 Adapter

53 | C20.01.019TOCT 11371-78 2 Washer

54 | ®80-3405103 2 Retaining washer

55 | M20x1,5-6H.04.019 TOCT 15522-70 2 Nut

56 | 1.1.L19.xp TOCT 19853-74 2 Greaser

57 | LU63-3405115-A-02 1 Hydraulic cylinder

58 | 102-3405111 1 Pin

-171-

https://tractormanualz.com/




SJELARTS D997/929/259/952

Fig.34.9. Tank

-172-
https://tractormanualz.com/



2 iy W U kN DODG/D29/D50D/D52
Group 34. Steering
Subgroup 3407. Tank
Fig. No. F;\IOOS.' Designation Q-ty Description
34.9 923-3407100-01 1 Tank (1-21)
1 50-4608027-B 1 Plug
2 1017-021-25-2-2 TOCT 18829-73/9833-73 1 Ring
3 923-3407120-01 1 Tank
4 A61-C06-A3 1 Filter
5 240-3707200 1 Plug
6 082-4608130 1 Oil gauge
7 1011-015-25-2-4 TOCT 18829-73/9833-73 2 Ring
8 M6-69x16.88.35.019 TOCT 7798-70 2 Bolt
9 M6-69x25.88.35.019 TOCT 7798-70 4 Bolt
10 | 6T OCT 37.001.115-75 4 Washer
11 | 220-4608051-01 1 Cover
12 | 50-4608057 1 Spring
13 | 1,6x12.019 NOCT 397-79 1 Cotter pin
14 | 320-4608081 2 Bolster
15 | 80-3405044 1 Spring
16 | 320-4608085 1 Valve body
17 | 320-4608083 1 Spherical valve
18 | 320-4608082 1 Rod
19 | 80-4608024 2 Ring
20 | 601T-1-06 1 Filtering element
21 |075-080-30-1-4 TOCT 18829-73/9833-73 2 Ring
22 | 220-4608060 1 Cage

- 173 -

https://tractormanualz.com/




Sl ARITS DY9U9/ID29/959/952

Fig. 35.1. Brakes. Brake control (dry friction)

- 174 -
https://tractormanualz.com/



S=LARITS

DODD/D29D/DHD/IDS2
Group 35. Brakes

Subgroup 3502, 3503. Brakes. Brake control (dry friction)

Fig. No| FI)\lOoS. Number of the assembly unit or part Q-ty |Description
35.1 85-3502010 2 Brake (1-11,36,37)

85-3502030 2 Pressure plate (3-11)
70-3503080 2 Rod brakes (16,19, 20)
80-3503080 1 Right pedal (32, 33)
80-3503090 1 Left pedal (30, 31)

1 85-3502035 2 Housing
85-3502040-01 or .

2 85-3502040-04 4 Brake disk

3 85-3502036 4 Pressure plate

4 77.38.163 6 Spring

5 22,225-100 TOCT 3722-81 10 Ball

6 M8-6H.6.019 OCT 5915-70 4 Nut

7 85-3502196 4 Rod

8 3,2x18.019 OCT 397-79 2 Cotter pin

9 50-3502203 2 Fork

10 | 12x32 OCT 37.001.163-75 2 Pin

11 | 50-3502198 4 Pin

12 | 12 OT OCT 37.001.115-75 4 Washer

13 | 2.2-25x42-1 2 Cuff

14 | 50-3503071 3 Washer

15 | M12-6gx35.88.35.019 TOCT 7796-70 2 Bolt

16 | M12x1,25-6H.04.019 'OCT 5916-70 2 Nut

17 | ClW-611 2 Key 6x11

18 | 70-3503017-A 1 Lever

19 | 70-3503019 2 Bolt

20 | 70-3503018 2 Washer

21 | 5x36.019 NOCT 397-79 2 Cotter pin

22 | 50-3503015 1 Roller

27 | 50-1605152 2 Spring

28 | 80-3503110 1 Lever

29 | 80-3503120 1 Lever

30 | A13.34.001 1 Liner

31 | 80-3503140 1 Left pedal

32 | 80-3503130 1 Right pedal

33 | A13.33.002 1 Liner

34 | 80-3503158-A 2 Seal

35 | M12-69x30.88.35.019 TOCT 7796-70 2 Bolt

36 | 50-3502202 2 Boot

37 |1,6-O-CTOCT 3282-74 2 Wire

- 175-

https://tractormanualz.com/




e RIS D997/929/259/952

Fig. 35.2. Brakes (design version)

- 176 -
https://tractormanualz.com/



D99/929/9259/952
Group 35. Brakes

Subgroup 3502. Brakes (design version)

Fig. No| FI)\lOoS' Number of the assembly unit or part Q-ty Description
35.2 1522-3502010 2 Brake (1-8, 12-17)

70-3503080 2 Rod brakes (9,10,11)
85-3502030 2 Pressure plate (3-8,12-14)

1 1522-3502035 2 Housing
85-3502040-01 or .

2 | 85-3502040-04 6 | Disk

3 85-3502036 4 Pressure plate

4 77.38.163 6 Spring

5 50-3502198 4 Pin

6 85-3502196 4 Rod

7 50-3502203 2 Fork

8 12x32 OCT 37.001.163-75 2 Pin

9 M12x1,25-6H.04.019 TOCT 5916-70 2 Nut

10 | 70-3503018 2 Washer

11 | 70-3503019 2 Bolt

12 | 3,2x18.019 NOCT 397-79 2 Cotter pin

13 | M8-6H.6.019 'OCT 5915-70 4 Nut

14 | 22,225-100 TOCT 3722-81 10 Ball

15 | 1522-3502037-b 2 Disk

16 | 1,6-O-CT'OCT 3282-74 300 mm 2 Wire

17 | 50-3502202 2 Boot

- 177 -

https://tractormanualz.com/




D99/D29/259/952

NS

-1 13

8NV,

e — s
AR L A — - LR AL AR |

L

PR e era——— e e g /] —_
7.

e

eSS N
s —

N
DRSS
Y]

2

Right brake

—————5

20

21

Left brake

Fig.35.3. Wet brakes (left/right)

-178 -
https://tractormanualz.com/



Dmad U D99/I29/9959/952
Group 35.Brakes
Subgroup 3502. Wet brakes (left/right)
Fig. No.Pos. Number of the assembly unit or part Q-ty Description
No.
35.3 1221M-3502010 Brake right (2-14, 16-20, 22, 23)

1221M-3502020

Brake left (1-20)

85-3502030-01

Pressure plate (2, 3,4, 7,11, 14, 17-19)

1
1
2
1 1221M-2409035 1 Casing
2 M8-6H.6.019 TOCT 5915-70 4 Nut
3 50-3502198 4 Pin
4 85-3502196 4 Rod
5 1522-3502015-07 16 Disk
6 80M-3502037 12 Intermediate disk (S=3.0 mm)
80M-3502037-01 * Intermediate disk (S=3.2 mm)
80M-3502037-02 * Intermediate disk (S=3.4 mm)
80M-3502037-03 * Intermediate disk (S=3.6 mm)
80M-3502037-04 * Intermediate disk (S=3.8 mm)
80M-3502037-05 * Intermediate disk (S=4.0 mm)
80M-3502037-06 * Intermediate disk (S=4.2 mm)
80M-3502037-07 * Intermediate disk (S=4.4 mm)
7 12x32 OCT 37.001.163-75 2 Pin
8 M6-69gx12.88.35.019 OCT 7798-70 8 Bolt
9 6T OCT 37.001.115-75 8 Washer
10 | 80M-3502202 2 Boot
11 | 50-3502203 2 Fork
12 | 80M-3502204 2 Plate
13 | 1221M-3502051 2 Gasket
14 | 3,2x18.019 NOCT 397-79 2 Cotter pin
15 | 85M-2407059 1 Cage cover (left)
16 | U-110-1414045 2 Ring
17 | 22,225-100 TOCT 3722-81 10 Ball
18 | 85-3502036-01 4 Pressure plate
19 | 77.38.163 6 Spring
20 | B.M8-6gx25.58.019 TOCT 17475-80 6 Screw
21 | NK K3 4 Plug
22 | 1221M-3502035 1 Casing
23 | 85M-2407059-01 1 Cage cover (right)
24 | 1221-1802091 2 Plug
25 | 018-055-A 2 Seal ring

* To be selected for ensuring the necessary gap during the assembling

-179 -
https://tractormanualz.com/



SZLARITS DY9U/ID29/959/952

Fig. 35.4. Brakes. “Wet” brake control

- 180 -
https://tractormanualz.com/



DODD/I29/959/952
Group 35. Brakes
Subgroup 3503. Brakes. “Wet” brake control

';'g" F|>\loos. Number of the assembly unit or part Q-ty Description
35.4 70-3503080 3 Rod (1-3)
1 M12x1,25-6H.04.019 TOCT 5916-70 2 Nut
2 70-3503018 2 Washer
3 70-3503019 2 Bolt
4 50-1605152 2 Spring
5 80-3503158-A 2 Seal
6 M12-6gx30.88.35.019 TOCT 7796-70 2 Bolt
7 12 OT OCT 37.001.115-75 4 Washer
8 1221M-3503015* 1 Roller
1221M-3503015-01**
9 M12-6gx35.88.35.019 TOCT 7796-70 2 Bolt
10 | 1221M-3503016-01 2 Bush
11 | 70-3503017-A 1 Lever
12 | ClU-611 2 Key 6x11
13 | 50-3503071 4 Washer
14 | 80-3503120 1 Lever
15 | 80-3503140 1 Left pedal
16 | 80-3503130 1 Right pedal
17 | 80M-3503110 1 Lever
18 | 1221M-3503016 1 Bush
21 | 5x36.019 TOCT 397-79 2 Cotter pin

* In case of installation of hydraulic control of the PTO

** |In case of installation of mechanical control of the PTO

-181-

https://tractormanualz.com/




)

i
i=
B
(N
By
“‘
3y
=)
)
.
L Y
N
)
S
i)
(V]
)
Sy
)
(V]
N

Fig. 35.5. Parking brake. Parking brake control

-182 -
https://tractormanualz.com/



JSLlARITS

D99/929/9259/952

Group 35. Brakes
Subgroup 3504, 3507. Parking brake. Parking brake control

Fig. No. F;\IOOS' Designation Q-ty Description
35.5 50-3502010 1 Brake (2-4, 6-14, 43, 44)
50-3502030-A 1 Pressure plate (4, 6-11, 43, 44)
70-3503080 1 Rod brakes (15, 17, 18)
85-3507120-01 1 Lever (19-23, 29-32)
*

e, 1 | Rod (9, 15, 38)
85-3507150-02 1 Bracket (16, 24-27, 39-41)

1 M12-6gx180.58.019 TOCT 7795-70* 3 Bolt
M12-69x200.58.019 TOCT 7795-70**

2 50-3502035 1 Housing
70-3502040-01 or .

3 | 70-3502040-04 2 | Disk

4 50-3502036-b 2 Pressure plate
70-3504055*

5 70-3504055-01** 1 Shat

6 M8-6H.6.019 TOCT 5915-70 2 Nut

7 50-3502196 2 Rod

8 3,2x18.019 NOCT 397-79 3 Cotter pin

9 50-3502203 2 Fork

10 12x32 OCT 37.001.163-75 3 Pin

11 50-3502198 2 Pin

12 1,6-O-C TOCT 3282-74 1 Wire 300 mm

13 50-3502202 1 Boot

14 | 36-1702358 1 Spring ring

15 M12x1,25-6H.6.019 TOCT 5915-70 3 Nut

16 70-3503017-A 1 Lever

17 70-3503018 1 Washer

18 70-3503019 1 Bolt

19 70-3507122-01 1 Rod

20 C 5.01.019INOCT 11371-78 1 Washer

21 | 55-17-27 1 Spring

22 A13.19.002 1 Button

23 A13.19.001-A 1 Handle

24 M12-6gx40.88.35.019 TOCT 7796-70 1 Bolt

25 12 OT OCT 37.001.115-75 7 Washer
70-3514107*

26 | g0-3514107** L | Lever

27 ClU-611 1 Key

28 C15 I'OCT 13940-86 1 Ring

29 85-3507130-01 1 Lever

30 50-1606026 1 Latch

31 2x12.019 OCT 397-79 1 Cotter pin

32 70-3507024 1 Axle

33 70-3507021 -b 1 Sector

34 10 OT OCT 37.001.115-75 2 Washer

35 M10-6H.6.019 TOCT 5915-70 2 Nut

36 | M10-6gx35.88.35.019 TOCT 7796-70 2 Bolt

37 | 70-3507132-6-01 1 Axle
900-3507141*

38 | g0-3507241% 1 |Rod

39 85-3507060 1 Lever

* |In case of installation of twin-disk brakes
** |n case of installation of three-disk brakes

- 183 -

https://tractormanualz.com/




59
5

i
=
I
B
By
N
¢
[\
=)
)
e
4
N
=)
™)
i
)
o
Sl
)

Fig. 35.5. Parking brake. Parking brake control

-184 -
https://tractormanualz.com/



Sl ARTS

DO99/929/9959/952
Group 35. Brakes

Subgroup 3504, 3507. Parking brake. Parking brake control

Fig. No. F;\IOOS' Designation Q-ty Description
355 80-4216050*x+*)
40 | §0-4216050-B++0+ 1| Hub
1221-3507072**** 1 Bush
70-3507070***
41| 20-3507070-01%++ 1 | Bracket
M12-6gx200.58.019 NOCT 7795-70*
42 1522-2409034-03** 2 Bolt
43 | 77.38.163 3 Spring
44 | 22,225-100 OCT 3722-81 3 Ball
* |n case of installation of twin-disk brakes
** |n case of installation of three-disk brakes
*** Mechanical control of the PTO
***x* Hydraulic control of the PTO
-185-

https://tractormanualz.com/




D9UD/ID29/9259/952

NS

SEL

345578910

40

29
41

42

43

44
45

Fig.35.6. Parking brake. Parking brake control (for wet brakes)

- 186 -
https://tractormanualz.com/



iy Wi U KN DODD/I29/D9509/952
Group 35. Brakes

Subgroup 3504, 3507. Parking brake.
Parking brake control (for wet brakes)

Fig. No. IT\loos.. g:rrtnber of the assembly unit or Q-ty | Description
35.6 952M-3507140** 1 Rod (7, 8, 48)

85-3502030-01 1 Pressure plate (3-7, 29, 44, 46, 47)
952M-3507040* 1 Rod (30-34)
70-3503080 1 Rod brakes (8-10)
85-3507120-01 1 Lever (13-14,17-23)

1 1221M-3502039-01 5 Bolt

2 14 OT OCT 37.001.115-75 5 Washer

3 M8-6H.6.019 TOCT 5915-70 2 Nut

4 50-3502198 2 Pin

5 85-3502196 2 Rod

6 12x32 OCT 37.001.163-75 2*/3** | Pin

7 50-3502203 1*/2** | Fork

8 M12x1,25-6H.6.019 TOCT 5916-70 2*/3** | Nut

9 70-3503018 1 Washer

10 70-3503019 1 Bolt

12 1221M-3507060 1 Lever

13 2x12.019 NOCT 397-79 1 Cotter pin

14 70-3507122-01 1 Rod

15 70-3507132-6-01 1 Axle

16 C15OCT 13942-86 1 Ring

17 C 5.01.019 'OCT 6958-78 1 Washer

18 55-17-27 1 Spring

19 A13.19.002 1 Button

20 A13.19.001-A 1 Handle

21 85-3507130-01 1 Lever

22 50-1606026 1 Latch

23 70-3507024 1 Axle

24 M10-6gx35.88.35.019 TOCT 7796-70 2 Bolt

25 70-3507021-b 1 Sector

26 10 OT OCT 37.001.115-75 2 Washer

27 M10-6H.6.019 FOCT 5915-70 2 Nut

28 12 OT OCT 37.001.115-75 1 Washer

29 3,2x18.019 TOCT 397-79 3 Cotter pin

30 952M-3507041* 1 Rod

31 M12-6H.6.019 OCT 5915-70* 1 Nut

32 P50-4616043* 1 Coupling

33 P50-4616038* 1 Nut

34 952M-3507240* 1 Rod

35 1221M-3504055 1 Shaft

36 M6-6gx12.88.35.019 FOCT 7798-70 4 Bolt

37 6T OCT 37.001.115-75 4 Washer

38 80M-3502202 1 Boot

39 80M-3502204 1 Plate

40 1221M-3502051 1 Gasket

41 50-1601352 2 Setting pin
80M-3502037 2 Intermediate disk (5=3.0 mm)
80M-3502037-01 *** | Intermediate disk (S=3.2 mm)
80M-3502037-02 *** | Intermediate disk (S=3.4 mm)

42 80M-3502037-03 *** | Intermediate disk (S=3.6 mm)
80M-3502037-04 *** | Intermediate disk (S=3.8 mm)
80M-3502037-05 *** | Intermediate disk (S=4.0 mm)
80M-3502037-06 *** | Intermediate disk (S=4.2 mm)
80M-3502037-07 *** | Intermediate disk (S=4.4 mm)

* In case of installation of the two-lever gearbox
** |n case of installation of the single-lever gearbox
*** To be selected for ensuring the necessary gap during the assembling

- 187 -
https://tractormanualz.com/




D997/D29/259/952

VI AN

SEL

|

|

|

|

|

|

|

|

|

|

|

|

|

|

|

|

|

|

|

|

|

|

|

|

|
40
29
41
42
43
44
45

29
Design version
39

36
37

7 38

Tt ) i M i e i o i s e [ ! s e i i i o e i e i et B i i it

345578910

Fig.35.6. Parking brake. Parking brake control (for wet brakes)

- 188 -
https://tractormanualz.com/



o iy W U K DIDD/D29/D59/DH2
Group 35. Brakes
Subgroup 3504, 3507. Parking brake.
Parking brake control (for wet brakes)
Fig. No. FI)\IOOS_' Dlrl:iTI()arez)g:tthe assembly Q-ty Description
35.6 43 1522-3502015-07 4 Disk
44 22,225-100 NOCT 3722-81 5 Ball
45 1221M-3502034 1 Cover
46 77.38.163 3 Spring
47 85-3502036-01 2 Pressure plate
48 952M-3507141** 1 Rod
* In case of installation of the two-lever gearbox
** |In case of installation of the single-lever gearbox
- 189 -

https://tractormanualz.com/




SZLlARIS DI9/ID29/959/952

Fig. 35.7. Pipelines and fittings of the single-line pneumatic actuator of the trailer brakes

-190 -
https://tractormanualz.com/



Sl ARITS DIG/I29/D59/952

Group 35. Brakes
Subgroup 3506. Pipelines and fittings for single-line pneumatic actuator of the trailer

brakes
Fig. No. T\IOOS' Number of the assembly unit or part Q-ty |Description
35.7 1021-3506020-01 1 Pipeline (2, 35-37)

80-3506455 1 Pipeline (31, 35-37)
80-3506220 1 Pipeline (19, 21, 22)
923-3506020** 1 Pipeline (25, 35-37)

1 Qg%gﬁg%o or 1 Brake valve

2 1021-3506021-01 1 Tube

3 5000.02 8 Clamp with worm thread 16-27

4 1522-3521012 1 Connecting pipe

5 /gggsggl%ol%or 1 Connecting head

6 M10-6H.6.019 TOCT 5915-70 2 Nut

7 10 OT OCT 37.001.115-75 2 Washer

8 70-3521012 1 Bracket

9 M10-6gx25.88.35.019 TOCT 7796-70 2 Bolt

10 | 70-1405013 2 Hose

11 | 70-3506027 2 Bush

12 | M8-6gx16.88.35.019 TOCT 7796-70 1(2*) | Bolt

13 | 8T OCT 37.001.115-75 2 (3*) | Washer

14 | 70-6804011 2 Holder

15 | 80-3506041 1 Pipeline

16 | M80-4607018 1 Bracket

17 | M8-6gx20.88.35.019 TOCT 7796-70 1 Bolt

18 | C8.01.019TOCT 11371-78 1 Washer

19 | 80-3506221 1 Pipeline

20 | 70-3513015 1 Angle piece

21 | 70-3506023 1 Sleeve nut

22 | 80-3506024 1 Coupling

23 | 70-3506022 1 Connecting pipe

24 | 80-3513050** 1 T-branch

25 | 923-3506021** 1 Tube

26 | 50-3513015-A** 1 Bottle
A29.51.000 b or 1

27 | §0-3512010 1 Pressure control

28 | 80-3512006 1 Locknut

29 | 80-3513010 1 Bottle

30 | 80-3513025 1 T-branch

31 | 80-3506454 1 Tube

32 | 0A10-01-E 1 Air pressure sensor

33 | OAOB 1 Emergency air pressure sensor

34 |012-015-19-2-4 FOCT 18829-73/9833-73| 4 (6**) | Ring

35 | 1522-3506024 4 (6**) | Coupling

36 | 1522-3506023 4 (6**) | Sleeve nut

37 | 1522-3506022 4 (6**) | Nipple

38 | 1522-3514033** 1 Angle piece

39 | 80-3723045-01 2 Cuff

40 | 70-4802046* 1 Clamp

* “Wet” brakes.
** Optionally.

- 191 -
https://tractormanualz.com/



i
=
T
bl
Bre
C
¢
\\'
)
)
N
)
N
)
Ca
=)
—~
)
Cil
LK)

27

-

-28

29

a9

% )\Hﬂiﬂl

Version for EURO-2

Fig. 35.8. Pipelines and fittings of the two-line pneumatic actuator of the trailer brakes

-192 -
https://tractormanualz.com/



DTS DIDD/I29/9509/952
Group 35. Brakes
Subgroup 3506. Pipelines and fittings of the two-line pneumatic actuator of the trailer

brakes
Fig. No. F|>\IOOS. Number of the assembly unit or part Q-ty |Description
35.8 1025-3506560-01 1 Pipeline (5, 44-46)

1025-3506560-02 1 Pipeline (16, 44-46)
80-3506220 1 Pipeline (27, 28, 33)
1021-350602-06 1 Pipeline (41, 44-46)
1025-3506540 1 Pipeline (27, 28, 42)

1 A29.351.4010-02 or 1 Brake valve
80-3514010-02

2 M8-6gx16.88.35.019 TOCT 7796-70 1(2*) | Bolt

3 8T OCT 37.001.115-75 2 (3*) | Washer

4 70-4802046* 1 Clamp

5 1025-3506561-01 1 Tube

6 1522-3521513 2 Connecting pipe

7 64226-3521110 1 Connecting head

8 1025-3521511 1 Bracket

9 10 OT OCT 37.001.115-75 4 Washer

10 | M10-6H.6.019 TOCT 5915-70 4 Nut

11 | M10-6gx25.88.35.019 TOCT 7796-70 2 Bolt

12 | 80-3723045-01 4 Cuff

13 | 64226-3521111 1 Connecting head

14 | 1025-3521512 1 Bracket

15 | B.M8-6¢gx25.58.019 TOCT 17475-80 2 Screw

16 | 1025-3506561-02 1 Tube

17 | 80-3513025 1 T-branch

18 | 1025-3506620** 1 Pipeline

19 | 1025-3506610** 1 Pipeline

20 | 70-3506027 3 (1**) | Bush

21 | 70-6804011 1 Holder

22 | 40-4607038A** 2 Washer

23 | 1025-3506623** 1 Nut

24 | 1025-3506622** 1 Connecting pipe

25 | 5000.04 2 Clamp with worm thread 25-40

26 | 1025-3506624 1 Hose

27 | 70-3506023 2 (1*) | Nut

28 | 80-3506024 1 Coupling

29 | 70-3506022 1 Connecting pipe

30 | 70-3513015 1 Angle piece

31 | 5000.02 4 Clamp with worm thread 16-27

32 | A29.01.000 or A29.05.000-B 1 Compressor

33 | 80-3506221 1 Pipeline

34 | M8-6¢gx30.88.35.019 OCT 7796-70 1 Bolt

35 | 70-3407146 1 Slat

36 | 70-3407144 1 Threaded slat

37 | 70-1405013 4 Hose

38 | 80-3506041 1 Pipeline

39 | A29.51.000 b or 80-3512010 1 Pressure control

40 | 80-3513010 1 Bottle

41 | 1021-3506021-06 1 Tube

42 | 1025-3506550 1 Pipeline

43 |012-015-19-2-4 TOCT 18829-73/9833-73 6 Ring

44 | 1522-3506022 6 Nipple

45 | 1522-3506024 6 Coupling

46 | 1522-3506023 6 Sleeve nut

47 1014-017-19-2-4 TOCT 18829-73/9833-73 1 Ring

48 | 70-3506028 1 Coupling

* “Wet” brakes
** Version for EURO-2

https://tractormanualz.com/



SJZLlARITS D99/929/9259/952

Fig. 35.9. Bottle

Fig. 35.10. Brake valve (for single-line pneumatic actuator)

-194 -
https://tractormanualz.com/



BELARYUS 999/929/959/952
Group 35. Brakes
Subgroup 3513. Bottle
Fig. No. IT\IOOS. Number of the assembly unit or part Q-ty |Description
35.9 1 85-3513010 1 Bottle
2 80-3513025 1 T-branch
3 | B50-3513032 2 (4*) | Clamp
4 M16-6gx32.88.35.019 TOCT 7796-70 4 (8% | Bolt
5 80-3513040 1(2*) | Bracket
6 16 OT OCT 37.001.115-75 4 (8% | Washer
7 C 16.01.019TOCT 11371-78 1(2*) | Washer
8 6T OCT 37.001.115-75 2 (4%) | Washer
9 M6-6H.6.019 TOCT 5915-70 2 (4%) | Nut
10 B50-3513025-A 1(2*) | Bracket
11 | NP-43-01 4 (8%) | Seal
12 B50-3522023 1(2*) | Gasket
13 85-3513110 1(2*) | Valve
14 | H50-4202146 1(2*) | Ring
* Optionally
Group 35. Brakes
Subgroup 3514. Brake valve (for single-line pneumatic actuator)
Fig. No. IT\IOOS. Number of the assembly unit or part Q-ty |Description
35.10 1 1522-3514033 2 (1***) | Angle piece
2 70-3506033 1xxx Angle piece
3 10 OT OCT 37.001.115-75 4 Washer
4 M10-69x40.88.35.019 TOCT 7796-70 2 Bolt
5 80-3514109 1 Bracket
80M-3514109** 1 Bracket
6 M10-6gx70.88.35.019 TOCT 7795-70 2 Bolt
7 3,2x18.019 TOCT 397-79 2 Cotter pin
8 C 8.01.019IOCT 11371-78 1 Washer
9 80-3514130 1 Rod
10 | A29.3514010 or 1 Brake valve
80-3514010
A29.351.4010-01* or 1 Brake valve
80-3514010-01*
A29.3514010-02*** or 1 Brake valve
80-3514010-02***
11 12x48 OCT 37.001.163-75 1 Pin
12 C 12.01.019TOCT 11371-78 2 Washer
*Optionally

** “Wet” brakes
*** Eor two-line pneumatic actuator

- 195 -

https://tractormanualz.com/




'||
i
=
I
By
)
Q
¢

<)

|
=)
s
“'

~
(\'

N
=)
-
\\'
i
=)
o
Sl
R

Fig.35.11. Compressor

- 196 -
https://tractormanualz.com/



DIUD/I29/D59/952

Group 35. Brakes
Subgroup 3509. Compressor

Fig. No.

Pos.

Number of the assembly

No. | unit or part Q-ty | Description
35.11 240-3509030-A 1 Pneumatic compressor assembly

1 A29.05.000-63A 1 Pneumatic compressor
2 M10-6gx45 1 Bolt

3 M10-6H 3 Nut

4 10 65l 06 3 Washer

5 36-1104788 3 Gasket

6 240-3509037-A 1 Gasket

7 240-3509150 1 Qil pipeline (L=352 mm)
8 36-1104787 1 Connecting pipe bolt

9 240-3509232 1 Connecting pipe

10 240-3509158 1 Clamp

11 240-3509159 1 Cramp

12 M6-6gx16 1 Bolt

13 M6-6H 1 Nut

14 6 651 06 1 Washer

15 P[ 18-29-300-1,3 1 Hose pipe piece

16 XC-26.019 2 Binding screw clamp
17 80-3509010 * 1 Valve

18 920-3509020 ** 1 Angle piece

19 40-4607038-A ** 2 Washer

20 1025-3506623 ** 1 Nut

21 1025-3506622 ** 1 Connecting pipe

* The valve for inflating the tyres is installed in case of absence of the pneumatic actuator.
** |In case of absence of the pneumatic actuator and air-conditioner compressor.

-197 -

https://tractormanualz.com/




SEIARYS 29979297959

Fig. 35.12. Choke assembly (for tractors without pneumatic compressor)

- 198 -
https://tractormanualz.com/



DI9/I29/9259/952

Group 35. Brakes
Subgroup 3509. Choke assembly
(For tractors without pneumatic compressor)

Fig. No. FI)\IOOS.. lI:Irlljirtnct;re;);)rftthe assembly Q-ty Description
35.12 240-3509020 1 Choke assembly

1 240-3509037-A 1 Gasket

2 240-3509041 1 Cover

3 36-1104788 1 Gasket

4 M10-6H.6.016(S16) 3 Nut

5 M10x20 1 Bolt

6 M10x30 3 Bolt

7 10 651 06 3 Washer

- 199 -

https://tractormanualz.com/




SELARYS 299/929/959/952

E‘L.,__ -,—ﬁ.IE -i |.l-||-u|3
= |
a
ST
| | )
- —
O I 7 TR
B
LI-'—.___\_\__
| "y
| L
o | |
I #Fhl T 1 L\\
i ?
i |
) | ,
'___.__—'—'__'_ |'\'-\\H _'\“.‘\l

Fig. 37.1 Electric equipment for the engine

- 200 -
https://tractormanualz.com/



S=LlARITS

D99/929/9259/952

Group 37. Electric equipment
Subgroup 3709, 3710. Electric equipment for the engine

Fig. No. F;\IOOS' Designation Q-ty Description
37.1 80-3700030-T Electric equipment for the engine as-

sembly

1 |80-3723045-01 21 Cuff

2 |80-3724345-B* 1 Bundle

3 3844.10 1 Emergency temperature sensor

4 3845.10 1 Air cleaner clogging sensor

5 3828.10 1 Temperature indicator sensor

6 3722.40 1 Fuse box

7 80-3724368-b 1 Wire

8 80-3747021 1 Bracket

9 80-3723016 1 Bracket

10 | 80-3724360-XK 1 Bundle

11 | B.M6-6¢gx20.58.019 TOCT 17473-80 2 Screw

12 | M6-6H.6.019 OCT 5915-70 2/4* Nut

13 | 6T OCT 37.001.115-75 2/4* Washer

14 | 822-3723044 1 Buckle

15 | M8-6gx16.88.35.019 TOCT 7796-70 2 Bolt

16 | 8T OCT 37.001.115-75 2 Washer

17 | 70-4802060 1 Bracket with nut

18 | M6-6gx16.88.35.019 TOCT 7798-70* 2 Bolt

19 | 70-3723035* 2 Tip

20 | 3859.10* 1 Voltage transducer

21 | 3829.10 1 Sensor of oil pressure in the engine

22 | 80-3829002 1 Connecting pipe

23 | 3829.15 1 QOil emergency pressure sensor

24 | TM-59-6000-38 1 Rubber tip

25 | M2-14.13.238 2 Boot

26 | 3708.10 1 Starter 12 V, up to 3 kW

3708.15 1* Starter 24 V, up to 4 kW

27 | M12-6gx45.88.35.019 TOCT 7796-70 1 Bolt

28 | 12 OT OCT 37.001.115-75 1 Washer

29 | M12-6gx30.88.35.019 TOCT 7796-70 1 Bolt

* With the starting system rated at 24 V.

-201 -

https://tractormanualz.com/




2997929/959/952

&
-
= ;
l ] =
'.
|| + ¢
'l-l"\._\__\_\_ | } : .
- R
-, _H i

% |
~l_==
=

Fig. 37.2 Electric equipment for the engine (for Belarus-900.3/920.3/950.3/952.3 trac-
tors)

- 2UZ2 -
https://tractormanualz.com/



SDELARITS

DIUD/I29/59/952

Group 37. Electric equipment
Subgroup 3709, 3710. Electric equipment for the engine
(For Belarus-900.3/920.3/950.3/952.3 tractors)

Fig. No. F;\IOOS' Designation Q-ty Description

37.2 920-3700030-b Electric equipment of the engine
1 |80B-3724310-02 1* Wire
2 822-3723044 1 Buckle
3 70-3723035 4*2** | Tip
4 80-3829002 1 Connecting pipe
5 80-3723045-01 17 Cuff
7 80-3747021 1 Bracket
8 50J1-3724050 2 Boot
9 M2-14-13.238 3 Boot
12 | M8-6gx20.88.35.019 TOCT 7796-70 2 Bolt
14 | M6-69gx20.88.35.019 TOCT 7798-70 3* Bolt
16 | B.M6-69x20.58.019 TOCT 17473-80 4 Screw
18 | M6-6H.6.019 NOCT 5915-70 5*4** | Nut
19 | M8-6H.6.019 NOCT 5915-70 2 Nut
20 | M5-6H.6.019 NOCT 5915-70 4 Nut
21 | C6.01.019 NOCT 6958-78 2 Washer
25 | 80-3724345-B 1* Bundle
26 | 920-3724360-b 1 Bundle
27 | 80-3724380-A 1 Bundle
28 | 920-3724367 1* Wire
29 | 920-3724368-b 1* Wire
30 | 80-3724381 1 Wire
31 | 80-3724368-b 1 Wire
36 | 5T OCT 37.001.115-75 4 Washer
37 | 6T OCT 37.001.115-75 7 Washer
38 | 8T OCT 37.001.115-75 2 Washer
41 | 3722.40 1 Fuse box
42 | 3829.15 2 Oil emergency pressure sensor
43 | 3844.10 1 Emergency temperature sensor
44 | 3829.10 1 Sensor of oil pressure in the engine
45 | 3845.10 1 Air cleaner clogging sensor
47 | 3828.10 1 Temperature indicator sensor
48 | 3747.35 1 Relay of the glow plugs
49 | 3721.10 1 Horn
50 | 3759.10 1* Voltage transducer

* With the starting system rated at 24 V
** \With the starting system rated at 12 V

- 203 -

https://tractormanualz.com/




G
¢y

\~'

=)
o
o
N
o
o
()
Ca
o
\‘\»
]
N

Fuel level
sensor

Interlock Fuel tank
switch B

Version without pneumatic Version with two-lever
system gearbox control A-A 5

Interlock
switch

Fig. 37.3. Electric equipment for the transmission

- 204 -
https://tractormanualz.com/



=aARUS D99D/I29/959/952
Note to Fig. 37.3
Designation Remarks

80-3700040-b

Variant with pneumatic system

80-3700040-6-01

Variant without pneumatic system

Group 37. Electric equipment
Subgroup 3700. Electric equipment for the transmission

. . uantity per version
Fig. | Pos. | Number of the assembly unit Q 80_337/0%040_5_ Description
No. No. | or part . 01
37.3 80-3700040-E 1 EIectrie equipment for the
transmission
80-3700040-5-01 1 EIectrie equipment for the
transmission
1 70-1115012-03 1 1 Buckle
2 70-3506027 1 1 Bush
3 80-3723045-01 10 11 Cuff
4 80-3724317 1 1 Bundle
5 80-3724002-b 1 Wire
6 305-TB-40-35 1 Tube (190 mm)
7 85-1702051 1 Washer
8 3829.25 1 Emergency air pressure
sensor
9 3829.20 1 Air pressure sensor
10 | [O18-055-A 1 Seal ring
11 | 3843.10 2 2 Rotational speed sensor
12 | M8-60x25.88.35.019 TOCT 4 4 Bolt
7796-70
13 | 8T OCT 37.001.115-75 4 4 Washer
14 | 80-3843001 10 10 Gasket
15 | 822-3723001 2 2 Cramp

- 205 -

https://tractormanualz.com/




SJZLlARITS D99/929/9259/952

Fig.37.4. Electric equipment for the cab

- 206 -
https://tractormanualz.com/



D99/929/259/952

Group 37. Electric equipment
Subgroup 3700. Electric equipment for the cab

Fig. No. F;\IOOS' Designation Q-ty Description
374 1 70-3723042-01 5 Bush
2 |80-3724351-I'1 1 Bundle
3 80-3723015 1 Chute
4 80-3723020 1 Chute
5 5205.10 1 Pantograph-type windscreen wiper
5a | 5205.25 1 Brush with lever 660/600
6 C 6.01.019 'OCT 11371-78 5 Washer
7 B.M6-6gx12.58.019 TOCT 17474-80 9 Screw
8 80-3723010 1 Chute
9 8724.31.06 4 Working light
10 | M8-6gx14.88.35.019 TOCT 7796-70 1 Bolt
11 | 8T OCT 37.001.115-75 1 Washer
12 | M8-6H.6.019 NOCT 5915-70 1 Nut
13 | 80B-3724310-14 1 Wire
14 | 80-3801342 1 Shield
15 | 3710.40 1 Road train sign switch
16 | 80-3801327 2 Choke
17 | 80-3724035-b 2 Wire
18 | 3714.10 1 Cab lighting lamp 105x95
19 | 3710.30 2 Working light switch
20 | 3709.15 1 Fan switch
21 | 3709.25 1 Windscreen wiper switch
22 | 4x10.01.019 NOCT 10621-80 1 Screw
23 | 11.3729 1 Additional resistor
24 | 80B-3724010 1 Bundle
25 | 5205.20 1 Windscreen wiper
25a | 5205.30 1 Windscreen wiper lever 420
256 | 5205.35 1 Windscreen wiper brush 460
26 | 80-5205031 1 Bracket
27 | 6T OCT 37.001.115-75 5 Washer
28 | M6-6gx16.88.35.019 TOCT 7798-70 2 Bolt
29 | 80-3724232-b 1 Bundle
30 | 2-4x16.019 I'OCT 1144-80 4 Wood screw
31 | A37.10.031 4 Boss
32 | 85-3723041-01 4 Cramp
33 | 80-3724300-I"1 1 Bundle
35 | M5-6H.6.019 TOCT 5927-70 11 Nut
36 | 5T OCT 37.001.115-75 11 Washer
37 | 80-3723038 3 Cramp
38 | B.M5-6gx16.58.019 TOCT 17473-80 3 Screw
39 | 85-3710032 1 Lever
40 | 85-3710025 1 Nut
41 | 14 1TOCT 6402-70 1 Washer
42 | 3720.10 1 Stop-light switch
43 | 3829.15 1 Oil emergency pressure sensor
44 | 1321-8700029 2 Clamp
45 | B.M8-6gx25.58.019 TOCT 17475-80 1 Screw
46 | B.M6-6gx25.58.019 TOCT 17473-80 1 Screw
47 | C8.01.019IOCT 11371-78 1 Washer
48 | M6-6H.6.019 TOCT 5915-70 3 Nut
49 | 5208.25 1 Electrical windscreen washer
49a | 5208.20 1 Bracket
496 | 5208.10 1 Jet nozzle

- 207 -

https://tractormanualz.com/




Sl ARITS DIG/I29/259/952

Fig.37.4 Electric equipment for the cab

- 208 -
https://tractormanualz.com/



DIG/I29/959/952

Group 37. Electric equipment
Subgroup 3700. Electric equipment for the cab

Fig. No. iﬁf' Designation Q-ty Description
37.4 50 | 80-3710012 1 Bracket
51 |3710.60 1 Parking brake lamp switch
52 | C5.01.019OCT 11371-78 2 Washer
53 | 3738.10 3 Road train light
54 | 80-3738001 1 Bracket
55 | 80-6708904 4 Gasket
56 | M6-6¢gx20.58.35.019 TOCT 7798-70 1 Bolt
57 | 80-3724231-b 2 Bundle
58 | 80-3724353-I 1 Bundle
59 | 80-3724233-b 1 Bundle

- 209 -

https://tractormanualz.com/




JESLlARUS D99/929/259/952

!L _,“&f:’-" 5 '-;W e (g f
——4 S

Fig.37.5. Alternator

-210-
https://tractormanualz.com/



Sy Wi 4 KN 299/929/959/952
Group 37. Electric equipment
Subgroup 3701. Alternator
Fig. No. ?ﬁi‘ Designation Q-ty Description
375 964.3701-1 1 Alternator (1-28, 34-44, 52, 54, 57)

1 MXKKC 725325.002-03 1 Regulator cover

2 B.M4-6gx16.58.019 TOCT 17473-80 3 Screw

3 4 OCT 37.001.115-75 9 Washer

4 M5-6H.6.019 TOCT 5915-70 7 Nut

5 5T OCT 37.001.115-75 12 Washer

6 M6-6H.6.019 TOCT 5915-70 3 Nut

7 6T OCT 37.001.115-75 3 Washer

8 MXKC 758491.032 2 Washer

9 MXKKC 754152.003 1 Insulating washer

10 MXKC 757542.004 1 Insulator

11 C5.01.019TOCT 11371-78 7 Washer

12 MXKC 301261.037 1 Rear cover

13 MXKC 685158.002 1 Terminal board

14 MXKKC 435214.002 1 Rectifier

15 MXKC 758165.001 1 Bolt M6

16 6-180502K1C9 1 Ball bearing

17 MXKC 713141.044 1 Spacing bush

18 MXXKC 711143.007 1 Split bush

19 MXKC 757513.004 6 Phase insulator

20 MXKC 758121.001 3 Bolt M4x25

21 MXKKC 713141.041 1 Spacing bush

22 CT14 1 Regulator

23 MXKC 754152.004 1 Insulating washer

24 K73-21B 1 Capacitor

25 C 4.01.019TOCT 11371-78 9 Washer

26 MXXKC 758161.002 3 Screw BM4x28

27 MXKKC 684214.005 1 Stator

28 MXXKC 684241.006-02 1 Rotor

29 | 240-3701063-02 1 Slat

30 M8-69x20.88.35.019 TOCT 7796-70 1 Bolt

31 C 8.01.019TOCT 11371-78 2 Washer

32 50-1002073 1 Thrust washer

33 | 240-3701060-b 1 Shield

34 MXKC 758191.001 3 Clamping bolt

35 MXKC 758151.003 3 Screw BM5x14,5

36 16 OT OCT 37.001.115-75 1 Washer

37 M16x1,5-6H.6.019 TOCT 5915-70 1 Nut

38 MXXKC 712645.001 1 Pulley

39 MXXKC 723526.001 1 Fan

40 MXKC 758151.003-01 3 Screw BM5x26

41 MXKC 725117.001 1 Bearing cap

42 6-180603KC9 1 Ball bearing

43 M10-6gx30.88.35.019 TOCT 7796-70 1 Bolt

44 MXKC 301261.035 1 Front cover

45 M12-69x35.88.35.019 FTOCT 7796-70 2 Bolt

46 | 245-3701069 2 Washer

47 M8-6H.6.019 TOCT 5915-70 1 Nut

48 C 10.01.019TOCT 11371-78 2 Washer

49 M10-6H.6.019 TOCT 5915-70 3 Nut

50 M8-6gx100.88.35.019 OCT 7795-70 1 Bolt

51 M10-6gx55.88.35.019 TOCT 7795-70 1 Bolt

52 MXXKC 713141.039 1 Rotor bush

53 240-3701056-B 1 Alternator bracket

54 | XKKC 685442.035 1 Field cail

55 | 240-3701068-b 1 Brace

56 M10-6gx20.88.35.019 TOCT 7796-70 1 Bolt

57 M4-6H.6.019 TOCT 5927-70 3 Nut

-211-

https://tractormanualz.com/




()

(150}
N

S
(5
IS
G,

Q
(0
(N
N

Q
(5
.y
Oy

™

11

L]

L=

Fig.37.6. Storage battery pack (starting system 12 V)

Fig.37.7. Storage battery pack (starting system 24 V)

-212-
https://tractormanualz.com/



SELlARITS

DO9/I29/9259/952

Group 37. Electric equipment
Subgroup 3703. Storage battery pack (starting system 12 V)

Fig. No. iﬁf' Designation Q-ty Description

37.6 80-3700080-b Storage battery pack

1 3703.16 2 Storage battery 12/88

2 |80-3724042 1 Wire

3  |70-3723042-02 1 Bush

4 80-3703061 1 Bracket

5 M6-6gx20.58.35.019 TOCT 7798-70 5 Bolt

6 80-3703062 1 Plate

7 3737.20 1 Manual switch of batteries 12 V

8 TM-59-6000-38 2 Boot

9 6T OCT 37.001.115-75 5 Washer

10 | M6-6H.6.019 OCT 5915-70 5 Nut

11 | 80-3724043-b 1 Wire

12 | 80B-3703020 2 Clamp

13 | 80-3724039 1 Wire

14 | 80-3724038 1 Wire

15 | M8-6gx30.88.35.019 TOCT 7796-70 4 Bolt

16 | M8-6H.6.019 OCT 5915-70 4 Nut

17 | 70-3724041-B 1 Wire

18 | 8T OCT 37.001.115-75 4 Washer

Group 37. Electric equipment
Subgroup 3703. Storage battery pack (starting system 24 V)
Fig. No. iﬁf' Designation Q-ty Description

37.7 80-3700085-b Storage battery pack

1 3703.16 2 Storage battery 12/88

2 |1221B-3724075 2 Wire

3 |70-3723042-02 1 Bush

4 80-3703061 1 Bracket

5 M6-6¢x20.58.35.019 OCT 7798-70 5 Bolt

6 80-3703062 1 Plate

7 3737.25 1 Manual switch of batteries 24 V

8 54.24.445-b 1 Tip

9 6T OCT 37.001.115-7 5 Washer 5

10 | M6-6H.6.019 NOCT 5915-70 5 Nut

11 | 80B-3703020 2 Clamp

12 | 1025-3724044 1 Wire

13 | M8-6gx30.88.35.019 NOCT 7796-70 4 Bolt

14 | M8-6H.6.019 NOCT 5915-70 8 Nut

15 | 70-3724041-B 1 Wire

16 | 8T OCT 37.001.115-75 4 Washer

17 | 80-3724367 1 Wire

-213-

https://tractormanualz.com/




D= TS DOD/I29/99509/952
For the starting system rated at 24 V

5 26 17

cé IR
P \ :

A

4

>—a

39 16 34

For the starting system rated at 12 V

27

' o
5 o O n
0

F
=2
b [
(OO
—

g o000

2

30 16 25

2114 2928 37

Fig.37.8. Storage battery pack

——T

https://tractormanualz.com/



D=l ARITS DO9D/I29/92959/952
Group 37. Electric equipment
Subgroup 3703. Storage battery pack
Fig. No. F;\IOOS' Designation Q-ty Description
37.8 920-3700080 1 Storage battery pack
1 |920-3703010-b 1 Base
2 |80B-3703020 1 Clamp
3 80B-3703012-01 1 Clamp
4 822-3723044 2 Buckle
5 923-3723012 1 Buckle
6 TM-59-6000-38 2 Rubber tip
7 54.24.445-b 1*2** | Tip
13 | M8-6gx20.88.35.019 TOCT 7796-70 10 Bolt
14 | M8-6gx30.88.35.019 TOCT 7796-70 4 Bolt
15 | M10-6gx30.88.35.019 TOCT 7796-70 1 Bolt
16 | M12-6gx30.88.35.019 TOCT 7796-70 3 Bolt
17 M12-6gx45.88.35.019 TOCT 7796-70 1 Bolt
18 | M6-6gx20.58.35.019 TOCT 7798-70 2 Bolt
20 | M6-6H.6.019 NOCT 5915-70 2 Nut
21 | M8-6H.6.019 NOCT 5915-70 6 Nut
23 C6.01.019IOCT 11371-78 2 Washer
24 | C8.01.019I0OCT 11371-78 6 Washer
25 | 822-3724041-b 1* Wire
26 923-3724041 1** Wire
27 923-3724042 1*/2** | Wire
28 1221B-3724041 1* Wire
29 1221B-3724044-b 1 Wire
30 1221B-3724075 1* Wire
31 6T OCT 37.001.115-75 2 Washer
32 | 8T OCT 37.001.115-75 10 Washer
33 10 OT OCT 37.001.115-75 1 Washer
34 12 OT OCT 37.001.115-75 4 Washer
36 | 3703.16 2 Storage battery 12/88
37 | 3737.10 1* Remote switch of batteries 12 V
3737.15 1x* Remote switch of batteries 24 V
39 | 3708.25 1* Starter 12 V, 2.7 kW
3708.15 1** Starter 24 V, 4 kW

*With the starting system rated at 12 V
**\With the starting system rated at 24 V

-215-

https://tractormanualz.com/




SELARTS D99/929/9259/952

Fig.37.9. Electric torch pre-heater

-216 -
https://tractormanualz.com/



DI99/I29/9259/952

Group 37. Electric equipment
Subgroup 3707. Electric torch pre-heater

Fig. No. iﬁf' Designation Q-ty Description
37.9 30I1-8101500-01 1 Electric torch pre-heater
(1,5-12,17-21)

1 |3dM1-8101563-b 1 Casing with coll
39l1-8101570 1 Coil

2 240-3707115-A1 1 Gasket

3 6T OCT 37.001.115-75 2 Washer

4 M6-6¢x20.88.35.016 TOCT 7798-70 2 Bolt

5 C 4.01.019 I'OCT 11371-78 1 Washer

6 4 OCT 37.001.115-75 1 Washer

7 M4-6H.6.019 TOCT 5927-70 1 Nut

8 OPl1-8101610 1 Valve body

9 OPI1-8101605-B 1 Valve

10 | 16-057 1 Valve spring

11 | O9l1-8101628-b 1 Connecting pipe

12 | O9l1-8101627-B 1 Connecting pipe bolt

13 | 36-1104787 1 Connecting pipe bolt

14 | 36-1104788 1 Gasket

15 | 36-1104788-01 1 Gasket

16 | 242-3701130-b 1 Pipeline

17 | 240-1007209 2 Gasket

18 | M5-6H.6.019 NOCT 5915-70 1 Nut

19 | 50CT 37.001.115-75 1 Washer

20 | C5.01.0191OCT 11371-78 1 Washer

21 | OPI1-8101696 1 Insulator

-217 -

https://tractormanualz.com/




SELARITS D99/929/9259/952

Fig.37.10. Starter

-218 -
https://tractormanualz.com/



K J Ay W U K BODD/D29/DHD/IDH2
Group 37. Electric equipment
Subgroup 3708. Starter

Fig. No. F;\IOOS.' Designation Q-ty Description
37.10 1 16.281.793 1 Front cover

2 16.670.154-01 1# 1 Solenoid switch assembly
16.670.155-01 %4
16.670.262 1 1 Solenoid switch
16.670.263 24
16.150.007 1 Core
15.200.058 1 Spring
707.002.275 1 Ring
16.300.126 3 Screw

3 16.901.700 1 Lever
15.300.191 1 Screw

4 15.120.243 1 Bearing bush

5 16.901.700 ¥2 1 Windin
16.500.664 3 ’
16.500.773 4
15.300.191 ¥2 4 Screw
15.300.166 34

6 16.903.908 * 1 Brush holder
16.903.773 2
16.901.954 3
16.901.626 *

7 16.770.083 1 4 Brush
16.770.1192
16.770.378 3
16.770.121 4
15.200.243 4 Spring

8 16.283.449 1 Rear cover
15.120.155 1 Bush
15.400.249 1 Insert
15.900.140 1 Cover
15.400.056 1 Ring
15.300.710 2 Screw

9 15.120.155 1 Bearing bush

10 | 16.360.4021 1 Rotor
15.120.155 2
16.361.499 3
16.361.820 4

11 | 16.903.550 1 One-way clutch

12 16.281.299 1 Intermediate cover
15.120.154 1 Bush

13 | 15.200.007 1 Ring
15.300.042 1 Ring
15.300.057 ¥2 2 Pin
15.300.594 34
D6 1 Washer
M 6 1 Nut
15.401.009 1 Washer
15.300.027 1 Washer
15.300.028 2 Washer
15.900.204 1 Washer

1 starter AZJ 3124(12 V)
2 starter AZJ 3353(24 V)
3 starter AZJ 3385 (12 V)
4 starter AZJ 3381 (24 V)

-219-
https://tractormanualz.com/



Sl ARITS DYOUV/ID29/259/952

1312 1

Fig.37.12. Front light assembly

- 220 -
https://tractormanualz.com/



0 Uy Wi U A DO9D/I29/9209/952
Group 37. Electric equipment
Subgroup 3711. Road headlight assembly.
Fig. No. iﬁf' Designation Q-ty Description
37.11 1 M5-6H.6.019 FOCT 5927-70 6 Nut
2 5T OCT 37.001.115-75 4 Washer
3 3723.15 2 Two-contact back plane
4 | 80-3723056 4 Slat
5 B.M5-6gx22.58.019 TOCT 17473-80 4 Screw
6 70-3723036-01 2 Cover
7 80-3724025-" 2 Bundle
8 70-3723042-01 2 Bush
9 | 087101000 1 Headlight
10 | M6-6H.6.019 OCT 5915-70 8 Nut
11 | 6T OCT 37.001.115-75 8 Washer
Group 37. Electric equipment
Subgroup 3712. Front light assembly.
Fig. No. iﬁf' Designation Q-ty Description
37.12 1 85-3712045 1 Cover
2 A30.04.017-01 4 Cap
3 M8-6gx20.88.35.019 FOCT 7796-70 4 Bolt
4 8T OCT 37.001.115-75 4 Washer
5 70-3723042-01 2 Bush
6 H80-3724131 1 Bundle
7 H80-3712040 1 Bracket
8 | 85-3712045-01 1 Cover
9 M6-6H.6.019 TOCT 5915-70 4 Nut
10 | 6T OCT 37.001.115-75 4 Washer
11 | 3712.10 2 Front light with side repeater signal
12 | C6.01.019TOCT 11371-78 4 Washer
13 B.M6-6gx18.58.019 NOCT 17473-80 4 Screw
14 | 70-3723042-02 1 Bush
15 | 80-3723040 1 Bracket

-221 -

https://tractormanualz.com/




D99/929/259/952

NS

-1 13

Fig.37.13. Front light assembly

- 222 -
https://tractormanualz.com/



D=l ARTS D99/929/9959/952
Group 37. Electric equipment
Subgroup 3712. Front light assembly.
Fig. No. iﬁf' Designation Q-ty Description
37.13 1 8703.302/1-01 1 Right road headlight
2 8703.302/01-01 1 Left road headlight
3 A30.04.017-01 4 Cap
4 36-4603079-b2 2 Choke
5 920-3724141 2 Bundle
6 3712.10 1 Front light with side repeater signal
7 M8-6gx20.88.35.019 TOCT 7796-70 8 Bolt
8 C 8.01.019 rOCT 6958-78 4 Washer
9 8T OCT 37.001.115-75 8 Washer
10 | 920-3712025-b 1 Bracket
11 | 70-3723042-02 3 Bush
12 | 920-3724131-A 1 Bundle
13 | 8724.304/011 2 Working light
14 | 920-3711011 2 Bracket
15 | A30.04.017 4 Cap
16 | B.M6-6gx18.58.019 TOCT 17473-80 4 Screw
17 | M6-6H.6.019 OCT 5915-70 8 Nut
18 | C6.01.019I'OCT 11371-78 4 Washer
19 | 6T OCT 37.001.115-75 8 Washer
20 | 920-3712012 2 Bracket
21 | M6-6gx18.88.35.019 TOCT 7798-70 4 Bolt
22 | B.M6-6gx20.58.019 TOCT 17475-80 4 Screw
23 | 4x10.019 TY Pb 400024166.001-2000 8 Wood screw
24 | 920-3712021 2 Cover
25 | 920-3712013 2 Cramp
26 | 920-3712010 2 Bracket
27 | 920-3712022 2 Cover
28 | 602604 1 Female connector
29 | 502604 1 Male connector
30 | 920-3724132-ATOCT 23544-84 1 Bundle
31 | 920-3712025-6-01 1 Bracket

- 223 -

https://tractormanualz.com/




SELARITS D99/929/259/952

For reversive tractors

7
16
77
7

For tractors with canopy framework

Fig.37.14. Rear light assembly

- 224 -
https://tractormanualz.com/



K J iy W g N DODD/D29/DHD/DH2
Group 37. Electric equipment
Subgroup 3716. Rear light assembly
Fig. No. iﬁf' Designation Q-ty Description
37.14 1 3716.10 2 Rear light
2 85-3724163 1 Bundle (with metallic shells)
920-3724163 1 Bundle (with plastic shells)
3 3717.10 1 Number plate light
4 70-3723042-02 4 Bush
5 85-3724162 1 Bundle (with metallic shells)
920-3724162 1 Bundle (with plastic shells)
6 3723.10 1 Trailer socket
7 M10-6gx25.88.35.019 TOCT 7796-70 2 Bolt
8 M10-6H.6.019 OCT 5915-70 2 Nut
9 C 10.01.019 I'OCT 6958-78 2 Washer
10 | 10 OT OCT 37.001.115-75 2 Washer
11 | $50-3731011 2 Bracket
12 | 3731.10 2 Cat's eye
13 | M12-6gx25.88.35.019 TOCT 7796-70 1 Bolt
14 | M12-6H.6.019 TOCT 5915-70 1 Nut
15 | 12 OT OCT 37.001.115-75 1 Washer
16 | B.M6-6gx18.58.019 TOCT 17473-80 8 Screw
17 | M6-6H.6.019 OCT 5915-70 10 Nut
18 | 6T OCT 37.001.115-75 10 Washer
19 | 85-3716012 2 Bracket
20 | C6.01.019OCT 11371-78 4 Washer
21 | 85-3716015 2 Cover
22 | 80-3724005 1 Bundle
23 | 8724.31/2021 2 Working light
24 | B.M6-6gx16.58.019 TOCT 17473-80 2 Screw
25 | 80B-3710010 1 Panel
26 | 80-3724036 1 Wire
27 | 80B-3716020-b 1 Bracket
28 | 80-3723043 3 Cramp
29 | B.M5-6gx12.58.019 OCT 17473-80 3 Screw
30 | M5-6H.6.019 TOCT 5927-70 3 Nut
31 | C5.01.019TOCT 11371-78 3 Washer
32 | 5T OCT 37.001.115-75 3 Washer

- 225 -

https://tractormanualz.com/




Sl ARITS D9U/ID29/D59/952

ﬁi" . ..
h--—-...hj b=y “5?;‘32
oy il “'!!ﬂ-“ 33
ik \ 34
25 0 il e
24 P 17 27 28 | )~

Fig. 38.1. Base, instruments

https://tractormanualz.com/



el AT DID9/ID29/959/952
Group 38. Instrumentation
Subgroup 3805. Base, instruments
Fig. No. F;\IOOS' Designation Q-ty Description
38.1 80-3805010-41 1 Dashboard (1-52)
1 M10-6H.6.019 OCT 5915-70 2 Nut
2 10 OT OCT 37.001.115-75 2 Washer
3 80-3805030 2 Bracket
4 M6-6H.6.019 TOCT 5915-70 11 Nut
5 6T OCT 37.001.115-75 13 Washer
6 8T OCT 37.001.115-75 2 Washer
7 M8-6gx16.88.35.019 TOCT 7796-70 2 Bolt
8 B.M6-6gx12.58.019 TOCT 17473-80 9 Screw
9 80-3724395- 1 Bundle
10 | 80-3724512-B1 1 Bundle
80-3724517-B1* 1 Bundle
82I1-3724317** 1 Bundle
11 | 70-3723042-01 1 Bush
12 | 80-3805043 1 Bracket
13 | 3747.15 1 Parking brake lamp relay
14 | C6.01.019I'OCT 11371-78 6 Washer
15 | M6-6gx16.88.35.019 TOCT 7798-70 4 Bolt
16 | 4x10.019 TY PB 400024166.001-2000 4 Wood screw
17 | 80-3723026 4 Cramp
18 | C5.01.019I'OCT 11371-78 1 Washer
19 | 3747.20 1 Signalling relay
20 | 80-3805064 1 Choke
21 | 4x16.019 TY PBb 400024166.001-2000 7 Wood screw
22 | B.M6-6gx18.58.019 TOCT 17473-80 2 Screw
23 | 80-3805035-01 1 Bracket
24 | 3803.15 1 Pilot lamp block
25 | 80-3805015 1 Bracket
26 | 3803.10 1 Pilot lamp block
27 | 3801.15 1 Combination meter KI'1-5
28 | 3813.10 1 Tachospeedimeter
29 | 80-3709023-B 1 T'g)using (with the switch MKI1-1 or MKIT1-
Housing (with the switch 3912.3769 or
80-3709023 L 3912.3769-01)
30 | B.M5-6gx12.58.019 OCT 17473-80 2 Screw
o Steering-wheel-mounted switch
31 | MKM-1 or TIKN-1A* L (with hc?using 80-3709023-B)
- Steering-wheel-mounted switch
3912.3769 or 3912.3769-01** 1 (with hc?using 80-3709023)
32 | M5-6H.6.019 TOCT 5927-70 2 Nut
33 | 5T OCT 37.001.115-75 2 Washer
34 | B.M6-6gx12.58.019 OCT 17473-80 4 Screw
35 | 80-3805035 1 Bracket
36 | 3813.15 1 Control panel
37 | 80-3805014 1 Nut
38 | 3710.45 1 Starter and instrumentation switch
38a | 822-3805013 1 Nameplate
39 | 80-3805021-b 1 Shield
40 | 80-3805012-b 1 Seal
41 | 80-3801327 1 Choke
3710.55* 1 Battery disconnection switch

* With the storage battery located outside the cab
** \With electric torch pre-heater
*** \With steering column 851-3401100

- 227 -

https://tractormanualz.com/




SELARITS D99/929/9259/952

ﬁi" . ..
h--—-...hj b=y “5?;‘32
oy il “'!!ﬂ-“ 33
ik \ 34
25 0 il e
24 P 17 27 28 | )~

Fig. 38.1. Base, instruments
-228 -

https://tractormanualz.com/



D=l ARTS D99/D29/9299/952
Group 38. Instrumentation
Subgroup 3805. Base, instruments
Fig. No. F;\IOOS' Designation Q-ty Description
38.1 42 | 3710.50** 1 Starting aid switch
80-3801327 1 Choke
43 | 3710.50 1 Windscreen washer switch
44 | 3709.20 1 Light switch
45 | 3710.10 1 Fault signalling switch
46 | C8.01.019 NOCT 11371-78 1 Washer
47 | 80-3805050-61-02 1 Base
48 | 50-4607064 1 Bush
49 | 3741.20** 1 Additional resistor
50 | 80-3723036 1 Cramp
51 | 3747.50 2 NO relay 30A
52 | 80-3724610-6** 1 Bundle

* With the storage battery located outside the cab
** \With electric torch pre-heater

- 229 -

https://tractormanualz.com/




!.l
T

i<

B

)
G

L))

“\'

>
>
\\

1;'
)

>

Q\'

i

>

)

Cil

)

Fig. 38.2. Wall, cover

- 230 -
https://tractormanualz.com/



2 F S W U kN DID/D29/DH59/952
Group 38. Instrumentation
Subgroup 3805. Wall, cover
Fig. No. F;\IOOS' Designation Q-ty Description
38.2 1 B.M6-6gx12.58.019 TOCT 17473-80 5 Screw
2 6T OCT 37.001.115-75 6 Washer
3 M6-6H.6.019 TOCT 5915-70 4 Nut
4 3747.25 1 Starter relay
5 3747.40 1 NC relay 20 A
6 80-3805025-I" 1 Nameplate
7 3747.50 2* NO relay 30 A
3747.50 1 NO relay 30 A
8 80-3805070 1 Panel
9 M5-6H.6.019 TOCT 5927-70 1 Nut
10 | B.M6-6gx18.58.019 TOCT 17473-80 1 Screw
11 | C6.01.019TIOCT 11371-78 1 Washer
12 | 3747.10 1 Turn indicator flasher
13 | 5T OCT 37.001.115-75 1 Washer
14 | B.M5-6gx16.58.019 TOCT 17473-80 1 Screw
15 | 80-3805041 1 Wall
16 | 3722.15 1 Fuse box
17 | 80-3805061 1 Cover
18 | 80-3805027-B 1 Nameplate
19 | 80-3805065 1 Screw
20 | 80-3805037-I 1 Nameplate
21 |006-010-25-1-4 TOCT 18829-73/9833-73 1 Ring
22 | 80-3805026 1 Nameplate
23 | IKCY 741134.002 1 Holder
24 | 3722.10 1 Fuse box
25 | 3722.35 1 Fuse box
26 | 4x10.019 TY Pb 400024166.001-2000 2 Wood screw
27 | 80-3805043 1 Bracket
28 | 70-3723042-01 1 Bush
29 | 70-3723042-02 1 Bush
30 | 80-3724395-I 1 Bundle
31 | 80-3724512-B1 1 Bundle
80-3724517-B1** 1 Bundle
32 | 3747.30 1 Instrumentation supply relay
33 | 3741.15* 1 Pre-heater control unit
3741.10 1 Block of glow plugs

* With electric torch pre-heater
** \With the storage battery located outside the cab

-231-

https://tractormanualz.com/




DZLlARITS DY9UD/I29/959/952

Fig.39.1. Operator tools

Fig.39.2. First-aid kit

-232 -
https://tractormanualz.com/



K Ay Wi U Ky 299/929/959/952
Group 39. Tools and accessories
Subgroup 3901. Operator tools
Fig. No. Pos. Number of the assembly i _
No. unit or part Q-ty Description
39.1 1 70-3901038 1 Wrench 41x46
2 70-3901027 1 Socket wrench S=27x32
3 MO214 1 Pressure gauge
Group 39. Tools and accessories
Subgroup 3912. First-aid kit
Fig. No. | Pos. Number of the assembly | Q-ty Description
No. unit or part
39.2 1 70-3912153-A 1 Bracket
2 70-3912152 1 Case
3 70-3912151 1 Cover
4 C6.01.019IOCT 11371-78 3 Washer
5 70-3723033 3 Cramp
Optionally
-233-

https://tractormanualz.com/




l||
y
J
2]

i
i<
B
[

e
<
¢
(N0
14O
(0]
SO

N
)
SO

(V]
o
o

(N
(V]
)

Fig.42.1. Rear power take-off shaft

-234 -
https://tractormanualz.com/



D=LlARTS D99/929/92959/952
Group 42. Power take-off shaft
Subgroup 4202. Rear power take-off shaft
Fig. No. iﬁf' Designation Q-ty Description
421 85-4202010 1 Rear power take-off shaft
85-4202020 1 Cover (1-16,20,21,25-31,34-37,46-56)
70-4202030-A 1 Crown gear (36, 38-45)
1 209A I'OCT 8338-75 2 Bearing
2 50-4202078 2 Pin
3 50-4202074 1 Lever
4 50-4202058 1 Bracket
5 85-4202074 1 Lever
6 LILIK 8x36 2 Pin
7 80-4202076 1 Shaft
8 54.38.619 1 Ring
9 70-4202072-b 1 Shaft
10 |A.8x20.65I" Chemical phosphate oil- 1 Pin
impregnated coating FTOCT 14229-93
11 | 014-018-25-2-2 TOCT 18829-73/9833-73 1 Ring
12 | 80-4202082 1 Bush
13 | C18TOCT 13940-86 1 Ring
14 | 85-4202079 1 Plate
15 | 10 OT OCT 37.001.115-75 12 | Washer
16 | M10-6gx40.88.35.019 NOCT 7796-70 1 Bolt
17 | $70-4202095 1 Hosing
18 | $70-4202092 1 Cover
19 | M8-6gx16.88.35.019 TOCT 7796-70 4 Bolt
M8-6H.6.019 TOCT 5915-70 4 Nut
8T OCT 37.001.115-75 4 Washer
C 8.01.019I'OCT 11371-78 4 Washer
20 | 80-4202081-A 1 Plate
21 | 80-4202019-b 1 Shank (8 splines)
80-4202019-b-01 1 Shank (6 splines) (optional)
80-4202019-b-02 1 Shank (21 splines) (optional)
22 | 50-4202065-A 1 Cap
23 | M8-6gx16.88.35.019 TOCT 7796-70 2 Bolt
24 | 8T OCT 37.001.115-75 2 Washer
25 | M10-6gx18.88.35.019 TOCT 7796-70 6 Bolt
26 | 80-4202042-b 1 Cover
27 | 50-4202092A 1 Gasket
28 | 80-4202017-b 1 Shaft
29 | 2.2-80x105-1 FOCT 8752-79/ 1 Cuff
OCT 3805146-78
30 | 60310ATOCT 7242-81 1 Bearing
31 | 2C110TI'OCT 13941-86 2 Ring
32 | M12x1,25-6H.6.019 TOCT 5915-70 1 Nut
33 | 50-4202068 1 Setting screw
34 | 85-4202100-01 or 1 Tape with strap 85-4202057
(TP 430) or
85-4020100-02 tape with strap 85-4202057-A7
(ITB 2842)
35 | 85-4202100 1 Tape with strap 85-4202056
(TUUP 430)
36 | 2C50 'OCT 13940-86 2 Ring
37 | 2C85TOCT 13941-86 1 Ring
38 | 7,938-100 'OCT 3722-81 1 Ball
39 | 50-4202046-b 1 Shift collar
40 | A61.03.002 1 Ring

-235-

https://tractormanualz.com/




T
1=
T
o
G
¢y
[\

=
o
o
N
N
L)
NS
(N
i
o
NS
(N
Sl
N

Fig.42.1. Rear power take-off shaft

- 236 -
https://tractormanualz.com/



BELARYS 299/929/959/952
Group 42. Power take-off shaft
Subgroup 4202. Rear power take-off shaft
Fig. No. FI)\looS.. Designation Q-ty Description
42.1 41 70-4202044-b 1 Shaft
42 2C90 NOCT 13941-86 1 Ring
43 | 210 AYLI1 GOST8338-75 1 Bearing
44 50-4702066-A 1 Cage
45 | 70-4202043 1 Crown gear
46 70-4202083-A 1 Nut
47 | 208A TOCT 8338-75 1 Bearing
48 KK20x26x34E NOCT 24310-80 3 Bearing
49 70-4202024 3 Pinion
40 | 85-4202065 1 Carrier
51 70-4202431 3 Pin
52 70-4202026 3 Pinion shaft
53 | 70-4202032 1 Sun gear
54 | 85-4202033 1 Drum
55 | 2C68 OCT 13940-86 1 Ring
56 70-4202077 1 Bush
57 | M10-6gx35.88.35.019 OCT 7796-70 5 Bolt
58 | M16x1,5-6H.6.019 NOCT 5915-70 4 Nut
59 |16 OT OCT 37.001.115-75 4 Washer
60 | C16.01.019 NOCT 6958-78 2 Washer
- 237 -

https://tractormanualz.com/




Sl ARITS DY9U9/ID29/959/952

8 9 1{2 13 14 }5 16
/

Fig.42.2. Rear power take-off shaft

- 238 -
https://tractormanualz.com/



iy Wi U KN DID9D/D29/D59/952
Group 42. Power take-off shaft
Subgroup 4202. Rear power take-off shaft

Fig. | Pos. | Number of the assembly unit or part | Q-ty Description

No. No.

42.2 1221-4202010-A 1 Rear PTO shaft
1221-4202020-A 1 Cover (1-16, 20, 21, 25-31, 35-37, 47-56)
70-4202030-A 1 Crown gear (38-46)

1 209A I'OCT 8338-75 2 Bearing
2 1221-4202077 1 Bush
3 | 50-4202078 2 Pin
4 | 50-4202074 1 Lever
5 | 50-4202058 1 Bracket
6 85-4202074 1 Lever
7 LULIK 8x36 2 Pin
8 | 80-4202076 1 Shaft
9 |54.38.619 1 Ring
10 | 70-4202072-b 1 Ocb
11 | A.8x20.65I 1 Pin
12 |014-018-25-2-2 TOCT 18829-73/9833-73 1 Ring
13 | 80-4202082 1 Bush
14 | C18 T'OCT 13940-86 1 Ring
15 | 85-4202079 1 Plate
16 | 10 OT OCT 37.001.115-75 12 | Washer
17 | M10-6gx40.88.35.019 TOCT 7796-70 1 Bolt
18 | 80-4202081-A 1 Plate
80-4202019-b 1 Shank (with 8 splines)
19 | 80-4202019-b-01* 1 Shank (with 6 splines)
80-4202019-b-02* 1 Shank (with 21 splines)
20 | 1321-4202180 1 Plate
21 | 50-4202065-A 1 Cap
22 | M8-6gx16.88.35.019 NOCT 7796-70 2 Bolt
23 | 8T OCT 37.001.115-75 2 Washer
24 | M10-6¢gx18.88.35.019 NOCT 7796-70 6 Bolt
25 | 1221-4202042 1 Cover
26 | 50-4202092-A 1 Gasket
27 | 1221-4202017 1 Shaft
28 | 2.2-80x105-1 2 Cuff
FOCT 8752-79/0CT 3805146-78
29 | 60310A 'OCT 7242-81 1 Bearing
30 | 2C110TOCT 13941-86 1 Ring
31 | M12x1,25-6H.6.019 NOCT 5915-70 1 Nut
32 | 50-4202130 1 Screw
33 | 85-4202100-01 or 1 Tape with strap 85-4202057
(TUUP 430)
85-4202100-02 Tape with strap 85-4202057-A7
(ITB 2842)
34 | 85-4202100 1 Tape with strap 85-4202056
(TMUP 430)
35 | 2C50 rOCT 13940-86 2 Ring
36 | 2C85TOCT 13941-86 1 Ring
37 | 7,938-100 OCT 3722-81 1 Ball
38 | 50-4202046-b 1 Shift collar
39 | A61.03.002 1 Ring
40 | 70-4202044-b 1 Shaft
41 | 2C90TI'OCT 13941-86 1 Ring
42 | 210 AYLU1 GOST8338-75 1 Bearing
43 | 50-4202066-A 1 Cage
44 | 70-4202043 1 Crown gear
45 | 70-4202083-A 1 Nut
* Optionally
- 239 -

https://tractormanualz.com/




e RIS D997/929/259/952

Fig.42.2. Rear power take-off shaft

- 240 -
https://tractormanualz.com/



D=L ARTS DIDD/D29/DH59/DH52
Group 42. Power take-off shaft
Subgroup 4202. Rear power take-off shaft
Fig. Pos. | Number of the assembly unit or part | Q-ty | Description
No. No.
42.2 46 | 208A TOCT 8338-75 1 Bearing

47 | KK20x26x34E NOCT 24310-80 3 Bearing

48 | 70-4202024 3 Pinion

49 | 85-4202065 1 Carrier

50 | 70-4202431 3 Pin

51 | 70-4202026 3 Pinion shaft

52 | 70-4202032 1 Sun gear

53 | 85-4202033 1 Drum

54 | 2C68 TOCT 13940-86 1 Ring

55 | 70-4202077 1 Bush

56 | M10-6gx50.88.35.019 NOCT 7795-70 5 Bolt

57 | 16 OT OCT 37.001.115-75 4 Washer

58 | M16x1,5-6H.6.019 NOCT 5915-70 4 Nut

59 | 1221-4202028 4 Pin

- 241 -

https://tractormanualz.com/




D99/D29/259/952

NS

-1 13

_.__m _H—E_h_ I .a

P LT

25 24 23

26

27

30 29 28

32 31

Fig.42.3. Driving pulley

-242 -
https://tractormanualz.com/



DIUG/I29/259/952

Group 42. Power take-off shaft
Subgroup 4211. Driving pulley

Fig. No. FI)\IOOS. Designation Q-ty Description
42.3 40-4211010-01 1 Driving pulley to be mounted on the
eight-spline PTO shank (1-34)

40-4211035 1 Casing (12-22, 30-34)
40-4211040 1 ?1ri)ving shaft with 8 splines (3-6, 8, 10,
40-4211050 1 Hose pipe with 8 splines (1-6, 8, 10, 11)
40-4211065 1 Shatft (16-13, 22)

1 40-4211052 1 Hose pipe

2 K®A-50x70 1 Cuff 50x70

3 40-4211043 1 Nut

4 36-1701061 1 Washer

5 211 AYLU1 IrOCT 8338-75 1 Bearing

6 40-4211047 1 Bush

7 40-4211079 1 Gasket

8 311ATOCT 8338-75 1 Bearing

9 40-4211081 1 Gasket

10 | 40-4211045 1 Shaft with eight-spline socket

11 | 40-4211082 1 Choke

12 | MKKI 3/8" 1 Plug

13 | MKKI 3/4" 2 Plug

14 | 40-4211037 1 Casing

15 | CY-1/8"-A 1 Breather

16 | 40-4211071 1 Shaft-gear

17 | 408 TOCT 8338-75 2 Bearing

18 | 40-4211072 1 Spacing bush

19 |120-125-30-1-4 TOCT 18829-73/9833-73 1 Ring

20 | 36-4211054-b 6 Gasket (0.5 mm)

21 | 36-4211055 8 Gasket (0.2 mm)

22 | 36-4211048 1 Cage

23 | 4x36.019 'OCT 397-79 1 Cotter pin

24 | M20x1,5-6H.04.019 TOCT 15522-70 1 Nut

25 | 40-3502084 1 Washer

26 | 40-3502083 1 Gasket

27 | 40-4211075 1 Pulley assembly

28 | M12-6gx40.88.35.019 TOCT 7796-70 6 Bolt

29 | 2.2-65x90-1 TOCT 8752-79/ 1 Cuff
OCT 38 05146-78

30 |12 0T OCT 37.001.115-75 10 Washer

31 | 36-4211073 1 Socket

32 | 36-4211057 1 Gasket

- 243 -

https://tractormanualz.com/




SZLARITS DY9U/ID29/959/952

11 12

=
o
o
[
4]

Fig.42.4. Side power take-off shaft

- 244 -
https://tractormanualz.com/



[ iy Wi U K DODD/I29/959/952
Group 42. Power take-off shaft
Subgroup 4204. Side power take-off shaft

Fig. No. FI)\IOOS. Designation Q-ty Description
42.4 Side power take-off shaft with 8-spline

50-4204010 1 shank (1-28)

1 50-4204022 1 Side shaft with 8-spline shank

2 ®50-4204026 1 Gear (Z=37)

3 |020-025-30-1-4 TOCT 18829-73/9833-73] 1 Ring

4 50-4204040-A 1 Roller

5 50-4204015-b 1 Casing

6 208A N'OCT 8338-75 1 Bearing

7 72 TOCT 2893-82 1 Ring

8 50-1601038 1 Washer

9 12 OT OCT 37.001.115-75 1 Washer

10 | M12-6gx35.88.35.019 NOCT 7796-70 1 Bolt

11 | 50-1601091 2 Gasket

12 | 50-1601089 1 Cover

13 | 50-1310136-A 1 Handle

14 | M8-6H.6.019 'OCT 5915-70 1 Nut

15 | 80-4204042 1 Rod

16 | 3,2x18.019 IOCT 397-79 1 Cotter pin

17 | 50-4204034 1 Control lever

18 | A.10x40.65I' Chemical phosphate oil- 1 Pin

impregnated coating
FOCT 14229-93

19 | 1,6-O-CI'OCT 3282-74 1 Wire (L=200 mm)

20 | 50-4204036-b 1 Plate

21 | 50-4204038 1 Plate

22 | 6-50306K GOST8338-75/2893-82 1 Bearing

23 | 50-4204024 1 Cover

24 | 8T OCT 37.001.115-75 10 | Washer

25 | M8-60gx25.88.35.019 TOCT 7796-70 4 Bolt

26 | 2.2-38x58-1T'OCT 8752-79/ 1 Cuff
OCT 3805146-78

27 | C8.01.0191OCT 11371-78 2 Washer

28 | M8-60x16.88.35.019 TOCT 7796-70 8 Bolt

29 | 50-4202065-A 1 Cap

- 245 -
https://tractormanualz.com/




SESLARITS DI99/I29/259/952

",

B f | | —
_- R _h__ St ..l"".,__ \"\.x. I',I | .I.
1:9 e ' 5 ﬁ ".1 1\‘\. I|I | | I"'

%

29 25 24 28 2427 25 26 27

Fig.42.5. Rear power take-off shaft control

- 246 -
https://tractormanualz.com/



D99/929/9259/952

Group 42. Power take-off shaft
Subgroup 4216. Rear power take-off shaft control

Fig. No. F;\IOOS' Designation Q-ty Description
42.5 80B-4216010 1 Rear PTO control

80-4216060 1 Lever rod (24, 25, 28)
50-4216070-b 1 Control roller (9, 10)
80B-4216095-A 1 Rod (23-25)

1 70-4216023-A 1 Bolt

2 M16-6H.6.019 TOCT 5915-70 1 Nut

3 M12-6gx35.88.35.019 TOCT 7796-70 1 Bolt

4 12 OT OCT 37.001.115-75 1 Washer

5 50-4216022-A 1 Lever

6 |025-030-30-1-4 NOCT 18829-73/9833-73| 1 Ring

7 50-4216024 1 Control roller bush

8 Ccul-611 1 Key 6x11

9 50-4216018 1 Control roller

10 | 50-4216034 2 Screw axis

11 | 3,2x18.019 NOCT 397-79 6 Cotter pin

12 | 70-4216028 2 Screw

13 | 80-4216039 1 Stop

14 | 80B-4216105 1 Bracket

15 | A13.17.000-01 1 Handle

16 | 85-4216100-b 1 Lever

17 | 70-4216015 1 Cover

18 | M10-6gx60.88.35.019 TOCT 7795-70 1 Bolt (auxiliary)

19 | 4x36.019 'OCT 397-79 1 Cotter pin

20 | M8-6gx16.88.35.019 NOCT 7796-70 3 Bolt

21 | 8T OCT 37.001.115-75 3 Washer

22 | M8-6H.6.019 TOCT 5915-70 3 Nut

23 | 80-4216091A 1 Rod

24 | M12x1,25-6H.6.019 TOCT 5915-70 3 Nut

25 | 50-3502203 3 Fork

26 | 80-4216050 1 Hub

27 | 12x32 OCT 37.001.163-75 3 Pin

28 | 80-4216043 1 Rod

29 | 70-4216048-b 1 Bolt

30 |16 OT OCT 37.001.115-75 1 Washer

31 | 70-4216013 1 Eye

32 | 70-4216011 1 Spring

- 247 -

https://tractormanualz.com/




SZLlARTS D9U9/D29/9259/952

~

Branch pipe 70-4607116-6 (
' g
+

Y

+
HW-32 |
43 ] ] 15

42H: E

S_r,_.&..d_

5

b ——
|
|
|
|'Tooiltank
31 29 |
\ |
PR |
. L——
e e\ B !
Q@ @
@ (%) 5
@
2] %)

33

Fig.42.6. Rear power take-off shaft control (for tractors with hydraulic lift and lift hitch
mechanism)

- 248 -
https://tractormanualz.com/



2 iy W U k) DO99/929/9959/952
Group 42. Power take-off shaft
Subgroup 4216. Rear power take-off shaft control

Fig. No. F;\IOOS' Designation Q-ty Description
42.6 Hydraulic drive of the differential lock

920-4803150 clutch and PTO
80-4216100 Cylinder (8-16)

1 821-4216048 Bolt

2 C 16.01.019T"OCT 11371-78 Washer

3 4x36.019 NOCT 397-79 Cotter pin

4 85-4216125 Oil pipeline

5 [18-051 Bolt

6 [18-055-A Seal ring

7 85-4216130 Oil pipeline

8 80-4216115 Casing

9 M12-6H.6.019 TOCT 5915-70 Nut

10 | 10 OT OCT 37.001.115-75 Washer

11 | 80-4216118 Piston

12 |045-050-30-2-2 TOCT 18829-73/9833-73 Ring
15.54x2.62 DBS/AS MS 29513 :

13 Ring

FOCT 18829-73/9833-73

14 |80-4216116 Front cover

15 |80-4216119 Rod

16 |80-4216121 Tip

17 |80-4216039 Stop

18 |70-4216028 Screw

19 |3,2x18.019 FOCT 397-79 Cotter pin
20 |50-4216070-5 Roller

21 |CLUI-611 Key 6x11
22 |M12-6gx35.88.35.019 TOCT 7796-70 Bolt

23 |12 OT OCT 37.001.115-75 Washer
24 |821-4216020 Lever

25 |C 12.01.019 rOCT 11371-78 Washer
26 |50-1605152 Spring

27 |70-3514094 Hook

28 [80-1602116 Eye

29 |1221-2412026 Hose pipe

30 |822-4801190 Oil pipeline (PTO)

31 [822-4801195 Oil pipeline (PTO)

32 ]923-4803165 Oil pipeline (differential lock clutch)

33 [920-4803155 Oil pressure line

34 [822-4801180-b-01 Hydraulic drive plate

35 |Pr822-6/1.2 CE.B.574A12.01 Hydraulic distributor (differential lock

SR S L E N RN EEE E N R E E AN E E E SRR N R E I R

clutch)
36 |PIrg22-6/1.2 CE.B.574A.I2.01 Hydraulic distributor (PTO)
37 [“NORMA” TORRO 12-20/9-C6W Clamp
38 |80-4216117 Pin
39 |025-030-30-1-4 TOCT 18829-73/9833-73 Ring
40 |8T OCT 37.001.115-75 Washer
41 |M8-6gx40.88.35.019 NOCT 7795-70 Bolt
42 1021-4803158 Adapter
43 |017-022-30-1-4 TOCT 18829-73/9833-73 Ring

- 249 -
https://tractormanualz.com/



D9UD/ID29/9259/952

Fig.42.7. Ballast

- 250 -
https://tractormanualz.com/



D99/929/9259/952

Group 42. Power take-off shaft
Subgroup 4235. Ballast

Fig. No. Tﬁf' Designation Q-ty Description
42.7 1 80-4235011-A 8 Weight
2 1025-4235012 2 Bolt
3 85-4235025-b 1 Lug
4 70-4235030 1 Pin assembly
5 M16-6gx45.88.35.019 TOCT 7796-70 2 Bolt
6 16 OT OCT 37.001.115-75 46 | Washer
7 C 16.01.019 NOCT 11371-78 2 Washer
8 1521-4235011-A 2 Weight
9 1025-4235015-01 1 String
10 | M16-6gx32.88.35.019 TOCT 7796-70 24 | Bolt
11 | 822-4235028 1 Strip
12 | 54.38.619 2 Locking ring
13 | 50-4605027 2 Pin
14 | 20 OT OCT 37.001.115-75 2 Washer
15 | M20-6H.6.019 TOCT 5915-70 2 Nut
16 | M16-6gx40.88.35.019 TOCT 7796-70 20 | Bolt
17 | M16-6H.6.019 TOCT 5915-70 11 Nut
18 | 923-4235016 1 Bracket
19 | 822-4235028-01 1 Strip
20 | 70-4605036 2 Bolt

-251-

https://tractormanualz.com/




el ARIS D997/D29/259/952

Fig.42.8. Front ballast

- 252 -
https://tractormanualz.com/



o iy W U K DODG/D29/D59/952
Group 42. Power take-off shaft
Subgroup 4235. Front ballast

Fig. No. FI)\IOOS. Designation Q-ty Description
42.8 1 70-4235011 10 | Weight
2 C16.01.019 NOCT 6958-78 1 Washer
3 16 OT OCT 37.001.115-75 3 Washer
4 M16-6H.6.019 TOCT 5915-70 1 Nut
5 70-4235020 1 Bracket
6 M16-6gx32.88.019 TOCT 7796-70 2 Bolt
7 M20-6H.6.019 TOCT 5915-70 2 Nut
8 20 OT OCT 37.001.115-75 2 Washer
9 70-4605036 2 Bolt
10 | 80-4235015 1 String
11 | 50-4605079-b 1 Pin assembly
12 | A61.07.001 1 Cotter pin

- 253 -
https://tractormanualz.com/



SZLlARIS DI9/ID29/959/952

12 13 14 1516 17 18 109 19202122 2310 24 25 11 26 27 28 29

T’ e

ny;

LS 92

91190 89! 88

77

Fig. 46.1. Rear mounted attachment

- 254 -
https://tractormanualz.com/



D=l ARTS D99/929/9959/952
Group 46. Hydraulic system
Subgroup 4605. Rear mounted attachment
(For tractors with power governor)
Fig. No. F|>\IOOS. Designation Q-ty Description
46.1 P70-4605010 Rear mounted attachment (1-105)
50-4605012 Brace (1, 36, 76, 82)

80-4605150-02

Brace (28-33, 42-51, 99-105) L=475 mm

A61.05.100-01

Locking pin (39, 41)

A61.03.000 Upper rod (36-41, 87-89)

A61.03.200 Screw (37-41, pin A61.03.001-02 @22)
A61.03.200-01 Screw (37-41, pin A61.03.001-01 @25)
A61.04.000 Brace (57-60)

70-4605340 Lever (16, 17)

80-4605025 Cross-bar (64-68)

50-4605030-A3

Right rod (54, 55, 64, 70-73, 86)

50-4605035-A3

Left rod (55, 64, 69, 70-74)

50-4605105-A

Trailer pin assembly (64, 66)

1

2

1

1

1

1

1

2

1

1

1

1

1

50-4605115 2 Brace (52-53, 56-62, 84, 85)
1 |A61.02.100 1 Screw
2  |4x36.019 NOCT 397-79 1 Cotter pin
3 |70-3003032 2 Nut M18x1,5-6H.6.019
4  |50-4605076 2 Pin
5 |70-4605317 2 Restraint
6 |21A-1601150 4 Spring
7 |50-4605027 2 Pin
8 |54.38.619 2 Ring
9 |M12-6gx25.88.35.019 TOCT 7796-70 6 Bolt
10 |12 OT OCT 37.001.115-75 7 Washer
11 |40-4605023-A2 2 Washer
12 |80-4605021 1 Lever
13 |70-4605032 2 Bush
14 |70-4605308-b 2 Bush
15 |70-4605016-b 1 Bracket
16 |70-4605313 1 Pin
17 |70-4605024-A 1 Pivot lever
18 [2C65T'OCT 13940-86 1 Ring
19 |50-4605069 1 Bush
20 |A61.07.002 1 Spring
21 |M12-6gx35.88.35.019 TOCT 7796-70 1 Bolt
22 |C12.01.019TOCT 11371-78 1 Washer
23 |70-4605240-A 1 Bracket
24 |M12-6H.6.019 TOCT 5915-70 1 Nut
25 |70-4605023 1 Pivoting shaft
26 |80-4605022 1 Lever
27 |70-4605168 1 Shackle
28 |A61.01.016-b 1 Shatft
29 |A61.01.400 1 Fork
30 |A61.01.600 1 Shatft
31 |A61.01.014 1 Handle
32 |A61.01.017 2 Bush
33 |016-021-30-2-4 TOCT 18829-73/9833-73 1 Ring
34 |A.8x45.65I TOCT 14229-93 1 Pin
35 |A61.01.004 1 Pin
36 |A61.02.003 1 Locknut
37 |A61.03.002 2 Ring
38 |A61.03.001-01 1 Pin @ 25
A61.03.001-02 1 Pin @ 22 (optional)

39 | A61.08.001-01 1 Chain (9 links)

- 255-

https://tractormanualz.com/




SELARITS D997/929/259/9952

12 13 14 1516 17 18 109 19202122 2310 24 25 11 26 27 28 29

T’ e

ny;

LS 92

91190 89! 88

77

Fig. 46.1. Rear mounted attachment

- 256 -
https://tractormanualz.com/



2 U R UV A DIDD/I29/9509/952
Group 46. Hydraulic system
Subgroup 4605. Rear mounted attachment
(For tractors with power governor)
Fig. No. F|>\IOOS. Designation Q-ty Description
46.1 40 | A61.02.100-04 1 Screw (joint hole @ 22.5)
A61.02.100-05 1 Screw (joint hole @ 25.7)
41 | A61.05.000 1 Locking pin with ring
42 | A61.01.001 1 Gear
43 | A61.01.005 1 Axle
44 | A61.01.003 1 Gasket
45 | 1.3.19.xp NOCT 19853-74 3 Greaser
46 | A61.01.104 1 Casing
47 | A61.01.013 1 Bush
48 | A61.01.008 1 Pipe
49 | A61.01.011 1 Cap
50 | A61.01.009 1 Restraint
51 | 70-4605100 1 Fork
52 | 50-4605086 4 Bolt
53 | M12-6H.04.019 'OCT 5919-73 4 Nut
54 | C50-4605040-A 1 Rod (b=45)
80-4605040 1 Rod (b=38 optionally)
55 | 70-4605048-A 2 Lug
56 | 3,2x18.019 'OCT 397-79 Cotter pin
57 | A61.04.002-01 2 Screw (right thread)
58 | M18-6H.04.019 rOCT 5916-70 2 Nut
59 | A61.04.003 2 Brace
60 | A61.04.002 2 Screw (left thread)
61 | A61.09.002 4 Shackle
62 | 50-4605033-b1 2 Bracket
63 | $50-4605084 2 Pin
64 | A61.07.001 4 Cotter pin
65 | A61.10.002 2 Pin
66 | 50-4605079-b 1 Pin assembly
67 | A61.11.001 1 Fork
68 | 80-4605046 1 Cross-bar
69 | C50-4605045-A 1 Rod (b=45)
80-4605040-01 1 Rod (b=38 optionally)
70 | A61.05.004 4 Ring
71 | A61.05.005 4 Locking pin
72 | 50-4605049-b 2 Pin
73 | 5x36.019 'OCT 397-79 3 Cotter pin
74 | 70-4605055 1 Rod
75 | C18.01.019IOCT 11371-78 2 Washer
76 | 50-4605100-b 1 Fork
77 | A04.02.020 2 Nut
78 | 5x45.019 'OCT 397-79 2 Cotter pin
79 | 70-4605047 2 Bush
80 | 50-4605068-61 2 Washer
81 | 70-4605026 1 Shaft
82 | A61.02.001 1 Brace
83 | 50-4605018-b 1 Bush
84 | M16-6H.6.019 TOCT 5915-70 2 Nut
85 | 50-4605019 2 Bolt
86 | 70-4605050 1 Rod
87 | A61.03.102 1 Handle
88 | A61.03.101 1 Pipe
89 | A61.02.100-03 1 Screw (left thread)

- 257 -

https://tractormanualz.com/




SJZLlARITS D99/929/9259/952

12 13 14 1516 17 18 109 19202122 2310 24 25 11 26 27 28 29

-
4 " = 9
OL, \ 10
g _ >
- ] ’
. @,,@ g5
93 92| 191 :0 89| 88 87

00 OO N0 © O

76

—_———
]
|
|

| b =joint
twidth ¢

Fig. 46.1. Rear mounted attachment

- 258 -
https://tractormanualz.com/



iy W U K DDG/D29D/DSD/DS2
Group 46. Hydraulic system

Subgroup 4605. Rear mounted attachment
(For tractors with power governor)

Fig. No. F|>\IOOS. Designation Q-ty Description

46.1 90 | A61.10.001-02 1 Pin
91 | 70-4605330-b 1 Shackle
92 | 70-4605302-b 1 Spring
93 | A61.10.001 1 Pin
94 | 70-4605320 1 Bolt
95 | 70-4605036 5 Bolt
96 | 20 OT OCT 37.001.115-75 5 Washer
97 | 70-4605304-b 1 Washer
98 | 70-4605316 1 Nut
99 | A61.01.006 2 Bolt
100 | M14-6gx40.88.35.019 'OCT 7796-70 2 Bolt
101 | 14 OT OCT 37.001.115-75 4 Washer
102 | A61.01.204 1 Cover
103 | A61.01.012 1 Restraint
104 | A61.01.300 1 Pipe
105 | 8109 'OCT 7872-89 1 Bearing

- 259 -
https://tractormanualz.com/



SELARITS DIUG/ID29/959/952

1213 141516 17 18 109 19202122 2310 24 25 11 26 27 28 29

Fig. 46.2. Rear mounted attachment

- 260 -
https://tractormanualz.com/



DIUD/I29/D59/952

Group 46. Hydraulic system
Subgroup 4605. Rear mounted attachment
(For tractors with power governor)

A61.03.001-02

Fig. No. T\IOOS' Designation Q-ty Description
46.2 P80-4605010 1 Rear mounted attachment (1-101)

1220-4605012 2 Brace (1,74-76)
1220-4605030-01 b=38
1220-4605030-03 b=45 1 | Rod (49,50,58-60)
1500400503002 b=38 1 | Rod with chain (49,50,58-60,73)
1220-4605150 1 Brace (27-48,51-53,72,90-92) L=515 mm
1220-4605580 2 Brace (65-68)
70-4605145-01 1 Bracket (9,10,17-22)
70-4605340 1 Lever (16,17)
822-4605085 1 Cross-bar (54,96-101)
A61.05.100-01 1 Locking pin (39, 41)
A61.03.000 1 Upper rod (36-41, 77-79)
A61.03.200 1 Screw (37-41, pin A61.03.001-02 @22)
A61.03.200-01 1 Screw (37-41, pin A61.03.001-01 @25)

1 1220-4605075 1 Screw

2 4x36.019 TOCT 397-79 1 Cotter pin

3 M20x1,5-6H.04.019 TOCT 5919-73 2 Nut

4 142-4605076 2 Pin

5 70-4605317 2 Restraint

6 | 21A-1601150 4 Spring

7 50-4605027 2 Pin

8 54.38.619 2 Ring

9 M12-69x25.88.35.019 TOCT 7796-70 6 Bolt

10 12 OT OCT 37.001.115-75 7 Washer

11 40-4605023-A2 2 Washer

12 80-4605021-01 1 Lever

13 70-4605032 2 Bush

14 70-4605308-b 2 Bush

15 70-4605016-b 1 Bracket

16 70-4605313 1 Pin

17 70-4605024-A 1 Pivot lever

18 2C65 OCT 13940-86 1 Ring

19 50-4605069 1 Bush

20 | A61.07.002 1 Spring

21 M12-69x35.88.35.019 TOCT 7796-70 1 Bolt

22 C 12.01.019TOCT 11371-78 1 Washer

23 70-4605240-A 1 Bracket

24 M12-6H.6.019 TOCT 5915-70 1 Nut

25 70-4605023 1 Pivoting shaft

26 80-4605022-01 1 Lever

27 1220-4605168-b 1 Shackle

28 | A61.01.016-b 1 Axle

29 | A61.01.400 1 Fork

30 | A61.01.600 1 Shaft

31 | A61.01.014 1 Handle

32 | A61.01.017 2 Bush

33 016-021-30-2-4 TOCT 18829-73/9833-73 1 Ring

34 142-4605431 2 Ring

35 142-4605404-b 1 Pin

36 | A61.02.003 1 Locknut

37 | A61.03.002 2 Ring
A61.03.001-01 1 Pin @ 25

38 1

Pin @ 22 (optional)

- 261 -

https://tractormanualz.com/




S=lARITS D99/929/9259/952

25 11 EEEIIT 28 29

Jf
/
.r'f Illln' III
"'.::_ % |II
BE 4. L':- y;
gq ili:-!';.- o

l-.::qFT- . ____.r__—-—-_ _35
Eg ?E-—— |JE3

g R =g — 36
'%y Yy~ 37

5
e L B ~
' Ll
N ¥
.

Fig. 46.2. Rear mounted attachment

- 262 -
https://tractormanualz.com/



DI9/I29/9259/952

Group 46. Hydraulic system
Subgroup 4605. Rear mounted attachment
(For tractors with power governor)

Fig. No. ?ﬁf' Designation Q-ty Description
46.2 39 | A61.08.001-01 1 Chain (9 links)

20 A61.02.100-04 1 Screw (joint hole @ 22.5)
A61.02.100-05 1 Screw (joint hole @ 25.7)

41 | A61.05.000 1 Locking pin with ring

42 | 142-4605413 1 Gear

43 | A61.01.005 1 Axle

44 | 142-4605421 1 Gasket

45 | 1.3.19.xp NOCT 19853-74 3 Greaser

46 | 142-4605415 1 Casing

47 | 142-4605402 1 Bush

48 | 142-4605407 1 Pipe

49 1220-4605050 or > Rod _ _
1220-4605050-01 Rod (with chain)

50 1220-4605040 or > Rod (joint b=38 mm)
1220-4605040-02 Rod (joint b=45 mm)

51 | 142-4605406 1 Cap

52 | 142-4605401 1 Restraint

53 | 1220-4605100 1 Fork

54 | A61.07.001 3 Cotter pin

55 | 50-3503071 2 Washer

56 | 1220-4605025 1 Cross-bar

57 | 1220-4605084 2 Pin

58 | 5x36.019 N'OCT 397-79 2 Cotter pin

59 | 70-4605316 2 Nut

60 | 1220-4605108-01 2 Lug

61 | 3,2x18.019 IOCT 397-79 8 Cotter pin

62 | M12-6H.04.019 TOCT 5919-73 8 Nut

63 | 50-4605086 8 Bolt

64 | A61.09.002 8 Shackle

65 | 1220-4605058 2 Screw (M20)

66 | M20-6H.6.019 TOCT 5915-70 2 Nut

67 | A61.04.003-01 2 Brace

68 | 1220-4605058-01 2 Screw (M20 — left thread)

69 | 40-4605098 2 Ring

20 80-4605091 1 Right bracket
80-4605091-01 Left bracket

71 | M16x1,5-6H.6.019 TOCT 5915-70 16 Nut

72 |16 OT OCT 37.001.115-75 12 Washer

73 | H50-4605060 1 Chain with ring

74 | 1220-4605200 1 Fork

75 | 142-4605424 1 Locknut

76 | 142-4605422 1 Brace

77 | A61.03.102 1 Handle

78 | A61.03.101 1 Pipe

79 | A61.02.100-02 1 Screw (left thread)

80 | A61.10.001-02 1 Pin

81 | 70-4605330-b 1 Shackle

82 | 70-4605302-b 1 Spring

83 | A61.10.001 1 Pin

84 | 70-4605320 1 Bolt

85 | 70-4605036 5 Bolt

86 | 20 OT OCT 37.001.115-75 5 Washer

87 | 70-4605304-b 1 Washer

88 | A61.05.005 2 Locking pin

89 | A61.05.004 2 Ring

- 263 -

https://tractormanualz.com/




SELARITS D99/929/9259/952

1213 141516 17 18 109 19202122 2310 24 25 11 26 27 28 29

Fig. 46.2. Rear mounted attachment

- 264 -
https://tractormanualz.com/



K Sy WX U K DDOD/D2D/D5D/D52
Group 46. Hydraulic system
Subgroup 4605. Rear mounted attachment
(For tractors with power governor)
Fig. No. ﬁﬁf' Designation Q-ty Description
46.2 | 90 | 142-4605408 2 Bolt
M16-6gx40.88.35.019 FOCT 7796-70 2 Bolt
92 | 142-4605418-b 1 Cover
93 | 142-4605403 1 Restraint
94 | 142-4605425 1 Pipe
95 | 8210 'OCT 7872-89 1 Bearing
96 | 5x45.019 TOCT 397-79 2 Cotter pin
97 | A04.02.020 2 Nut
98 | 80-4605068 2 Washer
99 | 822-4605060 2 Tip
100 | 822-4605065 1 Cross-bar
101 | 822-4605070 1 Pin assembly

- 265 -

https://tractormanualz.com/




S AT D99/D29/959/952

43444546473448 13423841 2 37

Fig.46.3. Rear mounted attachment (if the tractor is equipped with a hydraulic host)

- 266 -
https://tractormanualz.com/



SDELARITS

Subgroup 4605. Rear mounted attachment (if the tractor is equipped with a hydraulic

DIUD/I29/59/952

Group 46. Hydraulic mounted system

host)
Fig. No. ?ﬁf' Designation Q-ty Description
46.3 822-4605010 1 Mounted system (1-66,68-79)
A61.03.000 1 Upper rod (28,52-57)
Pin pos.54 22 mm
A61.03.000-01* 1 Upper rod (28,52-57)
Pin pos.54 @25 mm
80-4605690* 1 Upper rod (28,52-56,67)
1220-4605150-6-01 1 Adjustable brace (13,21-26,49-51,
58-74)
1220-4605610-01 1 Adjustable brace (for solid rod)
1220-4605012-6 1 Brace (17-20)
1220-4605612-01* 1 Screwed brace (for solid rod)
1220-4605030-6-02 2 Rod (1,15,16,78,79) b=38 mm
1220-4605030-6-04* 2 Rod (1,15,16,78,79) b=45 mm
1220-4605580 2 Brace (6-9)
822-4605085 1 Cross-bar (75,81-86)
80-4605280 2 Telescopic drawbar (89-91)
1 1220-4605108-01 2 Lug
2 3,2x25.019 'OCT 397-79 8 Cotter pin
3 M12-6H.04.019 TOCT 5919-73 8 Nut
4 50-4605086 8 Bolt
5 A61.09.002 8 Shackle
6 1220-4605058 2 Screw
7 M20-6H.04.019 T'OCT 5916-70 2 Nut
8 A61.04.003-01 2 Brace
9 1220-4605058-01 2 Screw
10 | 40-4605098 2 Ring
11 80-4605091 1 Right bracket
80-4605091-01 1 Left bracket
12 | M16x1,5-6H.6.019 OCT 5915-70 8 Nut
13 | 16 OT OCT 37.001.115-75 16 Washer
14 H50-4605060 2 Chain with ring
15 1220-4605050-6-01 2 Rod (with chain)
16 | 1220-4605040 2 Rod (joint b=38 mm)
1220-4605040-02* 2 Rod (joint b=45 mm)
17 | 1220-4605200-b 1 Fork
1220-4605620-6* 1 Fork (for solid rod)
18 | 142-4605424 1 Locknut
19 142-4605422 1 Brace
20 | 1220-4605075 1 Screw
21 142-4605403 1 Restraint
22 | A61.01.005 1 Axle
23 | 142-4605421 1 Gasket
24 142-4605418-b 1 Cover
25 | 142-4605408 2 Bolt
26 | 1220-4605668-b 1 Shackle
27 1220-4605501 1 Right bracket
28 | A61.02.100-03 1 Screw
29 | A61.05.005 1 Locking pin
30 | A61.05.004 1 Ring
31 | A61.10.001-02 1 Pin
32 | 1220-4605502 2 Bush
33 | 1220-4605504 2 Plate
34 | 12 OT OCT 37.001.115-75 4 Washer
35 | M12-6gx25.88.35.019 TOCT 7796-70 4 Bolt
36 | 1220-4605503 2 Pin
37 | 70-2800016-01 2 Bolt
* optionally

- 267 -

https://tractormanualz.com/




SJ=LlARIS D99/929/259/952

43444546473448 13423841 2 37

Fig.46.3. Rear mounted attachment (if the tractor is equipped with a hydraulic host)

- 268 -
https://tractormanualz.com/



ot o rd 48T D99D/I29/959/952
Group 46. Hydraulic mounted system
Subgroup 4605. Rear mounted attachment (if the tractor is equipped with a hydraulic

host)
Fig. No. IT\IOOS. Designation Q-ty Description
46.3 38 | 1220-4605506 Bolt
1220-4605507 Pin
40 | 1220-4605501-01 Left bracket
41 | M20x1,5-6H.04.019 TOCT 5919-73 Nut
42 | 142-4605076 Pin
43 | 1220-4605675 Bracket
44 | 50-4605069 Bush
45 | M12-6gx35.88.35.019 TOCT 7796-70 Bolt
46 | C12.01.019TOCT 11371-78 Washer
47 | A61.07.002 Spring
48 | M12-6H.6.019 OCT 5915-70 Nut
49 | A61.01.016 Axle
50 | A.61.01.600 Shaft
51 | A61.01.400 Fork
52 | A61.03.100 Pipe
53 | A61.02.003 Locknut
54 | A61.03.001-02 Pin @22 mm
A61.03.001-01* Pin @25 mm
55 | A61.03.002 Ring

56 | A61.02.100-04
A61.02.100-05*

Screw with a hole in the joint &22 mm
Screw with a hole in the joint &25 mm

57 | A61.05.100 Locking pin (9 links)

RIRININNNRIN NN NN W F R RPRRIP R R RPN RIN N R R P RN P PRk PPk R PR R RPN N RN o

58 | A61.01.014 Handle

59 | M16-6gx40.88.35.019 TOCT 7796-70 Bolt

60 | A61.01.017 Bush

61 | 016-021-30-2-4 TOCT 18829-73/9833-73 Ring

62 | 142-4605431 Ring

63 | 142-4605404-b Pin

64 | 142-4605413 Gear

65 | 142-4605425 Pipe

66 | 8210 OCT 7872-89 Bearing

67 | 80-4605685* Gripping device

68 | 1.3.19.xp OCT 19853-74 Greaser

69 | 142-4605415 Casing

70 | 142-4605402 Bush

71 | 142-4605407 Pipe

72 | 142-4605406 Cap

73 | 142-4605401 Restraint

74 | 1220-4605100-b Fork
1220-4605615 Fork (for solid rod)

75 | A61.07.001 Cotter pin

76 | 50-3503071 Washer

77 | 1220-4605084 Pin L=130 mm
1220-4605084-01 Pin L=100 mm (for solid rod)

78 | 5x36.019 NOCT 397-79 Cotter pin

79 | 70-4605316 Nut

80 1220-4605025 Cross-bar

81 | 5x45.019 ' OCT 397-79* Cotter pin

82 | AD4.02.020* Nut

83 | 80-4605068* Washer

84 | 822-4605060* Tip

85 | 822-4605065* Cross-bar

86 | 822-4605070* Pin assembly

* Optionally
- 269 -
https://tractormanualz.com/



SJZLlARITS D99/929/9259/952

43444546473448 13423841 2 37

Fig.46.3. Rear mounted attachment (if the tractor is equipped with a hydraulic host)

- 270 -
https://tractormanualz.com/



S=LlARITS

Subgroup 4605. Rear mounted attachment (if the tractor is equipped with a hydraulic

D99/929/259/952

Group 46. Hydraulic mounted system

host)
Fig. No. IT\IOOS. Designation Q-ty Description
46.3 87 | 1220-4605630-04* 1 Right rod without chain
1220-4605630-05* 1 Right rod with chain with gripping devices
1220-4605635-04* 1 Left rod without chain
1220-4605635-05* 1 Left rod with chain
88 | 1220-4605108* 2 Lug
89 | 80-4605285-b* 2 Pipe
90 80-4605284* 2 Screw
91 | 80-4605292* 2 Latch
92 | 1220-4605530-04* 2 Rod without chain b=38 mm
1220-4605530-05* 2 Rod with chain b=38 mm
1220-4605530-06* 2 Rod without chain b=45 mm
1220-4605530-07* 2 Rod with chain b=45 mm
* Optionally
-271-

https://tractormanualz.com/




Sl ARITS DIG/I29/259/952

Fig. 46.4. External interlock of the lower rods

https://tractormanualz.com/



SDZLlARITS

DIG/I29/959/952

Group 46. Hydraulic mounted system
Subgroup 4605. External interlock of the lower rods

Fig. No. IT\loos. Designation Q-ty Description
46.4 A61.04.000 2 Brace (17-20)

40-4605098 2 Ring

2 $50-4605026 1 Axle

3 $50-4605097 2 Bush

4 $50-4605020 2 Bracket

5 80-4605091 1 Left bracket
80-4605091-01 1 Right bracket

6 50-4609082 8 Pin

7 M16x1,5-6H.6.019 TOCT 5918-73 16 Nut

8 M16-69gx40.88.35.019 TOCT 7796-70 8 Bolt

9 16 OT OCT 37.001.115-75 16 Washer

10 | A61 07 001 2 Cotter pin

11 | $50-4605084 2 Pin

12 | C18.01.019TOCT 11371-78 4 Washer

13 | ®50-4605047-A2 2 Bush

14 | 3,2x18.019 'OCT 397-79 8 Cotter pin

15 | M12-6H.04.019 TOCT 5919-73 8 Nut

16 | 50-4605086 8 Bolt

17 | A61.04.002 2 Screw

18 | M18-6H.04.019 TOCT 5916-70 2 Nut

19 | A61.04.003 2 Brace

20 | A61.04.002-01 2 Screw

21 | A61.09.002 8 Shackle

- 273-

https://tractormanualz.com/




JESLlARUS D99/929/259/952

Fig. 46.5. Telescopic drawbar

- 274 -
https://tractormanualz.com/



Sy Wi 4 KN DI9/D29/959/952
Group 46. Hydraulic mounted system
Subgroup 4605. Telescopic drawbar
Fig. No. FI)\IOOS.. Lljlrl:irtngre[)grftthe assembly O-ty | Description
46.5 80-4605280 2 Telescopic drawbar (1-13)
1 80-4605281 2 Fork
5 80-4605283 or 2 Axle (L=75 mm)
16x80 OCT 37.001.163-75 2 Pin
3 80-4605282 2 Shackle
4 50-4609018 2 Spring
5 80-4605293 2 Plate
6 80-4605289 2 Handle
7 80-4605290 2 Locking pin
8 80-4605285-b 2 Pipe
9 80-4605288-b 2 Slider
10 C12.01.019IOCT 11371-78 2 Washer
11 80-4605284 2 Screw
12 3,2x25.019 NOCT 397-79 2 Cotter pin
13 16 OT OCT 37.001.115-75 2 Washer
- 275 -

https://tractormanualz.com/




SELARYS 299/229/959/952

=
L

10

—f—f| | }
[
o 3##]?’35!' k== F:‘Eﬁé

U]
ol (|

Fig.46.6. Hydraulic system P85-4600015
- 276 -
https://tractormanualz.com/



DO9/I29/9259/952

Group 46. Hydraulic system
Subgroup 4607. Hydraulic system P85-4600015

Fig. Pos. |Number of the assembly unit or part Q-ty | Description
No. No.

46.6 P85-4600015-02 Hydraulic system
1 P85-4607110 1 Pipe
2 P85-4607425 1 Pipe
4 P1221-4607030 1 Bracket
7 P1221-4607260 1 Rod
8 P1221-4607260-01 2 Rod
10 | 952-4607080 1 Connecting pipe
11 | 952-4607140 1 High-pressure hose pipe &16x2 reinforced
13 | 680-4607140-04 1 High-pressure hose pipe @10 x1 reinforced
15 | 80-4604010 1 Pump drive
16 | 85-4604030 1 Fork
17 | 85-4604040-b 1 Shaft
18 | 85-4607435 1 Bracket
19 | 85-4608010 1 Hydraulic system casing
20 | 85-4607060-b 1 Pipe
21 | 85-4607080-b 1 Pipe
23 | 80-4607040-04 1 Bracket
24 | [080-4607100 1 Branch pipe
29 | A61-030-A1 3 Pin
30 | H.036.12.010 5 Choke
31 | MNH.036.83.040 3 High-pressure hose pipe @10x1 reinforced
32 | M036.506.10 4 Left casing
34 | HW320-3 or 1 Gear pump

HLU32YK®P-3
35 | Pr70-1221 C 1 Distributor
36 | XC-31 2 Clamp
39 | P85-4607063 1 Hose pipe 25x35-1,6 GOST10362-76
(L=90£1)mm

41 | 952-4607061 2 Connecting pipe
43 | 36-1022054-A 1 Gasket
44 | 1221-1802091 3 Threaded plug
45 | 70-3401093 3 Lever tip
46 | 85-3407101 2 Branch pipe
49 | 70-4604037 1 Gasket
55 | 70-4607144 6 Washer
57 | 50-4607032-b 1 Bracket
58 | 50-4607096-A 1 Branch pipe
59 | 50-4607097 4 Gasket
60 | 50-4607099 1 Cover
63 | 40-4607032 4 Clamping bolt
65 | 40-4607037 1 Bolt
69 | 80-4608019 1 Cover
70 | 85-4608021 2 Plug
71 | 70-1405089 1 Male pipe adapter
72 | 70-4608033 3 Gasket
77 | 530-4614029 4 Angle piece
79 | 018-051 2 Bolt
84 | H.036.04.011 1 Screw-in connecting pipe
90 | M8-6gx16.88.35.019 OCT 7796-70 2 Bolt
91 | M8-6¢gx20.88.35.019 OCT 7796-70 4 Bolt
92 | M8-6gx25.88.35.019 OCT 7796-70 18 | Bolt

- 277 -

https://tractormanualz.com/




SEIARYS 2997929/959/952

=
L

10

—f—f| | }
[
o 3##]?’35!' k== F:‘Eﬁé

U]
ol (|

Fig.46.6. Hydraulic system P85-4600015
- 278 -
https://tractormanualz.com/



DIG/I29/59/952

Group 46. Hydraulic system
Subgroup 4607. Hydraulic system P85-4600015

Fig. Pos. |Number of the assembly unit or part Q-ty | Description
No. No.

46.6 93 | M8-6gx30.88.35.019 OCT 7796-70 6 Bolt
97 | M10-6gx20.88.35.019 TOCT 7796-70 3 Bolt
98 | M10-6gx30.88.35.019 TOCT 7796-70 1 Bolt
99 | M10-6gx40.88.35.019 TOCT 7796-70 2 Bolt
101 | M12-6gx35.88.35.019 NOCT 7796-70 2 Bolt
103 | M8-6H.6.019 OCT 5915-70 4 Nut
104 | M10-6H.6.019 TOCT 5915-70 5 Nut
106 | C8.01.019TI'OCT 11371-78 4 Washer
107 | M10 3p/6gx20.66.019 MOCT 22034-76 3 Pin
108 | M10 3p/6gx35.66.019 MOCT 22034-76 2 Pin
112 |013-017-25-1-4 TOCT 18829-73/9833-73| 1 Ring
113 |017-022-30-1-4 TOCT 18829-73/9833-73| 1 Ring
114 |021-024-19-2-2 TOCT 18829-73/9833-73| 1 Ring
115 |021-025-25-1-4 TOCT 18829-73/9833-73| 2 Ring
117 |035-040-30-1-4 TOCT 18829-73/9833-73| 1 Ring
120 | 3,2x18.019 NOCT 397-79 6 Cotter pin
123 | 8T OCT 37.001.115-75 30 | Washer
124 | 10 OT OCT 37.001.115-75 11 | Washer
125 | 12 OT OCT 37.001.115-75 2 Washer
128 | 1,0-O-CTT'OCT 3282-74 1 Wire (250x3) mm
133 | 4600.18 4 Washer PM14
134 | 4600.20 12 | Washer PM1/2
135 | 4600.22 2 Washer PM24

- 279 -
https://tractormanualz.com/




i
=
o
|
)
U{l

)
")

o

s

‘.‘;
N

)

i

o

)

]

Y

Fig.46.7. Hydraulic system P90-4600010
-280-

https://tractormanualz.com/



DI99/I29/9259/952

Group 46. Hydraulic system
Subgroup 4607. Hydraulic system P90-4600010

Fig. Pos. |Number of the assembly unit or part [Q-ty Description
No. No
46.7 P90-4600010-04 Hydraulic system

1 P85-4600015-02 1 Hydraulic system casing

2 P85-4607010 1 Pipe

3 1221-3407090 1 Oil pipeline

4 80-4607200 1 Pipe

8 680-4607140-05 3 High-pressure hose pipe ¢10 x1 reinforced

9 1100-4607140-01 2 High-pressure hose pipe d10x1 reinforced

10 | 70-4607270-A 1 Bracket

11 | C80-4607380 1 Pipe

12 | 80-4607455 1 Bolt

13 | M036.506.10 2 Left casing

14 | H.036.65.000-A2-06 1 Slowing-down valve

15 | L1100x200-3 1 Hydraulic cylinder L1100x200-3

16 | XC-21 2 Clamp

18 | [080-4607063 1 Hose

23 | C80-4607204 1 Connecting pipe

24 | M80-4607014 1 Bracket

26 | M80-4607017 2 Bracket

27 | M80-4607018 1 Bracket

28 | E1021-4607044 1 Bush

30 | 70-4607156 1 Slat

31 | 70-4607168 2 Plates

32 | 40-4607032 1 Clamping bolt

35 | 50-4608049 2 Gasket

36 | 40-4607029-A 4 Slat

39 | 70-4607161-A 1 Slat

40 | 70-4608072 1 Plate

43 | 70-3506027 1 Bush

44 | 70-1405089 1 Male pipe adapter

46 | 018-051 2 Bolt

48 | M8-6gx40.88.35.019 NOCT 7795-70 2 Bolt

49 | M8-6gx45.88.35.019 NOCT 7795-70 1 Bolt

51 | M8-6¢gx30.88.35.019 TOCT 7796-70 1 Bolt

52 | M8-6¢gx35.88.35.019 TOCT 7796-70 1 Bolt

53 | M10-6gx25.88.35.019 TOCT 7796-70 3 Bolt

55 | M12-6¢x30.88.35.019 TOCT 7796-70 1 Bolt

56 |M14x1,5-6gx45.88.35.019 OCT 7796-70| 4 Bolt

58 | M8-6H.6.019 TOCT 5915-70 3 Nut

59 | M10-6H.6.019 OCT 5915-70 3 Nut

61 |017-022-30-1-4 NOCT 18829-73/9833-73 2 Ring

62 |024-028-25-1-4 NOCT 18829-73/9833-73 1 Ring

66 | 8T OCT 37.001.115-75 5 Washer

67 | 10 OT OCT 37.001.115-75 3 Washer

68 | 12 OT OCT 37.001.115-75 1 Washer

85 | 4600.18 4 Washer PM14

86 | 4600.20 4 Washer PM1/2
M036.506.20 6 Right casing (to be put into the spare parts

and accessories kit)

-281 -
https://tractormanualz.com/




D99/929/9259/952

NS

SEL

L0-9-1L£00049-08 .ﬂ/\.

¢e050t8-08

S005€9¥-028

- -
LA )
nami
o AP
2 || #Zrrrrrarey

z
A J Z
SESNNNY

9L

Fig.46.8. Hydraulic system P1221-4600010

- 282 -
https://tractormanualz.com/



DI99/I29/9259/952

Group 46. Hydraulic system
Subgroup 4607. Hydraulic units and fittings

Fig. Pos. |Number of the assembly unit or part |Q-ty Description
No. No.
46.8 P1221-4600010-02 1 Hydraulic system

1 P1221-4600015-02 1 Hydraulic system casing
3 85-4607034 1 Connecting pipe
5 K1221-4607125 1 Pipe
6 680-4607140-03 2 High-pressure hose pipe @10 x1 reinforced
7 952-4607140-04 1 High-pressure hose pipe J16x2 reinforced
8 C80-4607380 1 Pipe
10 | 80-4607455 1 Bolt
12 | M036.506.10 5 Left casing
13 | M100-4607140-01 2 High-pressure hose pipe @10x1 reinforced
15 | XC-21 2 Clamp
16 | XC-31 2 Clamp
18 | K1221-4607011 1 Hose
20 | M80-4607012 1 Hose
21 | M80-4607013 3 Clamp
22 | M80-4607013-01 1 Clamp
24 | M80-4607014 2 Bracket
26 | 180-4607016 1 Connecting pipe
27 | M80-4607017 2 Bracket
28 | M80-4607018 2 Bracket
29 | E1021-4607044 1 Bush
30 | 85-4607431 1 Bracket
31 | 70-4607156 2 Slat
37 | 40-4607029-A 5 Slat
38 | 40-4607038-A-01 or 2 Washer

PM 1/2
40 | 1321-3407022 1 Bracket
42 | 70-3407163-01 1 Cramp
43 | 70-3506027 1 Bush
47 | M8-6gx40.88.35.019 FOCT 7795-70 2 Bolt
48 | M8-6gx45.88.35.019 FOCT 7795-70 2 Bolt
50 | M8-6¢gx25.88.35.019 NOCT 7796-70 1 Bolt
51 | M8-6¢gx35.88.35.019 NOCT 7796-70 2 Bolt
53 | M10-6gx25.88.35.019 FOCT 7796-70 5 Bolt
54 | M10-6gx30.88.35.019 FOCT 7796-70 1 Bolt
55 | M12-6gx30.88.35.019 FOCT 7795-70 1 Bolt
58 | M8-6H.6.019 'OCT 5915-70 5 Nut
59 | M10-6H.6.019 OCT 5915-70 6 Nut
61 |021-024-19-2-2 TOCT 18829-73/9833-73] 1 Ring
62 |027-032-30-1-4 FOCT 18829-73/9833-73] 1 Ring
64 | C10.01.019 NOCT 11371-78 1 Washer
66 | 8T OCT 37.001.115-75 7 Washer
67 | 10 0OT OCT 37.001.115-75 6 Washer
68 | 12 OT OCT 37.001.115-75 1 Washer

M036.506.20 6 Right casing (to be delivered complete with

the tractor)

- 283 -
https://tractormanualz.com/




i

W

70
16
12

Fig.46.9. Hydraulic system casing P1221-4600010

- 284 -
https://tractormanualz.com/



D9D9/929/99509/952
Group 46. Hydraulic system

Subgroup 4607. Hydraulic units and fittings

Fig. No.[Pos. |Number of the assembly unit or part |Q-ty |Description
No
46.9 P1221-4600015-02 1 Hydraulic system casing
1 80-4604010 1 Pump drive
2 85-4604030 1 Fork
3 85-4604040 1 Switch-off handle
5 P1221-4607030 1 Bracket
6 80-4607040-04 1 Bracket
8 P1221-4607050 1 Pipe
9 85-4607060-b 1 Pipe
10 | 85-4607080-b 1 Pipe
12 | 952-4607080 2 Connecting pipe
14 | O80-4607100 1 Branch pipe
16 | 680-4607140-04 1 High-pressure hose pipe &10x1 reinforced
18 | 952-4607140 1 High-pressure hose pipe @16x2 reinforced
20 | P1221-4607260 1 Rod
21 | P1221-4607260-01 2 Rod
23 | 80B-4607375 1 Pipe
25 | 85-4608010 1 Hydraulic system casing
26 | A61-030-A1 3 Pin
27 | H.036.12.010 4 Choke
28 | M036.506.10 4 Left casing
29 | MH.036.83.040 3 High-pressure hose pipe @10x1 reinforced
31 HLL32M-3 1 Gear pump (additionally substituted for
pos.123 or pos.124 or pos.125)
32 | Pr170-1221 1 Distributor
33 | XC-26 2 Clamp
35 | 36-1022054-A 1 Gasket
37 | 70-3401093 3 Lever tip
38 | 85-3407101 2 Branch pipe
40 | 70-4604037 1 Gasket
41 | 50-4604044 1 Plate
42 | 50-4604046 1 Fork bolt
45 | 40-4607033-A-01 or 6 Washer
PM 24
46 | 40-4607037 3 Bolt
47 | 40-4607038-A-01 or 12 | Washer
PM 1/2

50 | 50-4607032-b 1 Bracket
53 | 50-4607096-A 1 Branch pipe
54 | 50-4607097 4 Gasket
55 | 50-4607099 1 Cover
56 | 70-4607144 6 Washer
57 | M80-4607011 1 Hose
59 | 952-4607061 2 Connecting pipe
64 | 70-4608019 1 Cover
65 | 85-4608021 2 Plug
66 | 70-4608033 3 Gasket
68 | 50-4608027-B 1 Plug
70 | 530-4614029 4 Angle piece
73 | H.036.04.011 1 Screw-in connecting pipe
80 | M8-6gx16.88.35.019 TOCT 7796-70 2 Bolt
81 | M8-6gx20.88.35.019 TOCT 7796-70 4 Bolt
82 | M8-6gx25.88.35.019 TOCT 7796-70 20 | Bolt
83 | M8-6gx30.88.35.019 NOCT 7796-70 4 Bolt

- 285-

https://tractormanualz.com/




i

25

(=5 ﬁﬁ//é
RRley & R8I

Fig.46.9. Hydraulic system casing P1221-4600010
- 286 -

https://tractormanualz.com/




D99/I29/9259/952

Group 46. Hydraulic system
Subgroup 4607. Hydraulic units and fittings

Fig. No./Pos. |Number of the assembly unit or part Q-ty |Description
No.
46.9 89 | M10-6¢x20.88.35.019 TOCT 7796-70 4 Bolt

90 | M10-6gx30.88.35.019 OCT 7796-70 1 Bolt

91 | M10-6gx40.88.35.019 TOCT 7796-70 2 Bolt

93 | M12-6gx35.88.35.019 OCT 7796-70 2 Bolt

95 | M8-6H.6.019 NOCT 5915-70 4 Nut

96 | M10-6H.6.019 NOCT 5915-70 5 Nut

98 | M10 3p/6gx20.66.019 NOCT 22034-76 3 Pin

99 | M10 3p/6gx35.66.019 TOCT 22034-76 2 Pin

101 | 3,2x18.019 IOCT 397-79 6 Cotter pin

103 |013-017-25-1-4 TOCT 18829-73/9833-73 1 Ring

104 |017-022-30-1-4 TOCT 18829-73/9833-73 1 Ring

105 |021-024-19-2-2 TOCT 18829-73/9833-73 1 Ring

106 |021-025-25-1-4 TOCT 18829-73/9833-73| 2 Ring

108 |035-040-30-1-4 NOCT 18829-73/9833-73 1 Ring

111 | C8.01.019NOCT 11371-78 4 Washer

114 | 8T OCT 37.001.115-75 30 | Washer

115 | 10 OT OCT 37.001.115-75 12 | Washer

116 | 12 OT OCT 37.001.115-75 2 Washer

120 | 1,0-O-CI'OCT 3282-74 3 Wire (250 mm)

123 HLLU32MA-3 1 Gear pump (additionally substituted for
pos.31 or pos.124 or pos.125)

124 HLL323-3 1 Gear pump (additionally substituted for
pos. 31 or pos.123 or pos.125)

125 HLL32YK®-3 1 Gear pump (additionally substituted for
pos.31 or pos.123 or pos.124)

- 287 -

https://tractormanualz.com/




SELARITS D99/929/259/952

Fig.46.10. Hydraulic system 80-4600010-b

- 288 -
https://tractormanualz.com/



K J iy W g N DIDD/D29/DH59/952
Group 46. Hydraulic system
Subgroup 4607. Hydraulic units and fittings
Fig. No. F;\IOOS' Designation Q-ty Description
46.10 1 M8-6gx35.88.35.019 TOCT 7796-70 1 Bolt
2 8T OCT 37.001.115-75 23 | Washer
3 M8-6gx30.88.35.019 TOCT 7796-70 5 Bolt
4 80-4608019-01 1 Cover
5 70-4608033-01 1 Gasket
6 M8-6H.6.019 TOCT 5915-70 3 Nut
7 80X-4607120 1 Pipe
8 40-4607032 6 Bolt
9 40-4607038-A-01 or 12 | Washer
PM 1/2
10 | 80-4607165 1 Pipe
11 | 40-4607018-01 1 Gasket
12 | M8x110 3 Bolt
13 | XC-31or > Clamp
“NORMA” TORRO 25-40/9-C6W
14 | 85-4607063 1 Draining hose
15 | 85-4607425 1 Angle piece with a connecting pipe
16 | 80-4607142 1 Connecting pipe
17 | O18-055A-01 or 4 Seal ring
PM 14 Washer
18 | 018-051 2 Bolt
19 | 80-4607119 1 Bracket
20 | 80-1607110 1 Pipe
21 | 80-4607115-b 1 Pipe
22 | 80-4607175 1 Pipe
23 | 1221-1802091 1 Plug (auxiliary)
24 | 80-4607320-b 1 Bracket
25 | 80-4607310-A 1 Pipe
26 | 80-4607075A 1 Pipe (for the pump HLU32A-3)
80-4607075b 1 Pipe (for the pump HLLI32M-3, etc.)
27 | M8-60x25.88.35.019 TOCT 7796-70 17 | Bolt
28 |035-040-30-1-4 'OCT 18829-73/9833-73] 1 Ring
HL32A-3 or HW32M-3 or HLWW32MA-3
29 | or HW324-3 or HW32YB-3 or 1 Pump
HLLI32YK®P-3
30 | 50-4607097-01 4 Gasket
31 | 70-4607096-A 1 Branch pipe (for the pump HLLU32A-3)
50-4607096-A 1 Stré;\;lch pipe (for the pump HLU32M-3,
32 | 80X-4607130 1 Pipe
33 | M8-6gx20.88.35.019 NOCT 7796-70 2 Bolt
34 |017-022-30-1-4 TOCT 18829-73/9833-73| 4 Ring
35 | 3057-4616330-A 4 Locking device valve (812), left
36 | 50-4607039-A 4 Cap
37 | 40-4607033-A-01 or 2 Washer
PM 24
38 | 40-4607037 1 Bolt
39 | P80-3/4-222-3IT 1 Distributor

- 289 -
https://tractormanualz.com/




D9U/ID29/D59/952

U KN

— 1 213

15 4 12

Fig.46.11. Hydraulic units and fittings (with power governor).

- 290 -
https://tractormanualz.com/



DI99/929/259/952

Group 46. Hydraulic system
Subgroup 4607. Hydraulic units and fittings.
(with power governor)

Fig. No. F;\IOOS' Designation Q-ty Description
46.11 40-4607065-A 2 Hitch hose (37-39)

1 H80-4607160 1 Qil pipeline

2 H80-4607170 1 Qil pipeline

3 H80-4607206 1 Bracket

4 70-3407146 4 Slat

5 80-4607180 1 Pipe (with the pump HLL32A-3)
80-4607180-b 1 Pipe (with the pump HLLI32M-3, etc.)

6 70-3506027 9 Bush

7 80-4607169 1 Bracket

8 70-4607270-A 1 Bracket

9 H80-4607150 1 Oil pipeline

10 | 80-4607200 1 Pipe

11 | M8-6H.6.019 NOCT 5915-70 2 Nut

12 | 8T OCT 37.001.115-75 10 | Washer

13 | M8-6gx40.88.35.019 OCT 7795-70 2 Bolt

14 | 70-4607156 1 Slat

15 | M8-6gx45.88.35.019 OCT 7795-70 2 Bolt

16 | 70-4607400-b 1 Pipe

17 | 70-4607395-b 1 Pipe

18 | 80-4614020 1 Governor

19 | 85-4607440 1 Bracket

20 |017-022-30-1-4 TOCT 18829-73/9833-73 10 | Ring

21 | 3057-4616330-A 2 Locking device valve

22 | 50-4607039-A 2 Cap

23 | M8-60x20.88.35.019 NOCT 7796-70 2 Bolt

24 | 70-1405089 3 Connecting pipe

25 | H.036.65-000-06-A2 1 Valve

26 | 680-4607140-05 2 Hose pipe (to be used with L1100)
680-4607140-12 2 Hose pipe (to be used with LI110)

27 | 40-4607038-A or 12 | Washer
PM 1/2

28 | 40-4607032 6 Bolt

29 | 418-055A-01 or 4 Ring
PM 14 Washer

30 | [018-051-01 2 Bolt

31 | M8-6gx35.88.35.019 TOCT 7796-70 2 Bolt

32 | 80-4607190-b 1 Pipe

33 | 80-4607175 1 Pipe

34 | 80-4607310-A 1 Pipe

35 | 80-4607110 1 Pipe

36 | 80-4607115-b 1 Pipe

37 | H.036.83.090 2 Hose pipe (optional)

38 | H.036.02.002 2 Connecting pipe (optional)

39 | H.036.83.110 2 Hose pipe (optional)

-291 -
https://tractormanualz.com/




SELARITS D99/929/9259/952

Fig.46.12. Hydraulic units and fittings (with hydraulic lift and distributor RS 213 MITA)

-292 -
https://tractormanualz.com/



D=Ll ARTS DI9D/ID29/DH59/952
Group 46. Hydraulic system
Subgroup 4607. Hydraulic units and fittings
(with hydraulic lift and distributor RS 213 MITA)
Fig. No. ?ﬁf Designation Q-ty Description
46.12 1 C80-4607130 1 Pipe
2 C80-4607120 1 Pipe
3 017-022-30-1-4 TOCT 18829-73/9833-73| 5 Ring
4 M036.506.10 4 Left casing
5 M8-6gx35.88.35.019 TOCT 7796-70 1 Bolt
6 M8-6gx30.88.35.019 TOCT 7796-70 3 Bolt
7 8T OCT 37.001.115-75 32 | Washer
8 M8-6gx20.88.35.019 TOCT 7796-70 3 Bolt
9 80-4608019-01 1 Cover
10 | 70-4608033-01 1 Gasket
11 | M8-6H.6.019 TOCT 5915-70 7 Nut
12 | 40-4607037 2 Bolt
13 | 40-4607033-A-01 or 4 Washer
PM 24
14 C80-4607075-6 or 1 Pipe (for HLLI32A-3)
C80-4607075-I" Pipe (for HLLI32M-3)
15 | C80-4607165 1 Pipe
16 | C80-4607030 1 Bracket
17 | 50-4607032-b 1 Bracket
18 | C80-4607063 1 Hose
XC-21 or
19 | “NORMA” TORRO 16-25/9-C6W 2 | Clamp
20 | C80-4607375 1 Pipe
21 | M10-6gx20.88.35.019 NOCT 7796-70 4 Bolt
22 | 10 0T OCT 37.001.115-75 12 | Washer
23 | M8-6gx65.88.35.019 TOCT 7796-70 4 Bolt
24 | C8.01.019TOCT 11371-78 4 Washer
25 | 40-4607038A-01 or 14 | Washer
PM 1/2
26 | 40-4607032 6 Bolt
27 | C80-4607110 1 Pipe
28 | 1021-4607115 1 Pipe
29 | C80-4607175 1 Pipe
30 | 80B-1108570 1 Bracket
31 | 50-4607031 1 Bolt
32 | M8-6¢gx25.88.35.019 TOCT 7796-70 20 | Bolt
33 | 035-040-30-1-4 TOCT 18829-73/9833-73 1 Ring
34 | HW 32A-3 or 1 Gear pump
HLL 32M-3 or
HLU 32MA-3 or
HLU 32YK®-3 or
HL 32[1-3 or
HLU 32YB-3
35 | 50-4607097-01 4 Gasket
70-4607096-A (for HLU 32A-3 only) or .
36 50—4607096—A( y) 1 Branch pipe
37 | C80-4607380 1 Pipe
38 | 952-4607080* 1 | Connecting pipe
39 | 50-4608027-B* 1 Plug
40 | 080-4607100* 1 Branch pipe
41 | 952-4607140* 1 High-pressure hose pipe
* Variant

- 293 -

https://tractormanualz.com/




T
i=
T
i
By
&
5)
=)
=)
Moo
(N
N
=)
e
(N
i
=)
Mg
(N
Cil
N

Fig.46.13. Hydraulic units and fittings (if the tractor is equipped with a hydraulic host)

- 294 -
https://tractormanualz.com/



DIG/I29/959/952

Group 46. Hydraulic system
Subgroup 4607. Hydraulic units and fittings
(if the tractor is equipped with a hydraulic host)

Fig. No. iﬁf' Designation Q-ty Description
46.13 1 H80-4607206 1 Bracket
2 8T OCT 37.001.115-75 7 Washer
3 M8-6gx30.88.35.019 TOCT 7796-70 1 Bolt
4 |M14x1,5-6gx45.88.35.019 TOCT 7796-70 4 Bolt
5 [70-4607168 2 Plate
6 [50-4608049-01 2 Gasket
7 |70-4608072 1 Plate
8 [M80-4607012 1 Hose
9 |RS 213 MITA 1 Hydraulic distributor
10 |80-4607040-04 1 Hydraulic distributor control
11 |40-4607037 1 Bolt
12 |40-4607033-A-01 or 2 Washer
PM 24
13 |952-4607080 1 Connecting pipe
14 |H80-4607170 1 Qil pipeline
15 |M80-4607120 1 Hose pipe
16 |40-4607038-A-01 or 2 Washer
PM 1/2
17 |C80-4607380 1 Pipe
18 |lM80-4607013 3 Clamp
19 |K1221-4607011 1 Hose
XC-21 or
20 |\NORMA” TORRO 16-25/9-C6W 2 | Clamp
21 |K1221-4607125 1 Pipe
22 |70-3407163-01 1 Cramp
23 |70-3506027 7 Bush
24 1321-3407022 1 Bracket
25 |C10.01.019IOCT 11371-78 1 Washer
26 |M10-6gx30.88.35.019 OCT 7796-70 1 Bolt
27 |M8-6gx35.88.35.019 NOCT 7796-70 1 Bolt
28 |M036.506.10 3 Left casing
29 [85-4607431 1 Bracket
30 |M8-6H.6.019 NOCT 5915-70 3 Nut
31 |M10-6H.6.019 NOCT 5915-70 1 Nut
32 |10 OT OCT 37.001.115-75 1 Washer
33 |M8-6gx25.88.35.019 FOCT 7796-70 1 Bolt
34 |180-4607016 1 Connecting pipe
35 [021-024-19-1-4 TOCT 18829-73/9833-73 1 Ring
36 |RC-3lor 2 | Clamp
“NORMA” TORRO 25-40/9-C6W
37 |027-032-30-1-4 TOCT 18829-73/9833-73 1 Ring
38 |85-4607034 1 Connecting pipe
39 [40-4607029-A 1 Slat
40 |70-4607156 1 Slat
41 |M8-69gx45.88.35.019 OCT 7795-70 1 Bolt
42 |H80-4607150 1 Oil pipeline
43 |70-3407146 2 Slat
44 |M8-69x40.88.35.019 OCT 7795-70 1 Bolt
45 |MN80-4607013-01 1 Clamp
46 |H80-4607160 1 Oil pipeline
47 180-4607439 1 Bolt
48 |KI 1/4".A12.019 1 Plug

- 295 -

https://tractormanualz.com/




DZLlARITS DY9UD/I29/959/952

~ @

OO

Fig.46.14. Hydraulic units and fittings of the hydraulic system with rope control of the
distributor (Joystick type)

- 296 -
https://tractormanualz.com/



DI9/D29/259/952

Group 46. Hydraulic system
Subgroup 4607. Hydraulic units and fittings
of the hydraulic system with rope control of the distributor (Joystick type)

Fig. No. ?ﬁf‘ Designation Q-ty Description
46.14 1 680-4607140-04 4 Hose pipe left
2 952-4607140-01 1 Hose pipe
3 952-4607080 1 Connecting pipe
4 |RS-213 “Belarus” 1 Sectional distributor
5 |952-4607040 1 Bracket
6 |H.036.04.011 1 Connecting pipe
7 |85-4608010 1 Hydraulic system casing
8 |C80-4607425 1 Branch pipe
9 |952-4607063 1 Hose
10 |85-4607034 1 Connecting pipe
11 |40-4607032 1 Bolt
12 |952-4607310 1 Pipe
13 |M80-4607017 2 Bracket
14 |80-4607320-b 1 Bracket
15 |D80-4607100 1 Branch pipe
WL-1500 or
16 132-001 3 Cable
WK-20 or .
17 |1 7AnC.303654.001 1 | Joystick
18 [C90-4607120 2 Plate
19 |[C90-4607026 1 Screw
20 |C90-4607130 1 Lever
21 |80-4614020 1 Governor
22 |80-4607200 1 Pipe
23 |80-4607190-b 1 Pipe
24 |680-4607140-06 1 Hose pipe
25 |680-4607140-03 2 Hose pipe
26 |80-4604010 1 Pump drive
27 3 Cage
28 3 Shell
29 |M036.506.010 6 Left casing
30 |40-4607038-A or 4 Washer
PM 1/2
31 |D18-055A or 8 Seal ring
PM 14 Washer
32 |D18-051 4 Bolt

- 297 -

https://tractormanualz.com/




SESLARITS D99/929/259/952

Fig.46.15. Hydraulic system casing and filter

- 298 -
https://tractormanualz.com/



SJSLlARITS

D99/D29/9259/952

Group 46. Hydraulic system
Subgroup 4607. Hydraulic system casing and filter

Fig. No. F;\IOOS' Designation Q-ty Description
46.15 85-4608010 1 Hydraulic system casing (1-49, 53, 54)

85-4608090 1 Valve (22-26)
A28.04.10.000 1 Valve (4-9)

1 A28.04.20.000-A1 1 Casing

2 | 042-050-46-2-4 TOCT 18829-73/9833-73 2 Ring

3 4600.30 1 Filtering element Regotmas 635-1

4 B.M6-6gx40.58.019 TOCT 17475-80 1 Screw

5 8.20.004 1 Valve

6 A28.04.10.001 1 Valve body

7 8.20.002 1 Spring

8 8.20.005 1 Washer

9 M6-6H.6.019 TOCT 5915-70 2 Nut

10 | A28.04.00.001 1 Restraint

11 | M6-6H.6.019 OCT 5915-70 4 Nut

12 | 021-025-25-1-4 TOCT 18829-73/9833-73 1 Ring

13 | 85-4608021 1 Plug

14 | 85-4608089 1 Gasket

15 | 85-4607034 1 Connecting pipe

16 | 85-4608057 1 Spring

17 | 50-4608059 1 Breather plug

18 | 50-4608063 1 Filter

19 | 50-4608062 2 Breather washer

20 | Krii/m" 1 Plug

21 | A61-C06-A3 1 Filter

22 | 85-4608091 1 Valve

23 | 50-1002450 1 Chain

24 | 011-015-25-2-4 TOCT 18829-73/9833-73 2 Ring

25 | 36-1101067 2 Ring

26 | 50-3407069 1 Locking pin

29 | 85-4608086-A 1 Gasket

30 | 85-4608087 1 Indicator

31 | 85-4608088 1 Plate

32 | 6T OCT 37.001.115-75 6 Washer

33 | M6-6gx16.88.35.019 TOCT 7798-70 6 Bolt

34 | M10 3p/6gx20.66.019 NOCT 2203 4-76 3 Pin

35 | M8-6gx80.88.35.019 NOCT 7795-70 1 Bolt

36 | M8-6gx25.88.35.019 TOCT 7796-70 5 Bolt

37 | 8T OCT 37.001.115-75 30 | Washer

38 | 85-4608022 1 Cover

39 [130-135-30-1-4 TOCT 18829-73/9833-73 1 Ring

40 | 85-4608018 1 Cage

41 |027-032-30-1-4 TOCT 18829-73/9833-73 1 Ring

42 | M8-6gx20.88.35.019 TOCT 7796-70 23 | Bolt

43 | 85-4608025 1 Cover

44 | 80-4608073 1 Bracket

45 | 85-4608031-b 1 Gasket

46 | 85-4608016-A 1 Hydraulic system casing

- 299 -
https://tractormanualz.com/




SJELARTS D997/929/259/952

Fig.46.15. Hydraulic system casing and filter
- 300 -
https://tractormanualz.com/



Sl ARITS

DID/I29/D59/952

Group 46. Hydraulic system
Subgroup 4607. Hydraulic system casing and filter

Fig. No. ﬁii' Designation Q-ty Description
46.15 | 47 |017-022-30-1-4 TOCT 18829-73/9833-73 1 Ring
48 | 50-4608027-B 1 Plug
49 | M10 3p/6gx35.66.019 TOCT 22034-76 2 Pin
M10-6H.6.019 OCT 5915-70 2 Nut
50 | M10-6gx40.88.35.019 TOCT 7796-70 2 Bolt
10 OT OCT 37.001.115-75 4 Washer
51 | 50-4608049-01 1 Gasket
52 | 70-4608033 1 Gasket
53 | 80-4608019-01 1 Cover

- 301 -

https://tractormanualz.com/




DY9U9/ID29/959/952

18

Fig.46.16. Pump drive

- 302 -
https://tractormanualz.com/



D99/929/259/952

Group 46. Hydraulic system
Subgroup 4604. Pump drive

Fig. No. F;\IOOS' Designation Q-ty Description
46.16 80-4604010 1 Pump drive (1-5, 11-14, 16-24)
36-1022070-b (85-4604040) 1 Handle (6-10)
1 210 AYLI1 GOST8338-75 2 Bearing
2 85-4604017 1 Coupling
3 C40 'OCT 13943-86 2 Ring
4 70-1108179 1 Washer
5 11,112-100 NOCT 3722-81 3 Ball
6 4C3x16 1 Pin
7 36-1022074 1 Spring
8 36-1022073 1 Catch
9 36-1022072 1 Cage
10 | 36-1022071-b 1 Handle
11 | M8-6gx16.88.35.019 TOCT 7796-70 2 Bolt
12 | 8T OCT 37.001.115-75 2 Washer
13 | 50-4604044 1 Plate
14 |013-017-25-1-4 TOCT 18829-73/9833-73| 1 Ring
16 | 85-4604012 1 Bush
17 | 50-4604036-A 1 Cage
18 | 36-1022054-A 1 Gasket
19 | 2C90 I OCT 13941-86 1 Ring
20 | 70-4604037 1 Gasket
21 | 80-4604032 1 Gear
22 | 1-0-C 1 Wire L=150 mm
23 | 50-4604046 1 Bolt
24 | 85-4604030 1 Fork

- 303 -
https://tractormanualz.com/




o Y= i i/

D997/929/259/952

Fig.46.17. Hydraulic cylinder L} 100x200

-304 -
https://tractormanualz.com/



D99/929/9259/952

Group 46. Hydraulic system
Subgroup L 100. Hydraulic cylinder L} 100x200

Fig. No. F;\IOOS' Designation Q-ty Description
46.17 1 70-4605041 2 Bush
2 C 20.01.019TOCT 11371-78 2 Washer
3 70-4605036-01 2 Bolt
4 70-4605017-A 1 Bracket
5 70-4605034 2 Plate
6 70-4605036 2 Bolt
7 LI100x200-3 1 Hydraulic cylinder
8 5x36.019 NOCT 397-79 1 Cotter pin
9 70-4619042 1 Washer
10 | L190-1212037M 1 Pin
11 | 50-34 06022A 1 Ring

- 305 -

https://tractormanualz.com/




D99/D29/259/952

NS

-1 13

i

bl

(177
0
T o~

e
T,

O

{

Fig.46.18. Hydraulic distributor P80-3/4-222-3I'r

- 306 -
https://tractormanualz.com/



S ARITS

DIUG/I29/259/952

Group 46. Hydraulic system
Subgroup P80-3/4-222-3 I'r. Hydraulic distributor P80-3/4-222-3 I'r

Fig. No. F;\IOOS' Designation Q-ty Description
46.18 P80-3/4-222-3 It 1 Hydraulic distributor (1-74)

P80-23.20.030 1 Sliding valve (60-74)

1 P80-23.30.421-A 1 Casing

2 P75-B-028-A 7 Gasket

3 P80-23.20.063 1 Socket

4 MKIB-16/39-101 1 Needle

5 MKI1B-16/3®-104 1 Spring

6 P80-049 b 1 Adjusting screw

7 017-022-30-2-2 TOCT 18829-73/9833-73| 3 Ring

8 P75-058-b 1 Nut

9 P75-051-B 1 Cap

10 | 8T OCT 37.001.115-75 25 | Washer

11 | M8-6gx110.88.35.019 OCT 7796-70 3 Bolt

12 | M8-6gx100.88.35.019 TOCT 7796-70 6 Bolt

13 | P80-23.20.123-b 1 Bottom cover

14 | P40/75-0808039-b 1 Gasket

15 | KI 1/4".A12.019 TY 23.1.506-91 1 Plug

16 | 50-4608027-B 4 Choke

17 | 14,288-60 NOCT 3722-81 3 Ball

18 | P80-23.20.007 3 Guide

19 | P80-23.20.002 3 Spring

20 | P80-23.20.003 3 Washer

21 |024-028-25-1-4 TOCT 18829-73/9833-73 3 Ring

22 | P80-23.20.004 2 Adapter

23 | P75-090A 6 Choke (auxiliary)

24 | P75-3-038 1 Gasket

25 | P75-3-057 1 Plate of rings

26 | M8-6¢gx20.88.35.019 TOCT 7796-70 8 Bolt

27 | P75-3-055-b 1 Dust cap plate

28 | P75-056M 3 Dust cap

29 | P80-23.20.353-"1 1 Nameplate

30 [28.00-3,00 72 NBR 872 or 3 Ring
OR NBR 70 02750300 ISO 3601 or
028-033-30-2-2 TOCT 18829-73/9833-73

31 | M12x1,25-6H.04.019 TOCT 5916-70 3 Nut

32 |12 0T OCT 37.001.115-75 3 Washer

33 | P75-054-b 3 Lever

34 | 3x6,5TTOCT 24071-80 3 Key

35 | P80-23.20.065 3 Ring

36 | P80-23.20.064 3 Ring

37 | 2x6.01 TOCT 10299-80 2 Rivet

38 | M8-6gx55.88.35.019 TOCT 7795-70 8 Bolt

39 | M10-6gx25.88.35.019 TOCT 7796-70 2 Bolt

40 | 14 OT OCT 37.001.115-75 9 Washer

41 | P80-23.20.071.6 1 Stop

42 | P80-23.20.022-A 1 Upper cover

43 |31,42-2,62 88 NBR 156 or 1 Ring
032-037-30-2-2 TOCT 18829-73/9833-73

44 | P80-23.20.073 1 Guide

45 |025-030-30-2-3 TOCT 18829-73/9833-73 1 Ring

46 | P75-072 1 Spring

47 | P75-B3BP-081-A 1 Valve

48 | P75-B3BP-082 1 Spring

- 307 -
https://tractormanualz.com/




DY9U/ID29/959/952

U A

BEL

llinun’

I}

51

(l
)
{

N

n

iy

EIDEEN
T

I~
<

<

-
=

Fig.46.18. Hydraulic distributor P80-3/4-222-3I'r

- 308 -
https://tractormanualz.com/



SESLlARITS

DI9/I29/9259/952

Group 46. Hydraulic system
Subgroup P80-3/4-222-3I'r. Hydraulic distributor P80-3/4-222-3Ir

Fig. No. F;\IOOS.' Designation Q-ty Description
46.18 | 49 | P80-23P.20.085 1 Washer
50 | P80-23P.20.084 1 Overflow valve
51 |1,6.65I.08.1IOCT 11648-75 1 Washer
52 | P80-23.20.043 1 Valve socket
53 | 85-4608021-6 1 Plug
54 |025-029-25-2-2 TOCT 18829-73/9833-73 1 Ring
55 | M10-6H.6.019 NOCT 5915-70 3 Nut
56 | 50-4607032-6 1 Bracket
57 | M10-6gx20.88.35.019 TOCT 7796-70 4 Bolt
58 | P40/75-0808076 1 Seal
59 | 0,8-1I-L.250 TOCT 3282-74 1 Wire
60 | P80-23.20.137 3 Plug
61 | P75-033 3 Lower cage
62 | P80-23.20.035 3 Spring
63 | P75-034 3 Upper cage
64 | P80-23.20.031 3 Fixture
65 | P75-B-032 3 Spring
66 | P75-B-029 3 Bush
67 | 6,350-100 NOCT 3722-81 9 Ball
68 | P80-23.20-025 3 Booster
69 | P80.23.20.046-b 3 Liner
70 | P80-23.20.045 3 Plunger
71 | P80-23.20.036 3 Spring
72 | P80-23.20.027 3 Socket
73 | P80-23.20.224 3 Sliding valve

- 309 -

https://tractormanualz.com/




SESLARITS DI99/I29/259/952

Fig.46.19. Hydraulic distributor control P80
-310-
https://tractormanualz.com/



D99/929/9259/952

Group 46. Hydraulic system
Subgroup 4607. Hydraulic distributor control P80

Fig. No. iﬁf' Designation Q-ty Description
46.19 80-4607040 1 Bracket (1-23)
80-4607260-03 2 Rod (13, 16, 17) L=178mm
80-4607260-04 1 Rod (16-18) L=227 mm
1 85-4607017 1 Bracket
2 50-4607078-A 4 | Bush
3 C18 'OCT 13940-86 3 Ring
4 C32 rOCT 13940-86 1 Ring
5 A61.01.014 3 Handle
6 85-4607041-A 1 Lever
7 85-4607042-A 1 Lever
8 85-4607041-A-01 1 Lever
9 |A.8x30.65I" Chemical phosphate oil- 2 Pin
impregnated coating FOCT 14229-93
10 | 80-4607220 1 | Shaft
11 | 70-4607144 6 | Washer
12 | 3,2x18.019 I'OCT 397-79 6 | Cotter pin
13 | 80-4607087-01 2 Rod L=102 mm
14 | A61-030-Al 6 Pin
15 | 50-4607086-A 3 Lever
16 | A20.213-A 6 Fork
17 | M8-6H.6.019 OCT 5915-70 6 Nut
18 | 80-4607087-02 1 Rod L=148 mm
19 | 80-4607230 1 | Shaft
20 | 80-4607250 1 | Shaft
21 | M12-6gx30.88.35.019 TOCT 7796-70 2 Bolt
22 | 12 OT OCT 37.001.115-75 2 | Washer
23 | 50-4607079-A1 2 Bush
24 | M10-6gx35.88.35.019 TOCT 7796-70 1 Bolt
25 | 10 OT OCT 37.001.115-75 1 | Washer

-311-

https://tractormanualz.com/




mnﬁmﬂm%aﬁn

9-4d

il

\

o 12 42

Lt

[

14

9%

¥ &BF OF

Fig.46.20. Hydraulic distributor P70

-312 -
https://tractormanualz.com/



DIUD/I29/D59/952

Group 46. Remote-cylinder hydraulic system
Subgroup PM70. Hydraulic distributor P70

Fig. No. F;\IOOS' Designation Q-ty Description
46.20 PI170-888-000-MMM-20P2 1 Hydraulic distributor

PI170-8-0-M 3 Distributor section (1-25, 45, 52, 53)
PM70-P2 1 Cover (PI170-080, 26, 47, 50)
PM70-20 1 Cover (PI170-050, 46, 48, 49)
PI170-050 1 Pressure-relief valve (27-44)
PI170-060* 1 Bypass valve (8, 28, 29, 48, 61-63)
PM70-080 1 Choke (27, 48, 54, 55)

1 PM70-090 1 Pipe

2 P16.3.10.10 1 Spring

3 PI170-026 1 Screw

4 PM70-018-01 1 Disk

5 PI170-033 1 Spring

6 5,5656-100 FOCT 3722-81 3 Ball

8 1017-020-19-2-2 TOCT 18829-73/9833-73 1(2*) | Ring

9 PM70-024 1 Plug

10 | PI170-027 1 Spring

11 | PM70-023 1 Gate

12 | PM70-031 1 Ring

13 | PI170-042 2 Slat

14 | 6x18 OCT 37.001.163-75 2 Pin

15 | 2x40.019 rOCT 397-79 3 Cotter pin

16 | PI70-032 1 Ring

17 | PM70-011 1 Body

18 | PI170-013 1 Sliding valve

19 |030-034-25-2-2 TOCT 18829-73/9833-73] 1 Ring

20 | 9,525-100 NOCT 3722-81 1 Ball

21 | PN70-014 1 Fixture

22 |016-020-25-2-2 TOCT 18829-73/9833-73] 1 Ring

23 |009-012-19-1-4 TOCT 18829-73/9833-73] 1 Ring

24 | PI70-016 1 Threaded fitting

25 | PM70-018 1 Disk

26 | Pr7o-012 1 Cover

27 ]018-021-19-2-4 GOST18829-73/9833-73] 2 Ring

28 | PMN70-058 1 Ring

29 | 70-4609037 1 Spring

30 | PM70-052-b 1 Valve

31 | PI70-054 1 Seat

32 | PM70-051 1 Body

33 |016-020-25-2-4 TOCT 18829-73/9833-73, 1 Ring

34 | MKIB-16/3%-103 1 Spring

35 | PI70-059 1 Screw

36 | PI70-053 1 Connecting pipe

37 | PI70-076 1 Nut

38 | PMv0-057 1 Cap

39 | C6.01.019OCT 11371-78 1 Washer

40 |013-016-19-2-2 GOST18829-73/9833-73| 3 Ring

41 | PI70-058-02 1 Ring

42 | MKIB-16/3%-101 1 Needle

43 |028-032-25-2-2 GOST18829-73/9833-73| 1 Ring

* Variant for tractors equipped with power governor

- 313-
https://tractormanualz.com/




(N
S
o
55
S
.9
_J
™
_9
_J
(0
Oy

Ly
=)
63

[
.I—

Iy
Ly

: ‘.’.ﬁ.:‘ﬁ.‘lﬁ.ﬂi’.ﬂ”
o e
ﬁﬁ%ﬁwﬁ ,..._.#,la =Ll
A A
i /
¢f 7€ 1€ 0F 68 BC i%
94
B LT BI Gl OF I8 8 B P CF
o1
B, ..__un_m.q.._...ﬂ.____....__.._...____.
..... Hﬂu“““mu_um_ .
__.r.l X
WH ' ‘-_. L .1 ........
1 s . (2ioam ..1
el I

9%

&w B OF

Fig.46.20. Hydraulic distributor PI170

- 314 -
https://tractormanualz.com/



D99/929/9259/952

Group 46. Remote-cylinder hydraulic system
Subgroup PM70. Hydraulic distributor P70

Fig. No. F;\IOOS' Designation Q-ty Description
46.20 | 44 | PI70-058-01 1 Ring
45 | PI70-070 1 Bracket
46 | PI70-012-01 1 Cover
47 |036-040-25-2-2 TOCT 18829-73/9833-73] 2 Ring
48 |021-024-19-2-4 GOST18829-73/9833-73| 2(1*) | Ring
49 | PM70-036 1 Plug
50 |060-066-36-2-2 TOCT 18829-73/9833-73 2 Ring
or 60,00-3,50 SIMRIT 72 NBR 872
52 | B.M5-6gx12.58.019 TOCT 17473-80 4 Screw
53 | 5T OCT 37.001.115-75 4 Washer
54 | PI70-081 1 Choke
55 | PI70-058 1 Ring
56 | PI70-037-02 4 Pin
57 | M10-6H.6.019 'OCT 5915-70 8 Nut
58 | 10 OT OCT 37.001.115-75 8 Washer
59 | PI170-038 1 Nameplate
60 | 2x6.01.10xn.05 TOCT 10299-80 2 Rivet
61 | PI70-062 1 Connecting pipe
62 | PI70-061 1 Body
63 | PI70-065 1 Valve

* Variant for tractors equipped with power governor

-315-

https://tractormanualz.com/




el ARIS D997/D29/259/952

Fig.46.21. Hydraulic distributor control RS213 Mita, RS 213 Belarus, Pl 70

- 316 -
https://tractormanualz.com/



o iy W U K DODG/D29/D59/952
Group 46. Hydraulic system
Subgroup 4607. Control of the hydraulic distributor RS 213 Mita, RS 213 Belarus, PIN 70

Fig. No. I?\IOOS‘ Designation Q-ty Description
46.21 1 3,2x18.019 NOCT 397-79 9 Cotter pin

2 70-4607144 9 Washer

3 C80-4607086 3 Lever

4 M8-6H.6.019 NOCT 5915-70 3 Nut

5 A20-213A 3 Fork

6 A61-030-Al 3 Pin

7 80-4607250 1 Shatft

8 50-4607078-A 4 Bush

9 80-4607230 1 Shatft

10 | M12-6gx30.88.35.019 TOCT 7796-70 2 Bolt

11 | 12 0T OCT 37.001.115-75 2 Washer

12 | M10-6gx35.88.35.019 TOCT 7796-70 1 Bolt

13 | 100T OCT 37.001.115-75 1 Washer

14 | C18TOCT 13940-86 3 Ring

15 | 85-4607017 1 Bracket

16 | 50-4607079-Al 2 Bush

17 | A.8x30.65I Chemical phosphate oil- 2 Pin
impregnated coating
FOCT 14229-93

18 | C80-4607080-01 1 Lever

19 | C32TOCT 13940-86 1 Ring

20 | 70-3401093 3 Lever tip

21 | C80-4607090 1 Lever

22 | C80-4607080 1 Lever

23 | 80-4607220 1 Shaft

24 | C80-4607261 2 Rod
P1221-4607261*

25 | C80-4607261-01 1 Rod
P1221-46007261-01*

26 | C80-4607088 3 Pin

* With the distributor PIN 70

- 317 -
https://tractormanualz.com/



SZLlARIS DI9/ID29/959/952

Fig.46.22. Quick-connection coupling

- 318-
https://tractormanualz.com/



D=l ARTS D99/929/9959/952
Subgroup M036.50B6. Quick-connection coupling

Fig. No. | Pos. Number of the assembly Q-ty Description
No. unit or part

46.22 1 M036.506.20 or 1 Right casing
0.653.00 or
PPV3.1320.712

2 M036.506.10 or 1 Left casing
0.693.10 or
PPV3.1320.703

- 319-
https://tractormanualz.com/




L ARYS 999/929/959/952

Fig. 46.23. Retention mechanism

- 320 -
https://tractormanualz.com/



DTS DIDD/I29/9509/952
Group 46. Hydraulic system
Subgroup 4619. Retention mechanism

Fig. No. F|>\IOOS. Designation Q-ty Description
46.23 80-4619110 1 Retention mechanism (1-31)

M12-6gx30.88.35.019 TOCT 7796-70 5 Bolt

2 70-4619016 2 Locking plate

3 85-4619017-01 2 Pin

4 80-4619012-6-01 1 Rod

5 3,2x18.019 rOCT 397-79 5 Cotter pin

6 12x48 OCT 37.001.163-75 1 Pin

7 70-4619033 1 Bracket

8 50-4605069-01 1 Bush

9 12x32 OCT 37.001.163-75 1 Pin

10 | 70-4619029-b 1 Lever

11 | 80-4619019 1 Pin

12 | 80-4619134 1 Rod

13 | 85-4619035 1 Lever

14 | C8.01.0191OCT 11371-78 1 Washer

15 | 85-4619036 1 Handle

16 | 70-3401093 1 Lever tip

17 | M6-6gx14.88.35.019 NOCT 7798-70 1 Bolt

18 | 6T OCT 37.001.115-75 1 Washer

19 | C6.01.019 TOCT 6958-78 1 Washer

20 | 50-4607082-A 1 Bush

21 | A61.07.001 1 Cotter pin

22 | 70-4619042 2 Washer

23 | 85-4619014 2 Washer S=15 mm

24 | 80-4619128 1 Lever

25 | 50-1310158-b 1 Spring

26 | 80-4619105 1 Rod

27 | 80-4619011 1 Gripping device

28 | 5x36.019 NOCT 397-79 1 Cotter pin

29 | 80-4619020 1 Plate

30 | 8T OCT 37.001.115-75 2 Washer

31 | M8-6gx16.88.35.019 TOCT 7796-70 2 Bolt

-321-
https://tractormanualz.com/



SJZLlARITS D99/929/9259/952

Fig. 46.24. Governor

-322 -
https://tractormanualz.com/



iy W U K DIDOD/D29/D59/D52
Group 46. Hydraulic system
Subgroup 4614. Governor
Fig. No. F;\IOOS' Designation Q-ty Description
46.24 801-4614210 1 Governor with bracket (1-68)
80-4614020 1 Governor (1-35, 47-62, 64-69)
80-4614030 1 Liner screw (54, 68)
80-4614040 1 Slide valve screw (50, 51, 53, 55-61)
80-4614070 1 Plunger (22-26)
80-4614090 1 Shutoff valve (8-13)
1 |M10-6H.6.019 NOCT 5915-70 2 Nut
2 10 OT OCT 37.001.115-75 12 | Washer
3 |011-016-30-2-4 TOCT 18829-73/9833-73 2 Ring
4 |KI 1/4".A12.019 1 Plug
5 |80-4614087 1 Plug
6 |018-022-25-2-3 TOCT 18829-73/9833-73 4 Ring
7 |80-4614011-01 1 Body
8 |80-4614091 1 Seat
9 |7,938-100 'OCT 3722-81 1 Ball
10 |80-4614093 1 Guide
11 |80-4614094 1 Protective ring
12 |014-017-19-2-4TOCT 18829-73/9833-73 1 Ring
13 |80-4614092 1 Spring
14 |70-1405089 2 Connecting pipe
15 |017-022-30-1-4 TOCT 18829-73/9833-73 2 Ring
16 |P50-4614019-b 1 Valve body
17 |022-027-30-2-2 TOCT 18829-73/9833-73 1 Ring
18 |[A61-072 1 Spring
19 [14,288-60 TOCT 3722-81 1 Ball
20 |P50-4614018 1 Seat
21 |KI1/8". A12.019 4 Plug
22 |80-4614085 1 Plug
23 ]6,350-100 N'OCT 3722-81 1 Ball
24 |80-4614058 1 Spring
25 |80-4614065 1 Washer
26 |80-4614064 1 Plunger
27 |80-4614086 1 Spring
28 |80-4614063 1 Screw
29 |005-008-19-1-4 'OCT 18829-73/9833-73 1 Ring
30 [80-4614037 1 Choke
31 [80-4614071 1 Handwheel
32 |B8TI'OCT 13940-86 1 Ring
33 |[C36T'OCT 13943-86 1 Ring
34 |P50-4614017 1 Washer
35 |M10-6gx20.88.35.019 NOCT 7796-70 12 Bolt
36 |P50-4614052 1 Washer
37 |P50-4614080-A 1 Lever
38 |P50-41614048-b1 1 Coupling
39 |P50-4614049-b 1 Catch
40 |P50-4614054 1 Handle
41 |P50-4614072 1 Spring
42 |5,556-60 NOCT 3722-81 2 Ball
43 |2x12.019 'OCT 397-79 1 Cotter pin
44 |P50-4614051 1 Shaft
45 |P50-4614053 1 Washer
46 |P50-4614090 1 Lever
47 |80-4614060 1 Left cover
48 |80-4614014 1 Spring
49 [80-4614012 1 Liner

- 323 -

https://tractormanualz.com/




SELARITS DIUG/ID29/959/952

Fig. 46.24. Governor

-324 -
https://tractormanualz.com/



2 Ay WX oL K DODD/ID29/D59/952
Group 46. Hydraulic system
Subgroup 4614. Governor
Fig. No. F;\IOOS.' Designation Q-ty Description
46.24 50 | 80-4614041 1 Slide valve screw

51 | 3,969-100 OCT 3722-81 5 Ball

52 | 80-4614027 1 Washer

53 | 80-4614043 1 Bush

54 |056-060-25-2-2 TOCT 18829-73/9833-73 2 Ring

55 | A.4x20.65I TOCT 14229-93 1 Pin

56 | 80-4614044 1 Washer

57 | C15TOCT 13942-86 1 Ring

58 | C25TOCT 13941-86 2 Ring

59 | 80-4614046 1 Bush

60 80-4614042 1 Slide valve nut

61 | 80-4614045 1 Bush

62 | 80-4614013 1 Sliding valve

63 | 70-4614032-A 1 Bracket

65 80-4614024 1 Liner nut

66 | C38TOCT 13941-86 1 Ring

67 80-4614022 1 Liner screw

68 | P50-4614015-6-01 1 Right cover

-325-

https://tractormanualz.com/




Sl ARITS

D99/929/259/952

17 18 7 19 ".r.:ﬂ 21 22 23 24

=

39

of / I\ |\
42 7 4139 15

Fig.46.25. Governor control

- 326 -

https://tractormanualz.com/



DI9/I29/9259/952

Group 46. Hydraulic system
Subgroup 4616. Governor control

Fig. No. F;\IOOS.' Designation Q-ty Description
46.25 Governor control
80r1-4616210 1 (without switch)
1 70-4616140 1 Rod
2 10 OT OCT 37.001.115-75 1 Washer
3 M10-6H.6.019 TOCT 5915-70 1 Nut
4 85-4616053 1 Boot
5 80-4616050-B 1 Shaft
6 80B-4616050 1 Bracket
7 M8-6H.6.019 NOCT 5915-70 9 Nut
8 8T OCT 37.001.115-75 10 Washer
9 C 8.01.016 TOCT 11371-78 7 Washer
10 | C6.01.016 TOCT 11371-78 1 Washer
11 | 6T OCT 37.001.115-75 4 Washer
12 | M6-6gx12.88.35.019 NOCT 7798-70 1 Bolt
13 | 80-4616044-b 1 Rod
14 | C10.01.016 TOCT 11371-78 2 Washer
15 | 80-4616051 3 Slider
16 | M6-6H.6.019 OCT 5915-70 1 Nut
17 | 80-4616034 1 Stop
18 | 80-4616070 1 Screw
19 | 50-1605152 1 Spring
20 | A13.17.000 1 Handle
21 | 80-4616020-b 1 Lever
22 | 80-4616035 1 Lever
23 | 85-4616090-61 1 Sector
24 | 80-4616017 1 Roller
25 | 80-4616155 1 Pin
26 | M6-69x14.88.35.019 NOCT 7798-70 3 Bolt
27 | 3,2x18.019 'OCT 397-79 8 Cotter pin
28 | 80-4616016 1 Bush
29 | M8-69x16.88.35.019 NOCT 7796-70 4 Bolt
30 | 80-4616150 1 Bracket
31 | 80B-4616040 1 Lever
32 | 80B-4616023 1 Bush
33 | 80B-4616022 1 Sphere
34 | 70-4616150 1 Rod
35 | 70-8405114 1 Bush
36 | 70-4616051 1 Roller
37 | P50-4616053 2 Key
38 | C15TOCT 13942-86 2 Ring
39 | P50-4616054 1 Plate
40 | P50-4616130-b 1 Lever
41 | 70-4616110 1 Lever
42 | M8-6gx25.88.35.019 TOCT 7796-70 2 Bolt

- 327-

https://tractormanualz.com/




SELARITS D99/929/9259/952

28 10 q 2827 6 7 26 2524 23

Fig.46.26. Governor control (Hydraulic mounted system with combined adjustment)

- 328 -
https://tractormanualz.com/



o iy W U K BODD/D29D/DDD/D2
Group 46. Hydraulic system

Subgroup 4616. Governor control
(Hydraulic mounted system with combined adjustment)

Fig. No. I?\IOOS‘ Designation Q-ty Description
46.26 80-4616210 Governor control
01 | 80-4616140 1 Handle (2-4)
1 80-4616095-b 1 Pulley
2 A13.11.000 1 Handle
3 80-4616048 1 Pin
4 80-4616041 1 Flywheel
5 B.M6-6gx12.58.019 TOCT 17473-80 1 Screw
6 6T OCT 37.001.115-75 5 Washer
7 C 6.01.016 TOCT 11371-78 5 Washer
8 80-4616115-b 1 Bracket
9 85-4616125-b 2 Cable
10 | C10.01.016 TOCT 11371-78 8 Washer
11 | 3,2x18.019 'OCT 397-79 13 Cotter pin
12 | 80-4616075 2 Slider
13 M12-6gx75.88.35.019 TOCT 7795-70 2 Bolt
14 | 12 OT OCT 37.001.115-75 4 Washer
15 | 80-4616046-b 1 Spring
16 | 80-4616090-b 1 Rod
17 | C8.01.019TOCT 11371-78 9 Washer
18 M8-6H.6.019 TOCT 5915-70 3 Nut
19 | 80-4616051 3 Slider
20 | 80-4616040 1 Lever
21 | 80-4616057 1 Bracket
22 | 80-4616080 1 Lever
23 | 80-4616059 1 Shaft
24 | 50-4607082-A 4 Bush
25 80-4616061 1 Lever
26 | 80-4616072 1 Block
27 M8-6gx14.88.35.019 TOCT 7796-70 3 Bolt
28 | 80-4616065 1 Rod
29 | 80-4616065-01 1 Rod
30 | M6-6gx12.88.35.019 TOCT 7798-70 1 Screw
31 | 80-4616068 1 Casing
32 | 80-4616069 1 Pulley
33 80-4616071 1 Cover
34 85-4614130 1 Lever

- 329 -
https://tractormanualz.com/



S AT D99/D29/959/952

4023 39 38

Fig.46.27. Switch (Hydraulic mounted system with combined adjustment)

- 330-
https://tractormanualz.com/



DIUD/I29/59/952

Group 46. Hydraulic system
Subgroup 4616. Switch
(Hydraulic mounted system with combined adjustment)

Fig. No. iﬁf' Designation Q-ty Description
46.27 80-4618005 1 Switch (1-47)
01 | 80-4618025 1 Stop (1,27,32)
1 80-4618014 2 Washer
2 C 6.01.019 rOCT 11371-78 9 Washer
3 M6-69x12.88.35.019 TOCT 7798-70 9 Bolt
4 6T OCT 37.001.115-75 9 Washer
5 6x18 OCT 37.001.163-75 2 Pin
6 2x12.019 TOCT 397-79 2 Cotter pin
7 80-4618051 1 Lever
8 941/12 TOCT 4060-78 2 Bearing
9 80-4618061 1 Bush
10 [012-015-19-2-4 TOCT 18829-73/9833-73 3 Ring
11 |80-4618055 1 Fork
12 |80-4618037 1 Roller
13 |80-4618052 1 Shaft
14 |80-4618060 1 Lever
15 |80-4618065 1 Lever
16 |80-4618041 1 Cover
17 |024-028-25-2-4 TOCT 18829-73/9833-73 3 Ring
18 [80-4618011 1 Casing
19 |M8-6H.6.019 NOCT 5915-70 1 Nut
20 |8T OCT 37.001.115-75 1 Washer
21 |80-4618042 2 Plate
22 |101TOCT 8338-75 1 Bearing
23 |C12TOCT 13940-86 1 Ring
24 |80-4618064 1 Bush
25 |80-4618036 1 Key
26 |80-4618032 1 Clutch
27 |1000095 rOCT 8338-75 2 Bearing
28 |80-4618019 1 Stop
29 |80-4618030 1 Lever
30 [3x5TOCT 24071-97 1 Key
31 [80-4618034 1 Rocking arm
32 [80-4618013 2 Stop
33 [80-4618018 1 Roller
34 |[80-4618035 1 Lever
35 |[80-4618047 1 Screw
36 [80-4618062 1 Spring
37 [80-4618070 1 Lever
38 [80-4618046 1 Cover
39 [80-4618044 4 Gasket
40 |[80-4618063 1 Roller
41 |72-2308100 2 Screw
42 |80-4618038 1 Fork
43 |80-4618039-A 1 Pin
44 |80-4618050 1 Lever
45 |80-4618040 1 Lever
46 |80-4618054 1 Bush
47 |80-4618045 1 Lever

-331-

https://tractormanualz.com/




SJ=LlARIS D99/929/259/952

Fig.46.28. Mixer

-332-
https://tractormanualz.com/



D99/929/9259/952

Group 46. Hydraulic system
Subgroup 4618. Mixer

Fig. No. F;\IOOS.' Designation Q-ty Description
46.28 85-4618010 1 Mixer (6-12, 15-20)
85-4618050 1 Mixer (1-20)
1 M6-60x12.88.35.019 TOCT 7798-70 1 Bolt
2 6T OCT 37.001.115-75 1 Washer
3 C 6.01.019 N'OCT 6958-78 1 Washer
4 85-4618040 1 Lever
5 85-4618035 1 Lever
6 85-4618012 2 Cover
7 85-4618011 1 Casing
8 85-4618025 2 Lever
9 80-4618044 2 Gasket
10 [012-016-25-2-2 TOCT 18829-73/9833-73 2 Ring
11 | 60105(80105) IOCT 7242-81 2 Bearing
12 | C47TOCT 13943-86 2 Ring
13 | 85-4618045 1 Lever
14 | B.M5-6gx10.58.019 NOCT 17473-80 1 Screw
5T OCT 37.001.115-75 1 Washer
15 |941/12 TOCT 4060-78 4 Bearing
16 | 85-4618014 2 Bush
17 | 85-4618013 1 Roller
18 | 85-4618021 1 Stop
19 | 85-4618020 1 Lever
20 | 80-4618034 1 Rocking arm

-333-

https://tractormanualz.com/




SJZLlARITS D99/929/9259/952

Fig.46.29. Hydraulic lift cylinder

-334 -
https://tractormanualz.com/



D99/929/259/952

Subgroup 4625. Hydraulic lift cylinder

Fig. No. I?\IOOS‘ Designation Q-ty Description
46.29 820-4625010-b or 1 Cylinder assembly (1-6)

(820E-4625010-b)

1 820-4625020 1 Cylinder
(820E-4625020)

2 820-4625015 1 Locking ring
(820E-4625015)

3 DFI 80-85-9,5 Simrit 2 Guide ring
PF48

4 NI300 80-90-12 1 Cuff
T94AU925

5 AUASOB 80-90-6,1-8,3 1 Scraper
T94AU925

6 820-4625014-b 1 Plunger
(820E-4625014-b)
820H-4625010-b 1 Cylinder assembly (1-6)

1 820H-4625020 1 Cylinder

2 820H-4625015 1 Ring

3 GR6900800-761 2 Guide

4 LI-CUP 1 Cuff
RU 2300800 WUAQ3

5 DA22 1 Scraper
WD-2200800 WUAQ3

6 820H-4625014-b 1 Plunger

-335-

https://tractormanualz.com/




Sl ARITS DIG/I29/259/952

Fig.46.30. Hydraulic lift distributor

- 336 -
https://tractormanualz.com/



D=lARITS D9D9/929/9259/952
Subgroup 4634. Hydraulic lift distributor
Fig. No. ?ﬁf Designation Q-ty Description
46.30 820-4634010 1 Distributor
820-4634020A 1 Valve (25-30)
1 820-4634021 1 Plug
2 017-020-19-2-6 TOCT 18829-73/9833-73 2 Ring
or 17,00-2,00 SIMRIT 72 NBR 872 2 Ring
3 |A61-072 1 Spring
4 14,288-60 TOCT 3722-81 1 Ball
5 820-4634017 1 Seat
6 820-4634025A 2 Ring
7 820-4634025-A-01 2 Ring
8 068-072-25-2-6 TOCT 18829-73/9833-73 2 Ring
or 65,00-2.50 SIMRIT 72 NBR 872 2 Ring
9 820-4634022 2 Plug
10 |013-016-19-2-6 TOCT 18829-73/9833-73 2 Ring
or 13,00-2,00 SIMRIT 72 NBR 872 2 Ring
11 |6,350-100 NOCT 3722-81 1 Ball
12 |80-4614058 1 Spring
13 |KI 1/8". A12.019 TY 23.1.506-91 1 Plug
14 |820-4634013-b 1 Cover
15 |[2-10TOCT 24811-81 1 Scraper
16 |M6-6gx16.88.35.019 TOCT 7798-70 2 Bolt
17 |6T OCT 37.001.115-75 2 Washer
18 [820-4634039 1 Bush
19 |010-014-25-2-2 TOCT 18829-73/9833-73 1 Ring
20 [820-4634038 1 Tappet
21 |021-024-19-2-6 TOCT 18829-73/9833-73 1 Ring
or 21,00-2,00 SIMRIT 72 NBR 872 1 Ring
22 |820-4634036 1 Locking ring
23 |820-46340111 1 Body
24 |064-068-25-2-6 TOCT 18829-73/9833-73 2 Ring
or 63,00-2.50 SIMRIT 72 NBR 872 1 Ring
25 |820-4634014 1 Valve
26 |820-4634018-b 1 Seat
27 |2.3x14 OCT 3128-70 1 Pin
28 |5,556-60 OCT 3722-81 1 Ball
29 |P75-B3BP-082 1 Spring
30 [820-4634033 1 Stop
31 |820-4634012 1 Sliding valve
32 |820-4634024 1 Spring
33 [820-4634026-b 1 Valve
34 [820-4634019 1 Plug
35 [820-4634037 1 Stop
36 [820-4634028 1 Spring
37 [820-4634029 1 Stop
38 [820-4634027 1 Pin
39 |820-4634016 1 Spring

- 337 -

https://tractormanualz.com/




JESLlARUS D99/929/259/952

Fig.46.31. Hydraulic lift control

- 338 -
https://tractormanualz.com/



SELARIS

DIUD/I29/259/952

Subgroup 4635. Hydraulic lift control

Fig. No. F;\IOOS' Designation Q-ty Description
46.31 820-4635020A 1 Force sensor (38-42, 44, 49)

820-4635060 1 Adder stage (16, 29, 30, 36, 37)
820-4635090-b 1 Bracket (3, 6,7, 11, 17)

1 820-4635025 1 Link

2 3,2x25.019 NOCT 397-79 1 Cotter pin

3 820-4635095-b 1 Bracket

4 8T OCT 37.001.115-75 4 Washer

5 M8-69gx20.88.35.019 TOCT 7796-70 4 Bolt

6 M14x1,5-6H.6.019 NOCT 5915-70 4 Nut

7 80B-1108347 2 Disk spring

8 80B-1108317 4 Boss

9 M6-6H.6.019 TOCT 5915-70 8 Nut

10 | C6.01.019'OCT 6958-78 4 Washer

11 | 820-4635100-b 2 Lever

12 | A13.11.000 2 Handle

13 | 80-4616070 1 Screw

14 | 820-4635082 1 Stop

15 | M6-6H.019 TY 23.1.505-91 1 Nut

16 | 3,2x18.019 rOCT 397-79 7 Cotter pin

17 | 80-1108028 2 Washer

18 | 80-1108178 2 Friction washer

19 | Morse 900 or 2 Cable
23.588.1.1.2.00.01-01

20 | M6-6gx16.88.35.019 TOCT 7798-70 6 Bolt

21 | 6T OCT 37.001.115-75 6 Washer

22 | 820-4635080 1 Lever

23 | 820-4635075 1 Lever

24 |011-015-25-2-4 TOCT 18829-73/9833-73 2 Ring

25 | 820-4635034 1 Roller

26 | 820-4635033-b 1 Bush

27 |019-023-25-2-4 TOCT 18829-73/9833-73 1 Ring

28 | 820-4635046 1 Cramp

29 | 820-4635070 1 Lever

30 | 820-4635069 1 Catch

31 | 820-4635030 1 Link

32 | 820-4635015-b 1 Lever

33 | 820-4635016-B 1 Roller

34 | 820-4635032-b 1 Bush

35 | 820-4635049 1 Cotter pin

36 | 820-4635063 1 Spring

37 | 820-4635065 1 Bracket

38 | 4x22.019 'OCT 397-79 1 Cotter pin

39 | 820-4635024 1 Nut

40 | 820-4635023 1 Washer

41 | 820-4635022 1 Spring

42 | 820-4635026-b 1 Bush

43 | 820-4635044-b 4 Gasket

44 | 820-4635043-b 1 Cover

45 |12 OT OCT 37.001.115-75 4 Washer

46 | M12-69x30.88.35.019 TOCT 7796-70 4 Bolt

47 | C22TOCT 13940-86 2 Ring

48 | 820-4635018 1 Pin

49 | 820-4635021 1 Rod

50 | 820-4635019 1 Shackle

51 | 820-4635048 1 Rod

52 |027-032-30-1-4 TOCT 18829-73/9833-73 2 Ring

-339-

https://tractormanualz.com/




951 ARYS 999/929/959/952

Fig.46.32. Hydraulic lift

-340-
https://tractormanualz.com/



K F iy Wi o K DODD/D29D/DHD/IDS2
Subgroup 4635. Hydraulic lift
Fig. No. I?\IOOS‘ Designation Q-ty Description
46.32 1221-4635010 1 Hydraulic lift

1 16 OT OCT 37.001.115-75 2 Washer

2 M16-69x75.88.35.019 TOCT 7795-70 2 Bolt

3 5x36.019 NOCT 397-79 2 Cotter pin

4 12 OT OCT 37.001.115-75 4 Washer

5 M12-69x30.88.35.019 TOCT 7796-70 4 Bolt

6 40-4605023-A2 2 Washer

7 1221-4635013 1 Lever left

8 1221-4635016 2 Pin

9 1221-4635014 1 Shaft

10 | 079-085-36-2-2 TOCT 18829-73/9833-743 2 Ring

11 | 820-4635091 2 Cage

12 | BABSL 60-72-7 SIMRIT 72 NBR 902 2 Cuff

13 | 820-4635115 2 Hose

14 | 820-4635083 2 Connecting pipe

15 | 012-015-19-2-4 TOCT 18829-73/9833-743 2 Ring

16 | 1221-4635011 1 Casing

17 | 8T OCT 37.001.115-75 14 Washer

18 | M8-6gx40.88.35.019 NOCT 7795-70 2 Bolt

19 | 820-4634010 1 Distributor

20 | 1221-4635012 1 Lever right

21 | 820-4635085 1 Bracket

22 | M8-69x30.88.35.019 NOCT 7796-70 2 Bolt

23 | M8-69x20.88.35.019 NOCT 7796-70 10 Bolt

24 | 820-4635125 1 Cover

25 | 820-4635039 1 Gasket

26 | 820-4635088 4 Bush

27 | A61.05.005 1 Locking pin

28 | A61.05.004 1 Ring

29 ]027-032-30-1-4 TOCT 18829-73/9833-73 1 Ring

30 | 80-4608021 1 Choke

31 | M80-4616011 4 Pin

32 | 200T OCT 37.001.115-75 4 Washer

33 | M20-6H.6.019 'OCT 5915-70 4 Nut

34 | A61.10.001 1 Pin

35 | MKKrI 3/8" 1 Plug

36 | 820-4625010-6 or 2 Cylinder

820H-4625010-b
820E-4625010-b
37 | 820-4635084 2 Angle piece

-341 -

https://tractormanualz.com/




S AT DIUD/ID29/259/952

a3 F2F1 20

Fig.48.1 Differential lock control of the rear axle

-342-
https://tractormanualz.com/



JSLARITS

DIG/I29/59/952

Subgroup 4801. Differential lock control of the rear axle

Fig. No.

Pos.

No Designation Q-ty Description
48.1 80-4801200-b 1 Cock assembly (2, 7,8, 15, 16, 19-35)
1 80-4801222-b 1 Plug
2 80-4801211-b 1 Cock body
3 50-4607082-A 2 Bush
4 80-4802020 1 Bracket
5 12 OT OCT 37.001.115-75 1 Washer
6 2.5x16.019 OCT 397-79 1 Cotter pin
7 C 6.01.019 TOCT 6958-78 3 Washer
8 6T OCT 37.001.115-75 3 Washer
9 M6-6gx14.88.35.019 TOCT 7798-70 2 Bolt
10 | 80-4803170 1 Pedal
11 | M8-6gx16.88.35.019 TOCT 7796-70 2 Bolt
12 | 8T OCT 37.001.115-75 4 Washer
13 | C8.01.019TOCT 11371-78 4 Washer
14 | 70-4616033 1 Spring
15 | 50-3502068 1 Spring
16 | M6-6gx16.88.35.019 TOCT 7798-70 1 Bolt
17 | 80-4801216-b 1 Lever
18 | M8-6¢gx20.88.35.019 TOCT 7796-70 2 Bolt
19 | 80-4803151 1 Bracket
20 | B.M5-6gx10.58.019 TOCT 17473-80 2 Screw
21 | 5T OCT 37.001.115-75 2 Washer
22 | C5.01.019TOCT 11371-78 6 Washer
23 | 80-4801217-b 1 Stop
24 | 80-4801213-b 1 Valve
25 | 50-4609054 1 Spring
26 | 017-022-30-1-4 TOCT 18829-73/9833-73 1 Ring
27 | 80-4801221-b 1 Stop
28 | 80-4801223 1 Guide
29 | 70-4609037 1 Spring
30 | 80-4801226 1 Valve
31 | 80-4801212-b 1 Cock slide
32 | 012-016-25-2-4 1 Ring
FOCT 18829-73/OCT 9833-73
33 | A13.38.002 1 Liner
34 | 7,938-100 OCT 3722-81 1 Ball
35 | 007-011-25-2-2 TOCT 18829-73/9833-73 1 Ring
36 | 80-4801224 1 Stop
37 | 80-4801214-b 1 Plug

-343 -

https://tractormanualz.com/




SELARTS D99/929/9259/952

||s
191

4

Fig. 67.1. Tractor cab. Rear fenders

-344 -
https://tractormanualz.com/



DI99/I29/9259/952

Group 67. Tractor cab
Subgroup 6700. Tractor cab. Rear fenders

Fig. No. F;\IOOS.' Designation Q-ty Description
67.1 80-6700010-b 1 Cab assembly

80-6708210 1 Rear frame (32-35)
80-6708900-03 2 Glass assembly (13, 14, 19, 24, 45, 47-50)

1 3,2x18.019 NOCT 397-79 8 Cotter pin

2 6700.01 4 Air-lift

3 M6-6H.6.019 TOCT 5915-70 22 Nut

4 80-6708225 6 Bracket

5 C6.01.019IOCT 11371-78 20 Washer

6 M6-69x20.88.35.019 TOCT 7798-70 28 Bolt

7 A30.04.017 8 Cap

8 80-6700031-6-01 1 Right bracket

9 85-6703056 1 Insert

10 | 80-6703012-A or 2 Glass
80-6703012-A1

11 | A37.08.043 2 Seal

12 | M8-6gx20.88.35.019 TOCT 7796-70 4 Bolt

13 | A30.04.017-01 4 Cap

14 | 8T OCT 37.001.115-75 26 Washer

15 | C8.01.019TOCT 11371-78 24 Washer

16 | 80-3805030 2 Bracket

17 | 80-6703011-A or 1 Glass
80-6703011-A1

18 | A37.08.043-01 1 Seal L=4200 mm

19 | 80-6703112-A 1 Right handrall

20 | M8-6H.6.019 NOCT 5915-70 8 Nut

21 | M8-6gx40.88.35.019 TOCT 7795-70 2 Bolt

22 | A30.04.051 2 Clamp

23 | 80-8201050 2 Mirror assembly

24 | 80-8201106-A 2 Pipe

25 | A30.04.017-02 4 Cap

26 | 80-8201107 4 Washer

27, 48| M8-6gx30.88.35.019 'OCT 7796-70 8 Bolt

28 | A37.08.040 or 1 Seal
A37.08.045

29 | 80-6707010-b 2 Loop

30 | 80-6707025-b4 1 Roof assembly (plastic)

31 | 80-6700020-6-01 1 Cab (welded framework)

32 | 80-6708211-A or 1 Glass
80-6708211-Al

33 | 80-6708215 1 Frame

34 | A34.08.043-05 1 Seal

35 | 80-6700021-01 1 Seal

36 | 549A-1305044 2 Ring

37 | 80-6707082 1 Facing

38 | B.M6-6gx12.58.019 TOCT 17473-80 2 Screw

39 | C6.01.019 'OCT 6958-78 10 Washer

40 | 80-6707075 1 Bracket

41 | A37.09.010 1 Latch

42 | 80-6707080 1 Handrail

43 | B.M6-6gx20.58.019 NOCT 17473-80 1 Screw

44 | B.M5-69x50.58.019 NTOCT 17473-80 1 Screw

45 | 80-6708903 4 Bush

46 | 8x65 OCT 37.001.163-75 4 Pin

47 | 80-6708902 4 Loop

49 | F-202 2 Seal

- 345 -

https://tractormanualz.com/




SELARITS D99/929/9259/952

||s
191

4

Fig. 67.1. Tractor cab. Rear fenders

- 346 -
https://tractormanualz.com/



DI99/I29/9259/952

Group 67. Tractor cab
Subgroup 6700. Tractor cab. Rear fenders

Fig. No. F;\IOOS' Designation Q-ty Description
67.1 50 | 1221-6708901-A or 2 Glass

1221-6708901-A1

51 | A37.05.025 1 Catch

52 | B.M6-6gx25.58.019 TOCT 17473-80 2 Screw

53 | A37.05.021-b 1 Bracket

54 | 80-8404020-b 1 Flap
80-8404020-6-01 1 Flap

55 | 80-8404014-A 2 Seal

56 | M6-6gx20.88.35.019 TOCT 7798-70 12 Bolt

57 | 85-8404040-A 2 Splash guard

58 | 80-8404032 4 Plate

59 | 80-8404031-b 2 Spring

60 | B.M6-6gx16.58.019 TOCT 17473-80 4 Screw

61 | 80-8404034-A 2 Plate

62 | 80-6708975 2 Screw

63 | 80-6708904 2 Gasket

64 | A37.01.041 2 Bush

65 | A37.04.053 2 Nut

66 | A37.04.051 2 Handle

67 | A37.04.052 2 Lever

68 | M8-6gx20.88.35.019 TOCT 7796-70 18 Bolt

69 80-8404011-b 1 Fender
80-8404011-6-01 1 Fender

70 | 80-8404013-A 2 Seal

71 | M12-6gx35.88.35.019 TOCT 7796-70 14 Bolt

72 | A37.04.050 2 Bracket

73 | C12.01.019TOCT 11371-78 6 Washer

74 | 12 OT OCT 37.001.115-75 6 Washer

75 | M12-6H.6.019 'OCT 5915-70 6 Nut

76 | 80-6700029 4 Bolt

77 | C16.01.019TOCT 11371-78 12 Washer

78 80-6700037-b 1 Left support
80-6700037-6-01 1 Right support

79 | 80-6700163 4 Fixture

80 | 80-6700160 4 Vibration insulator

81 | 80-6703112-A 1 Handrail left

82 | 130-5001364-B 4 Cushion

83 | M16-6H.6.019 'OCT 5915-70 4 Nut

84 | 4x36.019 TOCT 397-79 4 Cotter pin

85 | M18x1,5-6H.6.019 TOCT 5915-70 4 Nut

86 | 80-6702022 2 Clamp (variant)

87 | M20x75 4 Bolt (variant)

88 | 20 OT OCT 37.001.115-75 4 Washer

89 | 18 OT OCT 37.001.115-75 4 Washer

90 | 70-6702300-01 1 Right bracket
70-6702300-02 1 Left bracket

91 | M16-6gx45.88.35.019 TOCT 7796-70 6 Bolt

92 | 80-6702068 1 Left bracket
80-6702069 1 Right bracket

93 | 80-6700031-b 1 Left bracket

94 | 80-6708209 1 Handle

95 | 80-6707013 2 Loop

96 | 70-6708189 2 Shaft

97 | A30.04.017-02 4 Cap

-347 -

https://tractormanualz.com/




gELARYS 999/929/959/952

34 35

i éi 14_45 46 47 48 _49 50
i : J___.-—-" —
" 13/ g

' |For952.3 =T

Fig.67.2. Tractor cab. Rear fenders

-348 -
https://tractormanualz.com/



K LAy WX U K D99/929/959/952
Group 67. Tractor cab
Subgroup 6700. Tractor cab. Rear fenders
Fig. No. T\loos' Designation Q-ty Description
67.2 80-6708210 1 Rear frame (32-35)

80-6708900/-01 1/1 Glass assembly (13, 14, 19, 24, 45, 47-50)

1 3,2x18.019 'OCT 397-79 10 Cotter pin

2 21054 4 Air-lift

3 M6-6H.6.019 FOCT 5915-70 22 Nut

4 80-6708225 6 Bracket

5 C6.01.016 OCT 11371-78 24 Washer

6 M6-69x16.88.35.019 TOCT 7798-70 32 Bolt

7 A30.04.017 10 Cap

8 80-6700031-b-01 1 Right bracket

9 85-6703056 1 Insert

10 | 80-6703012-A or 2 Glass
80-6703012-A1

11 A37.08.043 or 2 Seal
A37.08.043-01 1 Seal

12 M8-69x25.88.35.019 FOCT 7796-70 4 Bolt

13 | 8T OCT 37.001.115-75 36 Washer

14 C 8.01.019IOCT 11371-78 34 Washer

15 80-3805030 2 Bracket

16 | 80-6703011-A or 1 Glass
80-6703011-A1

17 | 80-6700018 1 Seal L=4200 mm

18 80-6703105-01 1 Right handrail

19 M8-6H.6.019 NOCT 5915-70 8 Nut

20 M8-6gx40.88.35.019 TOCT 7795-70 2 Bolt

21 | A30.04.051 2 Clamp

22 | 80-8201055 2 Mirror

23 | 80-8201106 2 Pipe

24 | A30.04.017-02 4 Cap

25 | 80-8201107 4 Washer

26 M8-69x16.88.35.019 FOCT 7796-70 4 Bolt

27 | A30.04.017-01 10 Cap

28 | A37.08.017 1 Seal

30 [182-6707005 1 Roof assembly

31 | 80-6700020-B 1 Cab (welded framework)

32 | 80-6708211-A 1 Glass
80-6708211-A1

33 80-6708215 1 Frame

34 | A37.08.043-05 1 Seal

35 | 80-6700021-01* 1 Seal

38 B.M6-6gx12.58.019 TOCT 17473-80 2 Screw

39 | 8T OCT 37.001.115-75 14 Washer

45 | 80-6708903 4 Bush

46 | 8x65 OCT 37.001.163-75 4 Pin

47 | 80-6708902 4 Loop

48 M8-69x30.88.35.019 NOCT 7796-70 4 Bolt

49 $-202 2 Seal

50 1221-6708901-A or 2 Glass
1221-6708901-A1

51 A37.05.025 1 Catch

52 B.M6-6gx25.58.019 TOCT 17473-80 2 Screw

53 | A37.05.021 1 Bracket

54 | 80-8404020-b 1 Flap left
80-8404020-6-01 1 Flap right

55 | 80-8404014-A 2 Seal

* Allowed substitution for 80-6700026-02
** For 952.3

- 349 -

https://tractormanualz.com/




SN SR S TOB B B OB N SR SR A o

D99/929/259/952

V.
i
=
b 5
el
3
's'{l

30 31 32 33 34 35

For 952.3 :;.:;f_L

Fig.67.2. Tractor cab. Rear fenders

- 350 -
https://tractormanualz.com/



D99/I29/9259/952

Group 67. Tractor cab
Subgroup 6700. Tractor cab. Rear fenders

Fig. No. F;\IOOS' Designation Q-ty Description
67.2 56 | M6-6¢gx25.88.35.019 TOCT 7798-70 10 Bolt

57 | 85-8404040-A 2 Splash guard

58 | 80-8404032 4 Plate

59 | 80-8404031-b 2 Spring

60 | B.M6-6gx16.58.019 NOCT 17473-80 6 Screw

61 | 80-8404034-A 2 Plate

62 | 80-6708975 2 Screw

63 | 80-6708904 2 Gasket

64 | A37.01.041 2 Bush

65 | 80-6708961 4 Washer

66 | M8-6¢gx20.88.35.019 TOCT 7796-70 22 Bolt

67 | [182-8404020-A or 1 Fender
80-8404011-6 or
[182-8404020
[182-8404020-A-01 or 1 Fender
80-8404011-b-01 or
[182-8404020-01**

68 | 80-8404013-A or 2 Seal
80-8404013-6**

69 | 80-6708970 2 Handle

70 | M12-6gx25.88.35.019 TOCT 7796-70 6 Bolt

71 | C12.01.019TOCT 11371-78 6 Washer

72 | M12-6H.6.019 'OCT 5915-70 6 Nut

73 | 12 OT OCT 37.001.115-75 6 Washer

74 | 80-6700029 4 Bolt

75 |16 OT OCT 37.001.115-75 12 Washer

76 80-6700037-b 1 Left support
80-6700037-b-01 1 Right support

77 | 80-6700163 4 Fixture

78 | 80-6700160 4 Vibration insulator

79 | 80-6703105 1 Handrail left

80 | 130-5001364-B 4 Cushion

81 | M16-6H.6.019 'OCT 5918-73 4 Nut

82 | 4x36.019 NOCT 397-79 4 Cotter pin

83 | M20x75 4 Bolt

84 | 20 OT OCT 37.001.115-75 4 Washer

85 | 1221-6702300 1 Right bracket
1221-6702300-01 1 Left bracket

86 | M16-6gx50.88.35.019 TOCT 7796-70 4 Bolt

87 | 16 OT OCT 37.001.115-75 6 Washer

88 | 80-6702068 1 Left bracket
80-6702069 1 Right bracket

89 | 80-6700031-b 1 Left bracket

90 | M12-6gx35.88.35.019 TOCT 7796-70 8 Bolt

** For 952.3

- 351-
https://tractormanualz.com/



SELARITS D99/929/259/952

4 -8
| =
) i
s a N
'_||D: |
—1 - == '| e )
| . o)
1 — — 1! it T

f

) 1 2 EEY A

=~ |

Fig. 67.3. Roof

Fig.67.4. Roof

- 352 -
https://tractormanualz.com/



K J iy W g N DODD/D29/DHD/DH2
Group 67. Tractor cab
Subgroup 6700. Roof
Fig. No. F;\IOOS' Designation Q-ty Description
67.3 1 80-6707020-01 2 Hinge
2 [182-6707030 1 Upholstery
3 80-6707080 1 Handrail
4 A37.09.010 1 Latch
5 80-6708225 2 Bracket
10 | 549A-1305044 2 Ring
11 | A30.04.017 6 Cap
12 | 80x-8400026 2 Ring
20 | M6-6gx45.88.35.019 TOCT 7795-70 2 Bolt
21 | M8-6gx25.88.35.019 TOCT 7796-70 6 Bolt
22 M6-60x18.88.35.019 TOCT 7798-70 4 Bolt
23 | M6-69x25.88.35.019 TOCT 7798-70 2 Bolt
24 | B.M6-6gx25.58.019 NOCT 17473-80 6 Screw
25 | M6-6H.6.019 'OCT 5915-70 6 Nut
26 C6.01.019IOCT 11371-78 10 Washer
27 C 8.01.019I0OCT 11371-78 6 Washer
28 6T OCT 37.001.115-75 6 Washer
29 8T OCT 37.001.115-75 6 Washer
35 | 82-6707035 1 Roof
Group 67. Tractor cab
Subgroup 6700. Roof
Fig. No. F;\IOOS.' Designation Q-ty Description
67.4 1 [182-6707025 1 Roof
2 A37.08.045 1 Seal
5 80-6700027 1 Cover
10 M8-60x30.88.35.019 TOCT 7796-70 2 Bolt
11, 12| C8.01.019INOCT 11371-78 6 Washer
13 3,2x18.019 NOCT 397-79 4 Cotter pin
14 | 8T OCT 37.001.115-75 2 Washer
20 6700.01 2 Air-lift

- 353 -

https://tractormanualz.com/




2ETARYS 299/929/959/952

Fig. 67.5. Canopy framework. Base

-354 -
https://tractormanualz.com/



Group 67. Cab
Subgroup 6700. Canopy framework. Base

DI99/929/259/952

Fig. No. F;\IOOS.' Designation Q-ty Description
67.5 80-6700510 1 Canopy framework with the base as-
sembly

1 85-6703056 1 Insert

2 80-6702510 1 Base

3 80-6700511 1 Liner

4 M12-6gx25.88.35.019 TOCT 7796-70 22 Bolt

5 12 OT OCT 37.001.115-75 24 Washer

6 C12.01.019TOCT 11371-78 22 Washer

7 80-6700511-01 1 Liner

8 80-6701505 1 Framework

9 M6-69gx16.88.35.019 TOCT 7798-70 10 Bolt

10 | C6.01.019TOCT 11371-78 25 Washer

11 | 80-8404020-b 1 Flap
80-8404020-6-01 1 Flap

12 | 80-8404014-A 2 Seal

13 | M6-6gx25.88.35.019 TOCT 7798-70 10 Bolt

14 | 85-8404040-A 2 Splash guard

15 | 80-8404032 2 Plate

16 | M6-6H.6.019 'OCT 5915-70 22 Nut

17 | 80-8404031-b 2 Spring

18 | M6-6gx16.88.35.019 TOCT 7798-70 10 Bolt

19 | 80-8404034-A 2 Plate

20 | A37.01 022 6 Washer

21 | M8-6gx20.88.35.019 TOCT 7796-70 18 Bolt

22 | 8T OCT 37.001.115-75 18 Washer

23 | C8.01.019TOCT 11371-78 18 Washer

24 | 80-8404011-b 1 Fender
80-8404011-b 1 Fender

25 | 80-8404013-A 2 Seal

26 | 85-3712041 1 Right bracket
85-3712041-01 1 Left bracket

27 | M8-6gx14.88.35.019 TOCT 7796-70 4 Bolt

28 | M8-6H.6.019 NOCT 5915-70 4 Nut

29 | 85-3712045 1 Right bracket
85-3712045-01 1 Left bracket

30 | B.M6-6gx18.58.019 NOCT 17473-80 4 Bandage

31 | 6T OCT 37.001.115-75 4 Washer

- 355-

https://tractormanualz.com/




2ETARYS 299/929/959/952

Fig. 67.6. Cab floor

- 356 -
https://tractormanualz.com/



DI99/929/9259/952

Group 67. Tractor cab
Subgroup 6702. Cab floor

Fig. No. F;\IOOS.' Designation Q-ty Description
67.6 1 80-6700300 1 Panel

2 80-6702330 1 Liner

3 80-6702328-01 1 Side piece

4 85-6700330 1 Panel

5 85-6700340 1 Panel

6 C6.01.019IOCT 11371-78 16 Washer

7 6T OCT 37.001.115-75 20 Washer

8 M8-69gx25.88.35.019 TOCT 7796-70 14 Bolt

9 80-6702333-62 1 Right mat

10 | 85-6700036-b 1 Cover

11 | 1-4x25.019 NOCT 1144-80 28 Wood screw

12 | A37.10.031 28 Boss

13 | 80-6702111 2 Clamp

14 | 1221-6700060-01 1 Liner

15 | 80-8100100 1 Panel

16 | 1221-6700065 1 Liner

17 | 80-6700205 1 Liner

18 | 1221-6700050 1 Liner

19 | 1221-6700060 1 Liner

20 | 85-6700040-b 1 Panel

21 | 85-6702130-b 1 Panel

22 | 80-6702190-b 1 Cover

23 | 85-6702390-b 1 Cover

24 | M6-60x16.88.35.019 TOCT 7798-70 16 Bolt

25 | 70-6702111 2 Angle piece

26 | 80-6702332 1 Left mat

27 | 80-6702469-A 1 Gasket

28 | 80-6702468-A 1 Gasket

29 | 80-6702315-b 1 Panel

30 | C6.01.019OCT 11371-78 10 Washer

31 | M8-6gx16.88.35.019 OCT 7796-70 4 Bolt

32 | 80-6702310 1 Bar

33 | 80-6702348 1 Clamp left
80-6702348-01 1 Clamp right

34 | B.M6-6gx12.58.019 TOCT 17473-80 4 Screw

35 | 80-6702085 1 Cover

36 80-6702243 or 1 Boot (rubber)
80r1-6702270 1 Boot (vinyl artificial leather)

37 | 80-6702820 1 Liner (tractors with FDA)
80-6702817 1 Liner (tractors without FDA)

38 | 80-6700370-b 1 Cover

39 | 80-6702328 1 Side piece

40 | 80-6702320 1 Liner

41 | M8-6gx40.88.35.019 NOCT 7795-70 2 Bolt

42 | 80-6700320 1 Panel

- 357 -

https://tractormanualz.com/




D99/929/259/952

NS

SEL

Fig. 67.7. Cab doors

- 358 -
https://tractormanualz.com/



2 iy Wi o K D9D9/9229/9259/952
Group 67. Tractor cab
Subgroup 6708. Cab doors
Fig. No. I?\IOOS‘ Designation Q-ty Description
67.7 80-6708010-b 1 Left door (1, 2, 5-7, 9-14)

80-6708010-6-01 1 Right door (1-3, 5, 7, 9-14)
80-6105300-A1 Left handle (29-36)
80-6105330-A1 Right handle (33-36, 45-47)

1 80-6708013-A or 2 Glass
80-6708013-A1

2 A37.08.043-02 2 Seal L=2720 mm

3 80-6708020-6-03 1 Right door

4 8x22 OCT 37.001.163-75 2 Pin

5 80-6700021-A 2 Profile

6 80-6708020-b-02 1 Left door

7 A37.03.022-b 2 Upper hinge

8 822-6700011-01 10 Pin
5T OCT 37.001.115-75 10 Washer

9 A37.03.022-b-01 2 Lower hinge

10 | M8-6gx25.88.35.019 TOCT 7796-70 12 Bolt

11 | 8T OCT 37.001.115-75 12 Washer

12 | C8.01.019TOCT 11371-78 12 Washer
80-6708014-A or

13 | 80-6708014-A 2 | Glass

14 | A37.08.043-03 2 Seal

15 1-4x40.019 TOCT 1144-80 2 Wood screw

16 | M6-69x35.88.35.019 TOCT 7798-70 2 Bolt

17 | C6.01.019TOCT 11371-78 6 Washer

18 | 80-6708610 2 Handrail

19 | 80-6708619 4 Buffer

20 | 80-6708618 2 Spring

21 | 80-6708602 2 Liner

22 | M6-6H.019 TY 23.1.505-91 2 Nut

23 80-6708616 2 Lever

24 | 3,2x18.019 TOCT 397-79 2 Cotter pin

25 | 6T OCT 37.001.115-75 6 Washer

26 | M6-6gx16.88.35.019 TOCT 7798-70 2 Bolt

27 | 80-6708603 2 Liner

28 1-4x25.019 TOCT 1144-80 2 Wood screw

29 | 80-6105301-b 2 Button

30 | 80-6105304-b1 1 Bush

31 | 945.025.11.01.00 1 Cylinder mechanism

32 | 2x11,8B3 2 Roller

33 | 80-6105302 2 Spring

34 | 80-6105305 2 Handle

35 | 80-6105303 2 Tappet

36 | 4x10.019 TY PB 400024166.001-2000 2 Wood screw

37 | B.M8-6gx25.58.019 NOCT 17475-80 4 Screw

38 | M8-6gx16.88.35.019 TOCT 7796-70 4 Bolt

39 | 80-6105170-b 2 Hook end

40 | 80-6708812 1 Left cover
80-6708812-01 1 Right cover

41 | B.M6-6gx16.58.019 NOCT 17475-80 2 Screw

42 | 80-6105050 1 Left lock
80-6105050-01 1 Right lock

43 | B.M6-6gx45.58.019 TOCT 17473-80 2 Screw

44 | 80-6708813 2 Bush

45 | C4.01.019 'OCT 6958-78 2 Washer

46 | 80-6105331-b 1 Choke

- 359 -

https://tractormanualz.com/




=- ‘- ?--: ?“l"‘ 17

iy X L K D9D9/929/:
g—

4 T 4z 48 _ag

:n[__ _.?-50

a8 T

T,

47 - 53

16~ g

& - '\—\_\__\_5‘

2
e ———— Mo
H"_-‘ lel .-'"".-!._ LL 8
28 9 g § _r"'
|12 ;\ b 2*2332

| 14 —‘ ____;}_iiﬂ L

13—

M 60 e 10 g -

Fig.68.1. Operator seat

- 360 -
https://tractormanualz.com/



DI9/D29/259/952

Group 68. Driver seat
Subgroup 6800. Operator seat

Fig. No. iﬁf' Designation Q-ty Description
68.1 80-6800010 1 Seat (1-64)

80-6800010-01 1 Seat (1-64)
“Grammer MSG85/721"* 1 Seat

1 80B-6800108 1 Boot

2 A61.01.014 1 Handle

3 80B-6801560 1 Base

4 80B-6801240 1 Cable

5 B.M5-6gx16.58.019 TOCT 17473-80 2 Screw

6 70-4803023 1 Coupling

7 80B-6801590-b 1 Frame

8 80B-6801521 4 Stop

9 80B-6801512 4 Bush

10 | K12x16x13E OCT 24310-80 8 Bearing

11 | 80B-6801033-01 2 Washer

12 | 80B-6801508 1 Axle

13 | 80B-6801519 2 Foot

14 | 80B-6801518 2 Liner

15 | 80B-6801530-b 2 Spring

16 | 12 OT OCT 37.001.115-75 6 Washer

17 | M10-6H.04.019 TOCT 5919-73 6 Nut

18 | 80B-6801581 2 Pawl

19 | 80B-6801570 1 Frame

20 | 4x22.019 'OCT 397-79 2 Cotter pin

21 | 80B-6801012 1 Axle

22 | 80B-6801004-01 1 Hook

23 | 80B-6801001 1 Bracket

24 | 80B-6801003 1 Axle

25 | 80B-6801004 1 Hook

26 | 80B-6801002 1 Spring

27 | 80B-6801507 1 Sector

28 | 80B-6801033 2 Washer

29 | 80B-6801506 1 Axle

30 | 70-6801307 5 Washer

31 | 80B-6801023 1 Nut

32 | 80B-6801008 1 Washer

33 | 3,0-100 rOCT 3722-81 22 Ball

34 | 80B-6801152 1 Screw

35 | 80-6801550 1 Panel

36 | 80-6800104 1 Guide

37 | 70-6804394-b 4 Rod

38 | 70-6804391 4 Roller

39 [010-015-30-2-3 'OCT 18829-73/9833-73 4 Ring

40 | 80-6800110-01 1 Rack

41 | CT-154T.6800010 1 Seat
CT-154TM.6800010 1 Seat

42 | M8-6gx20.88.35.019 TOCT 7796-70 11 Bolt

43 | 80B-6801031 1 Booster

44 | B.M8-6gx25.58.019 NOCT 1491-80 4 Screw

45 | 8T OCT 37.001.115-75 15 Washer

46 | 80-6800110 1 Rack

47 | C8.01.019TOCT 11371-78 10 Washer

48 | 80-6800120 1 Guide

49 | 80-6800103 1 Spring

* Optionally

- 361 -

https://tractormanualz.com/




L ARYS 999/929/3

41 =
40 a4z 98 _ug
| __,;_‘:_,,- 5o
al el

T,

37 = O3
i &
= S
i, T G

2
e ———— Mo
H"_-‘ lel .-'"".-!._ LL 8
28 9 g § _r"'
|12 ;\ b 2*2332

| 14 —‘ ____;}_iiﬂ L

13—

M 60 e 10 g -

Fig.68.1. Operator seat

- 362 -
https://tractormanualz.com/



e TS DIDYD/D29/D59/952
Group 68. Driver seat
Subgroup 6800. Operator seat
Fig. No. F;\IOOS.' Designation Q-ty Description

68.1 50 | 80-6800102 1 Stop
51 |70-4202431-01 2 Pin
52 80-6800101 1 Handle
53 70-6801082 1 Handle
54 | 80B-6801150 1 Handle
55 M8-6H.04.019 TOCT 5916-70 1 Nut
56 80-6801531 6 Buffer
57 | 80-6809100-11 1 Shock-absorber
58 80B-6801505 1 Roller
59 80B-6801002-01 1 Spring
60 | 80B-6801507-01 1 Sector
61 80B-6801526 4 Bush
62 80B-6801528 6 Axle
63 80B-6801032 4 Roller
64 | 80-6800006 20 Button
65 M8-69x30.88.35.019 TOCT 7796-70 4 Bolt
66 80B-6807200 1 Bracket

- 363 -

https://tractormanualz.com/




SJELARTS D997/929/259/952

Fig.68.2. Operator seat.

- 364 -
https://tractormanualz.com/



2 Ay R U A DODG/D29/D50D/D52
Group 68. Driver seat
Subgroup 6804. Operator seat

Fig. No. F;\IOOS' Designation Q-ty Description
68.2 80B-6804000 1 Seat (1-27)
1 |80B-6804500 1 Boot
2 80B-6804003 1 Rod
3 80B-6804009 1 Axle
4 80B-6800106 2 Bolt
5 80B-6804015 2 Bush
6 80B-6805001 1 Cushion
7 80B-6805002 1 Frame
8 80B-6805500 1 Boot
9 MrP26-04 1 Profile
10 | 80B-6805010 1 Base
11 | 80B-6804040 1 Support
12 | B.M8-6gx16.58.019 TOCT 17475-80 7 Screw
13 | C6.01.019IOCT 11371-78 2 Washer
14 | 6T OCT 37.001.115-75 2 Washer
15 | M6-6gx14.88.35.019 TOCT 7798-70 2 Bolt
16 | 80B-6804001 1 Hook end
17 | 80B-6804013-b 2 Spring
18 | 80B-6804011 1 Comb
19 | 50-1310158-b 1 Spring
20 | 80B-6804080 1 Lever
21 | 80-6708011 1 Loop
22 | 4x25.019 'OCT 397-79 1 Cotter pin
23 | 70-6708189-01 1 Axle
24 | 80B-6804020 1 Panel
25 | 80B-6804007 1 Cushion
26 | 80B-6804005 1 Frame
27 | MnP26-03 1 Profile

- 365 -
https://tractormanualz.com/



i
=

Y. Y.V V.V .Y .Y VY Y N

DY9U9/ID29/959/952

Fig.68.3. Seat suspension.

- 366 -
https://tractormanualz.com/



D99/929/259/952

Group 68. Driver seat
Subgroup 6801. Seat suspension

Fig. No. F;\IOOS' Designation Q-ty Description
68.3 80-6801500 1 Suspension

1 |80B-6800108 1 Boot
2 A61.01.014 1 Handle
3 80B-6801560 1 Base
4 80B-6801240 1 Cable
5 B.M5-6gx16.58.019 TOCT 17473-80 2 Screw
6 70-4803023 1 Coupling
7 80B-6801590-b 1 Frame
8 80B-6801521 4 Stop
9 80B-6801512 4 Bush
10 | K12x16x13E OCT 24310-80 8 Bearing
11 | 80B-6801033 4 Washer
12 | 80B-6801508 1 Axle
13 | 80B-6801519 2 Foot
14 | 80B-6801518 2 Liner
15 | 80B-6801530-b 2 Spring
16 | 10 OT OCT 37.001.115-75 6 Washer
17 | M10-6H.04.019 OCT 5919-73 6 Nut
18 | 80B-6801581 2 Pawl
19 | 80B-6801570 1 Frame
20 | 4x22.019 N'OCT 397-79 2 Cotter pin
21 | 80B-6801012 1 Axle
22 | 80B-6801004-01 1 Hook
23 | 80B-6801001 1 Bracket
24 | 80B-6801003 1 Axle
25 | 80B-6801004 1 Hook
26 | 80B-6801002 1 Spring
27 | 80B-6801507 1 Sector
28 | 80B-6801506 1 Axle
29 | 70-6801307 5 Washer
30 | 80B-6801023 1 Nut
31 | 80B-6801008 1 Washer
32 | 3,0-100 rOCT 3722-81 22 Ball
33 | 80B-6801152 1 Screw
34 | 80-6801550 1 Panel
35 | 80-6800104 1 Guide
36 | 70-6804394-b 4 Rod
37 | 70-6804391 4 Roller
38 [010-015-30-2-3 TOCT 18829-73/9833-73 4 Ring
39 | 80-6800110-01 1 Rack
40 | M8-6gx20.88.35.019 TOCT 7796-70 15 Bolt
41 | 80B-6801031 1 Booster
42 | M8-6H.04.019 NOCT 5916-70 5 Nut
43 | 8T OCT 37.001.115-75 19 Washer
44 | C8.01.019TOCT 11371-78 14 Washer
45 | 80-6800110 1 Rack
46 | 80-6800120 1 Guide
47 | 80-6800103 1 Spring
48 | 80-6800102 1 Stop
49 | 70-4202431-01 2 Pin
50 | 80-6800101 1 Handle
51 | 70-6801082 1 Handle

- 367 -

https://tractormanualz.com/




i
=

Y. Y.V V. Y.V .Y VY Y N

D997/929/259/952

Fig.68.3. Seat suspension.

- 368 -
https://tractormanualz.com/



D99/929/9259/952

Group 68. Driver seat

Subgroup 6801. Seat suspension

Fig. No. F;\IOOS' Designation Q-ty Description
68.3 52 | 80B-6801150 1 Handle
53 [80-6801531 6 Buffer
54 | 80-6809100-11 1 Shock-absorber
55 | 80B-6801505 1 Roller
56 | 80B-6801002-01 1 Spring
57 | 80B-6801507-01 1 Sector
58 | 80B-6801526 4 Bush
59 | 80B-6801528 6 Axle
60 | 80B-6801032 4 Roller
61 | 80-6800006 20 Button
62 | M8-6gx30.88.35.019 TOCT 7796-70 4 Bolt
63 | 80B-6807200 1 Bracket

- 369 -

https://tractormanualz.com/




L)
A
D
(0
LAY
o
)
™
)
N,
(0N
0y
(O

™

(A
=)

63

X
_I—

LY
Ly

Fig.68.4. Additional seat.

- 370 -
https://tractormanualz.com/



Dmad U 299/929/959/952
Group 68. Driver seat
Subgroup 6809. Additional seat
Fig. No. F;\IOOS' Designation Q-ty Description

68.4 1 M6-6H.6.019 TOCT 5915-70 6 Nut
2 |6T OCT 37.001.115-75 6 Washer
3 C 6.01.019INOCT 11371-78 10 Washer
4 M6-69gx30.88.35.019 TOCT 7798-70 4 Bolt
5 1221-6809020 1 Base
6 2522-6809012 20 Clamp
7 B.M8-6gx16.58.019 TOCT 17475-80 8 Screw
8 2522-6809030 2 Framework
9 2522-6809011 2 Cushion
10 | 2522-6809040 2 Boot
11 | A30.04.017 2 Cap
12 | M6-6gx16.88.35.019 TOCT 7798-70 2 Bolt
13 | A37.08.019-01 1 Handrail seal
14 | A37.07.011 1 Band
15 | 2522-6809060 1 Base
16 | 2522-6809006 1 Framework
17 | 8T OCT 37.001.115-75 6 Washer
18 | M8-6gx16.88.35.019 TOCT 7796-70 6 Bolt
19 | 10 OT OCT 37.001.115-75 2 Washer
20 | 70-6700031 2 Holder
21 | 70-6700116 2 Liner
22 | 50-3711038 2 Headlight support

- 371-

https://tractormanualz.com/




SZLARITS DY9U/ID29/959/952

I 5

22 30 26 303
3

2111 say B1\a %

Fig.81.1. Heater

- 372-
https://tractormanualz.com/



DO9D/I29/909/952
Group 81. Heater

Subgroup 8101. Heater

Fig. No. F;\IOOS' Designation Q-ty Description
81.1 80-8101720 Heater (16-22, 26, 29-36)

80-8101810 Panel (1-8, 27, 37-40, 46, 47-49)
80-8101830 Heater fitting (9-15, 43,51,52)

1 6x18 OCT 37.001.163-75 2 Pin

2 150.95.301 2 Air distributor

3 80-8100013 2 Liner

4 2x12.019 'OCT 397-79 2 Cotter pin

5 50-8400031 2 Axle

6 80-8100048 2 Loop

7 80-8101714-07 1 Seal

8 2x12.019 NOCT 397-79 2 Cotter pin

9 80-8100052 2 Plug

10 | 80-8100051 2 T-branch

11 | XC-23 8 Clamp

12 | 80-8100023 1 Connecting pipe

13 | 80-3723045-01 3 Cuff

14 | 80-8102015-02 1 Hose L=1740 mm

15 | 80-8101015 1 Hose L=2080 mm

16 | XC-76 1 Clamp

17 | 9742.3730 1 Electric motor

18 | 80-8104034 1 Rotor

19 | M4-6H.6.019 OCT 5927-70 1 Nut

20 | 80-8104039 1 Ring

21 | B.M4-6gx10.58.019 OCT 17473-80 1 Screw

22 | 80-8101721 1 Brace

23 | 80-8101714-04 2 Seal

24 | 80-8101760 1 Cover

25 | M6-6gx20.88.35.019 TOCT 7798-70 2 Bolt

26 | 6T OCT 37.001.115-75 11 Washer

27 | C6.01.019 'OCT 6958-78 4 Washer

28 | 80-8104070 2 Filter

29 | 80-8101820 1 Suspension

30 | M6-6H.6.019 TOCT 5915-70 10 Nut

31 | C6.01.019TOCT 11371-78 3 Washer

32 70Y-8101070-A or 1 Heater radiator
PO-8101070 or 1 Heater radiator
41.035-1013010 or 1 Heater radiator
1216-8101060 1 Heater radiator

33 | 80-8101730-A 1 Cover

34 | MP32-06 2 Seal

35 | 80-8101800 1 Case

36 | 80-3703046-A 1 Pin

37 | 80-8100014 1 Rod

38 | B.M6-6gx20.58.019 TOCT 17474-80 6 Screw

39 | 80-8100011-b 1 Cover

40 | 80-8100012 2 Shutter

41 | M8-6H.6.019 TOCT 5915-70 4 Nut

42 | C8.01.019 'OCT 6958-78 2 Washer

43 | 80-8102015 1 Hose L=2230 mm

44 | M8-6gx35.88.35.019 TOCT 7796-70 2 Bolt

45 | A30.04.017-01 2 Cap

46 | 80-8100100 1 Panel

47 | 70-6702111 2 Angle piece

-373 -

https://tractormanualz.com/




SESLARITS DI99/I29/259/952

I 5

22 30 26 303
3

2111 say B1\a %

Fig.81.1. Heater

- 374 -
https://tractormanualz.com/



D=L ARIS DO9D/I29/92909/952
Subgroup 8101. Heater
Fig. No. I?\IOOS‘ Designation Q-ty Description
81.1 48 M6-69x16.88.35.019 TOCT 7798-70 2 Bolt

49 |80-8101713 1 Upholstery
50 |8T OCT 37.001.115-75 2 Washer
51 BC-11 1 Cock
52 | 80-8102015-03 1 Hose L=450 mm

-375-

https://tractormanualz.com/




SZLlARTS D9U9/D29/9259/952

Fig.82.3. Sun visor

- 376 -
https://tractormanualz.com/



e dUS 299/929/959/952
Group 82. Cab accessories
Subgroup 8201. Internal rear-view mirror
Fig. No. F;\IOOS' Designation Q-ty Description
82.1 1 80-8201035 1 Mirror
2 M8-60x25.88.35.019 TOCT 7796-70 1 Bolt
3 | A30.04.071 1 Buckle
4 80I1-8201025 1 Bracket
5 | B.M6-6gx16.58.019 TOCT 17473-80 2 Screw
6 C 8.01.019IOCT 11371-78 1 Washer
7 | 8T OCT 37.001.115-75 1 Washer
8 M8-6H.6.019 TOCT 5915-70 1 Nut
Group 82. Cab accessories
Subgroup 8201. Side rear-view mirror
Fig. No. I?\IOOS‘ Designation Q-ty Description
82.2 1 80-8201055 2 Side rear-view mirror
2 | M8-6H.6.019 TOCT 5915-70 2 Nut
3 | 8T OCT 37.001.115-75 2 Washer
4 |C8.01.019OCT 11371-78 2 Washer
5 | A30.04.051 2 Clamp
6 | M8-6gx40.88.35.019 NOCT 7795-70 2 Bolt
Group 82. Cab accessories
Subgroup 8204. Sun visor
Fig. No. F;\Ioos. Designation Q-ty Description
82.3 80I1-8204010 1 Sun visor (4-8)
1 | M6-6H.6.019 TOCT 5915-70 2 Nut
2 | 6T OCT 37.001.115-75 2 Washer
3 | C6.01.019 TOCT 6958-78 2 Washer
4 | 70-8204011-A 1 Visor
5 | B.M4-6gx10.58.019 TOCT 17473-80 5 Screw
6 | 70-8204015 1 Holder
7 | 70-8204014 1 Holder
8 | 80I1-8204011-01 1 Axle

- 377 -

https://tractormanualz.com/




Sl ARITS

D9UD/ID29/9259/952

Fig.84.1. Facing

- 378 -
https://tractormanualz.com/



Group 84. Empennage
Subgroup 8400. Facing

299792

9/959/952

. Pos. . . Q-ty .
Fig. Ng No Designation 900/900.2(950/950.2 Description
' 920/920.2|952/952.2
84.1 1 90-8402030 1 1 Frame

90-8402030-01**

2 | 90-8402025-01 1 1 Right side piece

3 |M10-6gx25.88.35.019 NOCT 7796-70 4 4 Bolt
C 10.01.019 IOCT 6958-78 4 4 Washer
10 OT OCT 37.001.115-75 4 4 Washer

4 | 90-8401080 1 1 Grill

5 | C6.01.019 IOCT 6958-78 34(26*) | 34(26*) | Washer

6 | M6-60x35.88.35.019 TOCT 7798-70 4 4 Bolt

7 | 6T OCT 37.001.115-75 34(26*) | 34(26*) | Washer

8 | 90-8401120 1 1 Grill

9 | M6-60x20.88.35.019 OCT 7798-70 2 2 Bolt

10 | 90-8402020 1 - Bonnet
90-8402020-01* 1 - Bonnet
90-8402020-02 - 1 Bonnet
90-8402020-03* - 1 Bonnet

11 | 90-8402320 1 Right side piece
90-8402320-01 - 1 Right side piece

12 | 90-8400021 1 1 Clamp

13 | 90-8402410 2 2 Left lock
90-8402410-01 2 2 Right lock

14 | M6-6gx16.88.35.019 TOCT 7798-70 28(20%) | 28(20%) | Bolt

15 | 90-8401065 1 1 Support

16 | 90-8401040-01 1 1 Right bracket
90-8401040 1 1 Left bracket

17 | M8-6¢x20.88.35.019 TOCT 7796-70 8 8 Bolt

18 | 8T OCT 37.001.115-75 8 8 Washer

19 | 90-8402310 1 1 Left side piece

20 | 90-8401060 1 1 Support

21 | M12-6gx55.88.35.019 NOCT 7795-70 1 1 Bolt
M12-6H.6.019 TOCT 5915-70 1 1 Nut
12 OT OCT 37.001.115-75 2 2 Washer
C 12.01.019 I'OCT 6958-78 1 1 Washer

23 | 90-8401031 1 1 Left bracket
90-8401031-01 1 1 Right bracket

24 | 90-8401050-01 1 1 Left bracket
90-8401050 1 1 Right bracket
90-8401055* 1 1 Left bracket
90-8401055-01* 1 1 Right bracket

25 | 90-8402025 1 1 Left side piece

26 | 90-8400056-01 6(2%) 6(2*) Bush

27 | 4x10.019 TY PBb 400024166.001-2000 1 1 Wood screw

28 | 80-6105056 1 1 Handle

29 | 549A-1305044 1 1 Ring

30 | 80-8402410 1 1 Lock

31 | M6-6H.6.019 TOCT 5915-70 2 2 Nut

32 | 90-8402420-b 1 1 Cramp

33 | 90-8400070 1 1 Rod

34 | C8.01.019 OCT 6958-78 1 1 Washer

35 | 3,2x25.019 OCT 397-79 1 1 Cotter pin

* Variant without side piece 90-8402310 and 90-8402320
** For external headlights

- 379 -

https://tractormanualz.com/




el ARIS

D997/D29/259/952

Fig.84.1. Facing

- 380 -
https://tractormanualz.com/



Subgroup 8400. Facing

DO9D/I29/09/952
Group 84. Empennage

. Pos. . . Q-ty .
Fig. Ng No Designation 900/900.2(950/950.2 Description
' 920/920.2|952/952.2
84.1 | 36 | 90-8400012-b 1 1 Bracket
37 | 90-8402075 2 2 Catch
38 | 90-8401020-b** 1 1 Grill
39 | 70-6702111 1 1 Angle piece
40 | C4.01.019T1OCT 11371-78 1 1 Washer
41 | 90-8402050 1 1 Cable
42 | 70-4803023 1 1 Coupling
43 | B.M5-6gx12.58.019 TOCT 17473-80 2 2 Screw
44 | 800-1109002 1 - Adapter

* Variant without side piece 90-8402310 and 90-8402320
** For external headlights

- 381 -

https://tractormanualz.com/




.w_
'S

D [ = _ .
) © © © o o @ @ \ o

Y] O—————— ® —

mw Buisea 24 b
(o waysAs el |
@ QuneipkH\ { 1% ) d M

(0 g€
(0
(O

©

0o
@

1

wol

- 382 -
https://tractormanualz.com/

Fig.84.2a Facing (left-side view)




BELARYS 999/929)
——
=

i
{ EJJ’#

~
Iqﬂhﬁ"'ﬁ-—..

| |

i

1\';

(V]

9/952

& o o © ¢ |0

O

Fig.84.2b Facing (right-side view)

- 383-
https://tractormanualz.com/



~

=<

9

D99/929/9259/9

NS

SEL

BB R R m T | I e a

WA

e R *
T T T e homm

i
o oo e
L .

P e 5
b e T

LA AT e

-1

Fig.84.2c Facing (sections)

- 384 -

https://tractormanualz.com/



2 U R UV A DIDD/I29/9509/952
Group 84. Empennage
Subgroup 8400. Facing

Fig. No. F;\IOOS Designation Q-ty Description
84.2a 1 950.3-8400015 1 Mask
84.26 2 8T OCT 37.001.115-75 45 Washer
84.28 3 C 8.01.019 'OCT 6958-78 48 Washer

4 950.3-8400060 1 Bracket
5 923-8400060 1 Bracket
6 923-8400031 4 Axle

7 950.3-8400012-01 3 Mount

8 90-8400070-01 2 Rod

9 923-8400045 4 Loop

10 | 950.3-8400040 2 Support
11 | M8-6gx25.88.35.019 OCT 7796-70 16 Bolt

12 | 950.3-8400011 2 Mount
13 | 11.6.6308010 or 1 Gas spring
14 | 21054 1 Air-lift

15 | 950.3-8402020 1 Bonnet
16 | 90-8400012-b 1 Bracket
17 | 1025-8402040-01 2 Brace
18 | 80-6708225 1 Bracket
19 | 80-8402410 1 Lock

20 | 920-8400190 1 Support
21 | M6-6gx16.88.35.019 TOCT 7798-70 16 Bolt

22 | C6.01.019 I'OCT 6958-78 44 Washer
23 | 6T OCT 37.001.115-75 44 Washer
24 | M8-6gx20.88.35.019 TOCT 7796-70 30 Bolt

25 | 70-4803023 1 Coupling
26 | B.M5-6gx12.58.019 TOCT 17473-80 2 Screw
27 | 1021-8401065 1 Bracket
29 | 950.3-8401060 1 Pillar

30 | 822-8400080 1 Control cable
31 | M12x1,25-6H.6.019 TOCT 5915-70 1 Nut

32 | 70-3401093 6 Lever tip
33 | M10-6H.6.019 'OCT 5915-70 6 Nut

34 | M10 3p/6gx35.66.019 TOCT 22034-76 4 Pin

35 | 950.3-8402310 1 Side piece
36 | 950.3-8402025-A 1 Frame
37 | 950.3-8400150 1 Bracket
39 | 950.3-8400035 2 Bracket
40 | M10-6gx18.88.35.019 TOCT 7796-70 4 Bolt

41 | C10.01.019IOCT 11371-78 4 Washer
42 | 10 OT OCT 37.001.115-75 4 Washer
43 | 950.3-8401050-01 1 Bracket
44 | 950.3-8400140-01 1 Support
45 | 950.3-8402320 1 Side piece
46 | 950.3-8401065 1 Pillar

47 | 1021-8401060 1 Bracket
48 | 923-8400033-02 2 Rod

49 | 950.3-8401050 1 Bracket
50 | 950.3-8400056-02 2 Bush

51 | 950.3-8400140 1 Support
52 | C16.01.019TOCT 11371-78 4 Washer
53 | 3,2x25.019 I'OCT 397-79 8 Cotter pin
54 | 80-6707096 1 Axle

55 | 1321-8402095-b-01 4 Catch
56 | 923-8402095-b 2 Catch

- 385-
https://tractormanualz.com/



=l ARTS DOD/ID29/9959/952
Group 84. Empennage
Subgroup 8400. Facing

Fig. No. F;\IOOS' Designation Q-ty Description
84.2a | 57 | 549A-1305044 2 Ring
84.26 | 58 | 950.3-8400056-01 2 Bush
84.28 | 61 | 950.3-8400012 12 Mount
62 | 923-8402410 3 Lock
63 | 923-8402410-01 2
64 | 950.3-8402313 2 Hook end
65 | 950.3-8402313-01 2
66 | 950.3-8402318 1
67 | 950.3-8402318-01 1 Grill
68 | 950.3-8402319 1
69 | 950.3-8402322 1
70 | 950.3-8400050 1 Clamp
71 | 950.3-8400050-01 1
72 | 950.3-8400095 1 Grill
73 | 1221-8402420 1 Cramp
74 | 950.3-8400101 1 Bracket
75 | 950.3-8400102 1 Bracket
76 | 950.3-8401090 1 Grill
77 | 950.3-8400017 1 Grill
78 | 950.3-8400017-01 1
79 | M6-6gx20.88.35.019 TOCT 7798-70 28 Bolt
80 | M8-6H.6.019 TOCT 5915-70 1 Nut (not shown in the figure)
81 | WFS-4213 6 Self-tapping screw
82 | 950.3-8401087 1 Grill

- 386 -
https://tractormanualz.com/



Sl ARITS DI99/929/259/952

15

84.3. Footstep

- 387 -
https://tractormanualz.com/



DIUG/ID29/959/952

Group 84. Empennage
Subgroup 8405. Footstep

Fig. No. F;\IOOS' Designation Q-ty Description
84.3 80-8405005-b 1 Left footstep (1-16)
80-8405005-6-01 1 Right footstep (1-16)
1 80-8405020-A2 1 Footstep
2 C 10.01.019I'OCT 11371-78 8 Washer
3 M10-6gx50.88.35.019 TOCT 7795-70 4 Bolt
4 10 OT OCT 37.001.115-75 8 Washer
5 M10-6H.6.019 OCT 5915-70 6 Nut
6 80-8405010-A3 1 Footstep
7 M10-6gx25.88.35.019 TOCT 7796-70 2 Bolt
8 C 12.01.019I'OCT 11371-78 2 Washer
9 M12-6gx60.88.35.019 TOCT 7796-70 2 Bolt
10 | 80-8405031-b 1 Bracket
11 | 12 OT OCT 37.001.115-75 4 Washer
12 | M12-6gx30.88.35.019 TOCT 7796-70 2 Bolt
13 | M12-6H.6.019 TOCT 5915-70 3 Nut
14 | 923-6700111 2 Bush
15 | 80-8405030-b 1 Bracket
80-8405030-6-01 1 Bracket (of the right footstep — optionally)
16 | 80-8405032-b 1 Bracket
17 | M10-6gx30.88.35.019 TOCT 7796-70 2 Bolt
- 388 -

https://tractormanualz.com/




SDZLlARITS DIUD/I29/D59/952

Fig.84.4. Front fenders (with FDA 72-2300020-A)

- 389 -
https://tractormanualz.com/



D99/929/259/952

Group 84. Empennage
Subgroup 8403. Front fenders (with FDA 72-2300020-A)

Fig. No. F;\IOOS' Designation Q-ty Description
84.4 82-8403010-03/-04 1 Fender (1-25)

1 52-8403018 2 U-bolt

2 M12-6gx35.88.35.019 TOCT 7796-70 6 Bolt

3 12 OT OCT 37.001.115-75 7 Washer

4 52-8403011 1 Plate

5 82-8403021 1 Bracket

6 C 12.01.019I'OCT 11371-78 1 Washer

7 M12-6gx45.88.35.019 TOCT 7796-70 1 Bolt

8 M10-6H.6.019 OCT 5915-70 12 Nut

9 10 OT OCT 37.001.115-75 4 Washer

10 | 82-8403016 1 Bracket

11 | 80-8403041 2 Fender (metallic)

12 | 10/71 OCT 37.001.115-75 8 Washer

13 | C10.01.019OCT 11371-78 8 Washer

14 | 80-8403030 2 Shutter

15 | C10.01.019 rOCT 6958-78 8 Washer

16 | M10-6gx35.88.35.019 TOCT 7796-70 8 Bolt

17 | 500A-8507096 8 Choke

18 | 50-8400018 2 Choke

19 | B.M6-6gx16.58.019 TOCT 17473-80 8 Screw

20 | C6.01.019OCT 11371-78 8 Washer

21 | M6-6H.6.019 NOCT 5915-70 8 Nut

22 | 80-8403013 2 Slat

23 | 50-1301165 8 Gasket

24 | 82-8403020 1 Bracket

25 | 82-8403016-b 1 Bracket
Variant (plastic fenders)

82-8403010-A/-01 1 Fender (1-13, 15, 16, 24, 25)

1 52-8403018 2 U-bolt

2 M12-6gx35.88.35.019 TOCT 7796-70 2 Bolt

3 12 OT OCT 37.001.115-75 7 Washer

4 52-8403011 1 Plate

5 82-8403021 1 Bracket

6 C12.01.019TOCT 11371-78 1 Washer

7 M12-6gx45.88.35.019 TOCT 7796-70 1 Bolt

8 M10-6H.6.019 TOCT 5915-70 12 Nut

9 10 OT OCT 37.001.115-75 4 Washer

10 | 82-8403016 1 Bracket

11 | 80-8403041-A-01 2 Fender (plastic)

12 | 10 OCT 37.001.115-75 8 Washer

13 | C10.01.019TOCT 11371-78 8 Washer

15 | C10.01.019TOCT 6958-78 8 Washer

16 | M10-6gx35.88.35.019 TOCT 7796-70 8 Bolt

24 | 82-8403020 1 Bracket

25 | 82-8403016-b 1 Bracket

-390 -

https://tractormanualz.com/




SELARITS DI9/I29/9259/952

Fig.84.5. Front fenders (for FDA 822-2300020-02 with elongated tubes)

- 391 -
https://tractormanualz.com/



SELARITS

D99/929/9259/952

Group 84. Empennage
Subgroup 8403. Front fenders (for FDA 822-2300020-02)

Fig. No. F;\IOOS' Designation Q-ty Description
84.5 822-8403010-02/-03 1 Fender (1-13)
1 822-8403011-b 2 Base
2 M12-6gx60.88.35.019 TOCT 7796-70 8 Bolt
3 12 OT OCT 37.001.115-75 14 Washer

4 M12-6gx30.88.35.019 TOCT 7796-70 6 Bolt
5 822-8403015-01 1 Right pillar
6 M10-6H.6.019 TOCT 5915-70 10 Nut
7 10J1 OCT 37.001.115-75 10 Washer
8 C 10.01.019TOCT 11371-78 10 Washer
9 80-4616017 10 Roller
10 | C10.01.019OCT 6958-78 10 Washer
11 | M10-6gx40.88.35.019 TOCT 7796-70 10 Bolt
12 822-8403020* or 2 Fender
822-8403020-b* or
1221-8403014-b-02** or
1221-8403014-61-02**
13 | 822-8403015 1 Left pillar

* In case of fitting the tyres 13,6-20 or 13,6R20

** |n case of fitting the tyres 360/70R24

- 392 -

https://tractormanualz.com/




S=LlARITS D99/929/9259/952

Fig.84.6. Front fenders (for FDA 822-2300020-04 with short tubes)

- 393 -
https://tractormanualz.com/



e rd AT DDG/ID29/DHD/DH2
Group 84. Empennage
Subgroup 8403. Front fenders
(for FDA 822-2300020-04 with short tubes)
Fig. No. F;\IOOS' Designation Q-ty Description

84.6 822-8403100/-01 1 Fender
1 | 822-8403110-01 1 Bracket
2 | 822-8403115-01 1 Pillar
3 822-8403120 1 Stop
4 | M10-6gx40.88.35.019 FOCT 7796-70 20 Bolt
5 C 10.01.019 rOCT 6958-78 12 Washer
6 | 822-8403114 2 Fender
7 | 80-4616017 12 Roller
8 |C10.01.019TOCT 11371-78 24 | Washer
9 M10-6H.6.019 TOCT 5915-70 18 Nut
10 | 10 OT OCT 37.001.115-75 16 Washer
11 | 822-8403109 2 Choke
12 | 822-8403107 2 Axle
13 | 822-8403106 1 Bracket
14 | 822-8403130 2 Stop
15 | M12-6H.6.019 NOCT 5915-70 4 Nut
16 | 822-8403101 4 Pin
17 | M12-6gx60.88.35.019 FOCT 7796-70 8 Bolt
18 | 12 OT OCT 37.001.115-75 8 Washer
19 | 822-8403108 2 Base
20 | 822-8403129 2 Bush
21 |20 OT OCT 37.001.115-75 2 Washer
22 | M20-6H.6.019 TOCT 5915-70 2 Nut
23 | 822-8403110 1 Bracket
24 | M10-6gx35.88.35.019 FOCT 7796-70 2 Bolt
25 | 822-8403102 2 Spring
26 | M12-6gx50.88.35.019 FOCT 7795-70 2 Bolt
27 | 822-8403120-01 1 Stop
28 | 822-8403115 1 Pillar
29 | 822-8403104 6 Strip
30 | M10-69x30.88.35.019 TOCT 7796-70 6 Bolt

-394 -

https://tractormanualz.com/




SDELARITS DIUD/I29/59/952

Fig.87.1. Differential lock and PTO control (electrical part)
for Belarus- 920.2/920.3/952.2/952.3

- 395 -
https://tractormanualz.com/



SJ=LlARIS

D99/929/259/952

Group 87. Control system

Subgroup 8700. Differential lock and PTO control (electrical part)
for Belarus- 920.2/920.3/952.2/952.3

Fig. No. F;\IOOS' Designation Q-ty Description
87.1 1 50-1702048 10 (max) | Adjusting spacer

2 BK 12-51 1 Switch

3 822-8700021 1 Pipe

4 1221-3724840-B 1 Bundle

5 1221-8700022 2 Clamp

6 8T OCT 37.001.115-75 2 Washer

7 M8-6gx16.88.35.019 TOCT 7796-70 2 Bolt

8 80-3723045 14 Cuff

9 602602 1 Female connector

10 | 822-3724825 1 Bundle

11 | 1021-3724820 1 Bundle

12 | 1021-8700316 1 Panel

13 | 1221-6700411 1 Cover

14 | BM6-6gx12.58.019 TOCT 17473-80 4 Screw

15 | 6T OCT 37.001.115-75 8 Washer

16 | 1221-6700420 1 Base

17 | M6-6H.6.019 'OCT 5915-70 4 Nut

18 | C6.01.019TOCT 11371-78 2 Washer

19 | M6-6gx35.88.35.019 NOCT 7798-70 2 Bolt

20 | 70-3723042-01 1 Bush

21 | M5-6H.6.019 OCT 5927-70 4 Nut

22 | 5T OCT 37.001.115-75 6 Washer

23 | BM5-6gx16.58.019 TOCT 17475-80 4 Screw

24 | 2202.3603-34 or 2 Pilot lamp
12.3803-31

25 | M150-06.17 or 1 Switch
M150M-06.14

26 | M147-01.17 or 1 Switch
Mi47M-01.17

27 | BK12-1 1 Switch

28 | BM6-6gx16.58.019 TOCT 17473-80 2 Screw

29 | 1522-8700221 1 Bracket

30 | 90.3747 2 Relay

31 | 80-3801021 2 Switch socket

32 | 1021-3724830- 1 Bundle

- 396 -
https://tractormanualz.com/




